o ?.

R Harley-Davidson

PARTS CATALOG

—~. FX Models

No. 99455-80




GENERAL INFORMATION

This Parts Catalog has been prepared for your convenience when ordering parts for SUPER GLIDE Models FX,
FXS, FXEF, FXS-80 and FXEF-80. Wherever possible, parts are shown in assembly breakdown sequence. Index
numbers shown in the illustrations correspond to index numbers in parts lists. Consult the illustrations when
ordering parts so you are sure to get what you want. In most cases, only the latest parts are shown in the illustra-
tions, however, parts lists cover some parts used as early as 1971.

Number in parenthesis following description of part is the quantity needed for complete assembly showninil-
lustration. If there is no number in parenthesis, only one is used.

Prices of parts and accessories listed in this catalog are published separately in the latest RETAIL PRICE
LIST.

The following instructions should be followed carefully when ordering parts:

@ Specify the correct part number for each item. Check the “Used On” column of the parts list which shows the

model on which the part fits. Whenever in doubt, refer to the Vehicle Identification Number (V.I.N.) stamped on
the engine crankcase.

The Vehicle Identification Number (V.I.N.) is located on the engine right crankcase and is the same as the
frame number located on the right side of the steering head.

The V.I.N. (vehicle identification number) for SUPER GLIDE MODELS are as follows:

SUPER GLIDE | FIRST TWO DIGITS NEXT FIVE DIGITS SECOND LAST DIGIT LAST DIGIT
(Model) (Model) (Sequential Number) (Manufacturer) (Model Season)

FX-1200 2C

FXE-1200 9D 10000 and up 71977

FXEF-1200 5E H-1970 thru 1979 8-1978

FXEF-80 6E Jan. 1, 1978 to 1979 J-1980 & later 9-1979

FXS-1200 2F ONLY 0-1980

FXE-80 6G 60,000 and up

FXS-80 7G

Examples: 1977 FXS-1200 (2F 12456 H7)
1978 FXE-1200 (9D 12457 HB8)

1979 FXEF-80 (6E 12458 H9)

1980 FXS-80 (7G 12459 JO)

® An asterisk (*) in the “Used On” column indicates part is used for 1980 models (the latest model year covered
by this catalog.)

@ Part Numbers are to be used when ordering by TELEGRAM or CABLE.

@ When ordering parts use our standard Parts & Accessories order form, Part No. 99511-786, for all parts except
engines and crankcases. Order form, Part No. 99514-76, must be used for engines and crankcases. The use of
these forms will enable us to fill and ship your order more promptly. These forms are furnished free of charge
upon request.

@ Do not order motorcycles or advertising matter on Parts Order Forms. Write nothing on the order form except
the order itself, as any other correspondence will not be answered until the order is shipped and billed.

® Freight, Express and Parcel Post orders should be on separate order forms.

® For your own records, number and date all orders, also keep a carbon copy for reference in case of
misunderstanding.

COPYRIGHT 1980 BY HARLEY-DAVIDSON MOTOR CO., INC., ALL RIGHTS RESERVED
Subsidiary of AMF Incorporated
Printed in U.S.A.



ALPHABETICAL INDEX

Page Page
Air Cleaner - Late 1978 & Later... 37 Ignition Circuit Breaker ........ 47
Air Cleaner-1971 to Early 1978 .. 39 Ignition, Electronic ............ 43
Alternalor: . s o e eors 4 IgnitionModule . . ............. 43
AxleslBront isy. B e o 101,103, 105 IndicatorLamps .............. 187
Axle=Hear . ... ow.l Flba e 107,109 InstrumentPanel.............. 209
Batlerny,. . e v s e s 179 AR S 1T s bl e o ) i 125
BrakeSRrontess oo i s 79, 89, 91 KickiStamerr e b s vo o o 55
BrakesiRean . ... 8. ou . o s 93, 95, 99 License Plate Bracket.......... 151
BrakelCalipar. ... «. 5% i oo civii s 81, 85, 87 Master Cylinder............... 79
Brake Control -Front .......... 79 MiToRICHEEXSIL St s ety 167
Brake Control-Rear ........... 93,95 MUSflerSEar: s e P s 169, 171,173,175, 177
BrakexBisc = . e it 81, 85, 89, 101, 103 Neutral Switch. .. ............. 57,217

107,109 OilCoolariresi S S e 167
Carburetor-1971t01975 ....... 35 QilEilYer. Suie o e T R 165
Carburetor- 1976 to Early 1978 .. 31 Oil Pressure Switch ........... 211
Carburetor- Late 1978 & Later... 25 Ol UM P e e e 23
Carburetor - High Performance .. 29 (O] B =T q] g, e, e MM L 1 163
Gast'Whee| M St s, 103, 109 Rarking:Lampsi ... < . S e 191
CentepStand™ . ass g8 n, . 126 PISTONS il e <ot m i 11,13
Chaln s e s e 75 BOINTS v talses riarss sore s bt iy 47
ChalnQuard ..., 5 0y e 147 PUshiROAdSE s con o s s eietene s e 5,71
Chain Housing ..... 590 . /. 153 BIMSE mrails. mei oo e do wiiose 101,107
ChainiBller. = .. e e 163 RockerArms: i s Bt 5
GHOKE Talt v s e 37,39, Botor: . 8. e e i 43
CircuitBreaker ............... 213 Seall: e g e 127,129
] [ T} ] T S, e, == s S 71 SENSON o 100 v s i e g 43
ClutchHand Control........... 23 Y 1R T P e e o o T e i, et o 57,61
ConnectingRods ............. 13 Shock Absorbers.............. 135
BrankKCaSe s e e 15,19 SISSy:Bal L e e e 127
(T G et o 6 S B a0 35 Solenoid, starter .............. 217
DiscBrake i, e i, oo 85, 89, 103, 107, 109 Spark Cables, Coil & Plugs ..... 43,49
Electricalliy - i e 201 Spheedometel. a A 181
Eleetronic lgnition’ 82w .o s 43 SpoKeSt gl T s e s 101,107
EngineRe a . e 3 SProCKelSEET tr s e e 70,7
ExhaustiPipes .. .. .. 08 .. . 169, 171, 1735175177 StarterHousing............... 51
Fender Lamp-Front ........... 195 StarterMotor ............sc..05 53
e R s e e 147 SWITCHES! i viee drande s el o 57, 205, 207, 213, 215
ElVWREeSh: v on caegs o g s 13 217
Footrests:, ... ta 80 .. ... 38, 131,133 Tachometer v o b e S 181
Foolshift: . ......0biq . ae. 5 61 TalllCamp:. .. . B5F. e e, 189
Foot Shifter- Late 1979 & Later .. 57 TapPEts):, it e L SRS, L)
Fork-Erontisines «iisdn - g 113,115,117,119 Terminal Plate.... .. ... oo uleiss 209
Fork=iRear . = taoere . . R 121 ThrottlelGentrol. ..« o5 =2 141
| AE QAR = . - . e e 121 THMEr .. S Bt o e, 47
GAGES:: . ile sl s T abeias s viasld: ot 211 Transmission................. 65
GASTFaNKS) vl o o il o s el 157 THIREHY [ s ke B o o m A etk 49
GasTanlclrimiBs i oo o 159 U S ANANS s v e ooy s 191,193
GaSKels: K e R e amirareis 5 Valves i s i e 7,19
GearCaseCover............... 19,23 ValvelCoverss, B . e ot o 3
Handlebars, &ae s o o 137 Voltage Regulator............. 219
Headlamps: i e oot vaa 185 Wheels 'm0t e b Lae D 101,103, 105, 107, 109
HighwayBars ................ 123 Windshield. R e 20 cua e 143, 145
LT 1) R ST, v e I e 197 WIrIng. o ahn B ol e s 199, 205

PATENT NOTICE

Harley-Davidson products are manufactured under one or more of the following: U.S. Patents
— 2986162, 2987934, 2998809, 3116089, 3144631, 3144860, 3226994, 3229792, 3434887, 3559773,
3673359, 3680403, 3683716, 3709317, Des. 225 626.

To the best knowledge of Harley-Davidson Motor Co., Inc., the material contained herein is ac-
curate as of the date this publication was approved for printing. Harley-Davidson Motor Co.,
Inc., reserves the right to change specifications, equipment, or designs at any time without
notice and without incurring obligation.

AMF HARLEY-DAVIDSON MOTOR CO., INC.
Milwaukee, Wisconsin 53201



CYLINDERS, ROCKER ARMS,
VALVES AND GASKETS




CYLINDERS, ROCKER ARMS, VALVES AND GASKETS AA1
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
S
1 534 COTTERIPING /323778 s o i e fl s i oo i 71 &72 —FX
2 906 SCREW, 1/4-20x 7/8 12 pt. hd. (black) (4) .. ......... 77 to 79 — FXS, FXS-80
3 3770 SCREW, 1/4-20x7/812pt.hd. (4) . ................ Late 76 to * — FX, FXEF, FXEF-80;
80 to * — FXS, FXS-80
4 4726 BOLTS 7/16- 2006151 £ 2 he% bl o i oo o vovns 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
5 6001 WASHER, 7/16x3/4x1/32 (black) (2).............. 77 to 79 — FXS, FXS-80
6 6002 WASHER, 5/16 x5/8 x 1/16 (black) (9) . ............. 77 to Early 79 — FXS, FXS-80
7 6316HW WASHER:: 571855/ 8 X M/A61(9)0 v o v vv v o oes in Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
8 6416 WASHER, 3/8%1x5/64(2—FXS)................. Late 71 to 78 — FX, FXS
9 6466W WASHER T/AIBR3A40025:(2) . oo v oo st 7110 * — FX, FXEF, FXEF-80;
80 to * — FXS, FXS-80
10 6469HW WASHER /41600374 XA 78 {5) busvssisnmmms g 71 to Early 77 — FX
11 B495HW WASHER T/ 6heitn /2185 1/ 8112) 2asebapitinictss v simsisis 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
12 6497HW WASHER, 7/16x1-1/8x1/16..................... Late 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
4 \ 13 6516HW WASHER, 7/16x 1-1/8x 1/8(2) . ... . 71to* — FX, FXS, FXEF, FXS-80, FXEF-80
14 6522HB WASHER! 29764 % 1-1/ 8% 5 /821 (@) . oo o v 66 to 78 — FX, FXS
15 6702 WASHER, 5/16 x 11/16x1/16(4) . ................. 71 to Early 79 — FX
16 67628 WASHER, 11/16x59/64x1/32(2)................. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
17 7039 FOGRWASHERSZ/AB (4): o i v it it 0 e oo o o 7110 78 — FX, FXS
18 7509 NUT, 5/16-24 x 1/2 hex. (black) (9)................. 77 to 79 — FXS, FXS-80
19 7753 NUT, 5/16-24 x 17/64x 1/2hex. (9) . ... ............ 7110 * — FX, FXEF, FXEF-80
80 to * — FXS, FXS-80
20 7825 LOCKNUT, 7/16-20x 7/16 x5/8 hex. (2) ............ 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
21 7867W CASTEEINUTEA/TBE20] - vo0a o sl sttt bttt = 71 & 72 — FX
22 7872 ACORN NUT, 3/8-20x 1/2x5/8hex. (2)............. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
23 11101 0-RING, rocker arm shaft (2); push rod cover - upper (2)
(Late 79 & later) . . £ . 71 to * — FX, FXS |, FXEF, FXS-80, FXEF-80
_— 24 11132 0-RING, push rod cover — m|ddle(2) ................ Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
25 11133 0-RING, push rod cover — lower (2) . . Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16086—80  ENGINE ASSEMBLY, complete — ngh Cump (1340 cc) . 80to* — FXS-80
16093—80  ENGINE ASSEMBLY, complete — High Comp. (1200 cc) . 80 to * — FX, FXEF
16096—80  ENGINE ASSEMBLY, complete — High Comp. (1340 ¢cc) . 80 to * — FXEF-80
16175—78  CONVERSION KIT, 1200ccto1340¢cc. ............... 73 to Early 78 — FX, FXS
Consists of:
16494—78 FRONT CYLINDER WITH PISTON
16495—78 REAR CYLINDER WITH PISTON
16836—78 SPACER, cylinder base stud (4)
16837—78 STUD, cylinder base (4)
16838—78 LOCKNUT, cylinder base, 7/16-20 x 3/8 x 9/16 hex. (4)
17029—66 SET OF ENGINE GASKETS
. 23906—78 SET OF FLYWHEELS AND SHAFTS
26 16485—66B FRONT CYLINDERWITHPISTON . ................... 711073 — FX
16485—74A FRONT CYLINDERWITHPISTON .................... 74 to * — FX, FXS, FXEF
27 16492—66B REARCYLINDERWITHPISTON ..................... 711073 — FX
16492—74A REARCYLINDERWITHPISTON .. ................... 7410 * — FX, FXS, FXEF
28 16494—78  FRONT CYLINDERWITHPISTON .................... 7910 * — FXS-80, FXEF-80
29 16495—78  REARCYLINDERWITHPISTON .. ................... 79 to * — FXS-80, FXEF-80
30 16550—77  HEAD, front cylinder (painted) . . .................... 77 — FXS
16550—78B HEAD, front cylinder (painted) . . .................... 78 & 79 — FXS, FXS-80, FXEF-80
17101—80  HEAD, front cylinder (cast iron valve guides) (painted)
WSS Y s L R T i o o on o i e o 80 to * — FXS, FXS-80, FXEF-80
NOTE: Must be used with 18222—79, collar for pre-1980
models
J—
NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 3



38
CYLINDERS, ROCKER ARMS,
VALVES AND GASKETS

(2=
©




CYLINDERS, ROCKER ARMS, VALVES AND GASKETS (CONT’D) | AA1/2

RETAIL INDEX PART
PRICE NO. NO. NAME i USED ON
r \ 31 16602—30  NUT,7/16-20x1/2x5/8hex.(4) .................. 71 %0 77 — FX, FXS
32 16697—79  HEAD, rear cylinder (painted) ...................... 77 10 79 — FXS, FXS-80, FXEF-80
17100—80  HEAD, rear cylinder (cast iron valve guides) (painted)
(W/Studs) ... 80 to * — FXS, FXS-80, FXEF-80
NOTE: Must be used with 18222—79, Collar for pre-1980
models N
33 16700—66C HEAD, frontcylinder ............................. 7110 79 — FX, FXEF
17111—80  HEAD, front cylinder (cast iron valve guides)........... 80 to * — FX, FXEF
NOTE: Must be used with 18222—79, Collar for pre-1980
models. .
34 16702—66B HEAD, rearcylinder .............................. 7110 79 — FX, FXEF
17110—80  HEAD, rear cylinder (cast iron valve guides) ........... 80 to * — FX, FXEF
NOTE: Must be used with 18222—79, Collar for pre-1980
models.
f""\ 35 16725—66A HELI COIL INSERT, spark plughele.................. 711074 — FX
36 16770—66A GASKET, cylinderhead ........................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
37 16776—63  GASKET, front cylinderbase ....................... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
38 16777—63  GASKET, rearcylinderbase........................ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
39 16814—77  BOLT, cylinderhead(5)........................... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
40 16831—30  STUD, cylinderbase(4).............covvvnevnnn... 7110 78 — FX, FXS
41 16836—78  SPACER, cylinderbasestud ....................... 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
42 16837—78  STUD, cylinderbase(4)........................... 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
43 16838—78  LOCKNUT,7/16-20x 3/8x9/16hex. ............... 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
44 16852—67  BRACKET, enginemounting........................ 71& 72 — FX;
. 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
45 16864—48  STUD, cylinder head motorbrace.................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
46 16865—52  BOLT, engine bracket (center)............ PP 7&72—FX
fﬂ"\ 17029—66  SETOFENGINEGASKETS ..............ooovinitn.. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
' 17034—48  GASKET SET,tepoverhaul......................... 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
17034—80  GASKET SET,topoverhaul......................... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
47 17360—66  ROCKER ARM, rear exhaust and frontintake ........... 71t * — FX, FXS, FXEF, FXS-80, FXEF-80
48 17375—66  ROCKER ARM, front exhaustand rearintake . . ......... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
49 17428—57  BUSHING, rockerarm(4) ...............cvvnvnnn. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
50 17448—57  SCREW, rocker arm shaftend(2) ................... Early 71 — FX
17448—71A  SCREW, rocker arm shaft end (2) (chrome)............ Late 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
51 17449—77  SCREW, rocker arm shaft end (black) (2) ............. 77 to 79 — FXS, FXS-80 ‘
52 17452—66  SPACER,rockerarm(2) .......................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
53 17506—66  STUD, rocker arm cover (long) (8)................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
54 17508—66  STUD, rockerarmcover(short)..................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
55 17516—778 ROCKER ARM COVER, rear (painted) (gray) ..... e 77 10 79 — FXS, FXS-80
56 17517—77B ROCKER ARM COVER, front (painted) (gray) ........... 77 10 79 — FXS, FXS-80
7 \ 57 17518—80  ROCKER ARM COVER, front (painted) (black) .......... 80 to * — FXS, FXS-80
‘ 58 17519—80 ROCKER ARM COVER, rear (painted) (black). ....... ... 80to* — FXS, FXS-80
59 17540—69  GASKET, rockerarmecover(2)...............oue.... " 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
60 17550—80  ROCKER ARM COVERKIT,rear ..................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
61 17552—80 ROCKER ARM COVERKIT,front..................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
62 17611—66A SHAFT,rockerarm(2) ...............coovnvvnnnn.. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
63 17904—66 PUSHRODASSEMBLY (2)........ccvvvvvvvnnnn.... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
64 17920—53  PUSH ROD, hydraulicunit(2) ...................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
65 17935—79A COVER, upperpushrod........................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
66 17938—48B COVER, lowerpushrod(2) ........................ 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
17938—79  COVER, lowerpushrod(2) .................onn.... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) Indicates part is used for latest model year shown on cover. 5



38
CYLINDERS, ROCKER ARMS,
VALVES AND GASKETS




CYLINDERS, ROCKER ARMS, VALVES AND GASKETS — (CONT’D) AA1/3
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
67 17945—36B CAP,coverspring(2) ...............c..oo..... ... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
68 17947—36  SPRING, pushrodcover(2)........................ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
69 17950—66  RETAINER, springcap(2) ..............coovvvnnn... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
70 17955—36  CORK WASHER, push rod cover (upper)(4) ........... 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
71 17955—48  CORK WASHER, push rod cover (lower) (2)............ 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
73 18011—78  INSERT, exhaust valve seat — .005'* 0.S. (cast iron vaive
guides) ... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
75 18021—78 . INSERT, intake valve seat — .005"' 0.S. (cast iron valve
guides) ........... i 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
76 18055—66B INSERT, exhaustvalveseat ........................ 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
77 18056—668 INSERT, intakevalveseat ......................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
78 18057—66  INSERT, exhaust valve seat — .005'' 0.S. ............ 71 t0 79 — FX, FXS, FXEF, FXS-80, FXEF-80
79 18075—80  INTAKE VALVE — std. (Nittan) ..................... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
18072—80  INTAKE VALVE — .0030.S. (Nittan)................. 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
18078—80  INTAKEVALVE —std. (Eaton)...................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18076—80  INTAKEVALVE— .0030.S.(Eaton) ................. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
80 18082—60  EXHAUST VALVE (special —5/320.S.).............. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
81 18086—80  EXHAUST VALVE — std. (Nittan) ................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
18083—80  EXHAUST VALVE — .0030.S. (Nittan) . .............. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18089—80  EXHAUST VALVE —std. (Eaton) ............... ..... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
18087—80  EXHAUST VALVE — .0030.S.(Eaton) ............... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
82 18105—79  RETAINING RING, valve guide (cast iron valve guides) ... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
83 18110—79  VALVE GUIDE, int. & exh. — std. (castiron){2) ........ 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18111—79  VALVE GUIDE, int. & exh. — .001 0.S. (castiron) (2) ... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18112—79  VALVE GUIDE, int. & exh. — .002 0.S. (castiron) (2) ... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18113—79  VALVEGUIDE, int. & exh. — .003 0.S. (castiren) (2) ... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18114—79  VALVEGUIDE, int. & exh. — .004 0.S. (castiren) (2) ... 80to * — FX, FXS, FXEF, FXS-80, FXEF-80
18115—79  VALVE GUIDE, int. & exh. — .006 0.S. (castiron) (2) ... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18116—79  VALVEGUIDE, int. & exh. — .008 0.S. (castiron) (2) ... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
84 18185—48  VALVEGUIDE, intake —std. ....................... 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
18165—49 .VALVE GUIDE, intake — .0020.S. .................. 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
18166—49  VALVE GUIDE, intake — .0030.S. .................. 71to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
18167—49  VALVE GUIDE, intake — .0040.S. .................. 7110 79 — FX, FXS, FXEF, FXS-80, FXEF-80
18170—49  VALVE GUIDE, intake — .0080.S. .................. 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
85 18181—48  VALVEGUIDE, exhaust—std. ..................... 7110 79 — FX, FXS, FXEF, FXS-80, FXEF-80
18182—48 - VALVE GUIDE, exhaust— .0010.S. ................. 7110 79 — FX, FXS, FXEF, FXS-80, FXEF-80
18186—51  VALVEGUIDE, exhaust— .0030.S.................. ~ 7110 79 — FX, FXS, FXEF, FXS-80, FXEF-80
18187—51  VALVEGUIDE, exhaust— .0040.S. ................. 7110 79 — FX, FXS, FXEF, FXS-80, FXEF-80
18193—51  VALVEGUIDE, exhaust — .0060.S. ................. 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
18194—51  VALVE GUIDE, exhaust — .0080.S. ................. 7110 79 — FX, FXS, FXEF, FXS-80, FXEF-80
86 18201—57A VALVE SPRING, outer{2) .................ocvnn.n. 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
87 18202—57A VALVESPRING,inner(2) .............coeuvnvnnnn. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.



CYLINDERS, ROCKER ARMS,
VALVES AND GASKETS




CYLINDERS, ROCKER ARMS, VALVES AND GASKETS (CONT’D) AA1/4

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

RETAIL INDEX PART
/A PRICE NO. NO. NAME USED ON
/ \
88 18221—36  COLLAR, valve spring (upper) (2) ................... 71 10 * — FX, FXS, FXEF, FXS-80, FXEF-80
89 18222—48  COLLAR, valve spring (lower) (2) ................... 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
90 18222—79  COLLAR, valve spring (lower)(2) ................... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
91 18228—36  VALVEKEY(2).......ovviirriiiiiii i 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
92 18522—53A TAPPET, withroller (2)..............covviieninn 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
93 18534—29A KIT, tappetroller(2) ...............oooovvniinns 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
94 18556—57  TAPPET ADJUSTING SCREW, withnut(2) ............. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
95 18570—38  NUT, tappetadjustingscrew ...............coonant. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
96 18600—66B TAPPET GUIDE, frontcylinder ...................... 71 to Early 76 — FX
97 18600—76  TAPPET GUIDE, frentcylinder ...................... Late 76 to * — FX, FXEF, FXEF-80;
77 t0 79 — FXS, FXS-80
98 18602—80  TAPPET GUIDE, rearcylinder....................... 80 to * — FXS, FXS-80
99 18603—80  TAPPET GUIDE, frontcylinder ...................... 80 to * — FXS, FXS-80
100 18610—668 TAPPET GUIDE, rearcylinder ....................... 71 to Early 76 — FX
101 18610—76  TAPPET GUIDE, rearcylinder . ...................... Late 76 to * — FX, FXEF, FXEF-80;
77 to 79 — FXS, FXS-80
102 18633—48A  GASKET, tappet quide, rearcylinder ................. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
103 18634—48A GASKET, tappet guide, fronteylinder................. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
104 18660—53  SCREW, tappetguide(4) ...............covvinnnn. 71 to Early 76 — FX
105 62783—66A OIL LINE TUBE, top cover cross-over (Chrome) ......... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
106 62785—66A OIL LINE TUBE, crankcase to top cover (chrome) ....... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
107 63526—57  OIL LINE FITTING, rockerarmcover (3) .............. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
108 63527—57A NUT,oilline(4) .......oovnvvninniiiiii it 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
109 63529—57  SLEEVE, oilline(4) ...........c.coooiiiiiiiinnnnn 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
110 69013—77A BRACKET, engine mounting (Cchrome) ................ 77 to 79 — FXS, FXEF, FXS-80, FXEF-80
1 69018—73A BRACKET, engine mounting (chrome) .............. .. 731079 — FX



10



PISTONS, CONNECTING RODS AND FLYWHEELS

AA2

RETAIL (INDEX PART
PRICE NO. NO. NAME USED ON

1 2660 SCREW, No. 10-24 x 3/8 Pozidrivpanhd. (4).......... 71 to Early 78 — FX, FXS

2 6506 WASHER, flywheel — brenze (2).................... Late 70 to * — FX, FXS, FXEF, FXS-80, FXEF-80

3 “9101A ROLLER, crank pin, 3/16x.329 —std. (36) .......... 71872 —FX
9102A ROLLER, crank pin — .00020.5.(36) ............... 71&72—FX
9103A ROLLER, crank pin — .00040.S.(36) ............... 71&72 —FX
9104A ROLLER, crank pin — .00060.S.(36) ............... 71&72 — FX
9105A ROLLER, crank pin — .00080.S.(36) ............... 71&72—FX
9106A ROLLER, crank pin — .00100.S.(36) ............... 71&72—FX
9108A ROLLER, crank pin — .0002U.S.(36) ............... 71&72—FX

4 9171A ROLLER, crank pin, 3/16x .662 —std. (18) .......... 71&72 —FX
9172A ROLLER, crank pin — .00020.5.(18) ............... 71&72—FX
9173A ROLLER, crank pin — .00040.5.(18) ............... 71&72 —FX
9174A ROLLER, crank pin — .00060.S.(18) ............... 71&72 - FX
9175A ROLLER, crank pin — .00080.S.(18) ............... 71&72—FX
9176A ROLLER, crank pin — .00100.S.(18) ............... 71& 72 — FX
9179A ROLLER, crank pin — .0002U.S.(18) ............... 71&72 — FX

5 9186 ROLLER, crank pin — standard (17) ................. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9180 ROLLER, crank pin — .00020.S.(17) ............... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9181 ROLLER, crank pin —.00040.S.(17) ............... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9182 ROLLER, crank pin — .00060.S. (17) ............... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9183 ROLLER, crank pin — .00080.S. (17) ............... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9184 ROLLER, crank pin— .00100.8.(17) ............... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9185 ROLLER, crank pin — .0002U.S.(17) ............... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80

6 9441A ROLLER, crank pin — standard (34) ................. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9442A ROLLER, crank pin — .00020.5.(34). ............... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9443A ROLLER, crank pin—.00040.5.(34) ............... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9444A ROLLER, crank pin — .00060.5.(34) ............... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9445A ROLLER, crank pin— .00080.5.(34) ............... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9446A ROLLER, crank pin — .00100.5.(34) ............... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9450A ROLLER, crank pin — .0002U.S.(34) ............... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80

7 22141—55B PISTON, RINGS, PIN & LOCK RING ASSY. —std. ....... 711073 — FX
22141—74A PISTON, RINGS, PIN & LOCK RING ASSY. —std. ....... 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
22143—55C PISTON, RINGS, PIN & LOCK RING ASSY. — .0100.S. .. 71t073 — FX
22143—74A PISTON, RINGS, PIN & LOCK RING ASSY. — .0100.S. .. 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
22144—55C PISTON, RINGS, PIN & LOCK RING ASSY. — .0200.S. .. 711073 — FX
22144—74A PISTON, RINGS, PIN & LOCK RING ASSY. — .0200.S. .. 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
22145—55C PISTON, RINGS, PIN & LOCK RING ASSY. —.0300.5. .. 711073 — FX
22145—74A PISTON, RINGS, PIN & LOCK RING ASSY. — .0300.S. .. 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
22146—55C PISTON, RINGS, PIN & LOCK RING ASSY. — .0400.S. .. 71t 73 — FX
22146—74A PISTON, RINGS, PIN & LOCK RING ASSY. — .0400.S. .. 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
22147—55C  PISTON, RINGS, PIN & LOCK RING ASSY. — .0500.S. .. 711073 — FX
22147—74A PISTON, RINGS, PIN & LOCK RING ASSY. — .0500.S. .. 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
22148—55C PISTON, RINGS, PIN & LOCK RING ASSY. — .0600.S. .. 711073 — FX
22148—74A PISTON, RINGS, PIN & LOCK RING ASSY. — .0600.S. .. 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
22149—55C PISTON, RINGS, PIN & LOCK RING ASSY. — .0700.S. .. 711073 — FX
22149—74A PISTON, RINGS, PIN & LOCK RING ASSY. — .0700.S. .. 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
22191—78  PISTON, RINGS, PIN & LOCK RING ASSY. — Std........ 79 to * — FXS-80, FXEF-80
22192—78  PISTON, RINGS, PIN & LOCK RING ASSY. — .0100.S. .. 79 to * — FXS-80, FXEF-80
22194—78  PISTON, RINGS, PIN & LOCK RING ASSY. — .0200.S. .. 79 to * — FXS-80, FXEF-80
22196—78  PISTON, RINGS, PIN & LOCK RING ASSY. — .0300.S. .. 79to * — FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 11



(/)]
(]
o)
oc
(G2
Z o
L
O T
11T |
==
oL
On
=
e
o
(2]
o

12



PISTONS, CONNECTING RODS AND FLYWHEELS — (CONT’D) AA2/2

RETAIL INDEX PART

PRICE  NO. NO. NAME USED ON
8 22325—558 PISTONRING SET —Std...........cuvurennnnnnn... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
22327—558 PISTON RING SET — .0100.5. .......ouvvvnnnnnnn.. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
22328—558 PISTON RING SET — .0200.S. ........ceuvennnnn.. 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
22329—558 PISTON RING SET— .0300.5. .........euvvvennn... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
22330—558 PISTON RING SET — .0400.5. .......ovvvnnnnnnnn.. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
22331—558  PISTON RING SET — .0500.8. ........ccvvuvennnn.. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
22334—78A PISTON RING SET — .060 0.S. (std. — FXS-80,
FXEF-80) « - v eveeeeeeeeeee e 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
22335—78A PISTON RING SET — .070 0.S. (.010 0.S. — FXS-80,
FXEF-80) - - eveeee e e 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
22336—78A PISTON RING SET — .0200.8. ... ..\euveunnnnn.n. 7910 * — FXS-80, FXEF-80
22337—78A PISTON RING SET — .0300.8. ........c0ovennnnn... 7910 * — FXS-80, FXEF-80
9 22581—32  LOCK RING, Piston pin (2) . ........coovevenenennnn.. 71872 — FX
10 22582—52  LOCK RING, PIStON PN (2) . ..« ovoverenenannnn, 73 to Early 77 — FX
0 1 22588—78  LOCK RING, pistonpin (2) . .............ooeuvenn.. Late 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
12 22735—32  PISTON PIN, with lock rings — std. . ................. 71872 —FX
14 22760—73A PISTONPIN — standard. . ......................... 7310 * — FX, FXS, FXEF, FXS-80, FXEF-80
15 22762—73  PISTONPIN — .004 0.5, .. ... .o .. 7310 * — FX, FXS, FXEF, FXS-80, FXEF-80
17 23906—73  SET OF FLYWHEELS AND SHAFTS, withrods .. .. ...... 73— FX
18 23906—74  SET OF FLYWHEELS AND SHAFTS, withrods .. .. ...... 7410 * — FX, FXS, FXEF
19 23906—78  SET OF FLYWHEELS AND SHAFTS, withrods . ......... 7910 * — FXS-80, FXEF-80
21 23919—72  FLYWHEEL, [fl ... ..\ veereeeeeeieenennnn, 7210 * — FX, FXS, FXEF
22 23922—78  FLYWHEEL, Fight..........oovirereninannnnn, 79 to * — FXS-80, FXEF-80
23 23924—78  FLYWHEEL, [eft . ... o\ooveeeeineeneeenaennnn, 79 to * — FXS-80, FXEF-80
24 23940—41A  FLYWHEEL, fight ... .. ..\ oeoeineerininanennns, 7110 * — FX, XS, FXEF
25 23961—41  CRANKPIN ....ovvoetnrenet it eieeaenns, 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
26 23966—54A NUT, Crank pin (2). ... veveeenerenineannnnn, 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
27 23985—12  KEY, gearshaft .............coooeeeeeneenenn... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
28 23985—18  KEY, CRanK il ... ovo et 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
29 23985—54  KEY, gear shaft pinion (2) (1 — Late 75&later) ........ 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
30 23085—56  KEY, SprocketShaft ...........c...oovoveeenin... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
31 24001—70  SPROCKETSHAFT .........c0cvivereiinininnnnn, 71— FX
32 24001—72  SPROCKET SHAFT ........\'vrieenneranannnns, 7210 * — FX, FXS, FXEF, FXS-80, FXEF-80
33 24006—58  GEARSHAFT ..........oovirieinaiiininnnn. 71872 —FX
34 24006—73  GEARSHAFT .. ..\oveererie i 73 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
24006—80 GEARSHAFT .....\ovvnieenieeeaeaeanann, 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
35 24017—72  NUT, sprocketshaft. . .............ccovvenenn.n. 7210 * — FX, FXS, FXEF, FXS-80, FXEF-80
36 24023—36  NUT, gear and sprocket shafts (2) (1 — 72 & later). .. . .. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80

37 24281—41A  SET OF CONN. RODS WITH BEARINGS AND CRANKPIN .. 710 73 — FX
38 24281—74A SET OF CONN. RODS WITH BEARINGS AND CRANK PIN .. 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80

39 24290—74A CONNECTINGROD, rear..........c..ccovvnuennenn.. 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
40 24294—74  CONNECTINGROD,front ............... ... ....... 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
41 24298—36 CONNECTINGROD,rear........................... " 711073 — FX
42 24302—36  CONNECTINGROD,front .......................... 71073 —FX
43 24334—36 BUSHING, pistonpin(2) .........ccovvveneennann. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
44 24335—36  BUSHING, piston pin — .0100.5.(2) .. .............. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
45 24345—36A BUSHING, rear connecting rod — lower(2)............ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
46 24356—36A BUSHING, front connectingred —lower .............. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
47 24366—51  RETAINER, crank pinroller{4) ..................... 71&72 — FX
48 24366—71  RETAINER, crank pin roller —rearrod (2)............. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
49 24367—71  RETAINER, crank pin roller — frontrod . .............. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
50 24385—40B SET OF ROLLERS AND RETAINERS — standard ........ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24386—40B SET OF ROLLERS AND RETAINERS — .00020.S........ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24387—40B SET OF ROLLERS AND RETAINERS — .00040.S........ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24388—40B SET OF ROLLERS AND RETAINERS — .00060.S. ....... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/ N 24389—40B SET OF ROLLERS AND RETAINERS — .00080.S........ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24330—40B SET OF ROLLERS AND RETAINERS — .00100.S........ 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
24391—408 SET OF ROLLERS AND RETAINERS — .0002U.S........ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
51 26348—15  KEY, gearshaftpinion ........................ ... Late 75 to * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 13



CRANKCASE

IiLSO SEE NEXT ILLUSTRATION

14




CRANKCASE AA3
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 341 DOWEL PIN, oil pump mounting (2) .................. 71t073 — FX
2 700 DRAINPLUG .............ciiiiiiiiiiianan, 71 to *'— FX, FXS, FXEF, FXS-80, FXEF-80
3 704 PLUG, timinghole ..............ccociiinineinan... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
4 720 PLUG, timinghole .............coiiiiiiiiiaa, 71 t0 * — FX, FXS, FXEF, FXS-80, FXEF-80
5 3427 BOLT, 5/16-18x3-1/2hex. hd. (2) ................. 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
6 3428 BOLT, 5/16-24x5-1/2hex. hd. (5) ................. 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
7 3430 BOLT, 5/16-24x5hex. hd......................... 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
8 3974HW BOLT, 5/16-24 x3/4hex. hd. (2)................... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
9 4401W BOLT, 3/8-24x 2-3/4hex. hd.(2) .................. 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 4432W BOLT, 3/8-16x3-1/4hex.hd. (2) .................. 71 to 78 — FX, FXS
1 4435W BOLT, 3/8-24x3-1/2hex. hd.(2) .:................ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
12 4806 BOLT, 5/16-24x1/2hex.hd. (3) .. .......ccvvnen.t. 7110 78 — FX, FXS
13 6400H8B WASHER, 3/8x13/16x7/64(4) . .................. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
14 6702 - WASHER, 7/16x 11/16x1/16(14)................. 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
15 6774 WASHER, 3/8x5/8x1/16(2).............. PO Late 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 7041 LOCKWASHER, 5/16(2) . .........covieiiennns, 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
17 7753 NUT, 5/16-24x 1/4 x 1/2 hex. (12) (6-80 & later) . ... .. 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
18 7775 LOCKNUT, 3/8-24x7/16x9/16 hex. (4) ............ 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
19 9028 BEARING, left crankcase (Timken) .................. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
20 9220A ROLLER, right bearing, 1/4 x .440 —std. (28)......... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9221A ROLLER, right bearing — .00020.5.(28)............. 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
9222A ROLLER, right bearing — .00040.5.(28)............. 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
9223A ROLLER, right bearing — .00060.5.(28)............. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9224A ROLLER, right bearing — .00080.5.(28)............. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9225A ROLLER, right bearing — .00100.5.(28)............. 710 * — FX, FXS, FXEF, FXS-80, FXEF-80
21 9979 CLIP, air cleaner hose (breather) . ................... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
22 11007 RETAINING RING, rightbearing .. ................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
23 12026A OILSEAL ..ot it 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24 23741—55  SHIM, sprocket shaft bearing (.003) . ................ 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
25 24002—70  SPACER, sprocketshaft........................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
26 24032—70  SPACER, sprocket shaft — .060thick . ............... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
24033—70  SPACER, sprocket shaft — .090thick ................ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24034—70  SPACER, sprocket shaft — .120thick ................ 71 t0o * — FX, FXS, FXEF, FXS-80, FXEF-80
24035—70  SPACER, sprocket shaft — .150thick . ............... 71 t0 * — FX, FXS, FXEF, FXS-80, FXEF-80
24036—70  SPACER, sprocket shaft — .180thick ................ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24037—70  SPACER, sprocket shaft — .210thick . ............... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
27 24490—36 CRANKCASEGUARD .............cocovivvinnnnnnnn 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
28 24519—70 SETOFCRANKCASES ............covivvivnnnnn 71&72—FX
29 24519—73B SETOFCRANKCASES ............ovvvvviiniinenn. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
30 24524778 SET OF CRANKCASES (black) ..............covveen. 77 to * — FXS, FXS-80
 Includes besides crankcases: :
9028 ROLLER BEARING, left crankcase
8058 NEEDLE BEARING, cam gear
3 24599—58A BUSHING, right crankcase — standard . .............. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24600—58A BUSHING, right crankcase — .0020.S. .............. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24601—58A BUSHING, right crankcase — .0050.S. .............. 71 t0o * — FX, FXS, FXEF, FXS-80, FXEF-80
24602—58  BUSHING, right crankcase — .0310.S. .............. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
32 24608—54  SCREW, crankcase gear side bushing(2) ............. 71 to 78 — FX, FXS
33 24650—58 RIGHTBEARING —std...................ccovinn.n. 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
24651—58  RIGHT BEARING — .00020.S. ..................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24652—58  RIGHT BEARING — .00040.S. ..................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24653—58  RIGHT BEARING — .00060.S. ..................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24654—58  RIGHT BEARING — .00080.S. ..................... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
24655—58  RIGHT BEARING - .00100.S. ..................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
34 24692—58  WASHER, rightbearing(2) ........................ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
35 24791—36  BOLT, frontengine mounting(2) .................... 71&72—FX
36 24805—30 CRANKCASESTUD,5/16-24x5.................... 41 to 78 — FX, FXS
38 24809—30 CRANKCASESTUD,5/16x6(3)..........coouvnnn.. 711075 — FX
NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 15



CRAN KCASE

[ALso SEE NEXT ILLUSTRATIOj

16




AA3/2

CRANKCASE (CONT’D)

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
39 24815—40 CRANKCASE STUD, 11/32x5-27/32(2) . ............ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
40 26390—68 CRANKCASESTUD(2)......ccviiiiniiiinrnnnnnnns 76 to 78 — FX, FXS
4 43578—35  RETAINER, right roller bearing (2) . .................. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
42 63533—=41 " -FITTING, VentiNese. ... ... ;e ekl s by 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
43 63533—65  FITTING, oilerreturnlinehose ...............oonnnnn 77 to * — FXS;

79 to * — FX, FXEF, FXS-80, FXEF-80

44 63541—70  TEE,rearchainoiler............oocooiviiiiiieainns 71 to Early 78 — FX, FXS

NOTE:

Asterisk (*) indicates part is used for latest model year shown on cover.

117 ¢



CRANKCASE
GEAR SIDE

18



CRANKCASE — GEAR SIDE AA4
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 358 DOWELPIN(2). .nevvee e 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
2 653 PLUG, CrankCas® . ... .....cvvverveeneeneenneonnns 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
3 657 PLUG, OI1SCIEBR .. ...ovoveeieiiaiiiiineanens 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
4 802 SCREW, 1/4-20 x 1 Pozidriv oval ctsk. hd. (black) (2) ... 77 to 79 — FXS, FXS-80
5 903 SCREW, 1/4-20 x 1-1/4 Pozidriv oval ctsk. hd. (black)
1) A 77 to 79 — FXS, FXS-80
6 905 SCREW, 1/4-20 x 1-3/4 Pozidriv oval ctsk. hd. (black) .. 77 to 79 — FXS, FXS-80
7 1301 SCREW, 1/4-20 x 1-1/4 Pozidrivfil. hd. (3) . .......... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
8 1305 SCREW, 1/4-20 x 1 Pozidrivfil. hd. (2)............... 711to * — FX, FXS, FXEF, FXS-80, FXEF-80
9 1308 SCREW, 1/4-20 x 1-3/4 Pozidrivfil. hd. (3) ........... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 1601 SCREW, No. 8-32x 1/2ctsk. flathd. (2) ............. 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
1 2622 SCREW, No. 8-32 x 7/16 Pozidrivhd. (2) . ............ 73 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
12 2628 SCREW, No. 8-32x 7/16¢tsk. hd. (2) ............... 71 & 72 — FX, FXS, FXEF, FXS-80, FXEF-80
13 6192 WASHER, No. 8x7/16x3/64(2) .................. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
13A 6242W WASHER, 1/4x9/16x1/32. .. ...t Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
14 8699 POP RIVET, 3/16x3/8x3/8dia.hd.(2) ............. 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
15 9058 NEEDLE BEARING, crankcasecamgear............... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 9965W CLAMP, electronic ignitionwire . .................... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
17 11002 RETAINING RING, oil pump driveshaft ............... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
18 11105 O-RING. ...t ey 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
19 23985—54 KEY,gearshaft(2) ..............coooiiiiiilt 71 to Early 75 — FX
20 24010—54 PINIONGEAR ..........coieeiniiiiiiiiiiieannns 71 to Early 77 — FX
21 24023—54 NUT,gearshaft ...................coiiiiiiits 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
22 24040—78  PINION GEAR, 1.4751—56 pitch dia. (orange) ......... Late 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24041—78  PINION GEAR, 1.4745—51 pitch dia. (white) .......... Late 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24042—78  PINION GEAR, 1.4737—45 pitch dia. (yellow) .......... Late 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24043—78  PINION GEAR, 1.4729—37 pitchdia. (red) ............ Late 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24044—78  PINION GEAR, 1.4721—29 pitch dia. (blue) ........... Late 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24045—78  PINION GEAR, 1.4715—21 pitch dia. (green) .......... Late 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24046—78  PINION GEAR, 1.4710—15 pitch dia. (black) .......... Late 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80

23 24582—77  CAM AND PINION GEAR SET (use 24313—77A, Breather

: ValVe) ...t 7110

24 24641—36  BUSHING, cilpumpshaft.......................... 7110

25 24703—54  SPACER, gearshaftpinion......................... AR (]

26 24981—70 OILSCREEN,crankcase .................vivvnnnn. 71to

27 24982—70 OILSCREENSPRING ........cccvviiiiiiinnnnnnn.. 71to

29 25216—73A GEARCOVERKIT ... ovvniiiiiiii e 73 10
Consists of:

25258—80 GEAR COVER
25262—80 SPACER

* — FX, FXS, FXEF, FXS-80, FXEF-80
* — FX, FXS, FXEF, FXS-80, FXEF-80
* — FX, FXS, FXEF, FXS-80, FXEF-80
* — FX, FXS, FXEF, FXS-80, FXEF-80
* — FX, FXS, FXEF, FXS-80, FXEF-80
79 — FX, FXEF, FXEF-80

30 25225—70A GASKET, QRarCover............oveverararneeennnn 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
31 25255—77A GEAR COVERKIT (painted) ........................ 77 to 79 — FXS, FXS-80
Includes besides painted cover:
25262—80 SPACER
32 25256—80 GEARCOVER(painted) .................cooiinenn, 80 to * — FXS, FXS-80
33 25257—80  GASKET, gearcover................c.coeonveenneens 80 to * — FXS, FXS-80
34 26258—80 GEARCOVER .............oviniriiiiiiiiiinnnns 80 to * — FX, FXEF, FXEF-80
35 25260—78  FITTING, crankcase to air cleanerhose ............... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
36 25313—50  THRUST WASHER, breather valve — .115thick ........ 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
37 25313—73  BREATHERVALVE,withgear ...................... 71 to Early 77 — FX
38 25313—77A BREATHERVALVE, withgear ...................... Late 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
39 25314—50  THRUST WASHER, breather vaive — .120thick ........ 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
25315—50  THRUST WASHER, breather valve — .125thick ........ 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80

25316—52  THRUST WASHER, breather valve — .110thick ........ 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

19



(87
]
<
O
X
=z
&
o

GEAR SIDE

20



CRANKCASE — GEAR SIDE (CONT’D)

AA4H

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON

40 25320—79  THRUST WASHER, breather valve — .110thick ....... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
25321—79  THRUST WASHER, breather valve — .115thick ....... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
25322—79  THRUST WASHER, breather valve — .120thick . ...... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
25323—79  THRUST WASHER, breather valve — .125thick ....... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
25325—79  THRUST WASHER, breather valve — .130thick . ... ... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
25326—79  THRUST WASHER, breather valve — .135thick ....... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
25327—79  THRUST WASHER, breather valve — .140thick ....... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
25328—79  THRUST WASHER, breather valve — .145thick ....... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80

41 25523—70 CAMGEAR....... ..ot 71 to Early 77 — FX

42 25523—77 CAMGEAR........... .ottt Late 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80

43 25550—36  THRUST WASHER, cam gear — .050 thick . ........... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80

44 25550—57 LOCKWASHER,camgear....................cuuens 71to * — FX, FXS, FXEF, FXS-80, FXEF-80

45 25551—36  THRUST WASHER, cam gear — .055 thick ............ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
25552—36  THRUST WASHER, cam gear — .060 thick ............ 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
25553—36  THRUST WASHER, cam gear — .065thick ............ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
25554—36  THRUST WASHER, cam gear — .070thick ........... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
25555—36  THRUST WASHER, cam gear — .075thick ........... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
25556—79  THRUST WASHER, cam gear — .080 thick ........... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
25557—79  THRUST WASHER, cam gear — .085thick ........... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
25558—79  THRUST WASHER, cam gear — .080thick ........... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
25559—79  THRUST WASHER, cam gear — .095thick ........... 71 1o * — FX, FXS, FXEF, FXS-80, FXEF-80

46 25581—70  BUSHING, g€arcover .............cooouvvuuvnnnns 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80

47 25582—54  BUSHING, gear cover pinionshaft . .................. 71 to Early 73 — FX

48 25582—73  BUSHING, gear cover pinionshaft ................... Late 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80

49 26345—39  DRIVEGEAR, 0ilpump—25T. ..................... 71872 —FX

50 26345—73  DRIVEGEAR,cilpump—24T. ...............oo.... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80

51 26346—70 DRIVESHAFT,0llpump.........coovvieiniieinnnn. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80

52 26348—15  KEY, oil pump gear (2) (gear shaft — Late 75 & later) . ... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80

53 26349—54  DRIVE GEAR,oilpump ......................... ... 71&72—-FX

54 26349—73  DRIVEGEAR,0ilpump ... nnn. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80

55 32503—77 TIMERCOVER, "‘No. 1" ......... ... ... ... ..ot 77 to 79 — FXS, FXS-80

56 32504—80 TIMERGCOVER .............ccoiiiiiiiiiiiin.s. 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80

57 32508—77 TIMERCOVER, ‘‘GoldEagle” ...................... Late 77 to 79 — FX, FXS, FXEF

58 32511—78  TIMER COVER, **No. 1"" (polished) .................. 80 to * — FX, FXEF, FXEF-80

59 32511—80  TIMER COVER, “*No. 1" (black) .................... 80 to * — FXS, FXS-80

60 32513—77 TIMERCOVER, “'No. 1™ ............coiiiiiat. Late 77 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80

61 32584—71  LABEL, timercover .............c.coovuvniininnnn. 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80

62 32588—70A COVER,timer................ccooiiiiiiiiinan, 7110 79 — FX, FXS, FXEF, FXS-80, FXEF-80

63 32591—70  GASKET, ignitiontimercover....................... 7110 79 — FX, FXS, FXEF, FXS-80, FXEF-80

64 32591—80  GASKET, ignitiontimercover....................... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80

65 32601—78  STUD, ignition timercover(2) ...................... Late 72 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80

66 32601—80  STUD, ignition timercover(2) ...................... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80

67 32608—70  STUD, ignitiontimercover(2) ...................... 71 to Early 72 — FX

69 56609—52  CLAMP, circuit breakerwire ....................... 71 t0 79 — FX, FXS, FXEF, FXS-80, FXEF-80

70 63526—57  FITTING, rockerarmoilline........................ 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80

n 83162—51 OILSEAL ........cciiririiiiiiiiii s 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

21



3
4
]

22




OIL PUMP AA5
RETAIL INDEX PART
ﬂ\ PRICE NO. NO. NAME USED ON
1 700 PLUG, ollpumpbody .............covieiieinnnnnn, 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
2 2872W BOLT, 1/4-20x1-1/2hex.hd. (2) .................. 80 to * — FX, FXS, -FXEF, FXS-80, FXEF-80
3 3429 BOLT, 1/4-20x2-3/4hex.hd. (4) .................. 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
4 5430W BOLT, 1/4-24x2-3/4hex.hd. (4) .................. 7110 78 — FX, FXS
5 6377 WASHER, 3/8x5/8x1/32(2) ... vviveineennn.. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
6 6581 WASHER, 17/32x15/16 x.025 (brass).............. 7110 78 — FX, FXS '
6A 6703 WASHER, 1/4x5/8x11/16(4) .............ccovt 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
7 7036 LOCKWASHER, 1/4(7)(3—80&later).............. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
8 7069 LOCKWASHER, N0. 10 .........coiiiiiiiiiinnnn. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9 7634 NUT, No. 10-32x1/8x5/16 hex. (brass) ............ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 8866 BALL, check valve, 3/8dia. ................c..oun 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
1 11002 RETAINING RING, olfpump ............coivvnennen. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
12 11105 0-RING, check valvecoverscrew ................... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18 © 26199—77A OIL PUMP KIT, with gaskets and retaining ring (painted) . 77 to * — FXS, FXS-80
14 26200—688 OILPUMPASSEMBLY ..........ccovvrvvunennnnnn. 71&72—FX
15 26200—73B OILPUMPASSEMBLY .........covivirvvnennnannns 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 26206—73  SPRING, refiefvalve.............ccocerveneennanne, Early 73 — FX
17 26207—73  SPRING, refiefvalve...............cooiiiininnt, Late 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18 26227—58  OILSEAL ....oviiiiii e 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
19 26231—78  WASHER, relief vaive plug, 33/64 x 15/16 x 1/32 (felt) .. 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
20 26232—68 COVER, GHpUMp .......coieeiiriiiiiiiiiinn, M&72—FX
21 26234—73A COVER,0ilpump ........ccciieiiniiiiiiinennns 73 t0 * — FX, FXS, FXEF, FXS-80, FXEF-80
22 26239—77A COVER, oil pump (painted) ........................ 77 to * — FXS, FXS-80
23 26246—68A GASKET, oflpumpbody...................ooinntt. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24 26247—78  TUBE, cover —upper(bent) .................c...n.s Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80 -
25  26258—68B  GASKET, oil pumpcover ...................oooeen. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
26 26265—68A TUBE, pump&COVer{2) ........covvvvrevernnnnnn. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
27 26315—68A DRIVEGEAR..........citiiiiiiiii s 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
28 26317—68A IDLERGEAR..........citiiiiieniiiinnnennnnnns 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
29 26326—62A DRIVEIDLERGEAR ............cciiivvinnnnnnnns 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
30 26327—68 IDLERSHAFT .........cviitiiii i 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
31 26328—74 DRIVEGEAR...........coiviimmminiienennnnns, 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
32 26338—68 ELBOW, 0ilpump(2) ........covivvneninininn, 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
33 26346—70 DRIVESHAFT.........iiriiiii s 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
34 26348—15  KEY,driveshaft (2) ..............cooiiiiiiiits, 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
35 26348—36  RETAINING RING, driveshaft. . ..................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
36 26362—36  COVER SCREW, check valvescrew .................. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
37 26363—36  SPRING,checkvaive ............ccovvvvnnnennn... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
38 26374—54  SPRING, reliefvalve (2) . ........c.ccoeveenninnnnnn. 71872 —FX :
39 26377—68 PLUG,reliefvalve..............ccovieiieennnnnn. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
40 26390—68  MOUNTING STUD, oilpump(2).........cccuvennnnn. 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
41 26400—54  VALVE,Gllpump ........covviiniiiiiiiaiinnes 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
42 26551—39C OIL PRESSURE SWITCHANDFITTINGS............... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
43 63533—41  FITTING, oillinehose(2) ...........c..coovvnvinnns 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
44 63610—70  ADJUSTING SCREW, chain oiler (hex. hd.) ............ 71 to Early 72 — FX
45 63614—72  ADJUSTING SCREW, chain oiler (slothd.)............. Late 72 to * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 23



24



CARBURETOR — LATE 1978 & LATER

AA6

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
/ \ 1 930 SCREW, No. 10-24 x 1-1/4 Pozidriv fil. hd. (2) ......... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
2 6702 WASHER, 5/16 x11/16x1/16(2) . ... .............. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 7504 NUT, No. 10-24x 1/8x5/16hex. (2)................ 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
4 7620W NUT, No. 10-24x 1/8x3/8hex.(2)................. Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
5 7739 LOCKNUT, 5/16-18 x 11/32x 1/2hex.(2) ........... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
6 27021—71A INTAKEMANIFOLD ..........ccooviiient Late 78 to Early 80 — FX, FXS, FXEF, FXS-80,
FXEF-80
7 27021—78  INTAKEMANIFOLD ....... ..ot Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
8 27045—78 CHOKESHAFTKIT.......cooeviiiiiienn.s Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
Consists of:
Choke lever, choke shaft, washer, clip, screws
(2) and choke disc.
9 27046—78  PLASTICPARTSKIT........cooiiiiiiiiiine, Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
) Consists of:
/A\ Springs (3), clips (2), cam, choke lever, washers (2),
ball, and wire ring.
10 27062—78  SEAL, intake manifoldclamp(2) .................... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
11 27063—80  CLAMP, intake manifold — includes screw and nut (2) ... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
12 27095—78 HIGHALTITUDEKIT.......cooveiiiiiiaaea Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
13 27304—76  SCREW, choke cable bracket....................... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
14 27306—76  SCREW, fast idle cam & high alt. accelerator pump stop .. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
15 27307—76  SCREW, wireblock ............ ..., Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 27308—76  PIN,float ............ . Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
17 27309—76  SCREW,floatpin ...............ccoieeininnein.. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18 27311—76  RUBBER CAP, acceleratorpump .................... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
19 27313—76  SCREW, throttlestop ..............c.ocoiiiennt. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
20 27314—76  SPRING, throttle stopscrew........................ Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/»'\ 21 27320—76  SCREW, throttlecablebracket...................... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
22 27321—76  BRACKET, throtflecable .......................... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
23 27322—76  SPRING, throttlelever ........................c... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24 27328—76 THROTTLELEVER ...............oiiiiiiiiniinn, Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
25 27333—76  LOCKWASHER, throttlelever ....................... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
26 27335—76  NUT, throttlelever ...............coooiiiiinien. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
27 . 27338—76 CLIPfloatvalve...................ccoiiiniant. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
28 27360—76  O-RING(2)..........covvvviniiiiiiiiiiiiiinn Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
29 27361—76  DIAPHRAGM, acceleratorpump . .................... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
30 27362—76  SPRING, diaphragm.............ccoieveennnon... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
31 27366—76  SCREW (5)....vvvree it Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
32 27367—76  SCREW ........o.iiitii i Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
33 27368—76  CLIP,overflowhose.................ocoiiininnt. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
34 27369—76  HOSE, Overflow ............ccovviiriinininnenns Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
N 35 27371—76  FITTING . ...t Late 78 — FX, FXS
36 27373—76  ROD, accelerator pump (860B), 59.5mm ............. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
37 27385—76 PLUG, lowspeedjet.....................ooiiat. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
27466—78A CARBURETOR(B78A) .............ovviiuiinnnnn.. 79 — FXEF
27468—78A CARBURETOR(B81B) .................cc.ivinne. Late 78 & 79 — FX, FXS
27468—80A CARBURETOR(B81ID) ............covvirvennennnn. 80 to * — FX, FXS, FXEF
27472—79  CARBURETOR(B79A) ............ccviriinennnnn.. 79 — FXS-80, FXEF-80
27472—80A CARBURETOR(B79D) ............ccovvvninninnn.. 80 to * — FXS-80, FXEF-80
38 27594—76  FITTING .....oovner i 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
39 27882—78  BRACKET,chokecable ..................covnnt, Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
40 27883—78  CAP, low speed mixture sCrew . ..................... Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
41 27884—78  SCREW, low speed mixture ........................ Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
42 27885—78  SPRING, low speed mixture adjustingscrew ........... Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
_ 43 27886—78  FLOATVALVE,withclip..................cooinitt, Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
Vi 44 27887—78  FLOAT ... it Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80

25



26



CARBURETOR — LATE 1978 & LATER (CONT’D) AA61

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON

! A\ 45 27888—78  MAINJET, 1.60mm. (FX, FXSStd.)................. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
46 27889—78 O-RING,bowl...............ccoiiiiiiiiiin Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
47 27890—78 BOWL...........coiiiiiiiiiiiiii i Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
48 27891—78  HOUSING, acceleratorpump ....................... Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
49 27891—80  HOUSING, acceleratorpump ....................... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
50 27892—78  0-RING, low speed mixture adjusting screw ........... Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
51 27893—78  WASHER, low speed mixture adjusting screw . ......... Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
52 27897—78 LOWSPEEDJET,0.72mm.............ccvvvvvnnnn.. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
53 29058—77  GASKET, air cleaner tocarburetor ................... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
54 20250—78  INSULATINGSPACER ...............covuvnnnnn.. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
55 29253—78  STUD,5/16-18x1-3/4(2)..........covvinnn.... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
56 45092—66 CABLEGUIDE...............cooviiiiinininnnnn.. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) Indicates part is used for latest model year shown on cover. 27



e
5
o
>
m
o
<
&
L
O
Z
<
=
o
@)
I
o
mm
o
T
)
T

1974 TO EARLY 1978

28



HIGH PERFORMANCE CARBURETOR — 1974 TO EARLY 1978

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON

1 930 SCREW, No. 10-24 x 1-1/4 Pozidriv fil. hd. (2)......... 74 to Early 78 — FX, FXS
2 1203 SCREW, No. 8-32x 7/8 Pozidrivfil. hd. (2) ........... 74 to Early 78 — FX, FXS
3 2402w SCREW, 5/16-24 x 11/16 Phillips oval hd. (2) ......... 74 to Early 78 — FX, FXS
4 3208 SET SCREW, No. 8-32x 5/8 sockethd, .............. 74 to Early 78 — FX, FXS
5 7620W NUT, No. 10-24x1/8x3/8hex.(2)................. 74 to Early 78 — FX, FXS
6 27060—55  O-RING, intakemanifold (2)........................ 74 to Early 78 — FX, FXS
7 27063—57  CLAMP, withscrewandnut(2)..................... 74 1o Early 78 — FX, FXS
27154—78  LECTRON CARBURETORKIT ....................... 74 to Early 78 — FX, FXS

8 27473—78  SCREW, throttie slidecover (2) ..................... 74 to Early 78 — FX, FXS
9 27474—78  SCREW, floatbowl(4) ...................oonea ... 74 to Early 78 — FX, FXS
10 27475—78  GASKET,floatbowl .............................. 74 to Early 78 — FX, FXS
" 27476—78  INLETVALVEANDSEAT ...................ccveet 74 to Early 78 — FX, FXS
12 27477—78  THROTTLE SLIDE, with spring, rod insert & o-ring .. .... 74 to Early 78 — FX, FXS
13 27478—78  METERINGROD,No.5.......................oW0 74 to Early 78 — FX, FXS
14 27479—78  SET SCREW, msteringrod ......................... 74 to Early 78 — FX, FXS
15 27480—78 CHOKELEVER ................ ... ccciiiiuin... 74 to Early 78 — FX, FXS
16 27481—78  SPRING, throttleslide ............................ 74 to Early 78 — FX, FXS
17 27482—78  SCREW, idleadjustment .......................... 74 to Early 78 — FX, FXS
18 27483—78  BOOT, throttlecable.............................. 74 to Early 78 — FX, FXS
19 27484—78  SLEEVE, carburetor to intakemanifold................ 74 to Early 78 — FX, FXS
20 27485—78  INTAKEMANIFOLD .............coooiiiinine... 74 to Early 78 — FX, FXS
21 27486—78  GASKET, throttle slidecover ....................... 74 to Early 78 — FX, FXS
22 27487—78  SPRING, Idle adjustmentscrew ..................... 74 to Early 78 — FX, FXS
23 27488—78  BACK PLATE, airfilter ............................ '74 to Early 78 — FX, FXS
24 27489—78  RETAINING PLATE, back plate to carburetor (2) ........ 74 to Early 78 — FX, FXS
25 27430—78  CLAMP, carburetor to intake manifold (2) ............. 74 1o Early 78 — FX, FXS
26 27491—78  BOLT, airfilter back plate (3) . ...................... 74 to Early 78 — FX, FXS
27 27492—78 THROTTLECABLEASSEMBLY ..................... 74 to Early 78 — FX, FXS
28 27493—78  FLOAT BOWL (clearplastic)........................ 74 to Early 78 — FX, FXS
29 27494—78  GRIP AND SLEEVE, throttlecontrel .................. 74 to Early 78 — FX, FXS
30 27485—78  LOWER CLAMP, throttlecontrel . .................... 74 to Early 78 — FX, FXS
K] 27496—78  METERINGROD,No.4............................ 74 to Early 78 — FX, FXS
32 27497—78  METERINGROD,No.4—1........................ 74 to Early 78 — FX, FXS
33 1+ 28036—72  FILTERELEMENT ..........coovivniiiiiinn., 74 to Early 78 — FX, FXS
34 29084—73  COVER,airfilter.....................coiuia.... 74 to Early 78 — FX, FXS
35 56238—62  PLUG, hardlebargrip................cooinin... 74 to Early 78 — FX, FXS
36 56394—74  SPRING, adjustingscrew.................coeovnn... 74 to Early 78 — FX, FXS
37 56395—74  CLAMP, throttle contrel — upper.................... 74 to Early 78 — FX, FXS
38 56396—74  FRICTION SPRING, throttlegrip ..................... 74 to Early 78 — FX, FXS
39 56397—74  ADJUSTINGSCREW.............ccovviiininnnn.. 74 to Early 78 — FX, FXS

29



S
m._l
G2
o
S5
m
Qo
A_.l
S
(o]
o

30



CARBURETOR — 1976 TO EARLY 1978

RETAIL INDEX PART

NAME USED ON

PRICE NO. NO.
4 A\ 1 930 SCREW, No. 10-24 x 1-1/4 Pozidriv fil. hd. (2)......... 76 to Early 78 — FX, FXS
2 6702 WASHER, 5/16x 11/16x1/16(2)............ e 76 to Early 78 — FX, FXS
3 7620W NUT, No. 10-24x 1/8x3/8hex.(2)................. 76 to Early 78 — FX, FXS
4 7725 LOCKNUT, 5/16-24 x 11/32x 1/2hex.(2) ........... 76 & 77 — FX, FXS
5 7739 LOCKNUT, 5/16-18x 11/32x 1/2hex. (2) ........... Early 78 — FX, FXS
6 24818—52  STUD, 5/16-18 & 5/16-24 x 1-11/161g. (2) .......... 77 — FX, FXS
7 24820—78  STUD, 5/16-18x1-11/16(2) .............cent..... Early 78 — FX, FXS
8 27006—76  CARBURETORREPAIRKIT......................... 76 to Early 78 — FX, FXS
9 27021—71A INTAKEMANIFOLD .............covvniininnnnnn.. 76 to Early 78 — FX, FXS
10 27045—78  CHOKESHAFTKIT.......occiiiiiiiiiininninnenns 76 to Early 78 — FX, 'FXS
Consists of: :
Choke lever, choke shaft, washer, clip, screws (2), and choke disc
1 27046—78  PLASTICPARTSKIT............coiviiiiiiiinnn, 76 to Early 78 — FX, FXS

12 27060—55
13 27063—57
14 27077—78
15 27155—76A
16 27304—76
17 27305—76

18 27306—76

19 27307—76

20 27308—76

21 27309—76

22 27310—76

23 27311—76

/@\ 24 27312—76
‘ 25 27313—76

26 2731476
27 27315—76 -
28 27319—76
29 27320—76
30 27321—76
31 27322—76
32 27328—76
33 27333—76
34 2733576
35 27336—76

36 27337—76
37 27338—176
N 38 27339—76

39 27340-76
40  27348—76
M 2734877
42 27355—76
43 27356—76
4 27358—76
45 2735076
46  27360—76
47 27361—76
48 2736276
49  27364—76
50  27366—76
2736776
27368—76

Consists of:
Springs (3), clips (2), cam, choke lever, washers (2), ball and wire ring

0-RING, intake manifold (2)........................ 76 to Early 78 — FX, FXS
CLAMP, intake manifold — with screw and nut{2) ...... 76 to Early 78 — FX, FXS
GASKET, Spacer (2)........c.cvvvvrinivrnnenennens Early 78 — FX, FXS
CARBURETOR ............cooiiiiiiiiiiniinns, 76 to Early 78 — FX, FXS
SCREW, choke cable bracket. ...................... 76 to Early 78 — FX, FXS
BRACKET, chokecable ........................... 76 to Early 78 — FX, FXS
ADJUSTING SCREW, pumpstroke................... 76 to Early 78 — FX, FXS
SCREW, wireblock .................coiiiina... 76 to Early 78 — FX, FXS
PIN,float ........ ... . 76 to Early 78 — FX, FXS
SCREW, floatpin ...............cviiiiiiinn.. 76 to Early 78 — FX, FXS
ROD, accelerator pump (860A) ..................... 76 — FX '
RUBBER CAP, acceleratorpump .................... 76 to Early 78 — FX, FXS
CORING. ..o 76 to Early 78 — FX, FXS
SCREW, throttlestep . ................covvivnenn.. 76 to Early 78 — FX, FXS
SPRING, throttle stopscrew........................ 76 to Early 78 — FX, FXS
ADJUSTING SCREW, low speed mixture .............. 76 to Early 78 — FX, FXS
SPRING, tow speed mixture adjustingscrew ........... 76 to Early 78 — FX, FXS
SCREW, throttle cable bracket . ..................... 76 to Early 78 — FX, FXS
BRACKET, throttlecable .......................... 76 to Early 78 — FX, FXS
SPRING, throttletever ............................ 76 to Early 78 — FX, FXS
THROTTLELEVER .........coiviiiriiiiiinnanss 76 to Early 78 — FX, FXS
SPRING WASHER, throttlelever..................... 76 to Early 78 — FX, FXS
NUT, throttlelever .....................ccvinntn. 76 to Early 78 — FX, FXS
O-RING. ...t 76 to Early 78 — FX, FXS
FLOAT VALVE, withclip........................... 76 to Early 78 — FX, FXS
CLIP,floatvalve.............ccvveinvnininnnn... 76 to Early 78 — FX, FXS
FLOAT ..o e 76 to Early 78 — FX, FXS
MAINNOZZLE ...ttt 76 to Early 78 — FX, FXS
LOWSPEEDJET, 1.00mm..............ccovvunnnn.. 76 — FX
LOW SPEEDJET, 0.88mm. ............ovvvvnnnnn. 77 to Early 78 — FX, FXS
GASKET, low speed adjustingscrew ................. 76 to Early 78 — FX, FXS
MAINJET, 1.85mm................oiiiniiinen, 76 — FX
O-RING, bOWI . ........ceiiiii i, 76 to Early 78 — FX, FXS
BOWL. ...t 76 to Early 77 — FX, FXS
ORING(2)....oovveeeeiee e 76 to Early 78 — FX, FXS
DIAPHRAGM, acceleratorpump..................... 76 to Early 78 — FX, FXS
SPRING, diaphragm............ccoveiiiiinnnnnnnns 76 to Early 78 — FX, FXS
ACCELERATORPUMPHOUSING .................... 76 to Early 78 — FX, FXS
SCREW (5) ..t e i i 76 to Early 78 — FX, FXS
SCREW . e 76 to Early 78 — FX, FXS
CLIP,overflowhose ......................coovtt, 76 to Early 78 — FX, FXS

31



'
. 5

h=
N o

g
542
43

and Accessories

CARBURETOR
1976 TO EARLY 1978

32



CARBURETOR — 1976 TO EARLY 1978 (CONT’D)

AA8N

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
/”~ A\ 53 27369—76 HOSE,overflow ...................covvninnn... 76 to Early 78 — FX, FXS
' 54 27371—76  FITTING ..... ..ot 76 to Early 78 — FX, FXS
55 27373—76  ROD, accelerator pump (8608B), 59.5mm.............. 76 to Early 78 — FX, FXS
56 27379—76  SPACER(860A) .............covvviniinenennnn... 76 — FX
57 27385—76  PLUG, lowspeedjet.............................. 76 to Early 78 — FX, FXS
58 27395—76A BOWL...........coiiiiiiiiiiiiiiiennn, Late 77 to Early 78 — FX, FXS
59 27416—76  MAINJET, 1.80mm........................c..oe 76 to Early 78 — FX, FXS
27417—76  MAINJET, 1.75mm..............cooviinvninnn 76 to Early 78 — FX, FXS
27418—76  MAINJET,1.70mm................covvnenen.... 76 to Early 78 — FX, FXS
27419—76  MAINJET, 1.65mm..................cooovnenn... 76 to Early 78 — FX, FXS
27420—76  MAINJET,1.60mm..................0oveeunn.... 76 to Early 78 — FX, FXS
60 29058—77  GASKET, air cleaner backplate ..................... Late 77 to Early 78 — FX, FXS
61 29250—78  SPACER, intake manifold to carburetor ............... 76 to Early 78 — FX, FXS
62 33298—65  STUD, carb. to intake manifold, 5/16-18 & 5/16-24
f‘\ X1-1/210.(2) o oo 76 — FX
63 45092—66 CABLEGUIDE........................cccovuinn.. 76 to Early 78 — FX, FXS

33



34



CARBURETOR — 1971 TO 1975 AA9
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
/ "'\‘ 1 930 SCREW, No. 10-24 x 1-1/4 Pozidrivpanhd. (2) ........ 711075 — FX
2 6316W WASHER, 5/16x5/8x1/16(2) . ................... 711075 — FX
3 7725 LOCKNUT, 5/16-24 x 11/32x1/2(2) ............... 711075 — FX
4 27021—71A INTAKEMANIFOLD ............ccovviiiiinnn... 711075 — FX
5 27023—71  GASKET ....... ..o 711075 — FX
6 27060—55  0-RING, intake manifold (2)........................ 711075 —FX
7 27063—57  CLAMPASSEMBLY (2) ........c0vvveneriininnnn.. 711075 — FX
8 27132—71  REPAIR PARTS AND GASKETKIT.................... 711075 — FX
27155—72B CARBURETOR .................ccovviiiiinn.... 711075 — FX
9 27164—71  ROLLPIN, acceleratorpump ....................... 711075 — FX
10 27271—71  SCREW, throttle stop, No. 8-32, slotted hex. hd. ....... 711075 — FX
1" 27272—71  SPRING, throttlereturn ........................... 711073 — FX
12 27272—74  SPRING, throttlereturn ........................... 74 & 75— FX
13 27281—71A THROTTLE SHAFTANDLEVER ..................... 711075 — FX
/"\ 14 27282—71 THROTTLEPLATE .............ccoviviiniinne.. 711075 — FX
15 27326—71  O-RING........ ...t 711075 — FX
16 27341—71  LEVER, acceleratorpump ...............c.covunn. 711075 — FX
17 27342—71  SCREW WITH LOCKWASHER, No. 1/8-40(4).......... 711075 — FX
18 27389—71  BOOT, acceleratorpump ...........c.oovvvnnvnnnn.. 711075 — FX
19 27396—71  SCREW WITH LOCKWASHER, N0.4-36............... 711075 — FX
20 27403—71  WASHER, mainjet(fiber).......................... 711075 — FX
21 27404—71  WASHER, idlejet(fiber)........................... 711075 — FX
22 27459—74  BRACKET, throttlecable .......................... 74& 75— FX
23 27612—71  MAIN JET, 0.90 mm (C66—173).................... 711075 — FX
24 27613—71  SPRING, throttle stopscrew. ....................... 711075 — FX
25 27614—71  MAIN JET, 0.95mm. (C66—174) ................... 7110 75 — FX
27618—71  MAIN JET, 1.00 mm. (C66—155) ................... 711075 — FX
/A\ 27619—71  MAIN JET, 1.05mm. (C66—156) ................... 711075 — FX
/ 27620—71  MAIN JET, 1.10 mm. (C66—157) ............... ... Mto75—FX
27621—71  MAINJET, 1.15mm. (C66—143) ................... 711075 — FX
27622—71  MAIN JET, 1.20 mm. (C66—158) ................... 71075 —FX
27623—71  MAIN JET, 1.25 mm. (C66—159) ................... 711075 — FX
26 27630—71  FLOAT ... . ittt 711075 —FX
27 27631—71  PiN,float ........ ... ..o 711075 — FX
28 27641—71  IDLEADJUSTINGSCREW ......................... 711075 — FX
29 27642—71  SPRING, idle adjustingscrew ...................... 711075 — FX
30 27645—71  BOWL...........ciiiiiiiii i, 711075 — FX
31 27646—71  GASKET,bowl .............cooviiiiiiiiiiin.n, 711075 — FX
27651—75  MAIN JET, 0.95 mm. (C66—183—19) ............... Late 75 — FX
27652—75  MAIN JET, 1.00 mm. (C66—183—20) ............... Late 75 — FX
27653—75  MAIN JET, 1.05mm. (C66—183—21) ............... Late 75 — FX
A 27654—75  MAIN JET, 1.10 mm. (C66—183—22) ............... Late 75 — FX
27655—75  MAIN JET, 1.15mm. (C66—183—23) ............... Late 75 — FX
27656—75  MAIN JET, 1.20 mm. (C66—183—24) ............... Late 75 — FX
33 27659—71 SPRING,float................... ...l 711075 — FX
34 27663—71 CHOKEPLATE ..........c0oiiiiiiiiiiiiannns 711075 — FX
35 27664—71  CHOKESHAFTANDLEVER ........................ 711075 — FX
36 27665—71  PIN, chokefrictionspring ......................... 711075 — FX
37 27666—71  FRICTION SPRING,choke .................c.oununn. 711075 —FX
38 27686—71  SCREW, wire block, No. 8-36(2) ................... 7110 75 — FX
39 27725—71  IDLEJET,.60mm...........ccovvirivnrinnnin.n. 711075 — FX
40 27737—71  CLIPfuelvalve ..............cccoiiiiiiiininnine, 711075 — FX
H 27748—71  FUELVALVE,withelip.....................ooo..L. 711075 — FX
42 27750—72 IDLEJET, .65mm...............cccoiiiiiiinn.... 74 & 75 — FX
_ 43 27762—71A ACCELERATORPUMP ............ccoiiiiiiinn .. 711075 — FX
/-"“\\ 44 27763—71  BOWLDRAINPLUG .............ccoiiviiiinnnnn. 711075 — FX
45 33298—65 STUD,5/16-24x1-1/2(2) . ........coviiiin.n. 711075 — FX
' 46 45092—66 CABLEGUIDE.........................ccceiue... 711075 — FX
47 63578—52 . INLETFITTING........... ..o, 711075 — FX

35



AIR CLEANER AND CHOKE
LATE 1978 & LATER




AIR CLEANER AND CHOKE — LATE 1978 & LATER

AA10

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
4 \ 1 2774 SCREW, 1/4-20x 5/8 Pozidrivpanhd. (3) ............ Late 78 — FX, FXS
2 3413 SCREW, 5/16-18 x5/8 sockethd. (2) ............... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 3447 BOLT, 5/16-18x1/2hex. hd. (2)................... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
4 3458 SCREW, 5/16-18x 1sockethd. .................... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
5 37678 BOLT, 1/4-20x5/8hex.hd. (3).................... 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
6 3987 BOLT,5/16x3/4hex.hd. (4) ................. ... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
7 6046 WASHER, 5/16 x9/16x 1/32(black) ............... 79 to * — FXS, FXS-80
8 6095 WASHER, air cleanercover(3) ..................... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9 6702 WASHER, 5/16x11/16x1/16(4) .. ................ Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 7038 LOCKWASHER, 3/8..........covviiiiean .. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
11 7041 LOCKWASHER,5/16(2) . ..........oovvvvnn. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
12 7230 LOCKWASHER, 1/4 externalteoth (3) . ............... 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
13 7608 NUT, No. 8-32x 1/8x5/16hex. ................... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
) 14 7710W LOCKNUT, 5/16-18x 1/4x 1/2hex.(2) ............. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/“'\ 15 7851W JAMNUT, 3/8-24x7/32x9/16hex. ................ Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
' 16 8103 CLIP NUT, rearbracket(2) ........................ 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
17 9979 CLIP, breatherhose .............................. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18 10020 CLAMP,hose...........coviiiiie e, Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
19 25260—78  FITTING, crankcase to air cleanerhose ............... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
20 29057—78  GRILL,airinfake ............... ...t Late 78 to * — FXS, FXS-80
21 29058—77  GASKET, air cleanertocarburetor ................... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
22 29061—78 COVER,aircleamer......................cvuun.n. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
23 29064—78  BAFFLE ..ottt Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24 29071—79  SAFETY LABEL, aircleaner ........................ 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
25 29113—78 BRACKET, rear.............coovviiiiinnnnannnnns Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
29113—79  BRACKET,rear..............cooviirivnennnnnn... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
26 29114—78 BRACKET,front ....................oieuiin. .. Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
/;-s\ 29114—79 BRACKET,front ............. ... ...coviii. ... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
27 29214—67A KNOB,chokewire ...............c.ovninvvnnnnn. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
28 29215—78  TUBE,chokewire ..................covivvvnnnnn. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
29 29219—78  WIRE, chokecontrol. ............................. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
30 29239—78  BACK PLATE, aircleaner .......................... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
31 29252—78  SEAL STRIP, air cleaner backingplate................ Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
32 29255—78  FILTERELEMENT ..........ccoviiniinninnn, Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
29256—79  AIRCLEANERSEALKIT.............coviiiiin... Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
Consists of:
6702 WASHER, fitting, 5/16 x 11/16 x 1/16
7127 LOCKWASHER, fitting, 5/16 int. tooth
7763W JAMNUT, fitting, 5/16-18 x 3/16 x 1/2 hex.
9969 HOSE CLAMP
11110 0-RING
/‘\ 29252—79  SEAL, air cleaner
29253—78 FITTING, air cleaner
33 29270—78  TRIM, aircleaner — **1200"" ...................... Late 78 to * — FX, FXS, FXEF
34 29272—78  TRIM, aircleaner—*'80"' ........................ Late 79 to * — FXS-80, FXEF-80
35 29289—78  TRIM STRIP, air cleaner cover (black) . ............... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
NOTE: Hose is sold only in bulk length under the following part number. Cut to required length.
36 63500—68 HOSE, 3/8 1.D. x 5/8 0.D. fabric reinforced rubber

(25119} ..o Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part Is used for latest model year shown on cover. 37



\

AIR CLEANER AND CHOKE
1971 TO EARLY 1978

38



AIR CLEANER AND CHOKE — 1971 TO EARLY 1978

AA11-

RETAIL INDEX PART .
PRICE NO. NO. NAME USED ON
/ N 1 2402w SCREW, 5/16-24 x 11/16 Phillipshd................. 71 to Early 78 — FX, FXS
' ‘ 2 2758 SCREW, 1/4-20x 1/2 Phillips hd. (3)................ 71 to Early 78 — FX, FXS
3 3738 BOLT, 1/4-28x5/8hex.hd........................ 71&72—FX
4 3765 BOLT, 1/4-28x5/8hex.hd........................ 7110 77 — FX, FXS
5 3825 BOLT,1/4-28x1hex.hd.......................... Early 78 — FX, FXS
6 3987 BOLT, 5/16-18x3/4hex.hd....................... Late 77 to Early 78 — FX, FXS
7 6702 - WASHER, 5/16x11/16x1/16..................... ‘Late 77 to Early 78 — FX, FXS
8 7036 LOCKWASHER, 1/4..............ccooiviiiiine, 718& 72 —FX
.9 7038 LOCKWASHER,3/8..............ccoviiiine, 73 to Early 78 — FX, FXS
10 7041 LOCKWASHER,5/16............................. 71 to Early 77 — FX, FXS
1 7608 NUT, No. 8-32x 1/8x5/16hex. ................... 73 to Early 78 — FX, FXS
12 7638 NUT, No. 10-32x 1/8x3/8hex. ................... 71 to Early 78 — FX, FXS
13 7683 LOCKNUT, 1/4-28x5/16x 7/16hex. ............... 71 to Early 78 — FX, FXS
14 7744 JAMNUT, 5/16-24x3/16x 1/2hex. (2) ............. 71 to Early 78 — FX, FXS
/A\ 15 7851W JAMNUT, 3/8-24x7/32x9/16 hex. hd. ............. 73 to Early 78 — FX, FXS
16 9957 CLIP,chokewire ...................c..ooiinets. 71&72—FX
17 29018—71A SUPPORTBRACKET ...............ccovviniinnnn... 7110 76 — FX
18 29020—71  BACK PLATE, aircleaner .......................... 7110 76 — FX
19 29024—77  BACK PLATE, air cleaner (snorkeltype)............... 77 to Early 78 — FX, FXS
20 28036—66  FILTER ELEMENT, wiremeshtype .................. 71— FX :
21 28036—72  FILTER ELEMENT, foam type — with screen (2-5/8'
Wide) ... 71 to Early 75 — FX
22 29054—77  BRACKET, air cleanermounting. .................... 77 — FX, FXS
28 208054—78  BRACKET, air cleanermounting..................... Early 78 — FX, FXS
24 29058—77  GASKET, air cleaner back plate ..................... Late 77 to Early 78.— FX, FXS
25 29084—73  COVER,aircleaner............................... 71 to Early 78 — FX, FXS
26 29086—73  FILTER ELEMENT, foam type — with screen (3'* wide) ... Late 75 & 76 — FX
- 27 29086—75 FILTER ELEMENT, foam type — with screen (3-1/2" o
£ \ wide) ... 77 to Early 78 — FX, FXS
28 29144—77  RUBBER SEAL, air cleanercover .................... Late 77 to Early 78 — FX, FXS
29 20205—69 TRIM,aircleaner.........................ovnn... 711075 — FX
30. 29205—76  TRIM, aircleaner(1260) .......................... 76 & 77 — FX, FXS
3 29206—78  TRIM, air cleaner (1200¢cc)..............cocvvuen... Early 78 — FX, FXS
32 29212—71  CONTROL CABLE, choke . . ... e 71&72 —FX
33 29214—67A KNOB, chokewire ............................... 73 to Early 78 — FX, FXS
34 29214—71  KNOB, choke wire .. ... P 711872 —FX
35 29216—72  WIRE, chokecontrol. ............................. 73 to Early 78 — FX, FXS
36 29221—73 TUBE,chokewire .................ccoovvuenenn.. 73 to Early 78 — FX, FXS
29256—79  AIRCLEANERKIT ................ccoiiiiiio.. 71 to Early 78 — FX, FXS
Consists of:
6702 WASHER, fitting, 5/16 x 11/16 x 1/16
/"a\ 7127 LOCKWASHER, fitting, 5/16 int. tooth
7763W JAMNUT, fitting, 5/16-18 x 3/16 x 1/2 hex.
9969 HOSE CLAMP

11110 0-RING
29252—79 SEAL, air cleaner
29257—79  FITTING, air cleaner

39



ALTERNATOR

40




ALTERNATOR

AA12

RETAIL INDEX PART

NAME

USED ON

/ﬂ‘\ PRICE NO. NO.
A

603
2216W
2653
11084
29954—T71
29957—170
29957—175
29865—70
28965—75
20988—73

CWOONDOUD EWN =

-

ROLLPIN,rotor .....covvirieiiii i eneenes
SCREW, No. 4-24 x 1/2 Phillipshd. (2). ..............
SCREW, No. 10-24x7/8fil. hd. (4) .................
RETAINING SPRING, rotor magnetring ...............
RETAINER, alternatorplug ..............coovvvvnnns
ROTORASSEMBLY ..........cciiiiiniiininens
ROTORASSEMBLY ...........ccvnininininininnn.
STATOR ..ot
STATOR ...\ttt e
LOCKING PLATE, stator (2) ............c...oovvnen.

76 to * — FX, FXS, FXEF, FXS-80, FXEF-80
71to * — FX, FXS, FXEF, FXS-80, FXEF-80
71to * — FX, FXS, FXEF, FXS-80, FXEF-80
76 to * — FX, FXS, FXEF, FXS-80, FXEF-80
7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
711075 —FX

76 to * — FX, FXS, FXEF, FXS-80, FXEF-80
711075 — FX

76 to * — FX, FXS, FXEF, FXS-80, FXEF-80
7110 * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 41



ELECTRONIC IGNITION SYSTEM /36

@/26 @?}




ELECTRONIC IGNITION SYSTEM AA13

RETAIL INDEX PART

_ PRICE NO. NO. NAME : USED ON
\ 1 615 ROLLPIN . ..ot i e Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
2 620 ROLLPIN(2) ..ovveeee i eees Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
3 623 ROLLPIN ...ttt Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
4 1047 SCREW, No.8-36x1/4fil.hd. ..................... Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
5 1301 SCREW, 1/4-20 x 1-1/4 Pozidrivfil. hd............... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
6 1601 SCREW, No. 8-32x 1/2ctsk.flathd. (2) ............. 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
7 2554 SCREW, No. 4-40 x 5/8 Pozidrivpanhd. (2)........... Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
8 2611A SCREW, No. 10-32x1/2hex. hd.................... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9 2646 SCREW, No. 8-32x 3/4 Pozidrivpanhd. (2)........... Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
10 2659 SCREW, No. 10-24 x 7/8 Pozidrivpanhd. (2).......... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
11 2731W SCREW, No. 10 x 3/8 self tapping Phillips rd. hd........ 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
12 3473 SCREW, No. 10-32x 1/2 hex. washerhd. (2).......... ‘Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
13 3570 SCREW, No. 10-32x2hex.hd...............c.covutn Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
/’\ 14 3842 BOLT, 1/4-28x1-1/2hex. hd. (2) ........... ...t Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
15 4726 BOLT, 7/16-20x 1-1/2hex.hd. . ................... Late 78 to * — FXS, FXEF, FXS-80, FXEF-80
16 6006 WASHER, N0. 4x1/4x1/32(2)........cccvvvvnnnn Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
17 6192 WASHER, N0. 8x 7/16x3/64(2)...........coonvt. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18 6497HW WASHER, 7/16x1-1/8x1/16(asreq.).............. 80 to * — FXS, FXEF, FXS-80, FXEF-80
19 6516HW WASHER, 7/16x1-1/8x1/8(2) ................... Late 78 to * — FXS, FXEF, FXS-80, FXEF-80
20 6716 WASHER, No. 10x1/2x3/64(2)................... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
21 6969 LOCKWASHER, N0.4(2) . .......covviiiiiiiinnn Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
22 7038 LOCKWASHER, 3/8(2) .....ovovviniiennne Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
23 7041 LOCKWASHER, 5/16(2) ........covvvieiiiiannn Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24 7069 LOCKWASHER, N0. 10(2) .......ccveiieiiinenn, Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
25 7118 LOCKWASHER, No. 10 internal tooth (2) (3 — 80 & later) . Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
26 7638 NUT, No. 10-32x 1/8x3/8hex. (2)...............t. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80 -
3 27 7683 LOCKNUT, 1/4-28x5/16x7/16hex.(2) ............ Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/” \ 28 7753 NUT, 5/16-24 x 1/4 x 1/2 hex. 82) .................. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
29 7825 LOCKNUT, 7/16-20x7/16x5/8hex. ............... Late 78 to * — FXS, FXEF, FXS-80, FXEF-80
30 81158 SPEED NUT, collcover(2) .........cooovevvneennenn Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
31 8699 POPRIVET, 3/16x3/8x3/8dia.hd.(2) ............. 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
32 9857 WIRE TERMINAL, ring type — No. 10 hole — #16-22 wire Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
33 9300 CONNECTOR, Wire . ........cvvevvrivninninennnnnn 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
34 9931 WIRE TERMINAL, female spade type — 3/16 slot — _
16-20WIre . ... oo Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
34A 9965W CLIP, ignitionwire . ..............c.ooviiiiiinn 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
35 10006 CABLESTRAP(3) ....ovireiii i Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
36 31607—64  RUBBER CAP, spark plugcable(2) .................. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
37 31609—65A SPARKCOIL......... ..ot Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
31609—80 SPARKCOIL...........ccviriiiiiiiiiiiiiiins 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
i, 38 31620—47  TERMINAL, spark plugcable (2) .................... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
! A\ 39 31727—72  PLATE,sparkcoil............ ..o, Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80 .
40 31728—78  BRACKET,sparkcoil ............covviiininennnnnn Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
41 31800—78  SPARK COIL COVER, with hardware ................. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
42 31980—65B SPARK PLUG CABLE, 5-1/2in. ........... ..ottt Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
43 31981—65B SPARKPLUG CABLE,1610n............covvvininnn. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
44 32000—37A BRACKET, spark plugcable........................ Late 78 to * — FXS, FXEF, FXS-80, FXEF-80
45 32310—78  SPARK PLUG, No. 5A6A— .040gap(2) .............. Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
46 32312—78  SPARK PLUG, No. 5R6A — .040 gap (2)
(radio noise suppression).................. ... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
47 32342—58  GASKET, sparkplug(2)...........covvvinnninn, Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
48 32400—80 SENSORASSEMBLY ...........cciiiiiiiiiiiinn, 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
49 32401—80 ROTOR..........c.evieiiiiiii i inenns 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
50 - 32412—80 IGNITIONMOBULE.............ccovviiiiiiiiininn, 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
: 51 32503—77 COVER .......oviinriiii it Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
/ Y 52 32504—80 INNERCOVER ..........cciiiiiniriininnninnenns 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
53 32505—78  WEIGHT & ROTORASSEMBLY ................cott. Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
54 32511—78 OUTERCOVER ..........ooiviinniiiiiiininenns 80 to * — FX, FXS, FXEF
32511—80 OUTERCOVER .........coeeiniiiiiiiiiiiiin 80 to * — FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 43



43
ELECTRONIC IGNITION SYSTEM 36 /
~
~




ELECTRONIC IGNITION SYSTEM (CONT’D)

AA13a

RETAIL INDEX PART
PRICE NO. - NO. NAME USED ON

55 32522—70 WEIGHT (2) ......ovviiiiiiiiii e iniiiineeenes Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
56 32591—80 GASKET,COVEr............ovvvvenunnvnennenennes 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80

57 32598—78  IGNITION MODULEASSEMBLY ...............cu.n.. Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
58 32601—78  SCREW, timerplate(2) ..............ccovvvnvnnnn.. Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
59 32601—80  STUD, timerplate(2)...........ccoovvvrenenenennnn 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80 ’
60 32602—78 TRIGGERROTOR ............cc0ivevninennennnnns Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
61 32604—78  TERMINAL ADAPTER, spark coil (for tachometer) . ...... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
62 32605—70  SPRING,weight(2) ...........oovveviininninnes Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80

32609—78  ELECTRONICIGNITIONKIT ........ccvvvvvnninnnnn 71 to Early 78 — FX, FXS

63 32610—78  PLATE, tiMer ........covviriieineneiniinenennnnns Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
64 32629—70 SHAFTANDPLATE.........ccovimiereninnnnennnnes Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
65 56609—52  CLAMP, ignitionwire .................ccoveiinn. Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
66 71774—77  INSULATOR, female spadeterminal . ................. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
67 72051—77  CONNECTOR, pinandsocket....................... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80

68 72341—56A STUD, spark coil brackettoframe(2) ................ Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
69 74521—77  CONNECTOR, 2socket—1pin..................... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80

70 74536—77  PIN, ignitionmedule (2)........................... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80

n 74539—77  SOCKET, ignitionmodule (2) ....................... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80

72 83162—51  SEAL ...ttt e Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.



IGNITION CIRCUIT BREAKER
- 1971 TO EARLY 1978

46




IGNITION CIRCUIT BREAKER — 1971 TO EARLY 1978

AA14

RETAIL
PRICE

INDEX
NO.

PART
NO.

NAME

USED ON

S WM =

~No o

10
1A

13
14
15
17
18
19
20
21

615
620
623
1047

3570
6189W
7115

32522—-170
32542—70A
32577—70
3260178
32605—70
32608—70
32618—70A
32629—70
32661—70
32669—47
32670—70
32726—30A
70456—73

ROLL PIN, breakerplate...........
ROLL PIN, breaker weight (2) ......
ROLL PIN, breakerplate...........

SCREW, No. 8-36 x 1/4 fil. hd.

(2 used — Late 72 and later) .....
SCREW, timer ..................
WASHER, 11/64 x 13/32x1/32(2) .

LOCKWASHER, No. 8, internal tooth

(2 used — Late 72 and later) .....
WEIGHT, breaker assembly (2) ... ..
CAM, circuitbreaker .............

CIRCUIT BREAKER BASE ASSEMBLY

SCREW, ignition breaker plate (2) . . .
SPRING, breaker weight (2)........
STUD, ignition breaker plate (2) .. ..
BASE, circuit breaker ............
SHAFTANDPLATE...............
BREAKERPOINTSET.............
LOCK SCREW, breaker points ......

ADAPTER, terminal — circuit breaker

CONDENSER AND BRACKET .......
WIRE, circuit breakertocoil........

................

................

................

................

................

71 to Early 78 — FX, FXS
71 to Early 78 — FX, FXS
71 to Early 78 — FX, FXS

71 to Early 78 — FX, FXS
71 to Early 78 — FX, FXS

Late 72 to Early 78 — FX, FXS

71 to Early 78 — FX, FXS
71 to Early 78 — FX, FXS
71 to Early 78 — FX, FXS
71 to Early 78 — FX, FXS

Late 72 to Early 78 — FX, FXS

71 to Early 78 — FX, FXS
71 to Early 72 — FX

71 to Early 78 — FX, FXS
71 to Early 78 — FX, FXS
71 to Early 78 — FX, FXS
71 to Early 72 — FX

71 to Early 78 — FX, FXS
71 to Early 78 — FX, FXS
71 to Early 78 — FX, FXS

47



Harley-Davidson
enuine Parts
and Accessories

[TvT

19




SPARK COILS AND CABLES — 1971 TO EARLY 1978

AA15

RETAIL INDEX PART
/A\PNCE NO. NO. NAME USED ON
1 3566W SCREW, No. 10x 1/2 self-tapping hex. hd. (2). ... .. 71 to Early 78 — FX, FXS
2 3842 BOLT, 1/4-28x1-1/2hex. hd. (2) ............... 71 to Early 78 — FX, FXS
3 4726 BOLT, 7/16-20x 1-1/2hex. hd. ................. 77 to Early 78 — FXS
4 6497HW WASHER, 7/16x1-1/8x1/16 .. ................ 77 to Early 78 — FXS
5 6516HW WASHER, 7/16x1-1/8x1/8 ................... 77 to Early 78 — FXS
6 7038 LOCKWASHER, 3/8(2) .......c.cvviiiiinnnt 77 to Early 78 — FXS
7 7041 LOCKWASHER,5/16(2) ..........ovviiiinnnn 71 to Early 78 — FX, FXS
8 7069 LOCKWASHER, N0. 10(2) . .......ccoieiinnnn 77 to Early 78 — FXS
9 7638 NUT, No. 10-32x1/8x3/8hex. ................ 71 to Early 78 — FX, FXS
10 7683 LOCKNUT, 1/4-28x5/16x 7/16 hex. (2) ......... 71 to Early 78 — FX, FXS
1" 7753 NUT, 5/16-24x1/4x1/2hex.(2)..... e 71 to Early 78 — FX, FXS
12 7825 LOCKNUT, 7/16-20x 7/16 x5/8hex. ............ 77 to Early 78 — FXS
13 81158 SPEED NUT, collcover(2) ..........c.oovvvvnnnn 71 to Early 78 — FX, FXS
m 14 31607—64  RUBBER CAP, spark plugcables(2) .............. 71 to Early 78 — FX
15 31609—65A SPARKCOIL—12V..........coviiiiiiina.. 71 to Early 78 — FX, FXS
16 31620—47  TERMINAL, spark plugcable.................... 71 to Early 78 — FX
17 31724—65 BRACKET,sparkcoil ..................covnnet. 71 to Early 78 — FX, FXS
18 31727—72  PLATE,sparkcoil..........cooveieiiniiaat. 71 to Early 78 — FX, FXS
19 31800—78  SPARK COIL COVER, withfittings ................ 71 to Early 78 — FX, FXS
20 31980—65B SPARK PLUG CABLE, 5-1/2in. .................. 75 to Early 78 — FX, FXS
21 31981—658 SPARK PLUG CABLE, 16in...................... 75 to Early 78 — FX, FXS
22 31991—74A SPARK PLUG CABLE, 9-1/2in. .................. 71 to Early 78 — FX
23 32000—37A BRACKET, spark plugcable..................... 71 & 72 — FX; 77 to Early 78 — FXS
24 32301—47A SPARKPLUG,No.4................cooniiiit, 711074 — FX
32301—60 SPARKPLUG,N0.3-4 ...............oivinnt, 711074 — FX
32303—47A SPARKPLUG,N0.3............ccooiiiiiaiint, 711074 — FX
/‘.\ 32305—48A SPARKPLUG,N0.2.............ccoiiiiiint, 7110 74 — FX
‘ ‘ 32307—58 SPARKPLUG,No.5................ ..ot 711074 — FX
32309—69 SPARKPLUG,N0.56 ................covvnnn 75 to Early 77 — FX
32310—77  SPARK PLUG, No. 5A6 — .025¢gap ............... Late 77 to Early 78 — FX, FXS
32312—77  SPARK PLUG, No. 586 — .025 gap
(radio noise suppression) . . ................... Late 77 to Early 78 — FX, FXS
25 32342—58  GASKET,sparkplug ...........ccovvvviinnannn. 71 to Early 78 — FX, FXS
26 32353—77 TUNEUPKIT(1971t01974) .................... 71074 — FX
Consists of:
32301—60 SPARK PLUG, No. 3-4 (2)
32661—70 BREAKER POINT SET
32726—30A  CONDENSER AND BRACKET
27 32354—77 TUNEUPKIT (1975 &toEarly 1978) .............. 75 to Early 78 — FX, FXS
Consists of:
/‘\ 32310—-77 SPARK PLUG, No. 5A6 (2)
: 32661—70 BREAKER POINT SET
32726—30A  CONDENSER AND BRACKET
28 72341—56A STUD, spark coil brackettoframe (2) ............. 71 to Early 78 — FX, FXS

49



STARTER SHAFT
AND HOUSING

50




STARTER SHAFT AND HOUSING

AA16

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON

1 334 ROLL PIN, starter shaft housing (2) . ................. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
2 2551W BOLT, 1/4-20x1hex.hd...............ooovniinnt 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 2872w BOLT, 1/4-20x1-1/2hex. hd. (2) .................. 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
4 7036 LOCKWASHER, 1/74(2) .......cvvvevineiiiiiannes 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
5 7676 NUT, 1/4-28x3/16x7/16hex. (2) ................. 71 to 78 — FX, FXS

6 9062 NEEDLE BEARING, starter shafthousing .............. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
7 9063 NEEDLE BEARING, chain housingcover............... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
8 11039 RETAINING RING, shiftercellar ..................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9 11041 " SPACER, startershaft ......................ooouts 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 11101 0-RING, deflectorplate ......................il 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
1 24811—59A STUD, starter shafthousing(2) . .................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
12 31443—65A STARTERDRIVEGEARUNIT .................oeett, 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
13 31445—65 SHIFTLEVER, startergear......................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
14 31465—65  STARTER SHAFT HOUSING, with bearing (Prestolite) .... 71& 72 — FX

15 31478—65A PIVOT BOLT, shiftlever ................cooiiiinnn, 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 31482—70 STARTERSHAFT ......... ...t 710 * — FX, FXS, FXEF, FXS-80, FXEF-80
17 31485—65 GEAR,startershaft ................. ... ... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
18 31493—67 NUT,startershaft .........................ooiii 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
19 31502—65 THRUST WASHER, chaincover ..................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
20 31503—70 SHIFTERCOLLAR............cccoreiiiiiiiiinns 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
21 31530—65A NUT AND SPACER, starter shaft (I.h. thread) .......... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
22 31531—69 SPACER .........c.cvvirreiiiiiiiiiiineanns 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
23 31572—73  STARTER SHAFT HOUSING, with bearing (Hitachi) . ... .. 73 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
24 31572—79  STARTER SHAFT HOUSING, with bearing (Hitachi)

(plate shifter transmission) ...................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80

25 60516—65A PLATE, oildeflsctor ...............cooiiiinnnt, 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 51



STARTER MOTOR
— HITACHI —

52




STARTER MOTOR — HITACHI AA17
RETAIL INDEX PART
/‘\ PRICE NO. NO. NAME USED ON

1 2682 SCREW, No. 10-32x 3/8 Phillipshd. ................ 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
2 6703 WASHER, 1/4x5/8x1/16.................ccco... 74 10 * — FX, FXS, FXEF, FXS-80, FXEF-80
.3 6716 WASHER, No. 10x1/2x3/64(2)................... 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
4 7036 LOCKWASHER, 174 .. ... ..ot 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
5 7069 LOCKWASHER, 3/16(5) (4 — 79 &Later) ............ 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80

6 7118 LOCKWASHER, No. 10internalteoth . ................ 79 — FX, FXS, FXEF, FXS-80, FXEF-80
7 7220 'LOCKWASHER, No. 10 externaltooth................. 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
8 7620W NUT, No. 10-24 x 1/8 x 3/8 hex. (5) (4 — 79 & Later) ... 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9 7624 LOCKNUT, No. 10-24 x 1/4x3/8hex.(2) ............ 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 7688 NUT, 1/4-20x7/32x7/16hex.............cooennnn 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
11 31565—67 ENDCOVERKIT .....cviririiei i iiiieeennn, 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
12 31568—67 BRACKET,endcover ...........ceeeevvevnneennnn. 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
31570—73 STARTERMOTOR.........cvvverreeneeinnnennnn. 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/5\ 13 31575—73 BRUSH, field coilmounted (2) . ..................... 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
. 14 31576—73 SETOFTHRU-BOLTS.........ovivviirininnnnnnnn. 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
15 31577—73 COVER,driveend.............c.ccoviirinennnnnnnns 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 31578—73  COVER, commutator end — with bushing ............. 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
17 31579—73  FRAME AND FIELD COILS, with 2 brushes ............ 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18 31580—73 ARMATURE, withballbearing ...................... 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
19 31581—73  BRUSH HOLDER, with 4 springs and 2 brushes.......... 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
20 31582—73 BRUSH{2).........covriineiiiiiiiiiiiiiinnns 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
21 31583—73  BALL BEARING, armature driveend. ................. 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
22 31584—73  SET OF THRUST WASHERS, armature commutatorend... 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
23 31585—73  SCREW, with lockwasher(2) ....................... 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24 31586—73  INSULATOR, terminal. ..............coiiviinneenn, 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80

33217—73  ELECTRIC START CONVERSIONKIT ................. 73t078 — FX

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 53



54



KICK STARTER AA18

RETAIL INDEX PART

r\ PRICE  NO. NO. NAME USED ON
! \
1 701A FILLER PLUG, startercover ........................ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
2 2664 SCREW, No. 10-24 x 7/16 Pozidrivhd. . .............. 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 4336W BOLT, 3/8-24x1-1/8hex. hd. ..................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
4 4411 BOLT, 3/8-24x1-3/4hex.hd. ..................... 711076 — FX -
5 4716W BOLT, 3/8-16x1-1/4hex. hd. . .................... 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
6 6002 WASHER, 5/16x5/8x 1/16 (black) (9) .............. 77 to * — FXS, FXS-80
7 6316W WASHER, 5/16x5/8x1/16(9) . ................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
8 7038 LOCKWASHER, 3/8 .........coeii i 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
9 7220 LOCKWASHER, No. 10 externalteoth................. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 7509 NUT, 5/16-24x 1/2 hex. (black) (9}................. 77 to * — FXS, FXS-80 :
1 7753 NUT, 5/16-24x1/4x1/2hex. (9) . ........cvvvnnt, 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
12 7911 NUT, 1/2-20x 7/16x7/8hex. . ....... U 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
13 7977 NUT, 5/8-18x1/4x9/16hex..............covvennn. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
/A\ 14 8241 RIVET, 3/16x5/8x 11/32dia. ctsk. hd. (3) .......... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
' 15 8860 BALL, startercrankpedal ....................o.tt 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 11031 RETAINING RING, pivetpin ............ccovininnt 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
17 33052—71  STARTER CRANK, only(chrome) .................... 71 to Early 72 — FX
33055—78A KICKSTARTKIT. ... ...coieiiiiiiiiiiiiiiiininns 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18 33057—72  STARTER CRANK, only (chrome) . ................... Late 72 to 76 — FX
19 33057—77  STARTER CRANK, only (chrome) . ................... 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
20  33061—77  STARTERCRANK, only(black) ..................... 77 to * — FX, FXEF -
21 33068—54  STARTER CRANK, only(black) ..................... 71872 —FX
22 33074—77  BRACKET, starter crank (chreme) ................... 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
23 33076—37 OILSEAL ........ccovirireiriiiiiiiiii iy 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24 33080—36  WASHER, startercrank ........................00 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
25 33082—16  LOCKWASHER, startercrank(2) .................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/.A\ 26 33085—36  SPRING, startercrank .............ccoovviinennnen. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
' 27 33085—74  SPRING, startercrankball ......................... 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
28 33086—74  PIVOTPIN, startercrank ...............ccooivinnnn 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
29 33096—54B STARTERCRANKSHAFT ..............coiiininnt. 71 1o * — FX, FXS, FXEF, FXS-80, FXEF-80
30 33150—59  SPRING COVERKIT, complete . ..................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
31 33152—59  STUD, starter spring, with spring cover screw hole. ... .. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
33 33160—77  STARTER COVER (transmission cover) (painted) . ....... 77 to * — FXS, FXS-80
34 33178—63  STARTER PEDAL,complete ........................ 711076 — FX
35 33180—77  PIN, startercrank gear — 3/8dia. .................. 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
36 33189—63 PEDALRUBBER,black................coovvininnts 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
37 33213—31  BUSHING, pedalpin................ooiviiinennt. 7110 76 — FX
38 33215—30 WASHER,pedalpin .............ccooiiiiininnn. 711076 — FX
39 332686—78  STARTER COVER (transmission cover) (electric start) .... 78 to * — FX, FXEF, FXEF-80
40 33277—36A STARTER COVER (transmissioncover) ............... 711078 — FX
/"\ 41 33288—37 BUSHING SET, startercrank ....................... 71 10 * — FX, FXS, FXEF, FXS-80, FXEF-80
42 33290—38  LOWER BUSHING, startercover..................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
43 33291—36  UPPER BUSHING, startercover ..................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
44 33205—36  GASKET, startercover ................coooinvinnen. 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
45 33298—65 STUD, startercover(9) ..............ccovvvnnnn. 711to * — FX, FXS, FXEF, FXS-80, FXEF-80
46 33350—36  GEAR,startercrank —24T. ..............coeenntt 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
47 33355—36  PIN, starter crank gear — 5/16dia. ................. 71t076 — FX
48 33358—36  CAM PLATE, startercrankgear ..................... 711074 — FX
49 33381—39 STARTERCLUTCH ............ccoiiiiiiiiiinen. 71 to Early 75 — FX
50 33391—36  SPRING, starterclutch...............coooiienen 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
51 33393—50  KEY, starterclutch (2) (1 — Late 73 &later) ........... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
52 33396—39 LOCKWASHER, starterclutch ...................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
53 33430—50  STARTER GEAR, mainshaft—16T................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
54 33438—50  BUSHING, mainshaft startergear ................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/"\ 55 33560—75 STARTERCLUTCH.............coiiiiiiiiiiiiat, Late 75 to * — FX, FXS, FXEF, FXS-80, FXEF-80
56 45830—48  PLUG, transmission startercover.................... 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 85



56



FOOT SHIFTER — LATE 1979 & LATER

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
/ \ NOTE: See **FOOT GEAR SHIFTER’* group for foot lever linkage parts.
1 650 PLUG,COVEr. ...t Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
2 2818 BOLT,5/16-18x 1-1/2hex.hd. .................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 2872w BOLT, 1/4-20x 1-1/2hex.hd. ..................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
4 2881W BOLT, 1/4-20x 2hex.hd. (4) . ..................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
5 3789 SCREW, 1/4-20 x 3/4 socketfil. hd. (4).............. Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
6 3802w BOLT, 1/4-20x7/8hex.hd.(2) .................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
7 3993 BOLT, 1/74-20x 1-1/4hex.hd. (2) .................. Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
8 6701 WASHER, 3/8x13/16x1/16...................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9 6703 WASHER, 1/4x5/8x1/16(5) ..............co.t. Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 6750 WASHER, 43/64 x 55/64 x .007 (asreq.)............. Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
11 6752 WASHER, 43/64 x 55/64 x .014 (asreq.)............. Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
12 7036 LOCKWASHER, 1/4(2) ............covviiieinns, Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
//‘\ 13 7776W LOCKNUT, 3/8-24x 3/4x9/16hex. ................ Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
14 11016 RETAINING RING, shifter linkage rod (2);
shifterfinger (2) . .................. ..., Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
15 11036 RETAINING RING, shifterpawls (2) .................. Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 12010 OIL SEAL, shaftcover ............................ Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
17 25715—47  GREASEFITTING, shiftlever ....................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18 25811—11  WASHER, transmission neutral switch................ Late 79 — FX, FXS, FXEF, FXS-80, FXEF-80
19 32535—48  THRUST WASHER, shiftlever(2).................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
20 33165—79  COVER, shifter (footshift) — withpawls............... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
21 33166—79  COVER, shifter (footshift) (painted) — with pawls ... .... Late 79 to * — FXS, FXS-80
22 33167—79  COVER, only — (feotshift) ......................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
33171—79  SHIFTER COVER ASSEMBLY (footshift) — 4 speed . . .. .. Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
33172—79  SHIFTER COVER ASSEMBLY (footshift) —
p 4speed(painted) . ...............oiiiiaL, Late 79 to * — FXS, FXS-80
N\ 23 33174—79  COVER, shiftershaft ............................. Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24 33176—79  COVER, shifter shaft (painted) . ..................... Late 79 to * — FXS, FXS-80
25 33185—79  SHIFTERRODASSEMBLY ............ccovvvnnn.... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
26 33187—79  SPACER, shiftlever .................cooiiin.t. Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
27 33188—79  PLUNGER BODY, camfollower...................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
28 33196—79  GASKET, shaftcover ....................... ... .. Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
29 33197—79  LOCK, plungerbodybelt .......................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
30 33198—79  BUSHING, neutralswitch.......................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
A 33199—79  SPRING, shifterpawls ............... ... ...t Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
32 33201—79  PAWL CARRIERSPRING(2) .........ccvvvuviininnn. Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
33 33204—79  SPRING, shiftercamfellower....................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
34 33901—79  TRANSMISSION NEUTRALSWITCH ................. Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
35 34020—79  SHIFTERCAMASSEMBLY......................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/A'“\ 36 34036—36  OIL SEAL, shiftercamshaft........................ Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
37 34040—52  RETAINING RING, shiftercam ...................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
38 34062—52  SHIFTERCAMFOLLOWER......................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
39 34145—76 FORKSHAFT ..., Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
40 34158—36  SHIFTERFORK, mainshaft......................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
41 34159—36  SHIFTER FORK, countershaft....................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
. 42 34168—52  ROLLER, shifterfinger(2) ......................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
43 34179—33 NUT,bushing(2)..........0 ..o, Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
N 44 34180—33  LOCKWASHER, bushing(2)........................ Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
45 34184—79  SHIFTERFINGER,only(2)...........covvvvvinnn... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
46 34461—72  SPACER, shifterpawl............................. Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
47 34476—72  SHIFTERPAWL(2)..........cvvviriiriiinnnnn.. Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
48 34494—74B PAWLCARRIER ..........c.ovvvnvnevninnnnannnn. Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
] 49 34517—79  SHIFTERPAWLSTOP,rear ..............cvvvvnnn.. Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/’\\\ 50 34518—79  SHIFTERPAWLSTOP,front........................ Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 57

AA19



58



6S "J8A0D UO umoys Jeak japow Isale| 104 pasn s| ped sajesipul (,) ysueIsy  :JLON

08-43Xd ‘08-SXd ‘43X ‘SXd ‘Xd — 4 O GL O e Wed JsYIYs ‘YIHSYM LSNUHL  ¥2/—0gese 5
08-33Xd ‘08-SXd ‘43X ‘SXd ‘Xd — 4 O 6L GJE] *rccrrirreceeeceieens 180D JBYIYS '13NSYY  62—b28re 95
08-33XJ ‘08-SXd ‘43X ‘SX4 ‘X4 — L QY 6L OJE] ' ctcccrieeceeeeereees ebequ) Joyys ‘a0 6.—659€ S5
08-43%J '08-SX3 ‘43Xd ‘SXd ‘X4 — L 0V 6L oYY oo (1) sBeyui yiys ‘(2) Jonej ius *Nid ~ 62—859%€ s
08-43XJ ‘'08-SXd ‘43X ‘SXd ‘Xd — 4 Q) GL OBt rrrreciiecerereeceees fuo ‘YIAT1 14IHS  62—959KE £5
08-43Xd ‘'08-SXd ‘43X 'SX4 ‘X4 — L0162 QL7 suid pue Buy uym — elejdwod ‘YIATTYILIIHS  6.—GSOPE 28
08-33XJ ‘08-SXd ‘43X ‘SXd "Xd — 4 Q) GL GJE] *rrrrrrercreererceeeeeeens J8ng] JOYIUS ‘14VHS  6.—2S9bE IS
NO a3sn ANVN "ON ‘ON  301d

1MvVd  X3ANI Vi3
B6LVY (G.LNOQ) H31v1% 626} 3LV1 — YILIIHS 1004




FOOT GEAR SHIFTER
3 25 19 36 (%/44
/

21 a 64

< /@7‘ p@@v@f& 3

98"“‘ B .(%(0 5 é\ R 0 @ @ﬂ]/ﬁl

60




FOOT GEAR SHIFTER AA20
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON

1 216 ROLLPIN(2) ..o, 7110 73 — FX
2 515 "COTTERPIN,1/16Xx1/2 ... ..., 7110.73 — FX :
3 534 COTTERPIN, 3/32X5/8 ........ccoeiiinnnn... 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
4 623 ROLLPIN(2) ..o 74 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
5 625 ROLLPIN ..o Late 75 — FX
6 1369 SCREW, 1/4-20x 11/16fil. hd. .................... 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
7 1608 SCREW, No. 6-32 x 7/16 ctsk. Pozidriv flathd. ........ 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
8 1719W SCREW, No. 8-32x 5/8 Phillipshd. ................. 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
9 1764W SCREW, No. 10-24 x 1-5/32 sockethd. (6) ........... 71 fo Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80

10 1765W SCREW, 1/4-24x 2sockethd. (2) .................. 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
" 1766W SCREW, 1/4-24 x13/16 sockethd. (9) .............. 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80

12 1767W SCREW, No. 10-24x 1/2¢tsk.hd. (3) ............... 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80

13 1772W SCREW, No. 10-24 x 1-3/8 sockethd. (5) ............ 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80

14 2551w BOLT,1/4-20x1hex.hd.......................... 74 1o * — FX, FXS, FXEF, FXS-80, FXEF-80

15 2597 SCREW, 1/4-24x3/8rd.hd. ...................... 711073 — FX

16 4337W BOLT, 3/8-24x1-1/4hex.hd. ..................... 71&72 —FX

17 4713W BOLT, 3/8-16x3/4hex. hd. (3).................... 71073 — FX

18 6220W WASHER, 1/4x7/16x1/32.............covuu.... 71&72 —FX

19 63758 WASHER, 3/8x9/16x1/32. . ..........ccovnen... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80

20 6409 THRUST WASHER, 1/2x3/4x1/32 ................ 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80

21 6750 WASHER, 43/64 x 55/64 x .007 (asreq.)............. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80

22 6752 WASHER, 43/64 x 55/64 x .014 (asreq.)............. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80

23 6754 WASHER, 21/32x55/64x3/32(2)............ ..... T1toEarly 76 — FX

24 7036 LOCKWASHER, 1/4 ...........ooviie e, 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80

25 7038 LOCKWASHER, 3/8(3) ..........vvviieea... 711073 — FX

26 7041 LOCKWASHER,5/16 .....................coo..... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80

27 7124 LOCKWASHER, 1/4internaltooth ................... 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80

28 7130W LOCKWASHER, 3/8internaltooth ................... 711073 — FX.

29 7230 LOCKWASHER, 1/4 externaltooth .. ................. 711074 — FX

30 7620W NUT, No. 10-24 x 1/8x3/8hex.(6)................. 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80

3 7744 NUT, 5/16-24x3/16x1/2hex..................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80

32 7800W NUT, 3/8-24x21/64x9/16hex.................... 711to * — FX, FXS, FXEF, FXS-80, FXEF-80

33 9106A PIN, shifter pawlcarrier(2) ........................ 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80

34 9851 GREASE FITTING, leverbracket..................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80

35 11016 RETAINING RING, shifterrod (2) .................... 74 1o * — FX, FXS, FXEF, FXS-80, FXEF-80

36 11031 RETAININGRING ........... ..., 711073 — FX

37 11036 RETAINING RING, fork shaft. ....................... Late 76 to * — FX, FXS, FXEF, FXS-80, FXEF-80

38 33390—26  SPRING, shiftergear ............................. 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80

39 33630—71  BRACKET, shiftlever............................. 711073 — FX

40 33638—70  BUSHING, shiftlever ............................. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80

41 33644—71  COVER, shiftlever .....................coven.... 711073 — FX

42 33660—70 SHIFTLEVER............ccovvririninininnnn.., 711073 — FX

43 33851—52 SHIFTERROD...............c.cooivriieeninn... 711073 — FX

44 33871—67  END,shiftred ....................... ... ..., 711073 —FX

45 33960—36A SHIFTERGEAR...............ccovvneerinnnnnnn.. 711074 — FX

46 33960—74  SHIFTERGEAR..............civiiiriiniannnnnns 75 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80

47 34006—74  SHIFTERCAM(casting)..............cooovuennn... 75 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80

48 34019—73  SHIFTERCAM(casting)...............ooevnenn... 711074 — FX

49 34031—41  SHAFT,shiftercam .............................. 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80

50 34036—36  OIL SEAL, shiftercamshaft . ....................... 71 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80

34036—80  OIL SEAL, shiftercamshaft........................ Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80

51 34050—36  LOCK SCREW, shiftercamshaft .................... 71 to Early 76 — FX _

52 34062—52 CAMFOLLOWER ............c.ccovvriiiennnnn, 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80

53 34064—52  RETAINER, camfollower .......................... 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80

54 34066—52  WASHER, cam follower retainer..................... 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80

55 34068—52  SPRING, camfollower ............................ 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80

56 34140—36 FORKSHAFT ..........cciiiiiiiiiiinnnen.n, 71 to Early 76 — FX

57 34145—76  FORKSHAFT ... ... ... ... Late 76 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80

34145—80 FORKSHAFT .............ci i, Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
58 34158—36  SHIFTER FORK, mainshaft-......................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
59 34159—36  SHIFTER FORK, countershaft (4 speed)............... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80

61



8 4l

B0,

9 80 30 81

FOOT GEAR SHIFTER

@\ﬁé‘ ts 8
6 sn 23
/ ® 4 27 58 64

/5
31 26 19 36

VM

R S P S |

62 38 45 51 62 49 a0
46

@/7|ss

/@ b ,@@W@fgé@ |

62



FOOT GEAR SHIFTER (CONT’D)

AA20a

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
/" N 60 34165—36  SHIFTERFINGER(2) ...........covvneernnn.... 71 to Early 76 — FX
61 34168—39  ROLLER, shifterfinger(2) ....................... 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
62 34175—36  BUSHING, shifterfork (2) ....................... 71 to Early 76 — FX
63 34179—33  NUT,bushing (2).........oveiiiennan.. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
64 34180—33  LOCKWASHER, bushing (2).............ovoev.... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
65 34182—76  SHIFTERFINGER(2) .............ccvvvnernnnn.. Late 76 to Early 79 — FX, FXS, FXEF, FXS-80,
FXEF-80
66 34186—76 FORKSHAFTKIT ............ccivivieenninn.. 71 to Early 76 — FX
Consists of:
11036 RETAINING RING, fork shaft
34036—80  O-RING
34145—80  FORK SHAFT ,
67 34428—52  BUSHING, shiftershaftléver ..................... 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
68 . 34435—52  BUSHING, shifter shaft (bronze) .................. 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
m 69 34447—52  LEVER, shiftershaft............................ 711073 — FX
70 34447—74  LEVER, shiftershaft............................ 74 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
71 34453—52  SHIFTERSHAFT .............ccoveveeinnnn.. 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
72 34477—53  SHIFTER PAWL, left (withoutspring)............... 71 to Early 75 — FX
73 34478—53  SHIFTER PAWL, right (without spring).............. 71 to Early 75 — FX
74 34478—75 SHIFTERPAWL(2).........ccvivvinviininnnnn.. Late 75 to Early 79 — FX, FXS, FXEF, FXS-80,
: FXEF-80 '
75 34482—53  SPRING, shifterpawl (2) ........................ 71 to 78 — FX, FXS
76 34488—52B CARRIER, shifterpawl .......................... 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
77 34498—52  BUSHING, pawlcarrier ......................... 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
78 34500—52A SPRING, pawlcarrier(2) ..............couvu.... 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
79 34525—54  RETAINER,pawl...................ccccvvnn.... 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
80 34551—52  COVER,shifter.....................c.covnen.. 71 1o Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80 ,
ﬁ 81 34552—52  GASKET, shiftercover .......................... 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
82 34555—52  SHIELD, dustcover ..................c..ouu.nn.. 711073 — FX
83 34555—74  SHIELD, dustcover ................ccovunnnn.. 74 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
84 34560—52  ADAPTER PLATE, shifter ........................ 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
85 34564—71  SHIFTLEVER,chrome..................c.oon.... 7110 73 — FX
86 34564—74A  SHIFT LEVER, without rubber — (chrome) .......... 74 t0 * — FX, FXS, FXEF, FXS-80, FXEF-80
87 34565—52  GASKET, adapterplate.......................... 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
88 34574—74  SHIFTLEVER(ZINC)...........covvvviniunnnnn.. 74 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
89 34574—79  SHIFTLEVER(ZING)...........coovvinininnnnnn.. Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
90 34603—~71  SHIFTLEVER(ZINC)............ccvvvinennnnn... 711073 — FX
91 34604—71  SHIFTLEVER(chrome) ......................... 71073 —FX
92 34609—65 RUBBER, shiftlever (white)...................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
a3 34611—65  RUBBER, shiftlever (black) . ..................... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
. 94 34614—74  SHIFTERROD, withballjeints .................... 74 1o * — FX, FXS, FXEF, FXS-80, FXEF-80
/'\\ 95 34799—65  SHIFTER ASSEMBLY (footshift) — 4speed .......... 711073 — FX
‘ 96 34799—74A SHIFTER ASSEMBLY (footshift) — 4 speed .......... 74 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
97 34803—59  COVER, shifter (footshift). ....................... 71 to Early 79 — FX, FXEF, FXEF-80
-98 34824—36 ~ GASKET, shiftercover ................ P 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
99 34825—77  SHIFTER ASSEMBLY (footshift) — 4 speed (painted) .... 77 to Early 79 — FXS, FXS-80
100 34840—77  COVER, shifter (footshift) (painted) . ............... 77 to Early 79 — FXS, FXS-80
101 42269—30  CLEVISPIN, shiftrod..................coona.s. 711073 — FX
102 60400—74  COVER, shiftlever ............................. 74 t0 * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 63



TRANSMISSION 97—6D-

‘;’ 144452150 4

=

{fé\g“@ } @%.@3}3 p——

@m/ﬁo

95 | MAlNSHAFﬂ

6
54 22 55 62

06@5.

64




TRANSMISSION AA21
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
/ A 1 375 DOWELPIN(2). ..ot 71 t0 * — FX, FXS, FXEF, FXS-80, FXEF-80
2 701A FILLER PLUG, transmissioncover ................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 707 DRAINPLUG ......... ..ot 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
4 18648 SCREW, 1/4-24x5/8¢tsk.hd.(2) ................. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
5 2333w SCREW, 1/4-24x 13/16¢ctsk. hd. (4) ............... 71 10 79 — FX, FXS, FXEF, FXS-80, FXEF-80
6 2607 SCREW, 1/4-20 x 3/4 Pozidrivpanhd. (4) ............ 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
7 2664 SCREW, No. 10-24 x 7/16 Pozidrivhd. (2) ............ 73 to Early 77 — FX
8 . 2879W BOLT, 3/8-16x1hex.hd.......................... 71 10 * — FX, FXS, FXEF, FXS-80, FXEF-80
9 6002 WASHER, 5/16x5/8x 1/16(black}(9) .. ............ 77 fo * — FXS, FXS-80
10 6316W WASHER, 5/16x5/8x1/16(9) .................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
1 6400HB WASHER, 3/8x1x3/32(4)......ccvvvviiiin. . 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
12 6701 WASHER, 3/8x13/16x1/16...................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
13 7036 LOCKWASHER,1/4(4) ..........ooviiiniinnnnn. 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
14 7038 LOCKWASHER, 3/8(5) .........ccviveiininn.. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
/"'\ 15 7069 LOCKWASHER,N0. 10....................ouut... 73 to Early 77 — FX, FXS
16 7509 NUT, 5/16-24 x 1/4 x 1/2 hex. (black) (9) ............ 77 to * — FXS, FXS-80
17 7753 NUT, 5/16-24x1/4x1/2hex.(9) . . ................ 71 10 * — FX, FXS, FXEF, FXS-80, FXEF-80
18 7800W NUT, 3/8-24x21/64x9/16hex. (4) . ... ............ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
19 791 NUT, 1/2-20x7/32x7/8hex.............coouvnn.. 71 t0 79 — FX, FXS, FXEF, FXS-80, FXEF-80
20 8905 NEEDLE BEARING, mainshaft....................... Late 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
21 9020 BALL BEARING, mainshaft. ...~ .................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
22 8084 ROLLER, maindrive gear & countershatft,
125x.6165—std. (44) ...l 71 to Early 77 — FX
9085 ROLLER, main drive gear & countershaft —
00040S5.(44) ..o 71 to Early 77 — FX
9086 ROLLER, main drive gear & countershaft —
00080.S.(44) ....ovviii 7110 Early 77 — FX
/ﬂ\\ 23 11115 O-RING, countershaft............................. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
‘ 24 12022 OIL SEAL, maindrivegear......................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
25 16830—54  STUD, 3/8-24x 2-5/16 (4)(2— 80 &later)........... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
26 24818—52  STUD, 5/16-18-5/16-24 x 1-11/161g.(3) . ........... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
33014—74E TRANSMISSION, 4 speed (footshift)
(electricstart71t077) . ..............ooi et 71to* —FX
33016—79A TRANSMISSION, 4 speed (footshift) (electric start). ... .. 78 to * — FX, FXEF, FXEF-80
NOTE: Must be installed with the following parts to fit 1978 to Early 1979 models:
2551W BOLT, starter shaft housing
2872w BOLT, starter shaft housing
7036 LOCKWASHER, starter shaft housing, 1/4 (2)
31572—79  STARTER SHAFT HOUSING, with bearing
62576—79  BRACKET, oil tank mounting
33020—79A TRANSMISSION, 4 speed (footshift) (painted).......... 77 to * — FXS, FXS-80
/'-’\ NOTE: Must be installed with the following parts to fit 1977 to Early 1979 models:
2551W BOLT, starter shaft housing
2872W BOLT, starter shaft housing
7036 LOCKWASHER, starter shaft housing, 1/4 (2)
31572—79  STARTER SHAFT HOUSING, with bearing
62576—79  BRACKET, oil tank mounting
33031—65 TRANSMISSIONGASKETSET .........covvvvvnnnn.. 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
27 33082—16  LOCKWASHER, countershaftnut .................... 7110 79 — FX, FXS, FXEF, FXS-80, FXEF-80
28 33160—77  COVER, transmission (with kick starter hole) (painted) ... 77 — FXS
29 33268—78  COVER, transmission (electricstart) ................. 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
30 33277—36A COVER, transmission (with kick starterhole) .......... 711078 — FX
31 33290—38  LOWER BUSHING, transmissioncover................ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
32 33291—36  UPPER BUSHING, transmissioncover ................ 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
. 33 33295—36  GASKET, transmissioncover ....................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/‘\ 34 33298—65 STUD, 5/16-18-5/16-24x1-1/2(4)................. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
35 33299—65  STUD, 5/16-18-5/16-24x1-3/4(2)................. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
36 33353—36  BUMPER PLATE, startercrank . ..................... 71 to Early 78 — FX, FXS
37 33353—78 BUMPERPLATE, startercrank..................... . Llate 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
38 33429—39  OIL DEFLECTOR, mainshaft startergear .............. 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
33429—80  OIL DEFLECTOR, mainshaft startergear .............. 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80

65



92773 86 f) 8 8 15

Ry
= 12

006006
S

[ COUNTERSHAFT] |

-



35751—79

TRANSMISSION (CONT’D) AA21a
RETAIL INDEX PART .
PRICE NO. NO. NAME USED ON
! \ 39 34704—78  TRANSMISSION HOUSING KIT (4 speed)
(1971toEarly1978)..................covna.., 71 to Early 78 — FX
34706—78  TRANSMISSION HOUSING (4speed)................. Mid 78 — FX
34708—77A TRANSMISSION HOUSING (4 speed) (painted) . ........ 77 to Early 78 — FXS
34708—78  TRANSMISSION HOUSING (4 speed) (painted) .. ....... Late 78 to Early 79 — FXS
34708—79  TRANSMISSION HOUSING (4 speed) (painted) . ........ Late 79 — FXS, FXS-80
34711—78  TRANSMISSION HOUSING (4 speed)................. Late 78 to Early 79 — FX, FXEF
34711—79  TRANSMISSION HOUSING (4speed)................. Late 79 — FX, FXEF, FXEF-80
34711—80  TRANSMISSION HOUSING (4 speed)................. 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
40 34720—56  VENT SCREW, transmission housing . ................ 7110 79 — FX, FXS, FXEF, FXS-80, FXEF-80
41 34723—47  STUD, gear box bottom, oversize (4) ................. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
42 34724—36  BOTTOM STUD, transmission housing (4) . ............ 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
43 35039—70A MAINSHAFT ...... ... ..., 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
; 44 35046—36  NUT, mainshaft bearing, with lockwasher ............. 71 t0 * — FX, FXS, FXEF, FXS-80, FXEF-80
/"‘\ 45 35050—40  LOCKWASHER, mainshaftbearing................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
46 35065—65B MAIN DRIVE GEAR — 26 T. (looserollers) . ............ 71 to Early 77 — FX
47 35067—77  MAIN DRIVE GEAR — 26 T.
(with caged roller bearing &seal).................. Late 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
48 35070—77  SPACER, mainshaftbearing........................ Late 77 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
35070—80  SPACER, mainshaftbearing........................ 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
49 35094—65 BUSHING, maindrivegear......................... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
50 35100—36  HOUSING, mainshaftbearing....................... 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
35100—79  HOUSING, mainshaftbearing....................... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
51 35111—36  RETAINING PLATE, bearing housing ................. 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
35111—80  RETAINING PLATE, bearing housing ................. 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
52 35125—37  OUTER RACE, mainshaftbearing .................... 71 to Early 77 — FX
53 35129—36  RETAINING RING, outerrace ....................... 7110 Early 77 — FX
/—\ 54 35131—36  RETAINING WASHER, bearingroller. . ................ 71 1o Early 77 — FX
' 55 35171—-37  SPACER,maingear ..................c.ooiia... 71to Early 77 — FX -
56 35175—38  KEY, drivegearspacer .............ceveuveennnnn. 71 to Early 77 — FX
57 35203—36  SPROCKET, mainz% — 22T e 71&72—FX
58 35211—36  LOCKNUT, mains %procket ..................... 71 to * — FX, FXS, FXEF, FXS 80, FXEF-80
59 35212—73  SPROCKET, mainshaft — 23T, ..................... 73 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
35212—80  SPROCKET, mainshaft — 23T, ..................... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
60 35216—36  LOCKWASHER, mainshaft sprocket . ................. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
61 35230—39  OILSEAL, mainshaft ............................. 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
62 35231—36  CORK WASHER, mainshaftoilseal ................... 71 to Early 77 — FX
63 35282—59  GEAR, mainshaft low & second (4 speed) — 15& 20T.... 7110 73 — FX
64 35282—74  GEAR, mainshaft low & second (4 speed) — 17& 20 T.... 74 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
35282—79  GEAR, mainshaft low & second (4 speed)— 178&257.... 80to * — FX, FXS, FXEF, FXS-80, FXEF-80
65 35306—59  GEAR, mainshaft third (4 speed) — 4T . 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
x"‘\ 66 35337—36  RETAINING RING, mainshaft second & third gears.... . ... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
67 35365—36  WASHER, mainshaft second & thirdgears . ............ 71 t0 * — FX, FXS, FXEF, FXS-80, FXEF-80
68 35440—38 CLUTCH,mainshaft .............................. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
65 35606—73  PLATE, speedometerdrivehole ..................... 73 to Early 77 — FX, FXS
70 35607—73  GASKET, speedometer drive holeplate ............... 73 to Early 77 — FX, FXS
4l 35614—65 COUNTERSHAFT ...........ccovviiiiiiiiinnnne.. 71 to Early 76 — FX
72 35614—76  COUNTERSHAFT ..... ... ...coiiiiiiiiiiiann... Late 76 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
. 35614—80 COUNTERSHAFT .........cciiiiiiniiininennn.s 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
73 35630—36  END PLATE, countershaft........................ .. 711079 — FX, FXS, FXEF, FXS-80, FXEF-80
74 35635—69  GEAR, speedometer drive (7teeth) .................. 71& 72 — FX
75 35665—36  CLUTCH, countershaft(4speed).................... 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
. 35665—36A CLUTCH, countershaft (4speed) .................... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
76 35700—69  COUNTERSHAFT GEAR, with retaining rings :
- (4speed) —15&17T. ..., 71&72—FX ’
/"\ 35700—73  COUNTERSHAFT GEAR, with retaining rings
(4speed) —15&17T. ... ... 73 to Early 76 — FX
77 35716—76  GEAR, countershaft — 15&1771. ................... Late 76 to * — FX, FXS, FXEF, FXS-80, FXEF-80
78 35717—74  GEAR, countershaft low — with bushing
(4speed) —24T. ...t 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
79 35751—36  GEAR, countershaft second (4 speed) —21T. ......... 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
GEAR, countershaft second (4 speed) — 24T. ......... 80to *

— FX, FXS, FXEF, FXS-80, FXEF-860



| COUNTERSHAFT |




TRANSMISSION (CONT’D) AA21b
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
/ ™ 80 35765—36  GEAR, countershaft low (4 speed) — 26T. ............ 1t073 —FX
" 81 35789—36  BUSHING, countershaft low & reversegears ........... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
82 35791—36  BUSHING, countershaft low & second gears (4 speed) ... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
83 35810—36  RETAINING RING, countershaft low & second gears
(dspeed) ... 711to * — FX, FXS, FXEF, FXS-80, FXEF-80
84 35811—36  WASHER, countershaft second & low gears (4 speed).... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
85 35812—36  WASHER, low&reversegears...................... 71 t0 * — FX, FXS, FXEF, FXS-80, FXEF-80
86 35875—36  SET OF WASHERS, countershaft — gearend. .......... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
35876—36  WASHER, countershaft, gear end — .074 thick......... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
35877—36  WASHER, countershaft, gear end — .078 thick ......... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
35878—36  WASHER, countershaft, gear end — .082 thick ... ... ... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
35879—36  WASHER, countershaft, gear end — .085 thick . ... ..... 71 t0o * — FX, FXS, FXEF, FXS-80, FXEF-80
35882—36  WASHER, countershaft, gear end — .090 thick ......... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
35883—36  WASHER, countershaft, gear end — .095 thick . ........ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/ﬂ\\ 35884—36  WASHER, countershaft, gear end — .100 thick . ... ..... 71 t0 * — FX, FXS, FXEF, FXS-80, FXEF-80
87 35915—36  RETAINING WASHER, countershaft bearing (outer) . . . . .. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
88 35917—36  RETAINING WASHER, countershaft bearing (inner) (2) ... 71 to Early 76 — FX
89 35920—36  RETAINING RING, countershait bearing(2) ............ 71 to Early 77 — FX
90 35961—52  NEEDLE BEARING, countershaft (2).................. Late 76 to * — FX, FXS, FXEF, FXS-80, FXEF-80
91 36045—76  BUSHING, countershaft (starterside) ................ Late 76 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
92 36046—36  BUSHING, countershaft (starterside) ................ 71 to Early 76 — FX
93 36048—36  BUSHING, countershaft (clutchside)................. 71 to Early 76 — FX
94 36048—76  BUSHING, countershaft (clutch side) &
(starter side— 80 &later) ....................... Late 76 to * — FX, FXS, FXEF, FXS-80, FXEF-80
95 37436—36  BUSHING, mainshaft(2) .......................... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
96 37741—67  OILSEAL, mainshaft ............................. Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
97 45830—48  PLUG, transmissioncover ......................... 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
98 62702—52  WASHER,drainplug ......................cou... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

69



.

70



CLUTCH AA22
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
/A\ 1 6443HW WASHER, 13/32x11/16x1/16.................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
2 7039 LOCKWASHER, 7/16...........c.covviinenen 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
-3 7837W NUT,7/16-20x3/8x 11/16hex.................... 71 to ¥ — FX, FXS, FXEF, FXS-80, FXEF-80
4 8227 + RIVET, 3/16x9/32 (brass) (9)..................... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
5 9540A ROLLER, clutch hub bearing (20) ................... 71 1o * — FX, FXS, FXEF, FXS-80, FXEF-80
6 11000 RETAININGRING ...............coovvininnina... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
7 11096 RETAININGRING ............covvieninn., Late 75 to * — FX, FXS, FXEF, FXS-80, FXEF-80
8 12014 OIL SEAL, mainshaftnut .......................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9 33163—65A STARTERRINGGEAR.......................couene. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 33200—38  BUSHING, release lever shaft(lower) ................ 71 t0 * — FX, FXS, FXEF, FXS-80, FXEF-80
1) 33201—36  BUSHING, release lever shaft (upper) ................ 71 t0 * — FX, FXS, FXEF, FXS-80, FXEF-80
12 37070—39A RELEASEFINGER............... P 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
13 37074—38A  STUD, relsase lever (fingershaft) ................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
) 14 37077—68 CLUTCHSPRING(10) ..............coovvvininn.n.. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
m 15 37228—75 OILSLINGER .........cooviniiiiiiiiiinns, Late 75 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 37285—75A PUSHROD,clutch ............................... Late 75 to * — FX, FXS, FXEF, FXS-80, FXEF-80
37305—70  BEARING & PUSH RODKIT (1971 and later) ........... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
Consists of:
11096 RETAINING RING
37070—39A  RELEASE FINGER
37228—75 OIL SLINGER
37285—75 PUSH RGD, clutch
37311—75A  THRUST WASHER, Iinner -
37312—-75 BEARING, push rod
37436—36 BUSHING, clutch rod
17 37311—75A THRUSTWASHER, inner(2) ....................... Late 75 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18 37312—75 BEARING,pushrod ....................ccoovveens. Late 75 to * — FX, FXS, FXEF, FXS-80, FXEF-80
19 37357—41  ADJUSTING SCREW, pushrod...................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
N 20 37361—41  NUT, adjustingscrew ....................coonntn 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
21 37496—65  NUT, mainshaft (clutchside)....................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
22 37503—41  LOCKWASHER, clutchnut ......................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
23 37523—-15  KEY,clutch ..........ccoovneviiiiiiiii, 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24 37549—41  LINING, hubfrictiondisc .......................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
25 37550—~41B CLUTCHHUBASSEMBLY .............ccovvinnnn.. 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
26 37566—58  RETAINER, clutchhubroller ....................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
27 37567—41A RETAINER, clutch hub roller — withrollers ............ 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
28 37574—44  SPRING, hub bearingplate (2)...................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
29 37576—41  PLATE,hubbearing..................ccoooneen.... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
30 37581—47 NUT,hubstud(3) ...........ccovvnrvnniiiana . 71 t0 * — FX, FXS, FXEF, FXS-80, FXEF-80
K} ] 37583—41  STUD,drivehub(3)...........covvvenrnrininnnn.. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
32 37585—41  PIN,clutchhub(7) ...............coiiiina.... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/"’\ 3 37702—70A CLUTCH SHELL AND SPROCKET, with starter ring gear .. 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
' 34 37850—68  SETOF LINED CLUTCHDISCS...............ovttn.. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
35 37871—41  RELEASINGDISC.............ccovivvineiiinnnnn. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
36 37930—68  FRICTIONDISC(5).......ccvvvvnvieiiniiinenn.. 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
37 37975—41 DRIVEDISC(steel)(30rd) ........................ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
38 38010—41 PRESSUREPLATE ..............covvvvinennnnnnn. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
39 38025—41 SETOFCLUTCHDISCBUFFERS .................... 71 fo * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 71



72



CLUTCH HAND CONTROL AA23

RETAIL INDEX PART

/’.\ PRICE  NO. NO. NAME USED ON
) 1 1205 SCREW, No. 10-24 x 3/4 Pozidrivfil. hd. ............. 71872 —FX
2 2585 SCREW, No. 8-32x 5/16 Pozidrivpanhd. ............ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 2695W SCREW, No. 10-24 x 1-1/8 Phillips hd. (4) ............ 73 o * — FX, FXS, FXEF, FXS-80, FXEF-80
4 7115 LOCKWASHER, No. 8int.teoth ..................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
5 7800W NUT, 3/8-24x5/16x9/16hex..................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
6 11036 RETAININGRING ..........covieiiii e 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
7 37053—68 RELEASELEVER ...............ccoooiiiiiinn, 7110 77 — FX, FX8
8 37053—78  RELEASE LEVER, clutch—chrome .................. 78 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
9 37054—79  RELEASE LEVER, clutch—opainted .................. Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 38608—68  BRACKET,handlever ............................ 71&72—FX :
1" 38608—72  BRACKET, hand lever (black) ...................... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
12 38608—73  BRACKET, hand lever (polished) .................... 73 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
13 38609—68 HAND LEVERANDBRACKET ....................... 71&72—FX
ﬁ\ 14 -38618—68  CABLEAND COILASSEMBLY ...................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
15 38623—68 CABLEGUIDEPLATE ...................coviinene. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 38712—68  CLAMP, clutch'cable (atframefront)................. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
17 45024—65A  HAND LEVER, with pins and nylon bushings ........... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18 45030—65A CLAMP, leverbracket ............................ 718&72—FX
19 45031—65 PIVOTPIN,handlever ......................cooun. 71 t0 * — FX, FXS, FXEF, FXS-80, FXEF-80
20 45036—68  CABLE ANCHOR PIN, hand lever (plastic bushing type). .. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
21 45039—68  BUSHING, hand lever cable anchor pin (plastic) (2) ..... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
22 45110—62P CABLE REPAIR CLAMP (for repaironly)............... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
23 62576—65A MOUNTING BRACKET, oiltank ..................... 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
24 62576—79  MOUNTING BRACKET, olitank ..................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
91701—49  CONTROL COIL, 5/32 1.D. x 11/16 0.D.
black vinyl covered —251t. ................. ... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 73



74



40211—55

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

CHAINS AND SPROCKETS AA24
RETAIL INDEX PART
/"‘\ PRICE NO. NO. NAME USED ON
; \ 1 1783 SCREW, 5/16-18 x 7/8 Pozidriv flatctsk. hd. (2) .. ... .. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
2 38628 BOLT, 1/4-28x1-15/16 hex. hd. (2) ................ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 44228 BOLT, 3/8-24x2-13/16hex. hd. ................... 71 to * '— FX, FXS, FXEF,-FXS-80, FXEF-80
4 7038 LOCKWASHER, 3/8 . ... oot 71 to * — FX,FXS, FXEF, FXS-80, FXEF-80 .
5 7136 LOCKWASHER, 7/16 internaltooth (5) ............... 78 — FX, FXS
6 7825 LOCKNUT, 7/16-20x 7/16x5/8hex.(5) ............ 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
7 7837W NUT, 7/16-20x 3/8x 11/16 hex ) B 78 — FX, FXS '
8 8532 RIVET,3/16x1(16) ......... e 718&72—FX
9 24003—55 NUT, motorsprocket ..............ccooviiineeennn. 71 —FX -
10 24032—70  SPACER, sprocket shaft — .060thick ................ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24033—70 . SPACER, sprocket shaft— .090thick ................ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24034—70  SPACER, sprocketshaft — .120thick™................ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24035—70  SPACER, sprocket shaft — .150thick ................ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80-
/a-\ 24036—70  SPACER, sprocket shaft — .180thick . ............... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24037—70 = SPACER, sprocket shaft — .210thick ................ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
11 35203—36  SPROCKET, mainshaft — 22T. ..................... 71&72—FX
12 35211—36  LOCKNUT, mainshaft sprocket ..................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
13 ..35212—73  SPROCKET, mainshaft —23T. ............ P 73 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
.. '35212—80  SPROCKET, mainshaft —23T. ..................... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
14 35216—36  WASHER, mainshaft sprocket ............0......... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
15 37702—70A CLUTCH SHELL AND SPROCKET, with starter ring gear .. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 39976—65B -PAD, chaintensioner ................c..coooiiinnn. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
17 39990—65 CHAINTENSIONERSHOE ...................oo..t. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18 39992—65A NUT, chaintensioner....................coonin.. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
19 - 39993—65  PLATE, chaintensioner ........................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
20 39996—65 LOCKWASHER, chain tensionerplate................. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
21 39998—65  ANCHOR PLATE, chaintensioner .................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
N\ 22 40007—36A FRONTCHAIN,SOR ........ccvvvnevniiiniiinnnn, 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
23 40021—79  REAR CHAIN, special performance .................. 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
24 40025—77  REAR CHAIN, (Diamond) — self lubricating............ Late 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
25 40028—15C REARCHAIN (Duckworth) ..............coovvinent. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
26 40029—15C REARCHAIN (Diamond)................covennns .. 71to * — FX, FXS, FXEF, EXS-80, FXEF-80
27 40033—15  REAR CHAIN — 25 ft. (Duckworth) .. .... P 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
28 40034—15  REAR CHAIN — 25 ft. (Diamond)......... P 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80 :
29 40026—77  CONNECTING LINK, rear chain (Diamond) ............. Late 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
30 40052—15  CONNECTING LINK, rear chain (Diamond) (slip fit) ... ... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 40052—65  CONNECTING LINK, rear chain (Diamond) (press fit). . . .. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
32 40053—15  CONNECTING LINK, rear chain (Duckworth) (slip fity .... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
33 40053—65  CONNECTING LINK, rear chain (Duckworth) (press fit) . .. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
: 34: 40055—39  CONNECTING LINK, front chain (Duckworth)........... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
//-»\ 35 40066—12  SPRING, connecting link, rearchain ................. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
36 40069—30  SPRING, connecting link, front chain (Diamond) . ....... 7110 * — FX, FXS,.FXEF, FXS-80, FXEF-80
37 40070—28  SPRING, connecting link, front chain (Duckworth) .. .... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
38 40091—15  OFFSET REPAIR LINK, rear chain (Diamond) . .......... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
39 40092—15  OFFSET REPAIR LINK, rear chain (Duckworth) ... ...... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
40 40093—15  DOUBLE REPAIR LINK, rear chain (Diamond)........... 71 t0 * — FX, FXS, FXEF, FXS-80, FXEF-80
41 40094—15  DOUBLE REPAIR LINK, rear chain (Duckworth) .. ....... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
42 40209—55 MOTORSPROCKET —22T.........coviivinininnn.. 71 —F
43 40210—55 MOTORSPROCKET —23T.......vveiiiiiiiiinis, 1 —FX
44 MOTORSPROCKET — 24 T..........cooviiiniiinnnn. 71— FX

75



76



CHAINS AND SPROCKETS (CONT’D)

AA24a

RETAIL INDEX PART

PRICE  NO. NO. NAME USED ON

\ 45 40270—65A COMPENSATING SPROCKETKIT—24T. ............. 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
46 40271—65A COMPENSATING SPROCKETKIT—23T. ............. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
47 40272—65A COMPENSATING SPROCKETKIT — 22T. ............. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
48 40275—70  COMPENSATING SPROCKET— 24 T.................. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
49 40280—70  COMPENSATING SPROCKET —22T.................. 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
50 40282—70  COMPENSATING SPROCKET—23T.................. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
51 40299—70 SLIDINGCAM ......... ..ot 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
52 40324—70 CUP ......ooiiiiiii i 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
53 40375—70  SHAFTEXTENSION ............ ..ot 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80

54 40384—70  RETAINER AND COVER ASSEMBLY, with spring washers . 71to * — FX, FXS, FXEF, FXS-80, FXEF-80

55 40385—70  RETAINER AND COVER ASSEMBLY,

without springwashers ......................... 71 10 * — FX, FXS, FXEF, FXS-80, FXEF-80
56 40392—70 NUT ... i e 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/-.\ 57 41197—73  BOLT, rearsprocket (5) ...................... P 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
58 41470—67 SPROCKETKIT,rearwheel ...................... .. MM&72—-FX
59 41470—73A SPROCKET, rear wheel (shot blast and chrome) ........ 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
60 41470—78  SPROCKET, rear wheel (polished chrome) ............. 78 — FX, FXS
61 41485—67 DOWEL PIN, rear wheel sprocket.................... 71&72—FX
62 43532—73  STUD, rear whee! sprocket(5)...................... 78 — FX, FXS

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

77



33

—40 FRONT BRAKE CONTROL
DISC BRAKE

78




FRONT BRAKE CONTROL — DISC BRAKE AA25

RETAIL INDEX PART
PRICE -NO. NO. NAME USED ON
/ k)
! 1 2628 SCREW, No. 8-32x7/16¢tsk. hd. (2) ............... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
2 2664 SCREW, No. 10-24 x7/16 Pozidrivpanhd. ........... 73 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
3 4391 BOLT, 5/16-24x5/8hex.hd....................... 77 to * — FXS;
78 to * — FX, FXEF, FXS-80, FXEF-80 .
4 6811W WASHER, 1/4x3/4%x1/64(2)...........cvvne..t. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
5 7041 LOCKWASHER,5/16...........covieviinnnnn, 77 to * — FXS;
78 to * — FX, FXEF, FXS-80, FXEF-80
6 7220 LOCKWASHER, No. 10 externaltooth ................ 74 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
7 7620W NUT, No. 10-24x 1/8x3/8hex. ................... 73 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
8 11015 RETAINING RING, hand lever pivotpin................ 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9 11063 RETAINING RING, master cylinder piston. . . ... v 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 11137 0-RING, master cylinderpiston ..................... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
1 38712—68 CLIP,brakeRose ..............cooviiunniininenn, 73 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
/a\ 12 42318—72  TEE, frontbrakehoses....................coout, Late 77 to Early 79 — FXS, FXS-80
13 -43306—78  MASTER CYLINDER ASSEMBLY, with hand lever
(potished) .........oovvnveeniiii Late 77 & 78 — FX, FXS
14 43307—78 TUBEFITTING(2) ......cvvvveininniniiinnannnns 77 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
15 43308—78  TEE, frontbrakehoses............ ...t 78 to Early 79 — FX, FXEF, FXEF-80
16 44310—77  TEE, frontbrakehoses..................oooviuuet. Early 77 — FXS;
Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
17 45010—73  MASTER CYLINDER ASSEMBLY, with hand lever
(polished) . .......oveieeini it 73 to Early 77 — FX; Early 77 — FXS
18 45012—72  GASKET, master cylindercover ..................... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
19 45013—72  MASTER CYLINDER ASSEMBLY, with hand lever (black) . 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
20 45016—72  HAND LEVER, frontbrake ................ccooieen. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
21 45020—79  MASTER CYLINDER ASSEMBLY, with hand lever (black) . 79 — FXEF, FXEF-80
22 45024—72  BODY, mastercylinder (black)...................... 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/" \ 23 45031—72  PIN, master cylinderplunger ....................... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24 45032—72  PIN, hand leverpivet ................. ...l 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
25 45037—73  BODY, master cylinder (polished) ................... 73 to 78 — FX, FXS
26 45044—74  WARNING LABEL, master cyfinder................... Late 74 to 76 — FX
27 45053—72  PISTON, mastercylinder .................coovenn. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-BO
28 45054—72  DUST WIPER, mastercylinder ...................... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
29 45055—72  PLUNGER, mastercylinder ........................ 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
30 45056—77  PISTONCUP, mastercylinder ...................... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 45057—72  COVER, mastercylinder......................coo.n 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
32 45059—72 CUP,pistonspring..........c.coovvviniiiininnenn, 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
33 45061—72A SPRING, piston return — master cylinder ............. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
34 45063—72  REPAIRKIT, mastercylinder ....................... 72 to * — FX, FXS, FXEF, FXS-80, FXEF-80
35 45071—72  SPRING, plunger — master cylinder ................. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/ﬂ\ 36 45105—77  WARNING LABEL, master cylinder (DOTS5) ............ 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
: 37 45114—77  HOSE, front brake (chrome ends) — 14in.long ........ 77&78—FXS
38 45114—79  HOSE, front brake (chrome ends) — 14-3/16in. long. ... Late 79 — FXS, FXS-80
39 45121—77  HOSE, front brake (3) (2 lower —80 &later)........... 7810 * — FX;
’ 80 to * — FXS, FXEF, FXEF-80
40 45123—77  HOSE, front brake — 19in.long(2) ................. 77 t0 79 — FXS: 79 to * — FXS-80
4 45123—79  HOSE, front brake (chrome ends) — 20 in. long (upper) .. 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
42 45519—77  FRONT BRAKE HOSE, complete . .................... 77— FX
43 45521—73  FRONT BRAKE HOSE, complete :.................... 73 — FX
44 45521—74A FRONT BRAKE HOSE,complete ..................... 74 t0 76 — FX
45 63609—72 TUBEFITTING, 1/8-27NPSF...........coovvivnnnnn Late 73 t0 77 — FX
NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 79



80



DISC BRAKE — 1973 TO EARLY 1980

AA26

RETAIL INDEX PART
) PRICE NO. NO. NAME USED ON
1 520W COTTERPIN, 1/8x1-1/4(2) ........ccovvninnt, 73 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
2 2652 SCREW, No. 10-16 x 3/8 self tapping hex. hd. (2) ...... 73 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
3 2664 SCREW, No. 10-24 x 7/16 Pozidrivpanhd. ........... 73 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
4 3680 SCREW, 5/16-18 x 7/8 ctsk. socket flat hd. (10) ....... 78 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
5 6718 WASHER, 1/2x1-1/6Xx3/32 ........ccoeiiinns, 73 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
6 7039 LOCKWASHER, 3/8(5) ...........ovvnun. e Early 73 — FX
7 7145W LOCKWASHER, 3/8 externalteoth(5) ................ 73 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
8 7220 LOCKWASHER, No. 10 externaltooth. ................ 73 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
9 7620W NUT, No. 10-24x1/8x3/8hex. ................... 73 1o Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
10 7778 LOCKNUT, 3/8-16x7/16x9/16 hex.(5) ............ 73 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
11 7843 CASTLE NUT, 1/2-13x7/16x3/4hex. (2) . .......... 73 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
12 38712—68 CLIP,brakehose ..............ccoviiininiinnnnnn. 73 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
13 41198—73  BOLT, 3/8-16x 1thinhex.hd.(5) .................. 73 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
/,‘.\ 14 41734—73  BOLT, 1/2-13x 1-1/8 hex. hd. (drilled) (2) ........... 73 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
’ ‘ 15 41749—58  BLEEDER VALVE,caliper .......................... 73 t0 77 — FX, FXS ‘
16 41768—73  CLIP, vibration damper — FRONT BRAKEONLY ........ 73— FX
17 41806—72B DISC,brake ..........oveerieinniiiiiiiiian 73 to Early 78 — FX
18 41807—73 DISC,brake—front................. ... .. eln. 73 — FX
20 41813—79 DISC,brake ............cviiiiiiiiiiiii e Late 78 to Early 80 — FX, FXS, FXEF, FXS-80,
FXEF-80
21 41814—76  PLATE, brakedisc(2) ..........ccvvvnrinniennnnnn. Late 76 to Early 80 — FX, FXS, FXEF, FXS-80,
FXEF-80
22 42328—73A REARBRAKEHOSE .............ccoiiiiiiiiii.ats 7310 77 — FX, FXS
23 43557—73  PLATE,disctohub—front ........................ 73— FX
44001—78A CALIPER ASSEMBLY, complete — REAR BRAKE ONLY ... Late 78 to Early 80 — FX, FXS, FXEF, FXS-80,
FXEF-80
24 44002—78  SHIM, piston side (anti-rattle) . ..................... Late 78 to Early 80 — FX, FXS, FXEF, FXS-80,
N FXEF-80
25 44004—78  INSULATOR, 1-3/4 roundx 5/8thick ................ Late 78 to Early 80 — FX, FXS, FXEF, FXS-80,
FXEF-80
26 44005—78 PADSET......oiiniii e Late 78 to Early 80 — FX, FXS, FXEF, FXS-80,
FXEF-80 .
27 44010—80  CALIPER AND PISTON ASSEMBLY, outer — - ’ -
REARBRAKEONLY ........ccviviniiiiiinninnns Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
Consists of: )
44011—80 BRAKE CALIPER, outer
44127—72A  0-RING, caliper piston
4412973 PISTON ASSEMBLY
44133—72 DUST BOOT, caliper
4414677 BLEEDER VALVE, caliper
/,-b\ 28 44011—80  BRAKE CALIPER,outer .................ccovvvnenn. Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
44104—72A CALIPER ASSEMBLY, complete — FRONT BRAKEONLY .. 73 — FX
29 44105—72 BRAKECALIPER,outer ..................coevnen. 73 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
30 44106—72 BRAKECALIPER,Inmer .............ccoiviinnnnn. 73 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
31 44106—80 BRAKECALIPER, inRer .............coovviinnnnnn. Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
32 44107—72 MOUNTINGPIN . ... eees 73 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
33 44108—72 LABEL,caliper(3) ........oovviiriininiiiniennnn. 73 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
44114—73  CALIPER ASSEMBLY, complete — REAR BRAKE ONLY ... 73 to Early 78 — FX, FXS
34 44123—72  SPRING WASHER, caliper ......................... 73 to Early 74 — FX; .
77 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
35 44124—72 PIN,brakepad(2) .......ccooviiiiiiiiiiiiie 73 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
36 44127—72A O0-RING, caliperpiston . ........... ...ttt 73 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
37 44128—72 RETAININGRING, caliper...............oovvennnes Early 73 — FX :
38 44129—73  PISTON ASSEMBLY — REARBRAKEONLY ............ 73 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
- 39 44132—72  WASHER, caliperscrew (4) ............coooivennt. 73 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
! A\ 40 44133—72 DUSTBOOT,caliper...........coovviiivniiennne. 73 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
‘ 4 44134—72A SCREW, 3/8-16x2-1/412pt.(4) ............ovnn. 73 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
42 44135—74  PADSET, withpistono-ring.................... ... 73 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
43 44146—77  BLEEDER VALVE, caliper ..............coininenne. 78 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80

81



82



DISC BRAKE — 1973 TO EARLY 1980 (CONT’D) AA26a

RETAIL INDEX PART
PRICE  NO. NO. NAME USED ON

44 44154—73  ANCHOR ARM, caliperbracket ..................... 73 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
45 44166—73  BRACKET, calipermounting. ....................... 73 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
46 44197—77  LABEL, rear brakecaliper(3) ..............c.covun 77 to Early 80 — FXS, FXS-80

44331—73  CALIPER MOUNTINGSTUDKIT .............ccuttnn 73 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80

Includes besides mounting stud, lecknut & washer:
44124—72  PIN, brake pad (2)

45821—75  BUSHING, caliper mounting bracket — steel
45822—75  BUSHING, caliper mounting bracket — steel

47 45151—78 REARBRAKEHOSE ..............c.cooiiiiiiinnn 78 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
48 45518—73  TUBEFITTING, brake outercaliper .................. 73— FX
49 45821—72  BUSHING, caliper mounting bracket — long (bronze) .... 73 to 75 — FX
50 45821—75  BUSHING, caliper mounting bracket — long (steel). . .. .. 76 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80
51 45822—72  BUSHING, caliper mounting bracket — short (bronze) ... 73 to 75 — FX

/ps.\ 52 45822—75  BUSHING, caliper mounting bracket — short (steel) ... .. 76 to Early 80 — FX, FXS, FXEF, FXS-80, FXEF-80

83



o
s
X S
m&
o &
8 w
o
-
3

84



DISC BRAKE — LATE 1980 & LATER AA26A
RETAIL INDEX PART
/&h\ PRICE NO. NO. NAME USED ON
i 3
1 520w COTTERPIN, 1/8x1-1/4(2) ...........ciii.... Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
2 2652 SCREW, No. 10-16 x 3/8 self tapping hex. hd. (2) ...... Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 3680 SCREW, 5/16-18 x 7/8 ctsk. socket flat hd. (10) ....... Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
4 6718 WASHER, 1/2x1-1/6x3/32 . ............coiine... Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
5 7145W LOCKWASHER, 3/8 externaltooth (5) . ............... Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
6 7778 LOCKNUT, 3/8-16x7/16x9/16 hex. (5) ............ Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
7 7843 CASTLE NUT, 1/2-13x7/16x3/4hex.(2) ........... Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
8 38712—68  CLIP, brakehose .................ccvviinninn.-. Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9 41198—73  BOLT, 3/8-16x 1thinhex.hd.(5) .................. Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 41734—73  BOLT, 1/2-13x 1-1/8 hex. hd. (drilled) (2) ........... Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
" 41813—79 DISC,brake...........coviriiieiiiiiiiiiiia. Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
12 41814—76  PLATE,brakedisc(2) ............covivireinnnnn.. Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
_ 44001—78B CALIPER ASSEMBLY, complete — REAR BRAKEONLY ... Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
m 13 44002—78  SHIM, piston side (anti-rattle) . ..................... Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
14 44004—80  INSULATOR, 1-3/4 roundx 5/16thick ............... Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
15 44005—78 PADSET......cccviiiiiii e Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 44007—80  O-RING, caliperpiston . ........................... Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
17 44008—80  CALIPER AND PISTON ASSEMBLY, outer —
REARBRAKEONLY ...t Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
Consists of:
44007—80 0-RING, caliper piston
44009—80 BRAKE CALIPER, cuter
44118—80 PISTON
4413372 DUST BOOT, caliper
4414677 BLEEDER VALVE, caliper
18 44009—80  BRAKE CALIPER, outer (black) ..................... Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
m 19 44106—80  BRAKE CALIPER,inner ........................ ... Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
" 20 44107—72 MOUNTINGPIN ... ..ot Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
21 44108—72  LABEL,caliper(3) ......cocvvmeviiiine.. Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
22 44118—80 PISTON ......... .0 Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
23 44124—72  PIN,brakepad(2).........coiiiii i Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24 44132—72  WASHER, calipsrscrew (4) . ...........coevvennnn, Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
25 44133—72 DUSTBOOT,caliper................oiviiiiaent. Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
26 44134—72A SCREW, 3/8-16x2-1/412pt.(4) ..............0ot. Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
27 44146—77 BLEEDERVALVE,caliper ...............cccovvvvnne, Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
28 44154—73  ANCHOR ARM, caliperbracket ..................... Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
29 44166—73  BRACKET, calipermounting. ....................... Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
30 44197—77  LABEL, rearbrakecaliper(3) ...................... Late 80 to * — FXS, FXS-80,
44331—73  CALIPERMOUNTINGSTUDKIT ..........coivnn... Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
Includes besides mounting stud, locknut & washer:
/"’\ 44124—72  PIN, brake pad (2)
45821—75  BUSHING, caliper mounting bracket — steel
45822—75  BUSHING, caliper mounting bracket — steel
31 45151—78 REARBRAKEHOSE .............. ... .. ..oie.t. Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
32 45821—75  BUSHING, caliper mounting bracket — long (steel) . . .. .. Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
33 45822—75  BUSHING, caliper mounting bracket — short (steel) . . ... Late 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

85



FRONT BRAKE CALIPER
1977 & LATER — FXS
1978 & LATER — FX




FRONT BRAKE CALIPER — 1977 & LATER — FXS; 1978 & LATER — FX AA27

RETAIL INDEX PART

/A\ PRICE NO. NO. NAME USED ON
1 7740 LOCKNUT,5/16-18x 1/4x 1/2hex.(2) ............. 77 t0 * — FXS;
78 to * — FX, FXEF, FXS-80, FXEF-80
44025—79  CALIPERASSEMBLY,left ......................... Late 78 to * — FX, FXEF, FXEF-80;
Late 78 & 79 — FXS, FXS-80
44025—80  CALIPER ASSEMBLY, left (black) ................... 80 to * — FXS, FXS-80
44026—79  CALIPERASSEMBLY,right ........................ Late 78 to * — FX, FXEF, FXEF-80;
Late 78 & 79 — FXS, FXS-80
44026—80  CALIPER ASSEMBLY, right(black) .................. 80 to * — FXS, FXS-80
2 44032—79 PADSET........cvviriiiiiriiii e Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 44098—77 PADSET........cviiiiiiiiiiiiiiiii i, 77 to Early 78 — FXS; Early 78 — FX
4 44108—72 LABEL,Caliper...........covvviiviiinenennnnnnns 77 to 79 — FXS, FXS-80;
78 to * — FX, FXEF, FXEF-80
44116—77  CALIPERASSEMBLY,right ......................s. 77 to Early 78 — FXS; Early 78 — FX
/‘\ 44117—77  CALIPERASSEMBLY,left ........... ...t 77 to Early 78 — FXS; Early 78 — FX
5 44121—77  CALIPER ASSEMBLY, outer(left).................... 77 to 79 — FXS, FXS-80;
78 to * — FX, FXEF, FXEF-80
6 44121—80  CALIPER ASSEMBLY, outer (left) (black) ............. 80 to * — FXS, FXS-80
7 44141—77 SEAT,brakehose................c.oveienennnn... 77 to * — FXS; :
78 to * — FX, FXEF, FXS-80, FXEF-8
8 44146—77 BLEEDERFITTING ...........coviiiiiiinininns 77to * — FXS;
78 to * — FX, FXEF, FXS-80, FXEF-80
9 4415177 SEAL,piston ...l 77 to * — FXS;
78 to * — FX, FXEF, FXS-80, FXEF-80
10 44153—T77 BOOT ... ...ttt 77 to * — FXS;
78 to * — FX, FXEF, FXS-80, FXEF-80
1 4415777  PISTON ...t i 77 to * — FXS; ‘
/ﬂ\ 78 to * — FX, FXEF, FXS-80, FXEF-80
’ 12 44158—77 PLATE,outer ...........ccoovveiniiniiineninnnnnn. 77 to * — FXS;
78 to * — FX, FXEF, FXS-80, FXEF-80 o
13 44161—77  PLATE,INNGF .....ooivviiiii i 77to * — FXS; aaC
78 to * — FX, FXEF, FXS-80, FXEF-80
14 44162—77  PIN(2)....eeeeirir it 77 to * — FXS;
78 to * — FX, FXEF, FXS-80, FXEF-80
15 44163—77  CALIPER, inner(left) ................coovvniiin 77 to 79 — FXS, FXS-80;
78 to * — FX, FXEF, FXEF-80
16 44163—80  CALIPER, inner (left) (black) ....................... 80 to * — FXS, FXS-80
17 44164—77  CALIPER, inner(right) .................oovninnen. 77 to 79 — FXS, FXS-80;
’ 78 to * — FX, FXEF, FXEF-80
18 44164—80  CALIPER, inner (right) (black) . ..................... 80 to * — FXS, FXS-80
19 44165—77 WASHER ...........c.iiniiiiiiiiiii, 77 to * — FXS;
7~ 78 to * — FX, FXEF, FXS-80, FXEF-80
20 A4172—T77  BOLT ..ottt iirii i cneaens 77 to * — FXS;
78 to * — FX, FXEF, FXS-80, FXEF-80
21 44173—77  SCREW, caliper mounting(long) .................... 7710 * — FXS;
: 78 to * — FX, FXEF, FXS-80, FXEF-80
22 44174—77  SCREW, caliper mounting (short) ................... 77 to * — FXS;
78 to * — FX, FXEF, FXS-80, FXEF-80
23 44195—77  CALIPER ASSEMBLY, outer (right) ................... 77 to 79 — FXS, FXS-80;
78 to * — FX, FXEF, FXEF80
24 44195—80  CALIPER ASSEMBLY, outer (right) (black) ............ 80 to * — FXS, FXS-80
25 44197—77 LABEL,callper...........ccoviiniiininiinnninnn. 80 to * — FXS, FXS-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 87 -



FRONT DISC BRAKE




FRONT DISC BRAKE — 197470 1977

AA28

RETAIL INDEX PART
PRICE NO. NO. _.NAME USED ON
/ 3\ 1 2664 SCREW, No. 10-24 x 7/16 Pozidrivpanhd. ........... 7410 77 — FX
‘ 2 3453 SCREW, 5/16-24 x 2-1/4 hex. socket hd. (2) .......... 7410 77 — FX
3 4724 BOLT, 3/8-24x1-1/2hex.hd. ..................... 74 to 77 — FX
4 6230 'WASHER, 11/32x13/32x1/32(4) . ................ 741077 — FX
5 6701 WASHER, 3/8x13/16x1/16...................... 741077 — FX
6 7220 LOCKWASHER, No. 10 externaltooth................. 74 to 77 — FX
7 7620W NUT, No. 10-24x1/8x3/8hex. ................... 7410 77 — FX
8 7729 LOCKNUT, 5/16-24 x 1/4x1/2hex. (2) ............. 7410 77 — FX
9 7775 LOCKNUT, 3/8-24x7/16x9/16hex. ............... 7410 77 — FX
10 8475 RIVET(4) . ..cooeieniii i 74077 — FX
1 38712—68 . CLIP,brakehose .....................ccoevvnntn. 741077 — FX
12 41191—74  SCREW, 1/4-20 x 5/8 ctsk. socket flathd. (5) ......... 741077 — FX
13 41749—58 BLEEDERVALVE ....................viiiiinns 74077 — FX
14 41807—74 DISC,brake..............ccoiiiiiiiiiiiniiinin 7410 77 — FX
/A\ 15 43302—77  SPRING, brake caliper (servicefix) .................. 741077 — FX
44089—74  CALIPER ASSEMBLY,complete.................... . 74t077 — FX
16 44271—74  RUBBER CAP, bleedervalve........................ 741077 — FX
17 44272—74 ANCHORARM .......... ...t 741077 — FX
18 44273—74 OUTERGALIPER...............ccvviiriinnnnns 741077 — FX
19 44274—74 FRICTIONRING ..., 74 to 77 — FX
20 44275—74  PISTON ...t 7410 77 — FX
21 44276—74  PLATE, floating lining........... e, 741077 — FX
22 44277—74 O-RING..........cvviriiiiii i 7410 77 — FX
23 44278—74 RUBBERBOOT,piston ............c.ccovvnvnnnnnnn. 74 10 77 — FX
24 44279—74 INNERCALIPER ...........ccoiiiiiiiiininnnnnn.. 741077 — FX
25 44280—74  ANCHORPIN,upper.............coovvnvnnnnvnnnn. 741077 — FX
26 44281—74  BRAKE LINING KIT, complete (2 linings — 4 rivets) ... .. T4t0 77 — FX
/A\ 27 44283—74 ANCHORPIN,lower...............ccvvvvinvnnnn.. 741077 — FX
' 28 45519—77  FRONT BRAKEHOSE,complete ..................... 77 —FX
29 45521—74A - FRONT BRAKE HOSE, complete . .................... 7410 76 — FX
30 45532—74  LABEL,caliper.............ccovvvnneiiinnninnen. 741077 — FX



ITEMS IN ILLUSTRATION U s = FRONT BRAKE
WITHOUT INDEX NUMBERS = 1971 & 1972
ARE NO LONGER AVAILABLE




FRONT BRAKE — 1971 & 1972 AA29
RETAIL INDEX PART ’
PRICE NO. NO. NAME USED ON
/" \ 1 515 COTTERPIN, 1/16dia. x1/2 ...................... 71 & 72 — FX
2 1205 SCREW, No. 10-24 x 3/4 Pozidrivfil. hd. (2) .......... 71&72 —FX
3 2592 SCREW, No. 10-24 x 1/2 Pozidrivpanhd. ............ 71&72—FX
4 2660 SCREW, No. 10-24 x 3/8 Pozidrivpanhd. ............ 71&72—FX
5 3433 BOLT, 7/16-20x 2-3/4hex.hd. .................... 71&72—FX
7 7038 LOCKWASHER, 3/8. ... 71&72—FX
8 7039 LOCKWASHER, 7/16................ccovvenn.... 71&72—FX
9 7069 LOCKWASHER, No. 10(2)...............coveun... 71&72—FX
10 7620W NUT, No. 10-24x1/8x 3/8hex. (2)................. 71&72 —FX
1" 7725 LOCKNUT, 5/16-24 x 11/16x1/2hex. .............. 71&72—FX
12 7744 NUT, 5/16-24x3/16x1/2hex. (2) . ................ M&72—-FX
13 7800W NUT, 3/8-24x5/16x9/16hex..................... 71&72—-FX
14 11036 RETAINING RING, pivetpin ........................ 71&72~FX
15 41835—69  SPRING, brakeshoe(2)............cooevvnvnen.... 71&72—-FX
/“\ 16 41841—31  RIVET, brakelining(12) .............covvvvnnnn.n. 7T1&72—FX
‘ 17 41848—64  SET OF BRAKE LININGS ANDRIVETS ................ 71&72—FX
23 44524—51 CLEVISPIN ............ ..ot 7M1&72-FX
24 45002—69  HAND LEVERANDBRACKET .................c..... 71&72—FX
25 45023—69 BRACKET,only .............c.cooviiininvnnnnn.. 71&72—FX
26 45024—65A  HAND LEVER, with pins and nylon bushings ........... 71&72 —FX
27 45030—65A CLAMP, hand leverbracket ........................ 71&72 —FX
28 45031—65 PIVOTPIN,handlever ............................ TM&72—FX
29 45034—68  ANCHOR PIN, hard lever (used without bushings) ... ... 71&72—FX
30 45036—68  ANCHOR PIN, hand lever (used with plastic bushings) ... 71 & 72 — FX
31 45039—68  BUSHING, hand lever cable anchor pin (plastic) (2) ..... M&72~FX
32 45137—51  CABLE,only—59in.long......................... 71&72—FX
33 45159—50  ADJUSTING SCREW, controlcoil .................... 718&72—FX
/A\ 3 45174—64  CLEVIS, brakecable ............................. 71&72 —FX
' ' 3 45203—52 TUBE,brakecable...................oovvvnnnn.n. 71&72—FX
36 - 45216—49  CLEVIS CLAMP, brakecable ....................... 71&72—FX
37 45218—52  CLAMP,cabletube .................c.oiiai... 7M&72—FX

91



REAR BRAKE CONTROL
LATE 1979 & LATER

92




REAR BRAKE CONTROL — LATE 1979 AND LATER AA30

RETAIL INDEX  PART v
PRICE N‘O': ~ NoO. NAME USED ON
/ \ 1 515 COTTERPIN, 1/16X1/2 ..., Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
2 3427 BOLT,5/16-18x 3-1/2hex.hd. (2) ................. 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 4434W BOLT, 3/8-24 x3-1/4hex.hd. (2) .................. Late 79 — FX, FXS, FXEF, FXS-80, FXEF-80
4 4713W BOLT, 3/8-16x3/4hex. hd........................ Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
5 5890 SPACER,5/810.(2) .......covvviiiae i, Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
6 6220w WASHER, 174X 7/16x1/32. . ..., Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
7 7038 LOCKWASHER, 3/8...............covun.. .. Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
8 7041 LOCKWASHER, 5/16(2) ..............covvern..s. Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9 7744 JAMNUT, 5/16-24 x 3/16 x 1/2hex. ................ Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 7783 NUT, 3/8-16x5/16x9/16hex..................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
1 41764—79 RUBBERBOOT, mastercylinder..................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
12 42257—79 BRAKEROD .............. e e Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
13 42269—30  PIN, rearbrakerodclevis ......................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
14 42299—79  SUPPORTBRACKET................oeovvininn.., Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/‘\ 15 42318—72 BRAKELINETEE ..............ccoovnvrninnnnin.., Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 42330—72 CLEVIS,brakerod..............ccovuunrnnnnn.... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
17 42375—77  SCREW, master cylindercover (2)................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18 42376—77  COVER, mastercylinder........................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
19 42388—79  LEVER, foot brake (polished chrome)................. Late 79 to * — FXS, FXS-80
20 42389—79  BRACKET, foot lever (polished chrome) . .............. Late 79 to * — FXS, FXS-80
21 42394—65 RUBBER, brakepedal ............................ Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
22 42396—79  WASHER, brake pedal pivot, 1-1/64x 1-3/8x 1/16. . . .. Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
23 42399—79  LEVER, foot brake (shot blast & chrome) . ............. Late 79 to * — FX, FXEF, FXEF-80
24 42425—79  SPRING, footlever.........................co..... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
25 42435—79  BUSHING, foot brakelever......................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
26 42440—79  COVER, mastercylinder........................... Late 79 — FX, FXS, FXEF, FXS-80, FXEF-80
27 42453—80 MASTERCYLINDER...............0ovvvnieinnn, Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
28 42455—80  GASKET, master cylindercover ..................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/ A 29 42456—80  REPAIRKIT, mastercylinder ....................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
30 45105—77  WARNING LABEL, master cylinder (DOT5)(2) ......... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
31 45150—79 REARBRAKETUBE ..................ccvvvvnnn.. Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
32 45151—78 REARBRAKEHOSE .............................. Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
33 45152—78  BRACKET, brakefinetee .......................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
34 50800—71B  BRACKET, foot lever (shot biast & chrome) ............ Late 79 to * — FX, FXEF, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 93



94



REAR BRAKE CONTROL — 1971 TO EARLY 1979 AA31

RETAIL INDEX  PART v
PRICE NO. . NO. NAME : USED ON

1 515 COTTERPIN, 1/16X1/2. ..., 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
2 2652 SCREW, No. 10-16 x 3/8 self tapping hex. washerhd. ... 71to Early 72 — FX
3 3956 BOLT, 5/16-24x9/16hex. hd...................... 71 to Early 72 — FX
4 4401W BOLT, 3/8-24x2-3/4hex.hd. .................. ... T1toEarly 72 — FX
5 4420 BOLT, 3/8-16x2-3/4hex.hd. ..................... 71 to Early 72 — FX
6 4434W BOLT,3/8-24x3-1/4hex.hd. (2) .................. Late 72 to Early 79 — FX, FXS, FXEF, FXS- -80,
. FXEF-80
7 4713W BOLT, 3/8-16x3/4hex. hd........................ 71 to Early 72 — FX;
€. 78 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
8 5982w SPACER,3/4rd. .........coviie e Late 72 — FX
.9 5983w SPACER,5/81d.(2) ..o Late 72 to Early 79 — FX, FXS, FXEF, FXS-80
FXEF-80
10 6156 WASHER, 3/16x3/8x 1/32(brass) ................ 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
1 6220w WASHER, 1/4x7/16x1/32. . ...l 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
/"‘\ 12 6229w WASHER, 5/16x1-1/16x1/16 . ................... 71 to Early 72 — FX
13 6448HB WASHER, 3/8x13/16x3/32...................... 71 to Early 72 — FX
14 7038 LOCKWASHER, 3/8. ..o, 71 to Early 72 — FX;
78 10 Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
15 7041 LOCKWASHER, 5/16...........ceeeeeeenrnnnnnn, 71 to Early 72 — FX
- 16 7744 JAMNUT, 5/16-24 x3/16x 1/2hex. ................ 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
- 17 7753 NUT,5/16-24x 174 x1/2hex...................... 71 to Early 72 — FX
18 7783 NUT, 3/8-16x5/16x9/16hex..................... 78 to Early 79 — FX, FXS, FXEF FXS-80, FXEF-80
19 7800W NUT, 3/8-24x5/16x9/16hex..................... 71 to Early 72 — FX
20 9851 GREASEFITTING ...............covviininnen... 71 to Early 72 — FX
21 10006 -.STRAP, braketubetoframe (2) ..................... 71 to Early 72 — FX
.22 11137 O-RING, repairkit .........................oeaus 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
23 24692—54  WASHER, brake pedalpivot........................ Late 73 to Early 79 —FX, FXS, FXEF, FXS-80,
. ' N FXEF-80
4 3 24 25715—71  GREASE FITTING, rear brake pedal .. ..... e 71 to Early 79 — FX, FXS, FXEF, FXS 80 FXEF-80
25 38712—68  CLAMP, frontbraketube —small ................... 71 1o Early 72 — FX
26 41761—58  MASTERCYLINDER................covvvvnnnn.... 711&72 —FX .
28 41761—78  MASTERCYLINDER.............ocovenvinnnnn.... 73 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80 -
29 41762—58A REPAIRKIT, mastercylinder ....................... 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
30 41764—70  RUBBER BOOT, mastercylinder. .................... 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
31 41765—58  FILLER PLUG, mastercylinder...................... 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
32 41766—58  WASHER, fillerplug...................oovun..... 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
33 41769—58  MASTER CYLINDER SPRING, with cap, valve and seat ... 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
34 41786—79  WARNING LABEL, filler cap...... e, e MID 79 — FX, FXS, FXEF, FXS-80 FXEF-80
35 41835—69  SPRING, footlever ...... .............co.vuunnnns 71 to Early 72 — FX
37 42257—72 BRAKEROD ................... e U Late 72 to Early 79 — FX, FXS ‘FXEF, FXS-80,
o FXEF-80 -
7~ 38 42269—30  PIN, rear brakerod clevis ......................... 71 to Early 79 — FX, FXS, FXEF 'FXS-80, FXEF-80
39 42269—70 CLEVISPIN ..ot 71 to Early 72 — FX .
40 42299—72  SUPPORTBRACKET................coovvrnnnn.... Late 72 to Early 79 — FX FXS FXEF FXS-80,
FXEF-80 .
41 42303—70A REARBRAKETUBE .............cooooovnonnnn... 71 to Early 72 — FX
42 42304—70A FRONTTUBE ............coovienininnnnnnnnnnnn, 71 to Early 72 — FX
43 42309—70 BRAKELINETEE ..............coovivvinnnnnn... 71 to. Early 72 — FX
44 42311—58  PLUG,rearbrakeline............................. 71 to Early 72 — FX
45 42314—71A  BRACKET, brakefronttube ........................ Early 72 — FX
47 42318—72 BRAKELINETEE .............ccoivienennininn.. Late 72 — FX; :
: 78 to Early 79 — FX, FXS FXEF, FXS-80, FXEF-80
48 42319—72  HOSE PAD, brake fronttube........................ Early 72 — FX
49 42321—71  BRAKE TUBEKIT, front (rubber mounted) ............. 71 to Early 72 — FX
50 42327—70  CLAMP, brake fronttubs —1large ................... 71 to Early 72 — FX
/‘\ 51 42330—71 CLEVIS,brakerod................covuvunennnn... 71 to Early 72 — FX
-« FXS-80,

52 42330—72 CLEVIS,brakerod...................ccovuin.... Late 72 to Early 79 — FX, FXS, FXEF
. FXEF-80

95







REAR BRAKE CONTROL — 1971 TO EARLY 1979 (CONT’D)

AA31a

RETAIL INDEX PART
PRICE  NO. NO. NAME USED ON
N 53 4233370  PLUNGER, master cylinder ........................ 71 to Early 72 — FX
54 42394—65 RUBBER, brakepedal ............................ 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
56 42399—72A LEVER,footbrake .....................cciiun. Late 72 to Early 78 — FX, FXS, FXEF, FXS-80,
FXEF-80
57 42399—78  LEVER,footbrake ............................... Late 78 to Early 79 — FX, FXS, FXEF, FXS-80,
FXEF-80
58 42411—70  STOP PLATE, footbrakelever ...................... 71 to Early 72 — FX
59 42425—71  SPRING, footlever .......................ooou.L 71 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
60 42436—72 RUBBERWASHER .................ccooiiiinn... Late 72 to Early 79 — FX, FXS, FXEF, FXS-80,
FXEF-80
61 42439—72  CLAMP, master cylinder insulator ................... Late 72 to Late 75 — FX;
77 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
62 42440—72 INSULATOR ..........cciiiiiiiiiiaaninnns, Late 72 to Late 75 — FX;
77 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
/A\ 65 45044—74  WARNING LABEL, mastercylinder................... Late 74 to 76 — FX
' 66 45105—77  WARNING LABEL, master cylinder (DOT5) ............ 77 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
67 45150—78 REARBRAKETUBE ..................cccoivinnn.. 78 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
68 45151—78 REARBRAKEHOSE .............................. 78 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
69 45152—78  BRACKET, brakelinetee .......................... 78 to Early 79 — FX, FXS, FXEF, FXS-80, FXEF-80
70 50668—35  SPACER, master cylinderstud(2) ................... 71 to Early 72 — FX
n 50800—71B BRACKET, footlever .................coovvivn... Late 72 to Early 79 — FX, FXS, FXEF, FXS-80,

FXEF-80

97



...“..“m, A\ w}», o ..J.ZM/
Nl
x”/.u s ermu..qu# ,NI/,///&NU%-

=

s o
llllllllll

P eyl
-------
-rlow

.
QL
Nty
NG .

Q
o

lllllllll

S
- S
S TN

[7-] o ~

m
¥4
<
C
@
p=
=
o
o
-
m
L
T
=
5
o

2
e

N
N~
(o)
—
o3
~—
N
(o))
-

ITEMS IN ILLUSTRATION

WITHOUT INDEX NUMBERS
ARE NO LONGER AVAILABLE

98



REAR WHEEL DRUM BRAKE — 1971 & 1972

AA32

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
/ A 1 2592 SCREW, No. 10-24 x 1/2 Pozidrivpanhd. ............ MM&72—-FX
2 4319 BOLT, 3/8-24x1hex.hd.(2)...................... 71&72—FX
3 6716 WASHER, No. 10x1/2x3/64 ..................... 71&72—FX
4 7038 LOCKWASHER, 3/8.............coovviiii 711&72 — FX
5 7069 LOCKWASHER, N0. 10..................cooein.., 71&72—FX
6 7242 LOCKWASHER, 5/8 externaltooth . .................. 71&72 —FX
7 7993 LOCKNUT, 5/8-18x 3/8x 15/16hex. ............... 71&72—FX
8 8095A NUT, 1-20x 3/8x1-3/8hex. ...................... 71&72 —FX
9 9995 CLAMP, rearbrakehose .......................... 71& 72 — FX
10 41400—67  REAR BRAKE DRUM, with sprocket .................. 71&72—FX
1 41425—37  DOWEL PIN, brakeshell(5)........................ 71&72—-FX
12 41586—30 COLLAR, rearaxlesleeve.......................... 71&72—FX
13 41586—63  SPACER,sideplate .............................. 71&72—-FX
14 41600—67 AXLESLEEVE ............coviiivniniininnannnn. 71&72—FX
/A\ 20 41740—63 WHEELBRAKECYLINDER ......................... 711&72—FX
21 41741—63  BLEEDER FITTING, wheel brake cylinder.............. 71& 72— FX
22 41742—-58  SCREW, wheelcylinder ........................... 711&72—FX
23 41743—58  BOLT, wheelcylinder............................ 711&72—FX
24 41744—58  GASKET, cylinderfitting (2) . ....................... 71&72—FX
25 41748—63  REPAIRKIT, wheelcylinder ........................ M&72—FX
26 41750—63  SWIVEL FITTING, brakecylinder .................... 7118&72—FX
27 41801—63  SET OF BRAKE SHOES AND LININGS, standard ........ M1&72—-FX
29 41808—63  SET OF REAR BRAKE LININGS ANDRIVETS ........... 71&72—FX
30 41835—58  RETAINER, brakeshoe (2)............cccvvvnvnn... 711&72 —FX
31 41836—63  RETURN SPRING, brakeshoe ...................... Mn&7n2—~r
32 41837—63  SPRING, brakeshoe.............................. 718&72—FX
33 41841—31  RIVET, brakelining(18) .......................... 7M1&72—-FX
/A\ 34 42300—63 REARBRAKEHOSE ...................ooiiian. 71&72—FX
! 35 43530—35A SCREW, wheel mounting socket, std. — 3/8-20........ M&72—-FX
36 43531—35  SCREW, wheel mounting socket — 7/16-200.S. ....... 71&72 —FX



100



SPOKE WHEEL — FRONT — 1973 & LATER AA33
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
4 \ 1 3680 SCREW, 5/16-18 x 7/8 ctsk. socket flat hd. (10) . . . . . 78 to * — FX, FXEF, FXEF-80
2 6653 WASHER, 5/8x 1-5/16x3/32 .. ................. 73 to * — FX, FXEF, FXEF-80
3 7022 LOCKWASHER,5/8............ccccoviiinn... 73 to * — FX, FXEF, FXEF-80
4 7038 LOCKWASHER, 3/8(5) .........cvvvveiininnnn.. Early 73 — FX
5 7145W LOCKWASHER, 3/8 externaltooth(5) ............... 73 to * — FX, FXEF, FXEF-80
6 7778 LOCKNUT, 3/8-16x7/16x9/16hex. (5) .......... 73 to * — FX, FXEF, FXEF-80
7 7813 NUT, 5/8-18x9/16x 15/16hex.................. 73 to * — FX, FXEF, FXEF-80
8 8052 ROLLERBEARING (2).........covvevnieinins, 73 to * — FX, FXEF, FXEF-80
9 41198—73  BOLT, 3/8-16x 1thinhex. hd.(5) ................. 731077 — FX
10 41807—73 DISC,brake................ ... ... ...l 73— FX
1" 41806—72B DISC, brake withplate . .......... e 7410 77 — FX
12 41814—76  PLATE,brakedisc ............................. Late 76 & 77 — FX
13 43001—79  RIM, frontwheel, 19in........................... 80 to * — FXEF-80
43018—73  RIM, frontwhesl, 19in. (chrome) .................. 73 to * — FX, FXEF
/‘“’\ 14 43024—73A  SPOKE AND NIPPLE, 19 in. rim — short (metric) (20) .... 73 to * — FX, FXEF, FXEF-80
‘ 15 43025—73A  SPOKE AND NIPPLE, 19 in. rim — long (metric) (20)..... 73 to * — FX, FXEF, FXEF-80
16 43099—29  SPOKENIPPLE(20) .........ccvvviviininninnnn., 7310 76 — FX
17 43341—78  FRONT WHEEL ASSEMBLY, with bearings, 19 in.
(chrome) ............ i 78 to * — FX, FXEF, FXEF-80
18 43488-77 SPACER, teftbearing ..................... ... 78 to * — FX, FXEF, FXEF-80
19 43509—73 - FRONT WHEEL ASSEMBLY, with bearings, 19 in.
(chrome) ......... ..o, 73— FX
43509—74  FRONT WHEEL ASSEMBLY, with bearings, 19 in. :
{chrome) ..., 741077 — FX
20 43548—73  SPACER, leftbearing ............................ 73 —FX
21 43548—74  SPACER, leftbearing ............................ 741077 — FX
22 43600—73  HUB, with bearingsandseals .................... 73— FX
/-h\ 43600—74  HUB, with bearingsandseals ..................... 741077 — FX
43600—78  HUB, with bearingsandseals ..................... 78 10 * — FX, FXEF, FXEF-80
23 43633—74  SPACER, between bearings — 2.162 (red & white) . . ... 73 to * — FX, FXEF, FXEF-80
43634—74  SPACER, between bearings — 2.177 (green & orange) ... 73 to * — FX, FXEF, FXEF-80
43635—74  SPACER, between bearings — 2.148 (gold & violet) ..... 73 to * — FX, FXEF, FXEF-80
24 4387T1—=73  AXLE ... e 731076 — FX
25 43883—77  AXLE ... e 77 to * — FX, FXEF, FXEF-80
26 44137—77 DISC,brake(2) ..........coovriiii i Early 78 — FX
44137—79 DISC,brake(2) ..........coovriiiiiiei i Late 78 to * — FX, FXEF, FXEF-80
27 47519—72  OILSEAL(2) ....covnririiiiii et 73 to * — FX, FXEF, FXEF-80
28 95578—41  WHEEL WEIGHT, 1/2 0z. — .275”1.D. (round) ...... 73 to * — FX, FXEF, FXEF-80
95581—47  WHEEL WEIGHT, 3/4 0z. — .275” I.D. (round) ....... 73 1o * — FX, FXEF, FXEF-80
95582—47  WHEEL WEIGHT, 1 0z. — .275"1.D. (round) ......... 7310 * — FX, FXEF, FXEF-80
29 95587—75  WHEELWEIGHT, 1/20z.(flat) .................... 73 to * — FX, FXEF, FXEF-80
/’-'\ 95588—75  WHEEL WEIGHT, 1oz.(flat) ..................... 73 to * — FX, FXEF, FXEF-80
NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 101



CAST WHEEL
— FRONT —

102




CAST WHEEL — FRONT AA34
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
4 \ 1 2853 SCREW, 5/16-18 x 1-1/2 ctsk. flat socket hd. (10) ..... 77 — FXS
2 3680 SCREW, 5/16-18 x 7/8 ctsk. socket flathd. (10) ...... 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 3685 SCREW, 5/16-18 x 1 socket hd. (5) .
(9 spoke — singledisc) ........................ 741077 — FX
4 3781 SCREW, 5/16-18 x 1-1/4 ctsk. socketflathd. (10) ..... 74to * — FX
5 6653 WASHER, 5/8x1-5/16x3/32.................... 77 to * — FXS;
74 to * — FX, FXEF, FXS-80, FXEF-80
6 7022 LOCKWASHER,5/8............covivviiiinnnnn.. 77 to * — FXS;
74 to * — FX, FXEF, FXS-80, FXEF-80
7 7813 NUT,5/8-18x9/16x 15/16hex................... 77 to * — FXS; »
74 to * — FX, FXEF, FXS-80, FXEF-80
8 8052 ROLLERBEARING(2)......ccovvviiiin e, - 7710 * — FXS;
. 74 to * — FX, FXEF, FXS-80, FXEF-80
9 41191—74  SCREW, brake disc (5) (7 spoke — single disc) ....... 74t0* — FX -
/’ A\ 10 41807—74 DISC,brake........c..cvvviiiiiiiiiiinniinins 741077 — FX
11 43311—78  CAST WHEEL, with bearings, spacers and seals (9 spoke) 77 to * — FXS;
78 to * — FX, FXEF, FXS-80, FXEF-80
43315—78  WHEEL ASSEMBLY, cast aluminum — 19” (geld) '
(9 spoke — singledisc) ........................ 78 — FX, FXS
43320—78  WHEEL ASSEMBLY, cast aluminum — 19” (black)
(9 spoke —singledisc) ........................ 78 — FX, FXS
12 43434—79  BEARING HOUSING, with bearingand seal(2) ........ 77 — FXS
13 43435—79  BEARING HOUSING, with bearingand seal ........... 741077 — FX
14 43444—79  BEARING HOUSING — [eft (disc side)
withbearingandseal .......................... 74077 — FX
15 43445—79  BEARING HOUSING, with bearing and seal (2) (7 spoke).. 77 to * — FXS;
. 78 to * — FX, FXEF, FXS-80, FXEF-80
/“\\ 16 43461—78  CAST WHEEL, with bearings, spacers and seals (7 spoke) 77 to * — FXS; 78 to * — FX
17 43488—77  SPACER, leftbearing ............................ 77 to * — FXS;
78 to * — FX, FXEF, FXS-80, FXEF-80
43522—77  WHEEL ASSEMBLY, cast aluminum — 19" (black)
(7 spoke — singledisc) ......................n. 7410 * — FX
18 43548—74  SPACER, leftbearing ...................... it 74t0* — FX
43615—74  WHEEL ASSEMBLY, cast aluminum — 19" (black)
(9 spoke — singledisc) ....................... 741077 — FX
19 43618—74  ADAPTER, brake disc (9 spoke — single disc)......... 741077 — FX
20 43623—78  SPACER, between bearings — 2.564 (violet).......... 77 to * — FXS;
78 to * — FX, FXEF, FXS-80, FXEF-80
43624—78  SPACER, between bearings — 2.550 (pink) .......... 77 o * — FXS;
78 to * — FX, FXEF, FXS-80, FXEF-80
43625—78  SPACER, between bearings — 2.536 (geold) .......... 77 to * — FXS;
/ hY 78 to * — FX, FXEF, FXS-80, FXEF-80
21 43633—74  SPACER, between bearings — 2.162 (red & white) ... .. Tdto* — FX
43634—74  SPACER, between bearings — 2.177 (green & orange) ... 74 to * — FX
43635—74  SPACER, between bearings — 2.148 (gold & violet) ..... 74t0 * — FX
22 43883—77 FRONTAXLE ......ccoviiiineeniiiiiiennnnn, 77 10 * — FX, FXS
23 AN3T—T7  DISC(2). ...t e 77 to Early 78 — FXS; Early 78 — FX
24 A44137—79  DISC(2). ..o e e e Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
25 47519—72  SEAL(2) ....coriiiiii i e 7710 * — FXS;
74 to * — FX, FXEF, FXS-80, FXEF-80
26 95590—77  WHEEL WEIGHT, 1/20z. (black)................... 77 1o * — FXS;
74 to * — FX, FXEF, FXS-80, FXEF-80
27 95591—77  WHEEL WEIGHT, 10z. (black)..................... 77 to * — FXS;
74 to * — FX, FXEF, FXS-80, FXEF-80
28 95592—78  WHEEL WEIGHT, 1/20z.(gold) ................... 78 — FX, FXS
'a kY 29 95593—78 WHEELWEIGHT, 10z.(gold) ..................... 78 — FX, FXS

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 103



ITEMS IN ILLUSTRATION
WITHOUT INDEX NUMBERS
ARE NO LONGER AVAILABLE

104



SPOKE WHEEL — FRONT — 1971 & 1972

AA35

RETAIL INDEX  PART
PRICE NO. NO. NAME USED ON
\‘- 1 7067 LOCKWASHER, 9/16 .. ........cooviiiiiinnnnnnn 71&72—FX
2 9009 BALL BEARING, shielded (2) ..............c.c.ovnet 71&72 —FX
3 11035 RETAINING RING, frenthub . ....................... 71&72—FX
4 43002—70  RIM, frontwheel, 19” (chrome) .................... 71& 72— FX
7 43099—29  NIPPLE(40).......ccovvnevieiiiiiiiiiiinenns, 71872 —-FX
8 43505—70  FRONT WHEEL ASSEMBLY, with bearings, 19” (chrome). 71 & 72 — FX
10 43636—52 GREASERETAINER ..........ccviiiiiiiininnnns 71&72 —FX
11 43740—64  SPACER, frontwheelbearing....................... 71&72 - FX
12 43871—52  AXLE ... ..ot 71&72—FX
13 43886—52 NUT,frontaxte..............ccoveiivveninninns 71&72 —FX
14 05578—41  WHEEL WEIGHT, 1/20z. — .275"1.D................ 71&72 — FX
05581—47  WHEEL WEIGHT, 3/40z. — .275"1.D................ 71&72 —FX
95582—47  WHEELWEIGHT, 10z. — .275"1.D.................. 7T1&72 —-FX
15 95587—75 - WHEELWEIGHT, 1/20z.(flat) ..................... 71&72—-FX
95588—75 WHEELWEIGHT, 1o0z. (flat) ....................... 71&72 — FX

105



106



SPOKE WHEEL — REAR AA36
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
\\ 1 2660 SCREW, No. 10-24 x 3/8 Pozidrivpanhd. (2).......... 71 & 72 — FX
2 6653 WASHER, 5/8x1-5/16x3/32 ...............oolit 73 to Early 78 — FX
6655 WASHER, 5/8x1-1/2x1/8 ...t Late 78 to * — FX, FXEF, FXEF-80
3 7022 LOCKWASHER,5/8 ..ot 73 to * — FX, FXEF, FXEF-80
4 7118 LOCKWASHER, No. 10 internaltooth (2) .............. 71&72 —FX
5 7145W LOCKWASHER, 3/8 externalteoth(5) ................ 73 to * — FX, FXEF, FXEF-80
6 7778 LOCKNUT, 3/8-16x7/16x9/16hex.(5) ............ 73 to * — FX, FXEF, FXEF-80
7 7825 LOCKNUT, 7/16-20x 7/16x5/8hex.(8) ............ 73 to * — FX, FXEF, FXEF-80
8 7980 NUT,5/8-18x7/16x7/8hex...................... 71&72—FX
9 7986 NUT,5/8-18x7/16x 1-1/16hex. . ................. 73 to * — FX, FXEF, FXEF-80
10 9052 ROLLERBEARING(2)......oeeeiniiiiiene 73 to * — FX, FXEF, FXEF-80
11 11027 RETAININGRING(2) ......covvneiiiiiiinnn 73 to * — FX, FXEF, FXEF-80
12 40968—73  WHEEL ASSEMBLY, 16in.(chrome)................. 73 to * — FX, FXEF, FXEF-80
40981—73  WHEEL ASSEMBLY, 16in.(black) .................. 78 — FX
13 41196—55 SPACER,wheelhub.............................. 71&72—FX .
14 41196—73  SPACER, bearing —outer(2) ...................... 73 to * — FX, FXEF, FXEF-80
15 41197—73  BOLT, rearsprocket(5) .................... ... ..., 73 to * — FX, FXEF, FXEF-80
16 41198—73  BOLT, 3/8-16x 1thinhex.hd.(5) .................. 73 to * — FX, FXEF, FXEF-80
17 41210—55 OIL SEAL,wheelbearing ......................ont. 71&72—FX
18 41470—73A SPROCKET,rearwheel ...................ccoovtts 73 to * — FX, FXEF, FXEF-80
19 41552—67  AXLE ... ... 71&72—FX
20 41552—73  AXLE ... 73 to * — FX, FXEF, FXEF-80
21 41595—67 SPACE,axle.............covvvnmiiiiiiin.. 71&72—FX
22 41595—73  SPACER,rearaxle—left .......................... 73 to * — FX, FXEF, FXEF-80
23 41603—32 LOCKWASHER,axlenut.........................n. 7M1&72—-FX
24 41806—72B DISC, brake, withplate .................... ... ..., 73 to Early 78 — FX
25 41813—79 DISC,brake...........coviiiiii Late 78 to * — FX, FXEF, FXEF-80
26 41814—76  PLATE,brakedisC ..............cooiiiiiiiiiins, Late 76 to * — FX, FXEF, FXEF-80
27 43006—40A RIM, 16in.(black) ................iiiiiiit 711078 — FX
43007—40A RIM, 16in.(chrome) ................cooiiinan. 71 to * — FX, FXEF, FXEF-80
28 43032—40A SPOKE AND NIPPLE, 16in. rim — metric (40).......... 71 to * — FX, FXEF, FXEF-80
29 43099—29  NIPPLE(40) .......covvneniiniiiiiiiianens 7110 76 — FX -
3 43540—73 WHEELHUB,complete ................ooiinnne. 73 to * — FX, FXEF, FXEF-80
32 43542—67  LOCKNUT, wheel bearing (L.H. thread)............... 71&72 —FX
33 43549—67  SPACER,wheelbearing ........................... 71 & 72 — FX
34 43559—73  WASHER(2)........cviieiiiiiiiiiiii s 73 to * — FX, FXEF, FXEF-80
35 43577—67  BEARING, wheel hub and brakedrum (3) ............. 71&72 —FX
36 43592—70  RETAINER, wheel bearinglocknut ................... 71&72—FX
37 43601—78  SPACER, between bearings (with flanges) —
4,420(0FaNGE) . . - .o v o ieee s 73 to * — FX, FXEF, FXEF-80
43602—78  SPACER, between bearings (with flanges) —
4.434(yellow) ...t 73 to * — FX, FXEF, FXEF-80
43603—78  SPACER, between bearings (with flanges) —
4.448(white) . ........oovnei 73 to * — FX, FXEF, FXEF-80
38 47519—58  OILSEAL(2) ....ovnvvi i 73 to * — FX, FXEF, FXEF-80
39 95578—41  WHEEL WEIGHT, 1/20z. — .275"1.0................ 71 to * — FX, FXEF, FXEF-80
95581—47  WHEEL WEIGHT, 3/40z. — .275"1.D................ 71 to * — FX, FXEF, FXEF-80
95682—47  WHEELWEIGHT, 10z. — .275"1.D.................. 71 to * — FX, FXEF, FXEF-80
40 95587—75  WHEELWEIGHT, 1/20z. (flat) ..................... 71 to * — FX, FXEF, FXEF-80
95588—75  WHEELWEIGHT, 10z. (flat) ....................... 71 to * — FX, FXEF, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 107



_
]
m
I
=
0
<
O

— REAR —

108



CAST WHEEL — REAR AA37
RETAIL INDEX  PART

o PRICE NO. NO. NAME USED ON
r W\ 1 2879W BOLT,3/8-16x1hex.hd. (5)...................ot. Late 77 to * — FX
2 3769 BOLT, 7/16-14 x 1-1/2 hex. hd. (5) (9 spoke) ......... 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 3782 BOLT, 7/16-14x1-1/4 hex. hd. (5) ................. Late 77 to * — FX
4 3854 BOLT, 7/16-14 x 1 hex. hd. (5) (7 spoke) . ............ Late 77 to * — FX
5 4716W BOLT, 3/8-16x1-1/4hex. hd. (5) .................. Late 77 to * — FX
6 6655 WASHER, 5/8x1-1/2x1/8 ...........ccoinenat 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
7 7022 LOCKWASHER,5/8..........ccovvivniiiniints 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
8 7038 LOCKWASHER, 3/8(5) ...........coeviiiiint, Late 77to * — FX
9 7039 LOCKWASHER, 7/16(5) ..........ooovvinininiins 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 7136 LOCKWASHER, 7/16internaltooth(5) ............... 73 to 78 — FX, FXS
1 7145W LOCKWASHER, 3/8 externaltooth(5) ................ 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
12 7837W NUT, 7/16-20x3/8x 11/16hex. (8) . . .............. 73 to 78 — FX, FXS
13 7986 NUT,5/8-18x7/16xThex........................ 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
14 9052 ROLLERBEARING(2)..........ovnvinininnn. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
N\ 15 11027 RETAININGRING(2) ..........coovviviniininnn 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 40986—74  WHEEL ASSEMBLY, cast aluminum — 16” (black)
(9SPOKE) ... vvveeeieee i 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
17 41041—77  WHEEL ASSEMBLY, cast aluminum — 16" (black)
(TSPOKE) .. .vevee et Late 77 to * — FX
18 41196—73  SPACER, bearing—outer(2) ...................... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
19 41198—73  BOLT,3/8-16x 1thinhex.hd.(5) .................. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
20 41470—73A  SPROCKET, rear wheel (shot blast and chrome) ........ 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
21 41470—78  SPROCKET, rearwheel —chrome ................... Early 78 — FX, FXS
22 41552—73  AXLE ... ... .. s 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
28 41595—73  SPACER,rearaxle ...................covvvuinnnes 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24 41806—72B DISC, brake — withplate.......................... 73 to Early 78 — FX, FXS
25 41813—79 DISC,brake ............covvuiiiiiiiniiiiiinn Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/"‘\ 26 41814—76  PLATE,brakedisc ...................coiiinae, Late 76 to * — FX, FXS, FXEF, FXS-80, FXEF-80
' ‘ 27 43436—79  BEARINGHOUSING —left ......................... Late 77 to * — FX
Includes besides housing:
8052 ROLLER BEARING
11027 RETAINING RING

41196—73 BOLT, 3/8-16 x 1 thin hex. hd. (5)
43559—73 WASHER ‘
47519—72 OIL SEAL
28 43437—79  BEARINGHOUSING —right.............coovninetn. Late 77 to * — FX
Includes besides housing:
9052 ROLLER BEARING
11027 RETAINING RING
41196—73 BOLT, 3/8-16 x 1 thin hex. hd. (5)
4355973 WASHER
/ Al 47519—72 OIL SEAL
29 43483—77  WHEEL ASSEMBLY, cast aluminum —
with bearings & seals (black finish) ................ 73 to 78 — FX, FXS
Includes besides wheel:
7136 LOCKWASHER, 7/16 internal teoth (5)
7837TW NUT, 7/16-20 x 3/8 x 11/16 hex. (5)
- 43532—73 STUD (5)
30 43485—75 WHEEL ASSEMBLY, cast aluminum —
with bearings & seals (silver finish) ................ 731078 — FX
Includes besides wheel:
7136 LOCKWASHER, 7/16 internal tooth (5)
7837W NUT, 7/16-20 x 3/8 x 11/16 hex. (5)
43532—73 STUD (5)
— 31 43532—73  STUD(D) -..vvvviriie i 73 to 78 — FX, FXS
/ \ 32 43559—73 WASHER(2)........ccivirimmiiiiiiiiniiannn. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 109



CAST WHEEL

— REAR —

110



CAST WHEEL — REAR(CONT’D) AA37a

RETAIL INDEX PART

PRICE NO. NO. NAME . USED ON
r ‘i\ 33 43601—78  SPACER, between bearings — 4.420 (orange)
(16spokewheel) ................cooiiiiiiii, 73 to 78 — FX, FXS
43602—78  SPACER, between bearings — 4.434 (yellow)
(16spokewheel) ...............cc.oiiiiiinnn. 73 to 78 — FX, FXS
43603—78  SPACER, between bearings — 4.448 (white)
(16spokewheel) .................ciiiiiinnn, 73 to 78 — FX, FXS
34 43604—78  SPACER, between bearings — 4.420 (orange) ‘
(7&9spokewheel) ................iiiiil... 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
43605—78  SPACER, between bearings — 4.434 (yellow) :
(7&9spokewheel) ..................oiinnnn 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
43606—78  SPACER, between bearings — 4.448 (white)
(7&9spokewheel) ...............oiiiinnn. 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
35 47519—72  OILSEAL(2) .....ovrriiieii e 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
36 95580—77  WHEEL WEIGHT, 1/20z. (black).................... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
N\ 37 95591—77  WHEEL WEIGHT, 10z. (black)...................... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 111



FRONT FORK
— SHOWA —

112



FRONT FORK — SHOWA AA38
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 2823 SCREW, 5/16-18 x 3/8 Phillips hd. (4) . .............. 76 to * — FX, FXEF, FXEF-80
2 4371W SCREW, 3/8-16x 1-5/8 sockethd. ................. 76 to * — FX, FXEF, FXEF-80
3 4411 BOLT, 3/8-24 x 1-3/4hex. hd. (2) .................. 76 to * — FX, FXEF, FXEF-80
4 6702 WASHER, 5/16x11/16x1/16(4) .................. 76 to * — FX, FXEF, FXEF-80
5 7041 LOCKWASHER,5/16(4) ...t 76 to * — FX, FXEF, FXEF-80
6 7748W NUT,5/16-18x1/4x1/2hex.{(4) .................. 76 to * — FX, FXEF, FXEF-80
7 45400—75 OILSEAL,slider(2).................coovviianne 76 to * — FX, FXEF, FXEF-80
8 45401—75  RETAINING RING, oilseal (2) . ...................... 76 to * — FX, FXEF, FXEF-80
9 45402—75 LOWERSTOP(2) ....... ..ot 76 to * — FX, FXEF, FXEF-80
10 45403—75  FIBER WASHER, drainscrew (2) .................... 76 to * — FX, FXEF, FXEF-80
11 45404—75 DUSTCOVER(2) .........ccvvveiiiiiiiiiainn., 76 to * — FX, FXEF, FXEF-80
12 45405—75 SCREW, dampertube(2)........................0. 76 to * — FX, FXEF, FXEF-80
13 45406—75  WASHER, damper tubsscrew (2) ................... 76 to * — FX, FXEF, FXEF-80
14 45407—75 SLIDERTUBE(2)............ccoviieiiiiiinenn, 76 to * — FX, FXEF, FXEF-80
15 45408—75 SPRING(2) ........oooviiiiiii e 76 to * — FX, FXEF, FXEF-80
16 45409—75 DAMPERTUBE,complete(2)....................... 76 to * — FX, FXEF, FXEF-80
17 45410—75 AXLECAP,leftslider ...................... ... ... 76 to * — FX, FXEF, FXEF-80
18 45412—75  RING, dampertube(4)................. ...l 76 to * — FX, FXEF, FXEF-80
19 45608—77  STEM AND BRACKET, with bearing and shield ......... 78 to * — FX, FXEF, FXEF-80
20 45718—71 NUT,forkstem .............ccoiviiiiiinnn,s 76 to * — FX, FXEF, FXEF-80
21 - 45738—73  BRACKET, upper ............ccooieiiiiiniiiiannns 76 to * — FX, FXEF, FXEF-80
22 45751—71  COVER, fork lowerbracket......................... 76 to * — FX, FXEF, FXEF-80
23 45774—77  NAMEPLATE, front fork ‘‘SuperGlide'’ ............... 77 to * — FX, FXEF, FXEF80
24 45782—72A SCREWINSERT(2) ..........coviiiiiiiiiinnennn, 76 to * — FX, FXEF, FXEF-80
25 45982—73  O-RING, slidertubecap(2) .............ccooinnt. 76 to * — FX, FXEF, FXEF-80
" 26 45993—73  CAP,slidertube(2) ..............c.ooovvineiiint, 76 to * — FX, FXEF, FXEF-80
27 45994—73  AXLECAP,rightslider .. .......................... 76 & 77 — FX
45894—77  AXLECAP,rightstider............................ 78 to * — FX, FXEF, FXEF-80
28 45996—73  DRAIN SCREW,slider (2).......................... 76 to * — FX, FXEF, FXEF-80
29 45997—73  WASHER, slidertubecap(2) ....................... 76 to * — FX, FXEF, FXEF-80
30 46018—77  BUSHING, brake caliper —upper(2) ................ 78 to * — FX, FXEF, FXEF-80
31 46019—77  BUSHING, brake caliper —lower(2)................. 78 to * — FX, FXEF, FXEF-80
32 46023—75 SETOF FORK LEGS,complete ...................... 76 & 77 — FX
33 46024—75  SLIDER,left—complete .................. ... ..., 76 & 77 — FX
34 46025—75  SLIDER, right —complete . ........................ 76 & 77 — FX
35 46026—77  SLIDER, right—complete . ........................ 78 to * — FX, FXEF, FXEF-80
36 46027—77  SLIDER, left—complete .................... ...l 78 to * — FX, FXEF, FXEF-80
37 46028—78A SET-OF FORK LEGS,complete ...................... 78 to * — FX, FXEF, FXEF-80
38 48300—60 ROLLER BEARING, withcup(2)..................... 76 to * — FX, FXEF, FXEF-80
39 48315—60 HEADCUP(2) ......ccoiiviinii s 76 to * — FX, FXEF, FXEF-80
40 48362—38A DUST SHIELD, head bearing —upper................ 76 to * — FX, FXEF, FXEF-80
41 48365—48  DUST SHIELD, head bearing —1lower ................ 76 to * — FX, FXEF, FXEF-80
42 59254—72  REFLECTOR,amber(2) ...............ccoiiinnn.. 76 to * — FX, FXEF, FXEF-80
NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 113



FXS-80

FRONT FORK
FXS,

114



FRONT FORK — FXS, FXS-80 AA39
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
\ 1 2823 SCREW, 5/16-18 x 3/8 Phillipshd. (4) ............... 77 to * — FXS, FXS-80
2 4371w SCREW, 3/8-16x 1-5/8sockethd. ................. 77 to * — FXS, FXS-80
3 4411 BOLT, 3/8-24x 1-3/4Rex. hd. (2) .................. 77 to * — FXS, FXS-80
4 6702 WASHER, 5/16x11/16x1/16(4) .................. 77 to * — FXS, FXS-80
5 7041 LOCKWASHER, 5/16(4) . ......ccvvvviiineinennn 77 to * — FXS, FXS-80
6 7748W NUT,5/16-18x1/4x1/2hex. (4) . ................. 77 to * — FXS, FXS-80
7 45396—80  SLIDER, left—complete .......................... 80 to * — FXS, FXS-80
8 45397—80  SLIDER, right —complete ......................... 80 to * — FXS, FXS-80
9 45400—75 OILSEAL,slider(2).........cooovvveiiiiiiinnn... 77 to * — FXS, FXS-80
10 45401—75  RETAINING RING, cilseal (2) ....................... 77 to * — FXS, FXS-80
1 45402—75 LOWERSTOP(2) .......ccovvvniininiiiiiiiiiinn, 77 to * — FXS, FXS-80
12 45403—75  FIBERWASHER, drainscrew (2) .................... 77 to * — FXS, FXS-80
13 45404—75 BOOT(2) ...ovvvreiei e 77 to * — FXS, FXS-80
14 45405—75  SCREW, dampertube(2).......................... 77 to * — FXS, FXS-80
15 45406—75  WASHER, dampertubescrew(2) ................... 77 to * — FXS, FXS-80
16 45409—75 DAMPERTUBE,complete(2)..............covenne. 77 to * — FXS, FXS-80
17 45410—75 AXLECAP, leftslider ..................cccevnnnnnn 80 to * — FXS, FXS-80
18 45412—75  RING, dampertube (4).............oveirinnne. 77 to * — FXS, FXS-80
19 45608—77  STEM AND BRACKET, with bearing and shield ......... 77 to * — FXS, FXS-80
20 45620—77 SETOF FORK SIDES,complete ..................... 77 to * — FXS, FXS-80
21 45642—77  AXLECAP, leftslider .....................ccovennt. 77 to 79 — FXS, FXS-80
22 45643—77  AXLECAP,rightslider............................ 77 to 79 — FXS, FXS-80
23 45644—77  SLIDERTUBE(2)......cvvveneeinniinenennnnannn. 77 to * — FXS, FXS-80
24 45657—77  SLIDER, left—complete .......................... 77 to 79 — FXS, FXS-80
25 45658—77  SLIDER, right —complete ......................... 77 to 79 — FXS, FXS-80
26 45718—71  NUT,forkstem ...t 77 to * — FXS, FXS-80
27 45736—78  BRACKET, UPPOr .......cccvirreninininannennn. Late 78 to * — FXS, FXS-80
28 45738—73  BRACKET, UPPer .. ..ot 77 to Early 78 — FXS
29 45751—71  GOVER, fork lowerbracket......................... 77 to * — FXS, FXS-80
30 45782—72A SCREWINSERT(2) ......ccvvrriiiiiiiinent 77 to * — FXS, FXS-80
31 45788—77  NAMEPLATE, front fork ‘‘LOWRIDER™" ............... 77 to * — FXS, FXS-80
32 45982—73  O-RING, slidertubecap(2) ........................ 77 to * — FXS, FXS-80
33 45987—77  SPRING(2) ...ooerei i 77 to * — FXS, FXS-80
34 45993—73  CAP,slidertube(2) ............covvveeiiiinenn, 77 to * — FXS, FXS-80
35 45994—77  AXLECAP,rightslider....................coovat, 80 to * — FXS, FXS-80
36 45986—73  DRAIN SCREW, slider(2)...............coovvnnennn. 77 to * — FXS, FXS-80
37 45097—73  WASHER, slidertubecap(2) .............ccovvennn. 77 to * — FXS, FXS-80
38 46018—77  BUSHING, brake caliper —upper(2) ................ 77 to * — FXS, FXS-80
39 46019—77  BUSHING, brake caliper —lower(2)................. 77 to * — FXS, FXS-80
40 48300—60 ROLLER BEARING, withcup(2)..................ot 77 to * — FXS, FXS-80
41 48315—60 HEADCUP(2) .....ceireiei i 77 to * — FXS, FXS-80
42 48362—38A DUST SHIELD, head bearing —upper................ 77 to * — FXS, FXS-80
43 48365—48  DUST SHIELD, head bearing —lower ................ 77 to * — FXS, FXS-80
44 59254—72  REFLECTOR,amber(2) ..............oovviiviinnn 77 to * — FXS, FXS-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

115



s

FRONT FORK

1973 TO 1977

/
7O OB — .

/

3

116



FRONT FORK — 1973 TO 1977 (KAYABA) AA40

RETAIL {NDEX PART
. PRICE NO. NO. - NAME USED ON

~

1 2823 SCREW, 5/16-18'x 3/8 Phillipshd. (4) .. ............. 73077 — FX
2 2830 SCREW, 5/16-24 x 3/8 Pozidrivtruss hd. (2) .......... 74077 — FX
3 4371W SCREW, 3/8-16x1-5/8sockethd. ................. 73t077 — FX
4 4411 BOLT, 3/8-24 x 1-3/4hex.hd. (2) .................. 731077 — FX
5 7041 LOCKWASHER,5/16(2) .........ccvvieiiiiennen 731077 — FX
6 7748W NUT,5/16-18x1/4x1/2hex. (2) ..............oet. 73077 — FX
7 45527—73 FRONTFORKASSEMBLY.................cconinn. 73 —FX
8 45608—77  STEM AND BRACKET, with bearing and shield ......... 73077 —FX
9 45718—71  NUT,forkstem ...............ccooiiiiiiiinianen. 73077 — FX
10 45738—73 UPPERBRACKET ............ciiviiiiiiiininnnn. 731077 — FX
" 45751—71  COVER, fork lowerbracket......................... 731077 — FX
12 45774—77  NAMEPLATE, front fork — **Super Glide’’............. 77 — FX
13 45782—72A SCREWHNSERT(2) .......coviviiiiiiiiiinnnninn 731077 — FX
m 14 45821—72  BUSHING, left slider — upper (disc brake) ............ 73&74 — FX
15 45822—72  BUSHING, left slider — lower (disc brake) ............ 73&74 - FX
16 45916—73 UPPERSTOP(2).........cvvviririiiiinnennnnnnn 73t077 — FX
17 45917—73  ROLLPIN,upperstep(2)...........cocvivvvnenn.. 73t077 — FX
18 45918—73 LOWERSTOP(2) .........cccvviviiiinninnnnnnn. 73077 — FX
19 45926—73 VALVEASSEMBLY (2)..........c.covivvneennnnnn 73077 — FX
20 45927—73 OILSEAL,slider(2)..............ccoieviniiniinnn 731077 — FX
21 45928—73 WASHER,oliseal(2) ............ccovuvniirininnnns 7B77 —FX
22 45931—73  RETAINING RING, oilseal (2) ....................... 73077 —FX
23 45932—73  RETAININGRING(2) ..........covvviiineinnnnnnn. 73077 — FX
24 45933—73  PISTON, upper(2)........coovviniiiinneinnnnnns 731077 — FX
25 45974—73  SLIDER,right...........c.oiiiiiiiiiiii 731077 — FX
26 45976—74  SLIDER,left .......... ... 74077 — FX
27 45977—73 SLIDERTUBE(2) .......ovvvrreeirieninnnnnnnns 73077 — FX
0 28 45978—73 PISTON(2)......coviieieii et eees 73077 — FX
‘ 29 45979—73  RETAININGRING, piston(2) ...............oevenets 73077 —FX
30 45980—73 DAMPERTUBE,complete(2)................cconne 73077 — FX
31 45982—73  O-RING, slidertubecap(2) ............covvvvennnn, 731077 — FX
32 45983—73 DUSTCOVER(2) .....covvvvvrerreiinneneenns 73077 - KX
33 45984—73  SPRING(2) .....covvtiiiiiiiri i enneeanes 731077 — FX
34 45985—73 SPRINGGUIDE(2) ........covvveinieininneneenen 73t077 — FX
35 45986—73  FIBER WASHER, drainscrew(2) .................... 73077 — FX
36 45992—73  WASHER, damper tubescrew(2) ................... 73t0 77 — FX
37 45993—73  CAP, slider tube, (w/hole)(2) .................. ... 73,7510 77 — FX
38 45993—74  CAP, slider tube, (w/ohole)(2)..................... 74 — FX
39 45994—73  AXLECAP,slider—right.......................... 73077 — FX
40 45995—73  SCREW, dampertube(2)....................coo.t 731077 — FX
/ﬂ\ 41 45996—73  DRAIN SCREW, slider(2).................vueenne 73077 — FX
‘ 42 45997—73  WASHER, slidertubecap(2)...............covvtnt 731077 — FX
43 45998—73  STUD, slider—right(2) .............cccovieiiiinn, 73t077 — FX
44 46023—75  SET OF FORK LEGS, complete (SHOWA) .............. 74077 — FX
NOTE: Sse SHOWA FORK parts list for internal parts
45 48300—60 ROLLER BEARING, withcup(2)..................... 73t077 — FX
46 48315—60 HEADCUP(2) .....coviieii i iiiieae e 73t077 — FX
47 48362—38A DUST SHIELD, head bearing —upper................ 731077 — FX
48 48365—48  DUST SHIELD, head bearing —lower ................ 73t0 77 — FX
49 59176—72  NAMEPLATE, frontfork — *‘Super Glide'"............. 731076 — FX
50 59254—72  REFLECTOR,amber(2) ...........cccevuvvnnennnes 731077 — FX

117



/’:\
-~
N
~

FRONT FORK
1971 & 1972

v .

ITEMS IN ILLUSTRATION
WITHOUT INDEX NUMBERS

ARE NO LONGER AVAILABLE

o
o —@ -
C 3

o

~00 - LUWUW% @@ﬁ

118



FRONT FORK — 1971 & 1972 AA41
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
\ 1 2823 SCREW, 6/16-18x3/8trusshd. (4) ................ 71&72—FX
2 4371W SCREW, 3/8-16x 1-5/8 sockethd. ................. 71&72—-FX
3 4411 BOLT, 3/8-24x1-3/4hex. hd.(2) .................. 7T1&72—FX
4 43748 BOLT, 3/8-24x1-5/8hex. hd. (2) .................. 71&72—FX
5 4726 BOLT, 7/8-20x 1-1/2hex. hd. (2) .................. 71&72—=FX
6 6218W WASHER, 174 x 7/16x1/32(2) .. ..o cvvveeeeen e 7T1&72—FX
7 6473HB WASHER, 7/16x13/16x1/16(2) . ................. 71&72—FX
9 11048 RETAINING RING, slidertube .. . . .................... T1&72—FX
10 11065 RETAINING RING, dampertube ..................... Late 72 — FX
1" 11105 0-RING, dampertube —lower(2) ................... 71&72—-FX
12 45567—71  STEM AND BRACKET, with bearing and shield ......... 71&72 — FX
13 45718—71 NUT,forkstem ..............c.coieiiiiinnaenn.. 71&72—FX
14 45739—62B UPPER BRACKET, with rubbermounts................ 71&72—FX
15 45751—71  COVER, fowerbracket ............................ 71&72—FX
16 45756—59 CAPANDVALVE,complete ........................ 71&72—FX
17 45757—49 BREATHERVALVE(2) ..........ccovvvinnvnnnnnn.s 718&72 — FX
18 45782—72A SCREWINSERT(2) ........cviiiiiiinnininnnnenn, 71&72 — X
19 45818—52  BUSHING, slidertube(2).......................... 71&72—-FX
24 45975—71  SEAL(2) ...ttt . T1&72—FX
25 46001—=71 BOOT(2) ....oviininiiieiir i e, 71&72—FX
30 46201—52 DRAINPLUG,slider(2) ...............coovvvnnnn.. 71&72—FX
31 46230—71  PISTON,dampervalve ......................ounen. 71&72—FX
34 48300—60  BEARING, withcup(2)...............cccoviinnnn., 71&72—FX
35 48315—60 HEADCUP(2) ..........ccvviiiiniinnenininns - 71&72—FX
36 48362—38A DUST SHIELD, head bearing —upper................ 71&72—-FX
37 48365—48  DUST SHIELD, head bearing — lower ................ 71°&72 — FX
38 56158—49  RUBBER MOUNT, handlebar{2) .................... 718&72—FX
39 59176—72  NAMEPLATE, front fork — **SUPERGLIDE" ........... 72—FX



120 : -



FRAME AND REAR FORK AA42

RETAIL INDEX  PART
PRICE  NO. NO. NAME USED ON

&

1 3974HW BOLT, 5/16-24 x 3/4 hex. hd. (4) (2 — Late 77 & later) .. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
2 4319 BOLT, 3/8-24 x 1 hex. hd. (4) (2 — Late 77) (1 —78) ... 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 4336W BOLT, 3/8-24x1-1/8hex. hd. (2} .................. 71 to Early 77 — FX
4 4337W BOLT, 3/8-24x1-1/4hex.hd. ..................... 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
5 4362 BOLT, 3/8-24x1-3/8hex. hd. (2) .................. 71 1o * — FX, FXS, FXEF, FXS-80, FXEF-80
6 6324W WASHER, 5/16x11/16x3/32(2) .............c.ut 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
7 7038 LOCKWASHER, 1/74(4) .............coovieeinn.t. 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
8 7041 LOCKWASHER, 5/16(4) (2 — Late 77 & later) ......... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
-9 7643W JAMNUT, 3/8-16 x7/32x9/16hex. (2) ............. Late 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 7725 LOCKNUT, 5/16-24x1/4x1/2hex.(2) ............. 73 to * — FX, FXS, FXEF, FXS:80, FXEF-80
11 7753 NUT, 5/16-24 x 17/64 x 1/2 hex. (4)
(2—Late77&later) .....................o0ius 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
12 7800W NUT, 3/8-24x5/16x9/16 hex. (2) .. .........0nt. .. 71 to Early 77 — FX
13 7980 NUT, 5/16-18x7/16x7/8hex..................... 71&72—FX
N\ 14 9033 ROLLERBEARING(2)...........ccvvvvieennnn.. 71 t0 * — FX, FXS, FXEF, FXS-80, FXEF-80
15 9851 GREASE FITTING, rearfork ........................ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 9951 CLAMP, rear chaincilerhose..................... .. 80to* — FX, FXS, FXEF, FXS-80, FXEF-80
17 24490—36 CRANKCASEGUARD ...............ccvvvvvnunnn.. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18 41570—77  ADJUSTER, rearaxie (2) ......... e P 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
19 41576—36 BOLT,axleadjuster(2) .............ccovvvenvnn.n. 71&72 —FX
20 47000—78B FRAME.............coovviiiiniie e 78t * —FX
21 © 47013—78B FRAME............oo'iiieii i, 77 to * — FXS, FXEF, FXS-80, FXEF-80
22 47094—58  BUSHING, seatpost(2).............covvvevnnn.... 711078 — FX :
23 47500—73 REARFORK .........occovviiiiieniinninnns 73 to Early 78 — FX :
47500—78 REARFORK ............ccoiiiiiiininnnnnnnnns Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24 47510—58  PIVOTBOLT,rearfork ..............ccovvnenvnnnn. 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
25 47513—58  LOCKWASHER, pivotbelt.......................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
/’\\ 26 47517—58  SPACER, pivot bearing (2) ........ e 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
‘ 27 . 47519—58  SEAL, pivotbearing(2) ............... s eeeeneans 71&72 —FX
47519—72  SEAL, pivotbearing(2) .............covvvene..... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
28 47554—78  END COVER, rear fork —chrome (2) ................. 73 10 * — FX, FXS, FXEF, FXS-80, FXEF-80
29 47698—65A TRANSMISSION MOUNTINGPLATE. ................. 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
30 47730—77  CARRIAGE BOLT, transmission mounting plate, .
3/8-16x1-3/8(2)....cooeeee Late 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
31 48311—60  HEADCUP,frame(2) ............covveevrnnvnnnn.n. 71 t0 * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 121



n
e
<
@
>
g
-t
T
2
L

122



HIGHWAY BARS - } AA43

RETAIL INDEX PART
PRICE NO. NO. NAME ~ USED ON

/ A 1 2889 BOLT, 3/8-24x3/4hex.hd.(2).................... 7210 * — FX, FXS, FXEF, FXS-80, FXEF-80
' 2 3996 BOLT, 5/16-24x3/4 hex.hd....................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
3 4411 BOLT, 3/8-24x1-3/4hex.hd. ..................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80

4 4434W BOLT, 3/8-24x3-1/4hex. hd. ..................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80

5 59428 SPACER, right lower mount (single muffler)............ 71to * — FX, FXS, FXEF, FXS-80, FXEF-80

6 6324W WASHER, 5/16x 11/16x3/32..................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80

7 6702 WASHER, 5/16x 11/16x1/16..................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80

8 7038 LOCKWASHER, 3/8(2) ...........ccviiiiiinn., 71to * — FX, FXS, FXEF, FXS-80, FXEF-80

9 7725 LOCKNUT, 5/16-24 x 11/32x 1/2hex. .............. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80

10 7775 LOCKNUT, 3/8-24x7/16x9/16hex. (4) ............ 72 to * — FX, FXS, FXEF, FXS-80, FXEF-80

1 7787 ACORN NUT, 3/8-24x5/8x9/16 hex. (2)............ 72 to * — FX, FXS, FXEF, FXS-80, FXEF-80

12 7800W NUT, 3/8-24x21/64x9/16 hex. (2) ................ 71to * — FX, FXS, FXEF, FXS-80, FXEF-80

13 49016—72B FRONT HIGHWAY BARKIT,chrome .................. 72 to * — FX, FXS; FXEF, FXS-80, FXEF-80

NOTE: Cannot be used with Ol Filter Kit (Part No. 63794—77)

/A\ Includes besides bar:

2889 BOLT, 3/8-24 x 3/4 hex. hd. (2)

3996 BOLT, 5/16-24 x 7/8 hex. hd.

6702 WASHER, 5/16 x 11/16 x 1/16

7725 LOCKNUT, 5/16-24 x 11/32 x 1/2 hex.
7775 LOCKNUT, 3/8-24 x 7/16 x 9/16 hex. (4)
1787 ACORN NUT, 3/8-24 x 5/8 x 9/16 hex. (2)

49033—77  U-BOLT (2)
49034—77  CROSSBRACE

14 49033—77  U-BOLT(2).......c0oviiiiii i 72 to * — FX, FXS, FXEF, FXS-80, FXEF-80
15 49034—77 CROSSBRACE ............ocoiiiiiiiiiinna., 72 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 49037—58B FRONT HIGHWAY BARKIT, black ................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
Includes besides bar:
/A\ 3996 BOLT, 5/16-24 x 3/4 hex. hd.
6324W  WASHER, 5/16 x 11/16 x 3/32

7725 LOCKNUT, 5/16-24 x 11/32 x 1/2 hex. .
17 49038—58B FRONT HIGHWAY BARKIT,chrome .................. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80

Includes besides bar:

3986  BOLT, 5/16-24 x 3/4 hex. hd.

6702  WASHER, 5/16 x 11/16 x 1/16

7725  LOCKNUT, 5/16-24 x 11/32 x 1/2 hex.

18 49135—678  REAR HIGHWAY BARKIT, black. .. .................. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
19 49137—67B  REAR HIGHWAY BARKIT, chrome . .................. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
20 49168—67A REAR HIGHWAY BAR, left (chrome) .. ................ 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
21 49169—67B REAR HIGHWAY BAR, right (chrome)................. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
22 49170—67A REAR HIGHWAY BAR, left (black) ................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
23 49171—67B  REAR HIGHWAY BAR, right (black) ... ............... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
ﬁ 24 49032—74  SUPPORT, safety quard — left .. .................... 7410 77 — FX
25 65276—62  MUFFLER CLAMP (2in. dia.) ...........coovuven... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 123



JIFFY STAND @/2
AND | -
CENTER STAND 9/@ 50
}4 // ({3

% 1514 3

124



JIFFY STAND AND CENTER STAND AA44

RETAIL INDEX PART
PRICE  NO. NO. NAME USED ON

1 2634W SCREW, No. 8-32x1/2rd.hd.(2) .................. 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
2 2871W BOLT, 5/16-18x1-1/4hex.hd. (4) ................. 77 & 78 — FXS
3 2879W BOLT, 3/8-16x1hex.hd. (3)...................... 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80
4 3974HW BOLT, 5/16-24x3/4 hex. hd. (2) ................... 74 10 * — FX, FXS, FXEF, FXS-80, FXEF-80
5 3996 BOLT, 5/16-24 x 7/8 hex. hd. (4) (2—Early 74) . ... ... 71to * — FX, FXEF, FXEF-80
6 4391 BOLT, 5/16-24x5/8hex. hd. (2) ................... Early 74 — FX :
7 4014W BOLT, 5/16-24 x 1-1/4hex. hd. (4) . ................ 80 to * — FXS, FXS-80
8 4401W BOLT, 5/16-24 x 1-1/4hex.hd. (4) ................. 79 — FXS, FXS-80
9 4434W - BOLT, 3/8-24x3-1/4hex. hd. ..................... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 4440W BOLT, 3/8-24x4hex.hd.......................... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
" 4713W BOLT, 3/8-16x3/4 hex. hd.(3).................... 74 10 77 — FX, FXS;
80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
12 5905 BUSHING, centerstand (2) ........................ 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
13 6314W WASHER, 5/16x9/16x1/8(4) .................... 77 & 78 — FXS
N\ 14 6334 WASHER, 7/16x15/16x1/16..................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
15 7039 LOCKWASHER, 7/16 . ..........coociiiiinen. ... 71t * — FX, FXS, FXEF, FXS-80, FXEF-80
16 7041 LOCKWASHER, 5/16(4) . ..............covvunin... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
17 7145W LOCKWASHER, 3/8 externalteoth (3) . ............... Late 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18 7508 ACORN NUT, 5/16-24 x 19/32x9/16 hex. (4)......... Late 78 to * — FX, FXEF, FXEF-80
19 7513 ACORN NUT, 7/16-20x 11/16x5/8hex. ............ Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
20 7736 ACORNNUT, 5/16-24 x 19/32x9/16 hex. (4)......... 71 to Early 78 — FX; 79 to * — FXS, FXS-80
21 7740 LOCKNUT, 5/16-18 x 1/4x1/2hex.(4) ............. 77 & 78 — FXS, FXS-80
22 7753 NUT,5/16-24x1/4x1/2hex. (4) .................. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
23 7775 LOCKNUT, 3/8-24x7/16x9/16hex. (2) ............ 71t * — FX, FXS, FXEF, FXS-80, FXEF-80
24 7837W NUT, 7/16-20x3/8x 11/16hex.................... 711073 — FX
25 7873 ACORN NUT, 7/16-20x 11/16x5/8hex. ............ 71 to Early 78 — FX, FXS
26 49400—59A CENTER STAND ASSEMBLY, with fittings . ............ 71 1o * — FX, FXS, FXEF, FXS-80, FXEF-80
/A\ 27 49404—61  CLIP,centerstand ............................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
28 50011—30A SPRING, jiffystandleg............................ 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
29 50013—74A  JIFFY STAND ASSEMBLY (chrome).................. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
30 50014—74  LEGBRACKET .................cccoiiviiinn.., 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
31 50015—74  LEGSTOP...... ..ottt 71t0 * — FX, FXS, FXEF, FXS-80, FXEF-80
32 50028—74  BRACKET, spring (chrome) ........................ 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
33 50036—36  BRACKET,spring...............c.ooiiuiinia... 71073 — FX:
78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
34 50036—74  REINFORCEMENT PLATE, jiffystand ................. Late 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
35 50052—70 TIP, jiffystandleg ...........................oLL 7110 78 — FX, FXS
36 50061—36E LEG, jiffy stand (chrome) . ......................... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
37 50100—70  BUMPER,jiffystand.............................. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 125



126



SEATS AA4S

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
1 1000 SCREW, 1/4-20x 1/2 Pozidrivpanhd. (2) ............ 80 to * — FXS, FXS-80
2 2607 SCREW, 1/4-20x 3/4 Pozidrivpanhd................ 80 to * — FXS, FXS-80
3 275TW SCREW, 1/4-28x 7/16 Phillipshd................... 72 10 * — FX, FXS, FXEF, FXS-80, FXEF-80
4 2802w SCREW, No. 6-32x 3/4 Phillipshd. (4)............... 72 to * — FX, FXEF, FXEF-80;
77 to 79 — FXS, FXS-80
5 37678 BOLT, 1/4-20 x 5/8 hex. hd. (2) (2-piece seat) ........ 80 to * — FXS, FXS-80
6 7036 LOCKWASHER, 1/4 (2) (2-pieceseat)................ 80 to * — FXS, FXS-80
7 33258—71  WASHER, upper backrestmount .................... 80 to * — FXS, FXS-80
7A 51195—80  PASSENGER STRAP(black)........................ 80 to * — FX, FXEF, FXEF-80
51196—80  PASSENGERSTRAP(brown) ....................... 80 to * — FX, FXEF, FXEF-80
8 51651—79  BRACKET, seat — rear (2-pisceseat) ................ 80 to * — FXS, FXS-80
9 52025—75A HI-LO SEAT, blackvinyl........................... 76 & 77 — FX
52064—78  HI-LO SEAT, blackleather ......................... 78 to * — FX, FXEF, FXEF-80
52173—80  HI-LO SEAT, high back (brown &tan) ................ 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
f ? "\ 52174—80  HI-LO SEAT, high back (black & gray) . ............... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
52175—80  HI-LO SEAT, high back (black) ..................... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 52176—80  KING/QUEEN SEAT, (black) (w/low sissybar).......... 79 1o * — FX, FXS, FXEF, FXS-80, FXEF-80
52177—80  KING/QUEEN SEAT, (black) (w/sissybar) ............ 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
1 52178—77  HI-LO SEAT, blackvinyl........................... 77 to * — FXS; 78 to * — FX, FXEF, FXEF-80
52180—80  HI-LO SEAT, brownvinyl .......................... 80 to * — FX, FXEF, FXEF-80
52181—78  HI-LO SEAT,brownvinyl .......................... 78 — FX
52182—78  HI-LO SEAT, black leather .................. P 78t0 * — FXS
52183—79  HI-LOSEAT, brownvinyl .......................... 7710 * — FXS; 78 & 79 — FX
92428—80  HI-LO SEAT, gray & black vinyl ..................... 79 to * — FX, FXEF, FXEF-80
.52429—80  HI-LO SEAT, tan&brownvinyl ..................... 79 to * — FX, FXEF, FXEF-80
52433—80  HI-LO SEAT, (cloth) —brewn ...................... 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
52434—80  HI-LO SEAT, (cloth) — black ....................... 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/‘\ 52496—80  SEAT, double bucket (black) ....................... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
52499—80  HI-LO SEAT, 2 piece (black) ....................... 80 to * — FXS, FXS-80
12 52412—79  BACKREST KIT, hi-lo seat (w/hardwarekit) ........... 79 to * — FXS, FXS-80
13 52413—79  HARDWARE KIT, backrest
(includes bracket kit, bracket & screw) ............. 79 to * — FXS, FXS-80

14 52415—80  BACKREST KIT, hi-lo seat (w/hardware kit) (black nylon) 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
52416—80  BACKREST KIT, hi-lo seat (w/hardware kit) (gray nylon) . 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
52417—80  BACKREST KIT, hi-lo seat (w/hardware kit) (gray velour). 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80

15 52491—80  BACKREST, only — sissy bar (btack) ................ 80 to * — FXS, FXS-80
16 52492—80  BRACKET, sissy bar backrest ...................... 80 to * — FXS, FXS-80
17 52512—78  FRAME, king — queen seat backrest. ................ 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
18 52538—72 BRACKET,seat—rear....................ovun... 72 1o * — FX, FXEF, FXEF-80;
77 to 79 — FXS, FXS-80
19 52587—80  BACKREST, sissy bar (w/bracket Kit) (brown & tan). .. . . 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
/ \ 52588—80  BACKREST, sissy bar (w/bracket kit) (gray & black) .... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80

52589—80  BACKREST, sissy bar (w/bracket kit) (brown) (cloth).... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
52594—80  BACKREST, sissy bar (w/bracket kit) (black) (cloth) .... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80

20 52572—77A  BACKREST, sissy bar (w/bracket kit) (black) . ......... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
52585—77  BACKREST, sissy bar (w/bracket kit) (brown) ......... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
21 52597—78  BRACKETKIT, sissybar .......................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
22 52599—78  KING — QUEEN SEAT KIT, (includes seat & hardware) ... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
23 52743—79  SISSYBAR, withnameplate........................ 79 to * — FXS, FXS-80 ‘
24 52756—79  NAMEPLATE, sissybar ..............covuuini. ... 79 — FXS
25 80840—79  POUCH, sissybar..............ooveeeevuvnnnnin.. 79 — FXS, FXS-80
90840—80  POUCH, sissybar.........:..oovivevnennnnnnnen., 80 to * — FXS, FXS-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 127



128



FIBERGLASS SEAT AA46

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON

NOTE: Parts with .~ are obsclete, no longer available

1 2625 SCREW, No. 8-32 x 5/8 Pozidriv pan hd. (2)........... 71&72 —FX
2 2816 SCREW, 1/4-20 x 1/2 Pozidriv flatctsk. hd. (2) . ....... 718&72—FX
3 3728 BOLT, 1/4-20x1/2hex.hd. (4) .................... 711&72—FX
4 3787 BOLT, 1/4-20x3/4hex. hd. (2).................... 71&72 —FX
5 3974HW BOLT,5/16-24 x3/4hex. hd. (2)................... 711&72 — FX
6 6253W WASHER, 1/4x3/4x1/16(4) ..................... 711&72 —FX
7 6316W WASHER, 5/16x5/8x1/16(2) .................... 711&72—FX
8 7036 LOCKWASHER, 1/4(6) .................ovts, ... T1&72—FX
9 7220 LOCKWASHER, No. 10 externaltooth (2).............. 711&72—FX
10 7229W LOCKWASHER, 1/4 internal — externalteoth (2) ....... &72 —FX
11 7688 NUT, 1/4-20x7/32x7/16hex. (4) . ................ 711&72 —FX
/"\ 12 8133w SPEEDNUT(2) ....oeeieiiei it 71— FX
13 9902 WIRE TERMINAL, ring type — 3/16 dia. hole —
#14-16Wire(2) ... 71&72—FX
14 . 9918 WIRE TERMINAL, ring type — 1/4 dia. hole —
#4-16wire(4) ...t 718&72—FX
#  52039—71  FASTENERTUBE,seat............................ 71&72—FX ’
46 52061—71  BRACKET, seatsupport..................... ... 718&72—FX
b4 52074—71  STUD,seatsupport ..............c.oiiiineinnn 711&72—FX
p. 52076—71  NUT,seatmounting(2) .............ccovvvion.. 71&72—FX
20 52110—71  SEATCLIPREPAIRKIT —front ..................... 7M&72—FX
Includes:
21 2805w SCREW, No. 6-32 x 5/8 pan hd. (4)
22 52119—71  JACK-NUT (4)
/ﬂ-\ 24 59171—71  NAMEPLATE, left ....................cooiiiinen.. 71 —FX
25 59172—71  NAMEPLATE, right. ..., 71 —FX
26 59253—69  REFLECTOR,red(2) ..........cccvviviieenennnn.. 71 —FX
27 59255—72 REFLECTOR,red(2) ............cooviueneneaan... 72 —FX
28 59989—71  LICENSE PLATE BRACKETKIT.............c.o..n.. 7M1&72—FX
includes:
29 3728 BOLT, 1/4-20 x 1/2 hex. hd.
30 7036 LOCKWASHER, 1/4
H 7688 NUT, 1/4 x 7/32 x 7/16 hex.
32 65331—71  RUBBER MOUNT, fiberglassseat(2)................. 718&72—FX
33 67715—59 SCREW(2).........coiuiii e, 71&72—FX
34 68005—70 LICENSELAMPASSEMBLY........................ 71&72—-FX
35 68009—70 TAILLAMPASSEMBLY .....................oe.... 71&72—FX
36 68088—70 MOULDINGRING ................cooiieiiinnn.. M&72—-FX
77N 37 68089—70  LENS, rearlamp...................oooooiiiiiiin) 71872 — KX
38 68108—70 LENS,licenselamp ..................... .. ...... MM&72—-FX
3 68125—70  GASKET,rearlamp ....................coiien... 71&72 —FX
40 68128—70  GASKET, licenselamp .......................o.... 718&72—FX
Ml 68131—70  SCREW, licenselamp(2)..............ccoovini.... 71&72 — FX
42 68165—64 BULB,taillamp .......... ... .. ...l 71&72 —FX
43 68166—64 BULB, licenselamp ................c.coinia.... 71&72—FX
M 70009—71  TAIL & LICENSE LAMP GROUNDCABLE .............. 71&72—FX
45 70012—70  LICENSE LAMPGROUNDCABLE .................... 7118&72 —FX
46 70017—70A CABLEASSEMBLY, taillamp....................... 7118&72—FX
47 70576—68 WIRECONNECTOR.................ccovviinnnn.. 718&72 — FX

129



% ﬁ 2N ®9 W
% {W 5
0/17 43
/ %} <
I

FOOTRESTS

130




FOOTRESTS AA47

RETAIL INDEX PART
PRICE  NO. NO. NAME ( USED ON

~

1 2348 BOLT, 1/2-20x7/8hex. hd. (2) ..................t. 77 1o * — FX, FXS, FXEF, FXS-80, FXEF-80
2 3825 BOLT, 1/4-28x1hex.hd.(2)..............cottt, 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
3 3839w BOLT, 1/4-28x1-1/8hex.hd. . .................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
4 4081 BOLT, 1/2-20x 1-3/4 hex. hd. (2} .................. 73 to Early 75 — FX
5 4411 BOLT, 3/8-24x1-3/4hex.hd. (3) .................. Late 75to 77 — FX
6 4721 BOLT, 3/8-16x 1-1/2 hex. hd. (2) (4 — 77 & later) . .. .. Late 72 to * — FX, FXS, FXEF, FXS-80, FXEF-80
7 6220w WASHER, 1/4x7/16x1/32..........ccccvien... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
8 6235 WASHER, 1/4x1-3/8x1/16(2) ................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9 7036 LOCKWASHER, 1/4(2) .......oovveiiiiiaiaaan 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 7038 LOCKWASHER, 3/8(2) .......ovvveieviiiannaann 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
" 7068 LOCKWASHER, 1/2(2) ......ovveeeiviiii e 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
12 7572W LOCKNUT, 1/2-20x19/32x3/4hex. ............... 71 1o * — FX, FXS, FXEF, FXS-80, FXEF-80
13 7676 NUT, 1/4-28x7/32x7/16hex..................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
14 7633 LOCKNUT, 3/8-16x5/16x9/16 hex. (4) ............ 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/A\ 15 7725 LOCKNUT, 5/16-24 x 11/32x1/2hex.(2) ........... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
16 7742 LOCKNUT, 1/4-20x7/32x7/16hex.(2) ............ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
17 7778 LOCKNUT, 3/8-16x7/16x9/16 hex.(2) ............ Late 72 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18 7800W NUT, 3/8-24 x5/16x9/16hex. (2) . ................ 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
19~ 7805P NUT, footrestbolt (2) . ..............cooiiiiinn.s, 71 to Early 72 — FX
20 33048—72  FOOTREST,passenger(2).............ovvvvunennn. Late 72 to Early 77 — FX, FXS
21 33189—63  RUBBER, passengerfootrest(2) .................... Late 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80,
22 47116—77  BRACKET, footrest—left.......................... 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
23 47117—77  BRACKET, footrest—right ........................ 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24 49117—77  FOOTREST, passenger (chrome)(2) ................. Late 77 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
25 49140—80  FOOTREST, passenger (chrome)(2) ................. 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
26 50800—71B FOOTREST BRACKET,right ........................ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
27 50805—61P PLATE, rearfootrest(2) ........................... 71 to Early 72 — FX
/"\\ 28 50806—61P BOLT,rearfootrest(2)..............cooveviinot. 71 to Early 72 — FX
‘ 29 50807—61P FOOTRESTRUBBER(2)..........cceevvuviinennn.. 71 to Early 72 — FX
30 50809—62P FOOTREST SUPPORT AND RUBBER(2) ............... 71 to Early 72 — FX i
31 50880—69  FOOTPEG COVERKIT,chrome ...................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
32 50900—72 FOOTRESTSUPPORT(2) ..........covevvrvinnnn... Late 72 to * — FX, FXS, FXEF, FXS-80, FXEF-80
33 50907—69A REARFOOTRESTKIT(2) .........covvevievinnnnt, 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
34 50912—72  SPRINGWASHER(2) .........cccovviiviiiinnnn, Late 72 to * — FX, FXS, FXEF, FXS-80, FXEF-80
35 50930—75 FOOTREST BRACKET,right ........................ Late 7510 77 — FX
36 50936—77  SET OF COVERS, passenger footrest end (chrame) ... ... Late 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
37 50939—52 FOOTREST(2) ....covvvnrniiiii i neenees 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
38 50940—52  RUBBER, footrest (2) ................coviinenn.t. 71 to * — FX, FXS, ‘FXEF, FXS-80, FXEF-80
39 50946—52  FOOTREST,only(2)...........ccvvvvnevnrinnnnnn.. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
40 50970—52  BOLT,footrest(2) ..............ccooeviiiinenn... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
41 50973—65  STUD, footrest, 3/8-24 threadend(2) ............... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
N 42 52683—74  STUD, footrest, 1/2-20threadend(2) ............... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
43 52695—77  FOOTREST SUPPORT, right —chrome. ............... 77 to * — FXS;
78 to * — FX, FXEF, FXS-80, FXEF-80
44 52698—65  FOOTREST SUPPORT,right ........................ Tto77 — FX
45 60512—71  FOOTREST BRACKET, left (on chain cover) (cadmium) ... 71to 73 — FX
46 60513—71  FOOTREST BRACKET, left (on chain cover) (chrome). . ... 711073 — FX

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 131



HIGHWAY
FOOTRESTS

13

132



HIGHWAY FOOTRESTS AA48

RETAIL INDEX PART
PRICE  NO. NO. NAME USED ON

1 2879w BOLT, 3/8-16x1hex.hd.(2)........ccoovveino ... 77 to * — FXS, FXS-80
2 a7 BOLT, 3/8-16x1-1/2hex. hd. (2) .................. 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 6701 WASHER, 3/8x13/16x1/16(2) . .................. 77 to * — FXS, FXS-80
4 6702 WASHER, 5/16x 11/16x1/16(4) .................. 77 to * — FX, FXEF, FXEF-80
5 6718 WASHER, 1/2x1x3/32(2) .......cocovvvninnnn... 77 to * — FXS, FXS-80
6 7038 LOCKWASHER, 3/8(2) ..........covieiiiinennn. 77 to * — FXS, FXS-80
7 7041 LOCKWASHER, 5/16(4) ...........ccovvviinnnn.. 77 1o * — FX, FXEF, FXEF-80
8 7068 LOCKWASHER, 1/2(2) .....ccvviviii i 77 to * — FXS, FXS-80
9 7507 ACORN NUT, 5/16-18 x 11/16 x 1/2 hex. (chrome) (4) .. 77 to * — FX, FXEF, FXEF-80
10 7778 LOCKNUT, 3/8-16x7/16x9/16 hex. (2) ............ 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
11 7880 NUT, 1/2-13x7/16x3/4hex. (2) . ................. 77 to * — FXS, FXS-80
12 33189—63 RUBBER, only —footrest(2) ....................... 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
13 49108—77  HIGHWAY FOOTRESTKIT. ........coiviiiana.n. 77 to * — FX, FXEF, FXEF-80
14 49114—77  U-BOLT, footrest support (chrome)(2) ............... 77 to * — FX, FXEF, FXEF-80
/“‘\ 15 49115—77  PLATE, footrest support (chrome)(2) ................ 77 to * — FX, FXEF, FXEF-80
16 4911777  FOOTREST(2) ......oivrier et iiieens 77 10 * — FX, FXS, FXEF, FXS-80, FXEF-80
17 49126—77  FOOTREST BRACKET, right —chrome................ 77 to * — FXS, FXS-80
18 49127—77  FOOTRESTSUPPORT(2) .........covivniinnnnnnn. 77 to * — FXS, FXS-80
19 4912977  FOOTREST BRACKET, left —chrome................. 77 to * — FXS, FXS-80
49130—77 HIGHWAY FOOTRESTKIT. ..........coiieiinin... 711076 — FX
Consists of:
2851 BOLT, footrest bracket — right, 3/8-16 x 7/8 hex. hd. (5)
3960W BOLT, footrest bracket — left, 5/16-24 x 1 hex. hd. (2)
4012 BOLT, footrest bracket — left, 5/16-24 x 1-1/8 hex. hd. (2)
4721 BOLT, footrest, 3/8-16 x 1-1/2 hex. hd. (2)
6702 WASHER, footrest bracket — left, 5/16 x 11/16 x 1/16 (4)
6718 WASHER, footrest support, 1/2 x 1-1/16 x 3/32 (2)
/ﬂ\‘ 7038 LOCKWASHER, footrest bracket — right, 3/8 (2)
‘ 7068 LOCKWASHER, footrest support, 1/2 (2)
7145W LOCKWASHER, footrest bracket — right, 3/8 external tooth (3)
7778 LOCKNUT, footrest, 3/8-16 x 7/16 x 9/16 hex. (2)
7880 NUT, footrest support, 1/2-13 x 7/16 x 3/4 hex. (2)
49117—77  FOOTREST (2)
49126—77  FOOTREST BRACKET, right — chrome
49127—77  FOOTREST SUPPORT (2)
49129—77  FOOTREST BRACKET, left — chrome
50912—72  SPRING WASHER
20 49140—80 FOOTREST(2) ........cvvvrviiiiiiiieienenns 80 to * — FXS, FXS-80
21 50912—72  SPRING WASHER, footrest (2) ...................... 77 to * — FX, FXS, FXS-80
22 50936—77 SETOFCAPS,footrest...............ccoveinnnn. 77 to * — FX, FXS, FXS-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 133



SHOCK ABSORBERS

: e o )
D 1 N

IO v=—
.I.cl-z

@‘ %%@E%@..-%@%@

o= so@

@% ) T %-

0900

134



SHOCK ABSORBERS AA49
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
r A 1 3958 BOLT, 1/2-20x2-1/4hex. hd.(2) .................. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
2 5360W SPACER, upper stud (not used with safety guards) . .. ... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
3 6379W WASHER, 3/8x5/8x1/16(2) .........cooeinin... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
4 6718 WASHER, 1/2x1x3/32(4) ......cvvieann... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
5 6910W WASHER, 1-21/32 x 2-15/32 x 3/32
(w/2driltledholes)(3) ..........ccvvvveinennnn. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
6 7775 LOCKNUT, 3/8-24 x 7/16x9/16 hex. (4) ............ 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
7 7993 LOCKNUT, 5/8-18x 3/8x 15/16 hex. (4) ............ 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
9 54508—73  REAR SHOCK ABSORBER, complete (black) (2)......... 7310 * — FX ’
10 54509—71A REAR SHOCK ABSORBER, complete (chrome) . ......... 711&72—FX
1" 54509—73  REAR SHOCK ABSORBER, complete (chrome).......... 73t0 * — FX, FXS, FXEF, FXS-80, FXEF-80
12 54515—73 UPPERSTUD(2) .........ivviriieieeiiinnn., 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
13 54517—67 LOWERSTUD(2)........civiiriieiiniaeanenn 71 & Early 72 — FX
14 54530—67  ROTATING CAM, shock absorber(2) ................. 71&72—FX
/“\ 15 54536—67 SHOCK ABSORBER, ORlY . ............oovveeeennnn.. 71— FX
16 54537—72 SHOCK ABSORBER,only .......................... 72 — FX
17 54538—73 CAMSUPPORT(2)..........ccvrininiiininanannn, 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18 54543—65 OUTERWASHER (upper)(4) ..........covvnvinn... &72—FX
19 54544—65 INNERWASHER(4) .............................. 71&72 —FX
20 54545—65 OUTERWASHER (lower)(2)...............cooouon... Late 72 — FX
21 54546—73 SHOCK ABSORBER,only ...............convinnn... 7310 * — FX, FXS, FXEF, FXS-80, FXEF-80
24 54555—73  SPRING, shock absorber — chrome.................. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
25 54558—73  ROTATING CAM, shock absorber (4) ................. 73 to * — FX, FXS, FXEF, FXS-80,-FXEF-80
26 54559—73  CAM SLEEVE, rear shock absorber (2) ............... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
27 54635—67  SPRING RETAINER, upper(2) ...................... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
28 54700—67 COVER, shockabsorber(2) ........................ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
29 54704—65  COVER, shock absorber stud (3/81in. hole) (2) ......... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
f.’\ 30 85210—42A RUBBERBUSHING(2)...........cooevvvvininnnn.. 71&72 —FX
NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 135 -



g v 8

6/? eIl /%31
-9 [ &5
! | -5

21

A AR

M

HANDLEBARS
AND
CONTROLS

136




HANDLEBARS AND CONTROLS AA50

RETAIL INDEX PART
- PRICE NO. NO. NAME USED ON
‘ ) NOTE: Only current production handlebar assemblies are sold for parts order.
1 2594 SCREW, No. 8-32x 1/4 Pozidrivpanhd. (4)........... 711074 — FX
2 2660 SCREW, No. 10-24 x 3/8 Pozidrivhd. ................ 73 — FX
3 2808 SCREW, No. 8-32x3/8 Pozidrivpanhd. ............. Late 73 — FX
4 2887W BOLT, 5/16-18x 1-3/4hex.hd. (2) ................. 7410 * — FX
5 3207 SET SCREW, No. 10-32x 3/16 sockethd. ............ 71073 — FX
6 3210 SCREW, 5/16-18 x 1-1/4 socket fil. hd. (2 — FXonly)... 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
7 3425w BOLT, No. 12-24x3/4hex.hd. .................... 711074 — FX
8 3450 BOLT, 1/2-13x2-1/2hex. hd. (2) .................. 77 to * — FXS, FXS-80
9 3778 BOLT, 1/2-13x3-3/4hex. hd. (2) .................. 74 to * — FX, FXEF, FXS-80
10 4336W BOLT, 3/8-24x1-1/8hex.hd. ..................... 71— FX
1 4337W BOLT, 3/8-24x1-1/4hex.hd. (2) .................. 72& 73 — FX
/’\ 12 4414 BOLT, 1/2-20x2-1/2hex. hd. (2) .................. 73 — FX
13 59158 SPACER, throttlecableclamp....................... 7110 74 — FX
14 6379W WASHER, 3/8x5/8x3/64(2)................vtt 71&72 —FX
15 7030W LOCKWASHER, NO. 12. .. ... 711074 — FX
16 7068 LOCKWASHER, 1/2(2) .. ..o eees 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
17 7069 LOCKWASHER, No. 10. . ...t 71074 — FX
18 7220 LOCKWASHER, No. 10 externaltooth. ................ 73— FX
19 7620W NUT, No. 10-24 x1/8x3/8hex. ................... 71to 74 — FX
20 7748W NUT,5/16-18x 1/4x1/2hex.(4) . ................. 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
21 7768W LOCKNUT, 1/2-13x19/32x3/4hex. (2) ............ 74t0 * — FX
22 9260 ROLLER, handlebargrip.............covviiininan Late 73 — FX
23 9957 CLIP, control cail (timer)
(1971 & later throttle — beneath tank) .............. 711076 — FX
24 9982 CLAMP, throttlecable .......................ooot. 73 —FX
N 25 45218—52  CLAMP, throttle cable (frame steeringhead) ........... 71872 —FX; 74 — FX
26 54544—65 WASHER, 5/8x1-1/2x3/32(curved)(2) ............ 711075 — FX
27 55863—77  HANDLEBAR,ORly ..........cooiiniiiiiiiinannns 77 to 79 — FXS, FXS-80
30 56083—74  HANDLEBAR,only ..............coiiiiiiiiinann, 74 to 76 — FX;
: 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
31 56083—77 HANDLEBAR,only ..........ccooiiiiiiiiiia, 771078 — FX
33 56084—73  HANDLEBAR SIDE, left, buckhorn ................... 73— FX
36 56088—69A HANDLEBAR SIDE, right, sport (with cut-out switch) .... Late 71 & 72 — FX
38 56101—52 CLAMPCOVER............cciiiiriiiiniiianinnns 71073 — FX
39 56103—74A CLAMP, handlebar — lowerleft..................... 7410 78 — FX
40 56104—73  HANDLEBARCLAMP ................. . 71073 — FX
41 56104—74 CLAMP, handlebar —upper ...............oovvenn. 7410 76 — FX
42 56106—74A CLAMP, handlebar — lowerright. . .................. 741078 — FX
/A\ 43 56115—77  CLAMP, handlsbar — upper ............c.c.......... 77& 78 — FX
44 56115—79  CLAMP, handlebar —upper ....................... 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
45 56116—77  CLAMP, handigbar — lowerleft. .................... 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
46 56117—77  CLAMP, handlsbar — lowerright.................... 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
47 56119—77  CLAMP, handlebar —upper .................connen 77 & 78 — FXS
48 56122—77  CLAMP, handlebar — lowerleft..................... 77 & 78 — FXS
49 56124—77  CLAMP, handlebar — lowerright. ................... 77 & 78 — FXS
50 56153—73  SPACER, handlebar mounting (2) ................... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 137

.



21

138



~

AAS0a

HANDLEBARS AND CONTROLS (CONT’D)

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
51 56154—52  SCREW, risermounting(2) ....................... 71&72—-FX
52 56158—49  RUBBERBUSHING(2).............cccvviiiuinnn 71&72—-FX
53 56158—73  RUBBER BUSHING, handlebar mounting(4) .......... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
54 56159—49 RUBBERWASHER(2) ............cccoiviinninnnn. 71&72—FX
55 56159—73  CUP WASHER, handlebar mounting(4) .............. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
56 56201—62A  PAIR OF HANDLEBAR GRIPS — with plugs (white) ... .. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
57 56205—62A PAIR OF HANDLEBAR GRIPS — with plugs (black) .. ... 71073 —FX
58 56216—53  SPRING, handlebargrip...............ccovvieent. 7Mto73—FKX
59 56220—58  SLEEVE, handlebargrip(2)............coooovnnnt. 71073 — FX
60 56238—62  PLUG, handlebargrip..............oviniiiinn, 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
61 56276—31  SCREW, handlebarplug.....................cott 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
62 56278—10  ROLLER, handlebargrip...............cooiivnie 7110 73 — FX
63 56288—53 ENDSCREW..........coiiiiiiiiiiiiiennns 71079 — FX
64 56377—65 CONTROLWIRE,only..........coovveiniinnannn. 71073 —FX
65 56378—65 CONTROLWIREANDPLUNGER .................... 71073 —FX
66 56400—53A PLUNGERKIT, controlcable ...................... 711073 — FX
56401—73  PLUNGER, contfrolcable............ e Late 73 — FX
67 56410—53  PLUG, controicable(2) ...................couvtt. 711073 — KX
68 56503—65  CONTROL COIL (throttle and timer) ................. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
69 56575—26  CROSS BAR, handlebar (use for mounting accessories) .. 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
Includes:
3974HW BOLT, 5/16-24 x 3/4 hex. hd. (2)
7041 LOCKWASHER, 5/16 (2)
7753 NUT, 5/16 x 1/4 x 1/2 hex. (2)
56581—26  CLAMP, bar to handlebar (2)
70 61138—73  BRACKET, throtttecable ......................... 73—FX
7" 67009—72  SPACER, handlebarclamp(2) ..................... 74 — FX;
76 to * — FX, FXS, FXEF, FXS-80, FXEF-80
91701—49  CONTROL COIL — 25 ft. (front brake and clutch).. ... .. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 139



el
2
- C
Z W
OT
O3
W o
EX
o2
o
XL
T

140



THROTTLE CONTROL — 1974 & LATER AAS51
RETAIL INDEX  PART |

PRICE NO. NO. NAME USED ON

g\‘z 1 1203 SCREW, No. 8-32x 7/8 Pozidrivfil. hd. (2) ........... 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
2 3208 SET SCREW, throttle cablestop..................... 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80

3 7689W NUT, 1/4-20x1/4x7/16hex..........cooonennnn. Early 74 — FX
4 56206—74 HANDLEBARGRIP, rubberonly ..................... 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
5 56220—74 GRIPANDSLEEVE, throftle ........................ 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
6 56238—62  PLUG, handlebargrip..............ovveienninnnn.. 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80

7 56300—74  LOWER CLAMP AND CABLE ASSEMBLY, complete . .. ... 74875 — FX

8 56302—74  FERRULE, throttle contrelwire...................... 74& 75 — FX

9 56303—74 CONTROLWIREANDFERRULE ..................... 74 & 75 — FX
10 56313—76 CONTROLWIREASSEMBLY ....................... 76 to * — FX, FXS, FXEF, FXS-80, FXEF-80

1 56389—74 CONTROLWIRE,only..........covvveneininninent, 74 & 75 — FX
12 56393—74A LOWER CLAMP, threttlecontrol .. ................... 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
13 56394—74  SPRING, throttle control clamp adjustingscrew ......... 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
14 56395—74  UPPER CLAMP, throttlecontrel ..................... 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
{ N\ 15 56396—74  FRICTION SPRING, throttlegrip .. ................... 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 56387—74  ADJUSTING SCREW, throttle controlclamp ............ 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
56500—79 THROTTLEGRIPASSEMBLY ...............c.couenn. 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80

17 56502—74  CASING, controlwire ............ccoviiiuuvnnnennn 74&75—FX

18 56505—74  LOCKNUT, throttle cable adjuster ................... 74&75—FX

19 56506—74 ELBOW, throttlecable ............................ 74& 75— FX

20 56507—74  ADJUSTER, throttlecable ......................... 74 & 75 — FX

21 56508—76  FERRULE, control wire — hand grip end
(Plastic80°anglepiece) .................... ... 76 to * — FX, FXS, FXEF, FXS-80, FXEF-80
22 56520—77  FERRULE, control wire — hand grip end

(Steel 90° angle piece) ................coiiiienn 76 to * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 141



142



COMPACT WINDSHIELD — NEW STYLE (LEXAN)

AAS52

RETAIL INDEX PART
PRICE  NO. NO. NAME USED ON
NOTE: See following page in Parts Catalog for old style windshield parts.

1 2725 SCREW, No. 12-24x 1/2trusshd. (7) ............... 71 to'* — FX, FXS, FXEF, FXS-80, FXEF-80
2 2728 SCREW, No. 12-24x 3/4trusshd. (2) ............... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 3953w BOLT,5/16-24x1/2hex.hd. (4) . .................. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
4 3996 BOLT, 5/16-24 x7/8hex.hd. (4) ................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
5 6333 WASHER, 5/16 X 7/8X5/64(4) . ... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
6 6702 WASHER, 5/16 X 11/16 X A/16{(2) .ivasmmn vivion o 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
7 7030W LOGKWASHER, N0, 12(9) o efic v o v 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
8 7041 LOCKWASHER,:5/16(8) il st b oo oo oo amaed 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9 7651 ACORN NUT, No. 12-24 x 13/32x 3/8hex.(5) ........ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 7654W NUT, No. 12-24.x5/32x7/16hex. (4)............... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
11 7744 NUT, 5/16-24 x 3/16x 1/2hex. (4) . ... ... ....... .. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
12 58001—71C WINDSHIELD, complete (LEXAN) ................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
13 58003—71 FORK BRACKET, right .. ..., 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
14 58004—71 FORIGBRACKETOMG = o8 s ok hinads os s 56 a3 40 shwth 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
19 58026—77 WINDOW, adjustable ....................ooiiii 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
16 58050—78 BRACE, INNBr. .. ...ccoiviiiennerirreerennnnnnnnns 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
17 BB051=T78" S BRAGCE :OUIBI e vxr s i wia avecio v s vis ais 0w aie 476 v smisle 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
18 58052—78  TAPE, innerand outerbrace(2)..................... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
19 BRO53I—78" WINDOW, Wihitane .o ... oo o v 25 o v v s 5s o 5 b gis 711to * — FX, FXS, FXEF, FXS-80, FXEF-80
20 58078—49  ADJUSTING BRACKET,right ....................... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
21 58079—49  ADJUSTING BRACKET, left ........................ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
22 B8406=75  BRAGE.MONL . .« .. B o b v i i s e s e 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
23 58408—75 BRAGE 10t v cin Bt i e bos s o 54 s o o5 o skias 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24 58417—77  TAPE, leftand rightbrace (2)................ccoot. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 143



13 14

COMPACT WINDSHIELD
OLD STYLE

——————

144



-

COMPACT WINDSHIELD — OLD STYLE

AAS53

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
1 2725 SCREW, No. 12-24 x 5/8 Phillips truss hd. (5) ......... 71 to 78 — FX, FXS
2 2726 SCREW, No. 12-24 x 11/16 Phillips truss hd. (4) ....... 71 to 78 —FX, FXS
3 2728 SCREW, No. 12-24 x 3/4 Phiilips trusshd. (2) ......... 71 to 78 — FX, FXS
4 3953w BOLT, 5/16-24x 1/2hex. hd. (4) ................... 71 to 78 — FX, FXS
5 3996 BOLT,5/16-24x7/8hex. hd. (4) . ...ttt 71 to 78 — FX, FXS
6 6333 WASHER, 5/16x7/8x5/64(4) .................... 71 to 78 — FX, FXS
7 6702 WASHER, 5/16x11/16x1/16(4) .................. 71 to 78 — FX, FXS
8 7030W LOCKWASHER, No. 12(11) .. ... ...t 71 t0 78 — FX, FXS
9 7041 LOCKWASHER,5/16(8) ...........covviviinnnn, 7110 78 — FX, FXS
10 7651 ACORN NUT, No. 12-24x13/32x3/8 hex. (7) ........ 71 to 78 — FX, FXS
" 7654W NUT, No. 12-24x5/32x7/16hex. (4)............... 71 to 78 — FX, FXS
12 7744 NUT,5/16-24x3/16x1/2hex. (4) . ................ 71 to 78 — FX, FXS
58001—71C COMPACT WINDSHIELD, complete (Lexan)
— (See previous page) . . .........ooiiiiiiiiiiioats 71 to 78 — FX, FXS
r \ 13 58003—71 FORKBRACKET,right .................oiiint. 71 to 78 — FX, FXS
14 58004—71  FORK BRACKET,left ..............ccooiiiiiiitn. 71 to 78 — FX, FXS
15 58017—61  WINDOW, lowerleft ..................oiiniins, 710 78 — FX, FXS
16 58018—61  WINDOW, lowerright............................. 7110 78 — FX, FXS
17 58020—61  WINDOW, Upper.........onvvniiiiiiiiiinen, 7110 78 — FX, FXS
18 58025—61A ADJUSTABLEWINDOW .................ccovinnnn. 71 to Early 77 — FX, FXS
19 58026—77 ADJUSTABLEWINDOW ...............ccoiinvnnnn Late 77 & 78 — FX, FXS
20 58038—61 INNERBRACE ............ccoiiiiiiiiiiniinnanns 7110 78 — FX, FXS
21 58039—61 OUTERBRACE ............cooviiriiiiiiiiiinana 7110 78 — FX, FX§
22 58048—50 BRACECLAMP(2).......cccvviiiniiiiiiiinnnn, 71 to 78 — FX, FXS
23 58049—50A RUBBERBUSHING(2)..........coviiniiiiiinnnnnn 7110 78 — FX, FXS
24 58078—49  ADJUSTING BRACKET,right ..................c..lt. 71 to 78 — FX, FXS
25 58079—49  ADJUSTING BRACKET, left ................cooiilt, 71 to 78 — FX, FXS
26 58085—49 OUTERBRACESTRIP,right .............. ... 71 to 78 — FX, FXS
27 58086—49 OUTERBRACESTRIP left ......................... 71 to 78 — FX, FXS

145



ST I R
T Sl

FENDERS
AND
CHAIN GUARD

146



FENDERS AND CHAIN GUARD AA54

RETAIL INDEX PART

PRICE NO. NO. NAME . USED ON
1 2272 SCREW, 5/16-24 x 1-1/4 Pozidriv oval ctsk. hd. (4) .... 71 —FX
2 2882w BOLT,5/16-18x5/8hex. hd. (4) . .................. Late 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 3434 BOLT, 3/8-16 x 1-3/8 hex. hd. (3) (2— 80 &later) ... .. 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
4 3720 BOLT, 1/4-28x7/16hex. hd. (4) . .................. 71872 —FX
5 3945 BOLT, 3/8-24 x2-1/4hex. hd. (2) .................. 71 —FX
6 3974HW BOLT, 5/16-24 x 3/4 hex. hd. (4) (3 — 77 &later) . ... .. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
7 3991 BOLT,5/16-24x7/8hex. hd. (4) . .................. 73 to Early 74 — FX
8 4014W BOLT,5/16-24x1-1/4hex. hd. ... ................ 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9 4380W ‘BOLT,3/8-2d4x2hex.hd. (2).......c.oviiuiinnnn. 72 to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 4716W BOLT, 3/8-16 x 1-1/4 hex. hd. (4)
(3—Late78) (1 —80&later).................... 72 to * — FX, FXS, FXEF, FXS-80, FXEF-80
" 4721 BOLT, 3/8-16x 1-1/2hex.hd. ..................... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
’ 12 5423 _ CARRIAGEBOLT, 3/8-16x1-1/4 ................... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/,s\ 13 59268 SPACER, chainguard. ...........c..coveineeneennn. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
14 59428 SPACER, rear fender support (2) ...........cooenen.. 71— FX
15 61078 WASHER, 5/16X11/16X1/8(2) .. . .. .o cvveien 71 & 72 — FX;
77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 6416 WASHER, 3/8Xx1x5/64(2).......ccvvviiiiinnnns Late 71 — FX
17 6701 WASHER, 3/8x 13/16x 1/16 (4) (6 — Late 78 & later) .. 72 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18 6702 WASHER, 5/16x11/16x1/16. .. .................. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
19 7036 LOCKWASHER, 1/4(4) ...... .o 71&72—FX
20 7038 LOCKWASHER, 3/8(2) .......covieeeiiieeaeens 71 — FX;
80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
21 7041 LOCKWASHER, 5/16(4) ........ccovvniiiiiint. 73 to Early 74 — FX;
77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
22 7232 LOCKWASHER, 5/16 externaltooth (6) ............... 71— FX e
23 7680W ACORNNUT, 3/8-16(4) ......eveieiiniinians 72 to * — FX, FXS, FXEF, FXS-80, FXEF-80
N 24 7684 ACORN NUT, 1/4-28 x 3/16x 3/8 hex. (4) ............ 71&72 — FX
25 7753 NUT,5/16-24x1/4x1/2hex. (6) .................. 71t074 — FX
26 ~ 7776W LOCKNUT, 3/8-24 x3/4x9/16hex. (2) ............. 72 to * — FX, FXS, FXEF, FXS-80, FXEF-80
27 7800W NUT, 3/8-24x5/16x9/16 hex.(2) .. ............... 71— FX .
28 8133w SPEED NUT,reflector (2) ............ocoveeenennt. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
29 8483 POP RIVET, 3/16x7/16x5/8dia. hd. (3) ............ 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
30 9952 FLASHERCLIP(3) ... oo o it 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
31 11411 GROMMET, chainguard ........................0e 73 1o * — FX, FXS, FXEF, FXS-80, FXEF-80
32 11431 GROMMET, speedometer cable guide ................ Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
33 38622—73  GUIDE, speedometercable......................... 73 to Early 78 — FX, FXS, FXEF '
34 38622—78 - GUIDE, speedemeter cable (grommettype) ............ Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
35 59007—738B FRONTFENDER—prime.............c..coovniuanns, 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
36 . 59028—70A FRONT FENDER — prime (fiberglass) ................ 71872 —FX
m 37 59100—77  ‘‘CONFEDERATE EDITION'’ DECAL, frontfender .. ... ... 77— FX
/ 38 59109—70 FENDERBRACE(2) .........ccooiiiiiiiiniinn, 711074 — FX
39 59111—74  FENDER BRACE, frontfender(2) .................... 75 to * — FX, FXS, FXEF, FXS-80, FXEF-80
40 59208—72  TRIM TAPE, front fender (red, white & blue) ........... 72&73 —FX
41 59208—74  TRIM TAPE, rear fender (red, white &blue)............ 74 & 75 — FX
43 59252—69  REFLECTORKIT,amber(2) ..................ovvnn 71&72—FX
44 59255—72  REFLECTOR, red(2) .....cc.vvivvnrinneennnannnns 7210 * — FX, FXS, FXEF, FXS-80, FXEF-80
45 59584—73A REAR FENDER, prime (low seat) (turn signals) ......... Late 73 to Early 78 — FX, FXS, FXEF
48 - 59650—72  TRIM TAPE, rear fender (red, white &blue)............ 72&73—FX
49 58650—74  TRIM TAPE, rear fender (red, white &blue)............ 74 — FX
50 59672—77  SUPPORT, rear fender — left (chrome) ............... 77 to Early 78 — FXS
51 58673—77  SUPPORT, rear fender — right (chrome) .............. 77 to * — FXS, FXS-80
52 58682—78  REAR FENDER, prime (low seat) (turn signals) ......... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
53 59686—78  SUPPORT, rear fender — left (turn signals) . . .......... Late 78 to * — FX, FXEF, FXEF-80
54 59688—78  SUPPORT, rear fender — left (chrome) ............... Late 78 to * — FXS, FXS-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 147 -



FENDERS
AND
CHAIN GUARD

148



FENDERS AND CHAIN GUARD (CONT’D)

AA54a

RETAIL

INDEX

PART

/‘H PRICE NO. NO. NAME USED ON
A 55 59704—77  TRIM, rear fender support (front) (2)................. 77 to * — FXS, FXS-80
56 59705—77  TRIM, rear fender support — left(rear) ............... 77 to * — FXS, FXS-80
57 59706—77  TRIM, rear fender support — right(rear).............. 77 to * — FXS, FXS-80
58 58928—72  SUPPORT, rear fender — left (turnsignals)............ 72 to Early 73 — FX
59 59928—73  SUPPORT, rear fender — left (turnsignals)............ Late 73 to Early 78 — FX
60 59929—72  SUPPORT, rear fender — right (turnsignals)........... 72 to Early 73 — FX
61 59929—-73  SUPPORT, rear fender — right (tlurn signals)........... Late 73 to * — FX, FXEF, FXEF-80
62 59932—58  SUPPORT, rear fender —left .......... e 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
63 59933—58  SUPPORT, rearfender —right...................... 711076 — FX
59933—77  SUPPORT, rearfender —right...................... 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
64 59938—72  SPACER, rearfendersupport(2) .................... 72 to * — FX, FXS, FXEF, FXS-80, FXEF-80
67 60302—73  REARCHAIN GUARD,chreme ...................... 73 to Early 78 — FX, FXS;
80 to * — FXS, FXS-80
/ﬂ-\ 68 60302—78 REARCHAIN GUARD, black ........................ Late 78 to * — FX, FXEF, FXEF-80;
: Late 78 & 79 — FXS, FXS-80
69 70577—26 GROMMET, rearfender .......................cen. 72 to * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 149



LICENSE PLATE
BRACKETS

150

~——



NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

LICENSE PLATE BRACKETS AAS55
RETAIL INDEX PART
PRICE NO. - NO. NAME USED ON
' 1 2774 SCREW, 1/4-20 x 5/8 Pozidriv pan hd. (20r3) ........ Late 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
2 54038 CARRIAGEBOLT, 1/4-20x1/2 ............cooienn. 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 63418 WASHER, 5/16x 1-1/8x1/16(20r3)............... Late 73 to Early 75 — FX
4 6702 WASHER, 5/16x 11/16x1/16(3) .................. Late 75 to * — FX, FXS, FXEF, FXS-80, FXEF-80
5 6703 WASHER, 1/4x5/8x1/16.............ccovient, 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
6 7036 LOCKWASHER, 1/74(20r3)...........ccovvnnennnne. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
7 7676 NUT, 1/4-28x3/16x7/16hex.................. ... 111079 — FX, FXS, FXEF, FXS-80, FXEF-80
8 7688 NUT, 1/4-20x7/32x 7/16 hex. (20r3) ............. 71 fo * — FX, FXS, FXEF, FXS-80, FXEF-80
9 7689W JAM NUT, 1/4-20x5/32x7/16hex................. 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 7697 NYLON NUT, licenseplate (2) ...................... 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
1" 59978—74  BRACKETS WITH STUDS AND NUTS KIT, license plate . .. Late 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
12 59979—74  BRACKET WITH STUD, license plate(2) .............. 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
13 -59981—74  BRACKET, license plate (security system) ............. 74 & 75 — FX
/,--.\ _ 14 59982—74  SUPPORT, license plate bracket (security system) ...... 74 & 75 — FX
‘ ' 15 5998375  BRACKET ASSEMBLY, licenseplate ................. 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
Consists of: .
6703 WASHER, bracket, 1/4 x 5/8 x 1/16
7036 LOCKWASHER, bracket, 1/4
7676 NUT, bracket, 1/4-28 x 3/16 x 7/16 hex.
59984—73  BRACKET, license plate
59986—75  SUPPORT, license plate bracket
59988—72  REFLECTOR, license plate bracket
60001—55  CLAMP, license plate
60002—55  BOLT, license plate clamp -
16 59984—72 BRACKET, licenseplate ........................... Late 72 to Early 73 — FX
17 50984—73 BRACKET,licenseplate ................covvvnn... Late 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
19 59986—75  SUPPORT, license plate bracket. .................... 76 to * — FX, FXS, FXEF, FXS-80, FXEF-80
20 59988—72  REFLECTOR, license plate bracket.~.................. 7210 * — FX, FXS, FXEF, FXS-80, FXEF-80
21 59995—55A LICENSE PLATE BRACKET ASSEMBLY ............... 71 to Early 72 — FX '
22 59995—72A LICENSE PLATE BRACKET ASSEMBLY ............... Late 72 to Early 73 — FX
23 §9995—73  LICENSE PLATE BRACKET ASSEMBLY ............... Late 73 — FX
24 59999—72  SUPPORT, license plate bracket..................... Late 72 to Early 73 — FX
25 '59999—73  SUPPORT, license plate bracket. .................... Late 73 — FX
26 60001—55 CLAMP, licenseplate.....................c..vnene. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
28 60002—55  BOLT, licenseplateclamp ......................... 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80

151



%2 FRONT CHAIN HOUSING

152



FRONT CHAIN HOUSING AA56

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
4 A 1 334 ROLL PIN, frontchainhousing...................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
2 903 SCREW, 1/4-20 x 1-1/4 Pozidriv oval ctsk. hd. '
(black) (8) ... 77 t0 79 — FXS, FXS-80
3 1301 SCREW, 1/4-20 x 1-1/4 Pozidrivfil. hd. (8) ........... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
4 1374 SCREW, 1/4-28x 3/4 Pozidrivhd. .................. 73 to 79 — FX, FXEF, FXEF-80
5 2150 SCREW, 1/4-20 x 1/2 Pozidriv pan hd.
(black) (w/lock patch) (3) ....................... 77 to 79 — FXS, FXS-80

6 2337TW SCREW, 1/4-20 x 1/2 Phillips pan hd. (w/lock patch) (3) 71 to * — FX, FXEF, FXEF-80;
80 to * — FXS, FXS-80

7 2356 SCREW, 1/4-20 x 3/4 Pozidriv oval ctsk. hd. (4) ....... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
8 2551W BOLT, 1/4-20x 1 hex. hd.(rear).................... 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9 2774 SCREW, 1/4-20x 5/8 Pozidrivpanhd.(2)............ 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
10 2872w BOLT, 1/4-20x 1-1/2 hex. hd. (front) ............... 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
1 4017 BOLT,5/16-18x1hex. hd. (2)...................n. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
/"\ 12 4021 BOLT, 5/16-18 x 1 hex. hd. (2) (with safety wire holes) .. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
13 6324W WASHER, 5/16x11/16x3/32(4) .. ................ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
14 6388HB WASHER, 3/8x23/32x1/16(4) .. ................. 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
15 7775 LOCKNUT, 3/8-24 x7/16x9/16 hex. (4) ............ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 8040 BALLBEARING ............cccoviiiiininninnnn, 70 to 78 — FX, FXS
17 9061 BALL BEARING, chainhousing ..................... 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
17A 9063 NEEDLEBEARING .............ccovvniiiniinnnnn, 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
18 11125 0-RING, chain housingcover....................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
19 12018 OILSEAL ...t e 7110 78 — FX, FXS
20 24811—59A STUD, starter shafthousing(2)..................... 7310 78 — FX, FXS
21 25401—77  COVER, clutch, chain guard (Eagle Medallion) ......... 77 to * — FXS, FXS-80
22 25414—70  COVER, clutch, chainguard........................ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
23 25416—70  GASKET, chain &clutchcover ...................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
m 24 25420—79  INNERCOVER,chainguard ........................ 79 — FXS-80, FXEF-80
25 25421—79  COVER, clutch, chainguard........................ 79 — FXS-80, FXEF-80
26 25426—80  COVER, clutch, chain guard — (EIGHTY CUBIC INCHES) . 80 to * — FXEF-80
27 31478—65A TOP SCREW, chainhousing........................ 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
28 50100—70 BUMPER,jiffystand........................cc0otn. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
29 52574—77  COVER, clutch, chain guard — *‘Eagle Medallion' ... ... 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
30 52577—77  COVER, clutch, chain guard — *‘No. 1"’ (silver) ........ Late 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
31 60348—65  MAGNETICDRAINPLUG ...............c.covvnenn. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
32 60421—79  FRONTCHAINHOUSING .......................... 79 to * — FX, FXEF, FXEF-80
33 60431—79  FRONT CHAIN HOUSING (painted)................... 77 to * — FXS, FXS-80
34 60488—80  GOVER, chain housing (with needle bearing 9063)
(painted) ............c i, 80 to * — FXS, FXS-80
35 60507—77  COVER, chain housing (with needle bearing 8063) ...... 77 to * — FX, FXEF, FXEF-80
36 60508—70  COVER, chain housing (with needle bearing 8063) .. .... 711076 — FX
N 37 60512—71  INSPECTION COVER, cadmium (with footpeg hole) ... ... 711073 — FX
38 60513—71  INSPECTION COVER, chrome (with footpeg hole) ....... 711073 — FX
39 60514—65 COVER,starferhole.....................e.00vven 71t078 — FX
40 60518—65  GASKET, starterholecover ........................ 711078 — FX
41 60539—80  GASKET,housing................ccciiiininninn. 80 to * — FXS, FXS-80
42 60540—65A GASKET, housingcover..............c.oovvvvnnnnn. 71 to * — FX, FXEF, FXEF-80;

77 to 79 — FXS, FXS-80
43 60547—77  COVER, chain housing (with needle bearing 9063)

(painted) ............c.oiii 77 t0 79 — FXS, FXS-80
44 60549—70  CHAIN OILER FITTING, chainhousing ................ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80 .
45 60556—74  BAFFLE PLATE, frontchainhousing ................. 71 & 72 — FX
46 60567—65  GASKET, inspectioncover ......................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
48 60579—74  INSPECTION COVER, chrome — with bushing and olf seal. - 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
49 60593—74  BUSHING, shiftershaft ........................... 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 153



FRONT CHAIN HOUSING

154



FRONT CHAIN HOUSING (CONT’D) AAS56a

RETAIL INDEX PART

PRICE  NO. NO. NAME USED ON
52 60619—73  FRONTCHAINHOUSING .......................... 73 — FX
53 60619—74  FRONTCHAINHOUSING .......................... 741078 — FX
54 60641—74  OIL SEAL, shiftershaft............................ 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
55 60644—65 COVER,switchhole .............................. 731078 — FX
56 60646—65  RETAINER, switchholecover....................... 731078 — FX
57 63533—41  FITTING, venthose .............................. 71t * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) Indicates part is used for latest model year shown on cover. 185



GAS TANK 50

156



GAS TANK AAS57
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 903 SCREW, 1/4-20 x 1-1/4 Pozidriv oval ctsk. hd. (black) .. 77 to * — FXS, FXEF, FXS-80, FXEF-80
2 3860W BOLT, 5/16-24x1hex.hd. (3) ..................... 71 &'72 — FX
77 10 * — FXS, FXEF, FXS-80, FXEF-80
3 4083W BOLT, 5/16-24x3-3/4hex.hd. .................... 73t0* — FX
4 4725 BOLT, 5/16-24x2-3/4hex.hd. .................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
5 5988 SPACER, tank —front(2) ......................... 73t * — FX
6 6160P THRUST WASHER, 5mm. (as required) . .............. 711074 — FX
7 6324W WASHER, 5/16x11/16x3/32(2) .. ................ 71075 — FX
8 63278 WASHER, 5/16 x3/4x1/16(5) . ................... 71 & 72 — FX;
77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9 63328 WASHER, 5/16x15/16x1/16..................... 77 to * — FXS, FXEF, FXS-80, FXEF-80
10 6804 WASHER, 1/72x1-1/8x1/16(4) ................... 7310 * — FX
1 7038 LOCKWASHER, 3/8(2) ....oooeeeeeeeneeene . 73t0* — FX
12 7041 LOCKWASHER, 5/16(2) .........ovvvivvvenn 7110 * — FX, FXS, FXEF
/"'\ 13 7127 LOCKWASHER, 5/16 internaltooth (2) ............... Early 71 — FX
14 7727 LOCKNUT, 5/16-24 x 1/4x1/2hex. ................ 73t0* — FX
15 7753 NUT, 5/16-24 x 17/64x 1/2hex. (4) . ............... 71 & 72 — FX;
77 to * — FXS, FXEF, FXS-80, FXEF-80
16 7783 NUT, 3/8-16x5/16x9/16hex. (2) . ................ 73t0* — FX
17 9993 . WIRE CLAMP (1/2in.0.d. hose}(5) ................. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
18 10014 BAND CLAMP (1/2in.0.d. hose) (2)................. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
19 11040P LOCKRING(2) . ...ovvereei e 711074 — FX
20 60975—78  MOUNTING, gastanktrim ......................... 78 to * — FXS, FXEF, FXS-80, FXEF-80
21 61102—73 CAP,gastank(vented) ........................... Late 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
22 61103—36  CAP, gastank (vented) ........................... 711&72—FX
23 61103—72P CAP,gastank ...............c.vovieininnnnan... Early 73 — FX
24 61103—73  CAP, gastank (notvented) ........................ Late 73 to * — FXS, FXEF, FXS-80, FXEF-80
/ﬂ'«e\ 25 61111—77  GASKET,fankcap .............c.covinineninin... Late 77 to * — FX
26 61114—48  GASKET, righttankcap ........................... 71 to Early 77 — FX
27 61116—65  GASKET, lefttankcap ............................ 71&72—FX
28 61122—39  FILLER STRIP, rubber (standardseat)................ 71&72 —FX
29 61139—73  MOUNTING CUSHION, gas tank —front .............. 73t0 * — FX
30 61152—65P RUBBER BUSHING, gas tank — front (2).............. 73t0* —FX
31 61214—73A GASTANK (prime) . .........covvvniieininnnnan... 73t0* — FX
32 61217—69A GAS TANK, right (3-1/2 gal.) (prime) ................ 71&72—FX
33 61218—67A GAS TANK, right (3-1/2 gal.) (prime) ................ 77 to * — FXS, FXEF, FXS-80, FXEF-80
34 61230—69A GAS TANK, left (3-1/2gal.) (prime) ................. 71 & 72 — FX
35 61426—67A GAS TANK, left (3-1/2gal.) (prime) ................. 77 to * — FXS, FXEF, FXS-80, FXEF-80
36 61546—74  PLATE, gas tank mountingspring (2) ................ 7410 * — FX
37 61550—73A SPRING, gas tank (For 1973 also order [2] 61546—74) .. 7310 * — FX
38 61558—73  MOUNTING BRACKET, gastank —rear(2) ............ 7310 * — FX
N\ 39 61562—66  RUBBER MOUNT,gastank ........................ 73t0* — FX
- 40 61605—36  REARMOUNTINGSTUD(2)..........cooevvvnvnn.n. 71&72—FX .
41 61647—77  PANEL, center — gastank (black)................... 77 to * — FXS, FXEF, FXS-80, FXEF-80
42 62096—69  FILTER SCREEN, fuel valve (Nylon) .................. 711074 — FX
43 62123—66  RUBBERBUMPER, gastank(2)..................... 73t0* — FX
44 62125—55B FUELVALVEASSEMBLY ..................cov0oes. 711074 — FX
45 62129—75  FUEL VALVE, without filterornut.................... 75 to * — FX, FXS, FXEF, FXS-80, FXEF-80
46 62141—69P KNOB, fuelvalve ................c.cccovvnvvnen... 7110 74 — FX
47 62142—69P KNOB, fuelvalve(reserve)......................... 71to74 — FX
48 62161—75 NUT,fuelvalve .............. ... .. coiiiiiini.ns 75 t0 * — FX, FXS, FXEF, FXS-80, FXEF-80
49 62162—75  FILTER,fuelvalve ......................ovven.s. 7510 * — FX, FXS, FXEF, FXS-80, FXEF-80
50 63501—68  HOSE, 1/4 1.D. x 1/2 0.D. fabric reinforced rubber,
5119, . 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
NOTE: Hoses will be seld only in bulk length under Part
No. 63501—68. Cut correct lengths
from this hose.
NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 157



!

I
—
n

2

AN

A\

am=|Harley-Devidson [—s

A=

DAVIDSON

7 A

( 0 am=|Harlsy-Davidson @\))\—-51

1=

29
5 3
P = A
u o= =
=

158

~—



GAS TANK TRIM

AAS58

RETAIL [INDEX PART
PRICE NO. NO.

NAME USED ON

2061W

61126—72
61127—11
6113177

W =

61134—77
61136—77
61142—72
61142—76
61145—71
61146—72
11 61157—72

12 61161—74

, 61163—74
/"\ 15 61170—73
61171—73

61178—73

61179—73

16 61205—77

17 61236—78

18 61241—77

19 61249—79

20 61260—74

61261—74

61262—74

61263—74

61264—74

~ 61265—74
61266—74

61267—74

21 61260—75

22 61261—75

23 61262—75

24 61263—75

25 61264—75

26 61265—75

27 61266—75

28 61267—75

29 61348—78

30 61349—78

3 61350—78

7N 32 61352—78
‘ 33 61353—78

34 61354—78

35 61368—79

—
QWO

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

SCREW, nameplate, No. 4-40 x 3/16 Phillips hd. (4) .... 71 & 72 — FX
PLASTIC PANEL, with tape and No. 1 Name Transfer .... 71 & 72 — FX

TAPE, tankpanel (2) ................coevnin..... 71to* — FX
NAME TRANSFER, ‘'Harley-Davidson'’
(for tanks other than blue or brown) (2) ............. 77 — FX

NAME TRANSFER, ‘‘Harley-Davidson'’ (blue tank) (2)... 77 — FX
NAME TRANSFER, **Harley-Davidson'" (brown tank) (2) . 77 — FX

NAMETRANSFER(2)...............ciiiin... 73&74 — FX
NAMETRANSFER(2). ...t 76 — FX
DECAL, bottom left —black........................ 71— FX
DECAL, tank side — red, white & blue (left) ........... 72— FX
NAMETRANSFER— "‘No. 1" ...................... 72t0 * — FX
TRIM, gas tank —top (FX 1200} .................... 74 & 75 — FX
TRIM, gas tank — top (FXE 1200) . .................. 74 & 75 — FX
TRIM, gas tank — left & right (white & blue)(2) ........ 73— FX

TRIM, gastank —top(red)........................ 73 —FX

TRIM, gas tank — top (silver) ...................... 73— FX

TRIM, gas tank — left & right (silver) (2).............. 73 —FX

TRIM, gas tank — ‘*AMF HARLEY-DAVIDSON"' (2) ... .. 77 & 78 — FXS
TRIM, gas tank — ‘*AMF HARLEY-DAVIDSON'' (2) ... .. 79 — FX, FXEF, FXEF-80
NAME TRANSFER, *'Harley-Davidson'' (green tank) (2).. 77 — FX

TRIM, gas tank — ‘*AMF HARLEY-DAVIDSON" (2) ... .. 80 to * — FXS, FXS-80
TRIM, tank side — upperright ..................... 74 — FX

TRIM, tank side — lowerright .. .................... 74 — FX

TRIM, tank side — upperleft....................... 74 — FX

TRIM, tank side — lowerleft ....................... 74 — FX

TRIM, tank side — upper right (red, white & blue) .. .. .. 74 — FX

TRIM, tank side — lower right (red, white & blue). . ... .. 74 — FX

TRIM, tank side — upper left (red, white & blue) ... .... 74 — FX

TRIM, tank side — lower left (red, white & blue) . . .. .. .. 74 — FX

TRIM, tank side — upper right (green, blue & black) .... 75 — FX

TRIM, tank side — lower right (green, blue & black). . ... 75 — FX

TRIM, tank side — upper left (green, blue & black). . . ... 75 — FX

TRIM, tank side — lower left (green, blue & black) . .. . .. 75 —FX

TRIM, tank side — upper right (red, white & blue) .. .. .. 75— FX

TRIM, tank side — lower right (red, white & blue). . . .. .. 75 — FX

TRIM, tank side — upper left (red, white & blue) ....... 75— FX

TRIM, tank side — lower left (red, white & blue) . . ... ... 75 — FX
NAMEPLATE, red—1left........................... 78 — FX
NAMEPLATE, blue—1left .. ........................ 78 — FX
NAMEPLATE, brown—left ........................ 78 — FX
NAMEPLATE, red —right ......................... 78 — FX
NAMEPLATE, blue —right. . ............... e 78 — FX
NAMEPLATE, brown—right ....................... 78 — FX

TRIM, gas tank — **AMF HARLEY-DAVIDSON'' (2) . .... 79 — FXS, FXS-80

159



2
3 .
- on] 1 HARLEY="
aw=|Harley-Davidson [—8 “AD)IRW[[ SSON
( 0 am=|Harley-Davidson e )—F5! g
(&) 1~ 4 77

(&7}
/4 ' i

160



GAS TANK TRIM (CONT’D)

AA58a
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
36 61374—75  TRIM, tank side — upper right (brown, pink & purple) ... 75 — FX
37 61375—75  TRIM, tank side — lower right (brown, pink & purple) ... 75 — FX
38 61376—75  TRIM, tank side — upper left (brown, pink & purple) .... 75 — FX
39 61377—75  TRIM, tank side — lower left (brown, pink & purple)..... 75 — FX
40 61405—80  TRIM, gas tank —
**AMF HARLEY-DAVIDSON MOTOR CYCLES'’
(gold&black) (2) . ..., 80 to * — FX, FXEF, FXEF-80
4 61406—80  TRIM, gas tank —
**AMF HARLEY-DAVIDSON MOTOR CYCLES'"'
(silver&black) (2) ...........cevviiiiat, 80 to * — FX, FXEF, FXEF-80
42 61491—76 TRIMKIT, gasfank(black) ....................... 76 — FX
43 61492—76 TRIMKIT, gastank(blue) ........................ 76 — FX
44 61493—76 TRIMKIT,gastank(red)......................... 76 — FX
45 61494—76 TRIMKIT, gastank(brown) ...................... 76 — FX
46 61495—76 TRIMKIT, gastank(orange) ...................... 76 — FX
47 61650—77  ‘''CONFEDERATE EDITION'' TRIM, right ............. 77— FX
48 61651—77  ‘'CONFEDERATE EDITION'' TRIM, left............... 77— FX
49 61745—77  NAME TRANSFER, ‘‘AMF’’ (all butred tank) (2) ...... 77 — FX
50 61746—77  NAME TRANSFER, '‘AMF'’ (redtank) (2)............ 77 —FX
51 61771—72  NAMEPLATE, silver
(1976 & later 3-1/2 gal. tank only) (2). . ........... 7210 75 — FX
52 61795—68  WHITE STRIPING TAPE(50yd.roll)................. 7110 * — FX
61829—76  DECAL KIT, gas tank — *‘Liberty Edition’” ........... 76 — FX

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

161



162

31 ' 36
Q/ y OIL TANK, — B %
" OIL HOSES AND 3 2
REAR CHAIN OILER 3



OIL TANK, OIL HOSES, AND REAR CHAIN OILER

AAS59

RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
/’ \ 1 704 DRAINPLUG .........ccoitii it 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
2 2073w SCREW, No. 4-24 x 1/4 self-tapping flathd. (2) . ....... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 3974HW BOLT,5/16-24 x3/4hex. hd. (2)................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
4 67008 WASHER, 5/8x13/16x1/32...................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
5 6242w WASHER, 1/4x9/16x1/32. ..., 71 1o * — FX, FXS, FXEF, FXS-80, FXEF-80
6 7036 LOCKWASHER, 1/4 ..., 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
7 7041 LOCKWASHER,5/16...........oovivviiiniinnnn, 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
8 7688 NUT, 1/4-20x1/4x1/2hex.(2) . ......c.coveenn... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
9 7753 NUT, 5/16-24x1/4x1/2hex...............cooutt 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 8126 SPEEDNUT,offcap ............covivviiinnn., 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
1 9951 CLAMP, chainoilerhose .......................... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
12 9992 HOSE CLAMP, rear chain oiler hose (1);
front chain oiler hose — lower end (1) — 11/32dia. ... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80 -
v 13 9996 HOSE CLAMP, front chain oiler hose —
/A\ upperend, 3/8dia. ............................ Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
14 10006 HOSE STRAP,oilhose .....................ountn. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
15 10014 CLAMP, oil hoses — 1/2dia. (2).................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 10020 CLAMP, oil hoses — 11/16 dia. (13)................. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
17 24920—67  CLAMP, rearchainoilerhose....................... 71 to Early 77 — FX
18 24921—77  CLAMP, rearchainoilerhose....................... Late 77 to Early 78 — FX, FXS
19 60549—70  CHAIN OILER FITTING, chain housing ................ 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
20 60554—65  HOSE, frontchainoiler............................ 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
21 62504—65B OILTANK ..ot 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
22 62534—65  EDGING, oil tank (without‘'H'" decal) ................ 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
23 62563—65 RUBBERMOUNT(2) ........coovvieiiinninnins, 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24 62576—65A BRACKET, ciltankmounting ....................... 71 to Early 79 — FX, FXS
25 62576—79  BRACKET, oil tank mounting ....................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
‘ 26 62625—70  FILLER CAP, withdipstick . ........................ 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
/ A 28 63533—41  FITTING, feed and oiler returnhoses(2) .............. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
29 63541—70 TEE, rearchainoiler.............................. 71 to Early 78 — FX, FXS
30 63549—65 BRACKET,0ilhose...............cccviviininnnn, 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
31 6357852  FITTING,venthose .................ccoveinnn.n. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
32 63580—66A TEE,venthose....................covviiinn... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
33 63589—78  HOSE, rear chain oiler — 3/161.D.x5/16 0.D. x 21 long. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
34 63592—68  HOSE, rearchainoiler ............................ 71 to Early 78 — FX, FXS
35 66042—79  DECAL, oil tank ~ ““WARNING™" .................... 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
NOTE: Hoses will be sold only in bulk lengths under
Part Nos. 63500—68 and 63501—68.
Cut correct lengths from these hoses.
36 63500—68  HOSE, 3/8 1.D. x 5/8 0.D., fabric reinforced rubber,
1 1 T O 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/A\ 37 63501—68  HOSE, 1/4 1.D. x 1/2 0.D., fabric reinforced rubber, v
25 1g. o 71to * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

163



o
L
| e
=
o
=
@)

164



NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

OIL FILTER AAGO
RETAIL INDEX PART
PRICE NO. NO. NAME - USED ON
1 534 COTTERPIN, 3/32X5/8 ..., 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
2 11012 RETAININGRING ..., 71 t0 * — FX, FXS, FXEF, FXS-80, FXEF-80
3 11105 O-RING,captop........coovvnreiii i 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
4 62610—52A CAPASSEMBLY.............ccoiiiiiiiinnnnnn. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
5 62611—86 CAPTOP....... ..ottt 71t0 * — FX, FXS, FXEF, FXS-80, FXEF-80
6 62612—66  LOCKING NUT, filtercap .......................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
7 62620—66 SCREW,filtercap.....................ccoinn... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
8 62628—66  GASKET,ailfiltercap.................. ...t 71 10 * — FX, FXS, FXEF, FXS-80, FXEF-80
63794—77  OILFILTER CONVERSION —chrome ................. Late 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Cannot be used with front Highway Bar.

Includes besides hose and bracket:

9946 CLAMP, hose, 7/32 x 5/8 1.D. (4)

10006 CABLE STRAP (3)

63792—77  FITTING, oil hose

(ﬂ\\ 63796—77  OIL FILTER — chrome

9 63826—53 CUP,oilfilter ............cvviiiiiiii i, 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 63831—67  SPRING, filtercup ...........coviiiiiiiii... 71 1o * — FX, FXS, FXEF, FXS-80, FXEF-80
11 63840—53  FILTERELEMENT............cvviivvininnon... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
12 63846—67  LOWER RETAINER, filterelement . ................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
13 63878—53 CLIP,oilfilter................coieeiiiii, 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
14 63879—53  O-RING...........coiiiii s 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
15 63881—67  UPPER SEAL,oilfilter ............................ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 63882—67 LOWERSEAL,cilfilter . ........................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
17 63885—70  VALVE,lessgagerod..............c.oovvvinnennnn, 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80

165



166



OIL COOLER AAG1
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
/ A 1 3953w BOLT,5/16-24x1/2hex. hd. (2) . .................. 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
2 3996 BOLT,5/16-24x7/8hex. hd....................... 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 6702 WASHER, 5/16x11/16x1/16..................... 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
4 7041 LOCKWASHER,5/16(2) .........ccovvvniinnenn... 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
5 7725 LOCKNUT, 5/16-24 x 11/32x 1/2hex. .............. 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
6 7753 NUT,5/16-24 x1/4x1/2hex. (2).................. 77 to * — FX, FXS, FXEF, FXS~80, FXEF-80
7 9946 CLAMP,ofthose(5).............covvviininnnn, 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
8 10006 STRAP, 0ilhose(6) ............ccoovvvnnevinnn... 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9 10020 CLAMP, oil hoses — 11/16dia. (2).................. 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 26248—78  THERMOSTATIC BYPASS VALVE, oil cooler (chrome) .... 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
Includes besides vaive:
9946 CLAMP, oil hose (4)
10006  CABLE STRAP (4)
11 26251—78  THERMOSTATIC BYPASS VALVE, oil cosler (black) . . .... 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/"‘\ Includes besides valve:
9946 CLAMP, oil hose (4)
10006  CABLE STRAP (4)
62571—77 OILCOOLERKIT—black..............ccooinn.... 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
12 62574—77  MOUNTING BRACKET, oilcooler .................... 77 to * — FX, FXS, FXEF, FXS-80,. FXEF-80
62577—77  OILCOOLERKIT—chrome ............ccovvnnn.... 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
13 62578—77 COVER,ocilcooler..............ccovvinvinnnnnnn. 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
14 63792—77  FITTING,0ilhose . ........ccovviiniineinnnnnn, 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
MIRROR KIT — FXS
ﬂ\ 91878—77  MIRROR KIT, rectangular (black).................... 7710 * — FXS
Includes besides mirror:
1 3233 SET SCREW, mirror head, 1/4-28 x 1/8 socket hd.
2 6702 WASHER, mirrer mounting, 5/16 x 11/16 x 1/16 (2)
3 7041 LOCKWASHER, mirror mounting, 5/16
4 7736 ACORN NUT, mirror mounting, 5/16-24 x 19/32 x 9/16 hex.
5

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

47311—77  SPACER (left mirror only)

167



=
Ll
—
n
>=
(%))
-
n
=2
<
5

_
oc
O
=
O
L
-
-
Q
o

_

168



EXHAUST SYSTEM — COLLECTOR AA62

RETAIL INDEX PART
PRICE  NO. NO. NAME USED ON

1 2667 BOLT,5/16-18x2hex.hd.(2) ...............covtn. 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
2 3201w SCREW, 5/16-18 x 3/4 socketfil. hd. (2)............. 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 4014W BOLT, 5/16-24 x 1-1/4hex.hd. (2) ................. 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
4 4434W BOLT, 3/8-16x3-1/4hex.hd. ..................... 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
5 4435W BOLT, 3/8-24 x3-1/2hex.hd. ..................... 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
5A 6324W WASHER, 5/16x11/16%x3/32(2) . .. ..ottt 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
6 7038 LOCKWASHER, 3/8(2) ..ot 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
7 7041 LOCKWASHER, 5/16(4) . ........covveeiiiininnnn 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
8 7740 LOCKNUT, 5/16-18 x 1/4x1/2hex.(2) ............. 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9 7753 NUT,5/16-24x 1/4x1/2hex. (2) . ... .......... ... 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 7800W LOCKNUT, 3/8-24x5/16x9/16 hex. (2) ............ 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
1 9955 CLAMP, exhaustshield(4) ........................ 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
13 65276—62 CLAMP,muffler(2) ..............coviiiiiiinn 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/’\ 14 65311—77 EXHAUSTPIPE........ ... 77 — FX, FXS
’ 15 65311—78 EXHAUSTPIPE..........cooiiiiiiiiiiiinens 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 65353—78 MUFFLER ...........0oiiiiiiiiii s 77 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
17 65430—80 MUFFLER .........civriiiiii s 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18 65608—80  EXHAUST SHIELDKIT, front— ..................... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
Includes (2) 9955, clamps
19 65609—80 EXHAUST SHIELDKIT,rear— ..................... 80 tc * — FX, FXS, FXEF, FXS-80, FXEF-80
Includes (2) 9955, clamps
20 65760—77A SUPPORTTUBE, muffter .......................... 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
2 65834—68A GASKET, exhaustport(2) .............ccoovvinnnn. 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 169



INDEPENDENT DUAL EXHAUST

— TALBOT —

1971 TO 1979

170



INDEPENDENT DUAL EXHAUST KIT — TALBOT — 1971 TO 1979 ~ AAe3

RETAIL INDEX PART :
PRICE NO. NO. NAME USED ON

~

1 287w BOLT, 5/16-18x1-1/4hex. hd. (2) ................. 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
2 2887W BOLT,5/16-18x1-3/4hex.hd. .................... 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
3 3201w SCREW, 5/16-18 x 3/4 socketfil. hd. (2)............. 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
4 3427 BOLT, 5/16-18x3-1/2hex. hd. .................... 7110 79 — FX, FXS, FXEF, FXS-80, FXEF-80
] 3455 BOLT, 3/8-24x3-3/4hex. hd. ..................... 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
6 4086 BOLT,5/16-18x3hex.hd.................... ..., 71 1o 79 — FX, FXS, FXEF, FXS-80, FXEF-80
7 4415 BOLT, 3/8-24x3hex.hd.......................... 71 10 79 — FX, FXS, FXEF, FXS-80, FXEF-80
8 5761 SPACER, bracket . ...............ccooiiiiniiennns 7110 79 — FX, FXS, FXEF, FXS-80, FXEF-80
9 5940 SPACER, muffler — 3/4in.long(2) ................. 71 10 79 — FX, FXS, FXEF, FXS-80, FXEF-80
10 7038 LOCKWASHER, 3/8(2) ..ot 7110 79 — FX, FXS, FXEF, FXS-80, FXEF-80
" 7041 LOCKWASHER, 5/16(7) . ...........covivivinnnn, 7110 79 — FX, FXS, FXEF, FXS-80, FXEF-80
12 7748W NUT,5/16-18x 1/4x 1/2hex.(5) . ............ ...t 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
13 7800W NUT, 3/8-24x5/16x9/16hex. (2) . ................ 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
m 14 88102—49 SPACER(2) .........c.oviiiiiiiiiiii e 71 10 79 — FX, FXS, FXEF, FXS-80, FXEF-80
15 65268—73  MOUNTING BRACKET, frontmuffler ................. 7110 79 — FX, FXS, FXEF, FXS-80, FXEF-80
16 65276—62 CLAMP, muffler(2) ...............coooiiiiiiiin 71 10 79 — FX, FXS, FXEF, FXS-80, FXEF-80
17 65279—57  HANGER, muffler(2) .................coooiiiiinn, 7110 79 — FX, FXS, FXEF, FXS-80, FXEF-80
18 65307—73  SUPPORTTUBE, muffler .......................... 71 t0 79 — FX, FXS, FXEF, FXS-80, FXEF-80
19 65464—73 EXHAUSTPIPE,rear ................c.coviueiunns ‘71 10 79 — FX, FXS, FXEF, FXS-80, FXEF-80
20 65498—73  EXHAUSTPIPE,frent..................coiiiinins 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
21 65547—79  MOUNTING BRACKET, rearmuffler .................. 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
22 65548—79  MUFFLER,front..............ccooiniiiiiinin, 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
23 65553—79  MUFFLER,rear .............ccovvevninnininnnnns 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
65554—79  INDEPENDENT DUAL EXHAUST KIT (Talbot) ........... 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80

24 65834—68A GASKET, exhaustport(2) ..............cocoenenenn. 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80

171



SINGLE EXHAUST SYSTEM
1971 TO EARLY 1975

172




SINGLE EXHAUST SYSTEM — 1971 TO EARLY 1975 ' AA64

RETAIL INDEX PART .
o PRICE  NO. NO. NAME USED ON

1 3201w SCREW, 5/16-18x 3/4 sockethd. (2) ............... 71 to Early 75 — FX
2 4415 BOLT, 3/8-24x3hex.hd. (2)...........covvviinnn 71 to Early 75 — FX
3 4710 BOLT, 5/16-24x 2-1/4hex.hd. .................... 71 to Early 75 — FX
4 5982w SPACER, mufflerfrontelamp ....................... Late 72 to Early 75 — FX
5 7038 LOCKWASHER, 3/8(2) ......oovvviineniinnnnnnn 71 to Early 75 — FX
6 7041 LOCKWASHER,5/16 . ..........cocviirininnnenn, 71 to Early 75 — FX
7 7725 LOCKNUT, 5/16-24 x 11/32x1/2hex. (2) ........... 71 to Early 75 — FX
8 7800W NUT, 3/8-24x5/16x9/16hex. (2) ................. 71 to Early 75 — FX
9 30013—71  BOLT,5/16-24x3-1/4hex.hd. .................... 71 to Early 75 — FX
10 58102—49 SPACER ...........coiiimimiiiiiiiiiiiiiinnens, 71 to Early 72 — FX
1 65240—41A MUFFLER,chrome. .............coiiiiiiina... 71 to Early 75 — FX
12 65276—62 CLAMP,muffler...............coviiiiiiiiiaa.. 71 to Early 75 — FX
13 65293—58 HANGER,muffler ....................cooiiiieat 71 to Early 75 — FX
m 14 65318—58A SUPPORTTUBE, muffler .......................... 71 to Early 75 — FX
' 15 65463—71A PIPEASSEMBLY ...... ..ottt 71 to Early 75 — FX
16 65834—68A GASKET,exhaustport(2) ...........coooiiiinnnn, 71 to Early 75 — FX

173



INDEPENDENT DUAL EXHAUST
1971 TO 1978 g

1

174



7

INDEPENDENT DUAL EXHAUST SYSTEM — 1971 TO 1978

'AA65

RETAIL INDEX  PART g
. PRICE NO. NO. NAME USED ON

1 3201w SCREW, 5/16-18 x 3/4 sockethd. (2) ............... 711078 — FX
2 4014W BOLT, 5/16-24 x 1-1/4hex. hd. (2) ................. 711078 — FX
3 4084W BOLT, 5/16-24 x 2-15/16 hex. hd. (2) ............... 71t0 78 — FX
4 4391 BOLT, 5/16-24x5/8hex.hd....................... 71t078 — FX
5 4415 BOLT, 3/8-24x3hex. hd. (2).............cvvunn, 711078 — FX
6 7038 LOCKWASHER, 3/8(2) ....ccovveiieei it 711078 — FX
7 7041 LOCKWASHER, 5/16(7) .. .....ccovviiiiieennnnn 71t0 78 — FX
8 7753 NUT,5/16-24x1/4x1/2hex.(5) .. .......cvnvnnn 71t078 — FX
9 7800W NUT, 3/8-24x5/16x9/16hex. (2)................. 71t0 78 — FX
10 58102—49  SPACER,rearmuffler(2).......................... 71t0 78 — FX
11 65230—65A MUFFLER, rear ..........ooviiiiieinineinnnnnnns 71t0 78 — FX
12 65235—73  MUFFLER,front...............cciiiiiiiiienn, 7T1to 78 — FX
13 65268—73  MOUNTING BRACKET, front muffler —front ........... 71t0 78 — FX
14 65272—73  MOUNTING BRACKET, front muffler —rear............ 71t0 78 — FX
15 65276—62 CLAMP,muffler (2) ...........cccoovriiieinvnnnn, 71t0 78 — FX
16 65279—57 HANGER,rearmuffler ............................ 71078 — FX
17 65307—73 SUPPORTTUBE, muffler ..................ccooetnn. 71t078 — FX
65400—73 DUALEXHAUSTSYSTEMKIT ...................... 7110 78 — FX

18 65464—73 EXHAUSTPIPE,rear ...........ccovvvvvrerennnennn 7110 78 — FX
19 65498—73  EXHAUSTPIPE,front............ccovviiiivnnnnnn. 711078 — FX
20 65834—68A GASKET, exhaustport(2) ........................ ., 711078 — FX

175



INTERCONNECTED DUAL EXHAUST
LATE 1975 TO 1978

176




INTERCONNECTED DUAL EXHAUST SYSTEM — LATE 1975 TO 1978 AA66

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
\r 1 3201w SCREW, 5/16-18 x 3/4 socketfil. hd. (2)............. Late 75 to 78 — FX
2 3945 BOLT, 3/8-24 x2-1/4hex.hd. . .................... Late'75 — FX
3 4014W BOLT,5/16-24x1-1/4hex.hd. (2) ................. Late 75 to 78 — FX
4 4401W BOLT, 3/8-24x 2-3/4hex.hd. .............covnunn Late 75 to 78 — FX
5 4411 BOLT, 3/8-24x1-3/4hex.hd. (3) .................. Late 75 to 78 — FX
6 4412 BOLT, 3/8-24x2-1/2hex.hd. ..................0l Late 7510 78 — FX
7 4716W BOLT, 3/8-16x1-1/4hex. hd. (2) .................. Late 75 to 78 — FX
8 5761 SPACER, frent — muffler mounting bracket (2) ......... Late 75 to 78 — FX
9 5762 SPACER, rear — muffler mounting bracket(2) ......... Late 75 to 78 — FX
10 7038 LOCKWASHER, 3/8(9) ........covviiiiiinnnnnnns Late 75 to 78 — FX
i1 7041 LOCKWASHER, 5/16(4) .........covvviniiinnnan.n. Late 75 to 78 — FX
12 7753 NUT,5/16-24x1/4x1/2hex. (2) . ........ccouennnt Late 75 to 78 — FX
13 7800W NUT, 3/8-24x5/16x9/16 hex. (7) .. ............... Late 75 to 78 — FX
14 65201—75A MUFFLERASSEMBLY ...........cooiiiiiinns Late 75 to 78 — FX
N\ 15 65276—62 CLAMP, muffler(2) ..............coovviiiiiinn, Late 7510 78 — FX
16 65334—75 PIPEASSEMBLY .........ccoviviiiiiiiiiiin, Late 75 o 78 — FX
17 65760—75  MOUNTING BRACKET, muffler...................... Late 75 to 78 — FX
18 65834—68A GASKET, exhaustport(2) .............coooiinint, Late 75 to 78 — FX

177



178



BATTERY AA67

RETAIL INDEX PART

— PRICE NO. NO. NAME USED ON
1 2816 SCREW, 1/4-20x 1/2 Pozidrivctsk. hd. (2)........... 73 t0 79 — FX, FXS, FXEF, FXS-80, FXEF-80
2 3426 BOLT, 6 mm. x 22 x 10 Phillips hex. hd. (2)............ 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 3728 BOLT, 1/4-20 x 1/2 hex. hd. (battery ground wire) .. ... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
4 3956 BOLT, 5/16-24x9/16hex. hd. (2) .................. 711078 — FX
5 5707 SPACER, batteryterminal (2) . ...................... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
6 61078 WASHER, 5/16x11/16x1/8...................... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
7 6220w WASHER, 1/4x7/16x1/32. ... ... it 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
8 6316W WASHER, 5/16x5/8x1/16(2) . ........cvvvennn.. 71079 —FX
9 6702 WASHER, 5/16x11/16x1/16(2) .................. 77 to * — FXS, FXS-80;
80 to * — FX, FXEF, FXEF-80
10 7036 LOCKWASHER, 1/4(2) .......civ e 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
1 7041 LOCKWASHER, 5/16(2) ........c.viiinenn, 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
12 7229W LOCKWASHER, 1/4 internal tooth {battery ground wire) .. 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/ﬂ\ 13 7514 NUT,6mm. x5x9hex. (2) .......coovvvvvnnennnnnn 7310 * — FX, FXS, FXEF, FXS-80, FXEF-80
14 7676 NUT, 1/4-28x7/32x7/16hex..............couenn 71 to' * — FX, FXS, FXEF, FXS-80, FXEF-80
15 7688 NUT, 1/4-20x7/32x7/16hex. (5) . ................ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 7753 NUT,5/16-24x1/4x1/2hex. (2) . ......ooeenen. .. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
17 61832—76  DECAL, battery (electricstart) . ..................... 77 to * — FX, FXEF, FXEF-80
18 62563—65  RUBBER MOUNT, batterycarrier .................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
19 65991—75A BATTERY — 12 V. (electric start) (gray) .............. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
20 66006—70  BATTERY — 12 V. (kickstart) ...................... 711078 — FX
21 66013—70  FILLERPLUG(6) ..........ccovivniiiiiiiinnn, 711078 — FX
22 66022—79  DECAL, battery (chremeand black) .................. Early 79 — FX, FXS
23 66031—78  DECAL, battery — ‘‘Madein USA™" eagle ............. 78 — FX, FXS
24 66047—80 WARNINGLABEL .............ccooviiiiiiiininnn 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
25 66100—70  PAD, battery (kickstart) ...................oointt 711078 — FX
26 66103—74  PAD, battery (electricstart) . ....................... 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
0\ 27 66111—70 TERMINALSCREWKIT ........ ...t 7110 78 — FX
28 66190—71 CARRIER,baftery...............cviiiiiininnt 711078 — FX
29 66191—73  CARRIER, battery (electricstart) .................... 73 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
30 66191—80  CARRIER, battery (electricstart) .................... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
31 66214—71  BRACKET, batterycarrier. ......................... 711078 — FX
32 66225—73  BRACKET, battery carrier (electricstart) .............. 73 to Early 78 — FX
66225—78  BRACKET, battery carrier (electricstart) .............. Late 78 to * — FX, FXEF, FXEF-80
33 66228—77  BRACKET, battery carrier (electric start) (chrome) ...... 77 to Early 78 — FXS
34 66228—78  BRACKET, battery carrier (electric start) (chrome) ...... Late 78 to * — FXS, FXS-80
35 66352—65  CUSHION, batterycover(2)........................ 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
36 66359—80  COVER, battery — with cushions (electric start) ........ 80 to * — FX, FXEF, FXEF-80
37 66367—73  COVER, battery — with cushions (electricstart) ........ 73 to 79 — FX, FXEF, FXEF-80;
77 to * — FXS, FXS-80
f'\ 38 66369—70  COVER, battery — chrome (kick start). ............... 711077 — FX
39 66369—78  COVER, battery — with cushions, chrome (kick start).... 78 — FX
40 66371—70  COVER, battery — black (kickstart) ................. TMto77 — FX
41 66381—78  COVER, battery — black (kickstart) ................. Late 78 — FX
42 66389—74  COVER, battery — with cushions (electric start) (black) .. 73 to 79 — FX, FXEF, FXEF-80
43 66470—70  STRAP, battery cover (kickstart). ................... 711078 — FX
44 66476—73  STRAP, battery cover (electricstart) ................. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
45 66612—76  DECAL, battery (kickstart) ........................ 77— FX

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 179



SPEEDOMETER
©p @ =0 AND

/ /

21 If 75 3 TACHOMETER

180



NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

SPEEDOMETER AND TACHOMETER AA6G8
RETAIL INDEX PART
_— PRICE NO. NO. NAME USED ON
1 2592 SCREW, No. 10-24 x 1/2 Pozidrivpanhd. ............ 71& 72 — FX
2 2598 SCREW, No. 12-24 x 3/8 Pozidrivpanhd. (2).......... 71&72 — FX
3 2668 SCREW, No. 10-24 x 9/16 Pozidrivpanhd. ........... 73t0* — FX
4 2887W BOLT, 5/16-18x1-3/4 hex. hd. (2) ................. 7310 * — FX
5 3451 BOLIE 571618 X 16 nex: Mt & ot v vwaianesans 77 to * — FXS, FXEF, FXS-80, FXEF-80
6 4337TW BOLT, 3/8-24x1-1/4hex.hd. (2) .................. 73 — FX
7 6192 WASHER, No. 8x7/16x3/64(2)................... 74 to Early 77 — FX, FXS
Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
8 6379W WASHER, 3/8x5/8x3/64(2)..............ccc.... 13— FX
9 6716 WASHER, 3/16x 1/2x 1/16 (2) (4 — Late 77 & later) ... 73 to Early 78 — FX, FXS
10 67628 WASHER, 11/16x29/32x1/32. . . ... ... innnn, 77 to * — FXS, FXEF, FXS-80, FXEF-80
11 7015 POCKWASHERIANG BIHAY v i svvmsnn v s 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
12 7030W LOCKWASHER, No. 12(2) . . ... 718&72 — FX
P 13 7036 LOCKWASHER, 1/4 . ... ... ... . ..., 77 to * — FXS, FXEF, FXS-80, FXEF-80
14 7042 LOCKWASHER, 5/16 highcollar .................... 77 to * — FXS, FXEF, FXS-80, FXEF-80
15 7069 EOGKWASHERTNGI10:(3):. i v iivnvs s 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 7145W LOCKWASHER, 3/8 externaltooth (2) . ............... 73t0* — FX
17 7517 NUT, tachometer, No. 8-32x 1/8x 11/32 hex. (2) . ... .. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18 7518 NUT, speedometer reset knob (chrome) .............. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
19 7519 NUT, speedometer mounting (white) (2) .............. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
20 7608 NUT, No. 8-32 x 1/8 x 11/32 hex. (4)
(2ssEate7Bslater)-., . . o, ddinsonn v s ivimis 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
21 7620W NUT, NoS10-24 %178 x:3/8Ihex." S o B s od s 73ito * —%BX
22 7654W NUT, No. 12-24 x5/32x7/16hex. (2). . ............. 71&72 —FX
23 7688 NUTE1Z4:20%7/32% 7/18hex. - . . 508, o Mt s 77 to * — FXS, FXEF, FXS-80, FXEF-80
24 7748W NUT, 5/16-18 x 1/4x1/2hex. (2).................. T4to* — FX, FXS, FXEF, FXS-80, FXEF-80
— 25 50235—63  RUBBER MOUNT, speedometer . .................... 77 to * — FXS, FXEF, FXS-80, FXEF-80
26 62563—65  RUBBER MOUNT, tachometer ...................... 77 to * — FXS, FXEF, FXS-80, FXEF-80
27 67004—68C SPEEDOMETERHEAD, mile .. ................c...... 718& 72 — FX
28 67005—68A SPEEDOMETER HEAD, kilometer .................... 71&72 — FX
29 67000=72 SPAGER(2) . vintivswvommesei o BL B oo D s 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
30 67020—73C SPEEDOMETER HEAD, mile . ............ . 7310 * — FX, FXS, FXEF, FXS-80, FXEF-80
3 67021—73B SPEEDOMETER HEAD, kilometer .................... 7310 * — FX, FXS, FXEF, FXS-80, FXEF-80
32 67026—62  DRIVE CABLEASSEMBLY .. ..., 718& 72 — FX
33 67051—73 CABLECOREANDICASING. ....cciovuivinmmiiinnse. 73 to Early 78 — FX, FXS
34 67052—78 CABLECOREANDCASING......................... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
35 BYDB5—62:. BABEE CORE S i ol wiet s o oD 7 71& 72 — FX
36 67055—73  “ICABLEICORENONIVE -« cdbaisainis s iacies o sy wronsnliles 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
37 67075—57A CLIP, speedometer cable (on crankcase).............. 71& 72 — FX
38 67127—73  DRIVE UNIT, speedometer .. ....................... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
N 39 67130—69  DRIVE UNIT ASSEMBLY (23teeth) .................. 71& 72 — FX
40 67140—78  GASKET, speedometer resetknob . .................. Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
41 67141—36  GASKET, drivehousing .............oooueeenoo.... 71&72—FX
42 67141—67P GASKET, speedometer mounting .. .................. 73 to Early 78 — FX, FXS
43 67143—78  GASKET, speedometer mounting . ................... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
44 67180—73  CUP, speedometer & tachometer (2) ................. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
45 67181—73  SUPPORT, speedometer. .......................... 73 — FX
46 67195—67P SCREW, reset cable to speedometer ................. 73 to Early 78 — FX, FXS
47 67198—67P  NUT, speedometer mounting(2) .................... 73 to Early 78 — FX, FXS
48 67210— 73 RESET CABIESASSEMBLY. ... covwnicvimiv e stumss siis o osininirs 73 to Early 78 — FX, FXS
49 67215—68  KNOB, odometerreset ..................ouonnnn 71&72—FX
50 6721 7=—68 R SCREW, resetknob . . ...civwmm v ve oion o i B0 o 71 & 72 —FX
51 67321—76  WIRE, tachometer ignition terminal (orange) ........... 76 to * — FX
52 67324—76  WIRING HARNESS, speedometer & tachometer ground . .. 76 to * — FX, FXS, FXEF, FXS-80, FXEF-80
F 53 67327—78  SOCKET WITH WIRE, speedometerlamp .............. 76 to * — FX, FXS, FXEF, FXS-80, FXEF-80

181



SPEEDOMETER
AND
TACHOMETER

182




SPEEDOMETER AND TACHOMETER (CONT’D) AA68a
RETAIL INDEX  PART
PRICE NO. NO. NAME USED ON
54 67891—75A SOCKET AND WIRE, with bulb — tachemeter (high beam). 77 to * — FXS, FXS-80;
78 to * — FX, FXEF, FXEF-80

55 70120—73  WIRE, speedometerlight .......................... 73 —FX
56 70148—75  WIRE, tachometer trigger terminal {pink).............. 7510 * — FX
57 70150—75  WIRE, tachometerground ......................... 75 —FX
58 70576—68 WIRECONNECTOR. ...........coviiiiininennn, 73 — FX
59 70600—74  WIRE, tachometerground ......................... 74&75 — KX
60 70800—77  MOUNTING PLATE,

speedometer & tachometer housing — front.......... 77 to * — FXS, FXEF, FXS-80, FXEF-80
61 70901—77  SCREW, 1/4-20 x 3/4 round socket hd. (black) ........ 77 to * — FXS, FXEF, FXS-80, FXEF-80
62 70902—77  SCREW, 1/4-20 x 2-1/2 round socket hd. (black) (2).... 77 to * — FXS, FXEF, FXS-80, FXEF-80
63 70903—77  MOUNTING PLATE,

speedometer & tachometer housing —rear .......... 77 to * — FXS, FXEF, FXS-80, FXEF-80
64 70904—77  BRACKET, speedometer..................oevnvennn 77 to * — FXS, FXEF, FXS-80, FXEF-80
65 70905—77  BRACKET, fachometer ............................ 77 to * — FXS, FXEF, FXS-80, FXEF-80
66 71090—64 BULB,speedometer..............co.vvuvvnvnnnenns 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
67 71092—68A BULB, highbeam....................ccoiininnn 77 to * — FXS, FXS-80;

78 to * — FX, FXEF, FXEF-80

68 71099—74 BULB,tachemeter ....................ccocoivian, 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
69 71146—74 - SOCKET AND WIRE, speedometer ................... 74— FX
70 71146—75  SOCKET AND WIRE, speedometer ................... 75 — FX
7 71151—67P SOCKET AND WIRE, speedometer ................... 73 —FX
72 71301—77  HOUSING, speedometer & tachometer................ 77 to * — FXS, FXEF, FXS-80, FXEF-80
73 71650—74  SOCKET AND WIRE, with bulb — tachometer .......... 74 — FX :
74 71650—75  SOCKET AND WIRE, with bulb — tachometer .......... 75— FX -
75 71795—63A CLAMP, speedometercable........................ 73t0* — FX
76 92040—74 TACHOMETER .............ccoiiiiiiiiininnn. 748&75 - FX ,
77 92040—76 TACHOMETER ...........cccviriiiiiiiinnennens 76 to Early 78 — FX, FXS : - .
78 92041—74  GASKET, tachemeter .................ccoovvunennn. 74 to * — FX, FXS, FXEF, FXS-80, FXEF-80
80 92042—78A TACHOMETER(Nippon) ..........coovvirinenninn, Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
81 92045—76  SOCKET AND WIRE, with bulb — tachometer .......... 76 to Early 78 — FX, FXS :
82 92046—78  SOCKET AND WIRE, with bulb — tachometer .......... Late 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
83 92074—73  HOUSING, speedometer and tachomseter .............. 7410 * — FX :

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

183 *



184



HEADLAMP AAG9
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
/ \\ 1 2585 SCREW, No. 8-32 x 5/16 Pozidrivpanhd. (4).......... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
2 2871W BOLT, 5/16-18x1-1/8hex.hd. (2) ................. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
3 7041 LOCKWASHER,5/16{2) .............occvivvnnnn 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
4 7068 LOCKWASHER, 1/2....... ... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
5 7115 LOCKWASHER, No. 8 internaltooth (4) ............... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
6 7220 LOCKWASHER, No. 10 externaitooth................. 73 10 * — FX, FXS, FXEF, FXS-80, FXEF-80
7 7845 NUT, 1/2-20x7/16x3/4hex.............oovvn.. .. 711074 — FX
7880 NUT, 1/2-13x7/16x3/4hex...................... 7510 * — FX, FXS, FXEF, FXS-80, FXEF-80
8 8519 RIVET, flasherclip......................ovveaL. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
9 9952 FLASHERCLIP. ... ...t 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
10 67705—74  HEADLAMP, complete (w/owiring).................. 7510 * — FX, FXS, FXEF, FXS-80, FXEF-80
11 67710—72  CAP, headlampterminal (2) ........................ Late 72 to 74 — FX
12 67714—63  RETAINER SPRING, sealedunit(4) .................. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
13 67717—65A SEALEDUNIT—12V..............ccoiiiiinnn.. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
N 14 67719—63  MOUNTING RING, resifient ........................ 710 * — FX, FXS, FXEF, FXS-80, FXEF-80
15 67725—63  MOLDINGRING, outer(2) ..........c.oovnivvunen.. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
16 67744—75 MOLDINGRING,inner ..............ccoeovvnennn... 71t * — FX, FXS, FXEF, FXS-80, FXEF-80
17 67745—63  TERMINALPLATEKIT(2) .........coevvivinnnn.... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
18 67753—63 CONNECTORANDWIRING ......................... 7110 74 — FX
19 67807—73  BRACKET, headlamp, w/flasherclip ................. 73874 — FX
20 67809—75 BRACKET,headlamp ................c.ooovinn... 75 to * — FX, FXS, FXEF, FXS-80, FXEF-80
21 67815—59A WASHER, headlampmount ........................ 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
23 67830—59  PLUG, headlamp bracket .......................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
25 67832—73  TRIM, headlampbracket .......................... 73&74—FX
26 67833—75 TRIM, headlampbracket .......................... 75 to * — FX, FXS, FXEF, FXS-80, FXEF-80
27

68672—38  SCREW, No. 8-32x 3/4fil. hd.(2) .................. 71to * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

185



INDICATOR LAMPS

186



INDICATOR LAMPS AA70
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
/ "»\ 1 67628 WASHER, 11/16x29/32Xx1/32.................... 73 t0 * — FX, FXS, FXEF, FXS-80, FXEF-80
2 6768 WASHER, 15/16 x 11/16 x 1/16 (fiber) .............. 71&72 —FX
3 7149 LOCKWASHER, 15/16 internaltooth ................. 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
4 7614 SPEED NUT, 1/2 dia. stud size (2) .................. 7510 * — FX, FXS, FXEF, FXS-80, FXEF-80
5 9857 WIRE TERMINAL, ring type — #16-22wire .. .......... 76 to * — FX, FXS, FXEF, FXS-80, FXEF-80
6 67327—78  SOCKET WITH WIRE, speedometer .................. 76 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
7 67851—75  INDICATOR LAMP, neutral (green)................... 7510 * — FX, FXS, FXEF, FXS-80, FXEF-80
8 67891—68  HIGH BEAM PILOT LAMP, less bulb :
(flatlens — singlewire) ......................... 73&74 — FX
9 67891—75A HIGHBEAMPILOTLAMP.......................... 7510 * — FX, FXS, FXEF, FXS-80, FXEF-80
10 67889—68A  LENS, indicator lamp (transparentred) ............... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
11 67899—72  LENS, indicator lamp (neutral & oil pressure)
(transparentred) .............................. 73 & 74 — FX
12 68536—72  INDICATOR LAMP, neutral & oil pressure (two wire) (2) .. 73 & 74 — FX
/‘\\ 13 68536—75  INDICATOR LAMP, oil pressure(red)................. 75 to * — FX, FXS, FXEF, FXS-80, FXEF-80
’ 14 68563—60  SOCKET AND WIRE, pitotlamp...................... 73 & 74 — FX
15 68563—75A  SOCKET AND WIRE, high beam indicator .............. 75 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 68564—60  NUT, pilotlampholder ............................ 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
17 68565—60  HOLDER, pilotlamp .............................. 7310 * — FX, FXS, FXEF, FXS-80, FXEF-80
18 71092—68A BULSB, indicatorfamp(3) . ......................... 73 10 * — FX, FXS, FXEF, FXS-80, FXEF-80
19 72038—71  SOCKET, singlepin .........c....ccovvvvvinen... 75 to * — FX, FXS, FXEF, FXS-80, FXEF-80
20 92045—76  SOCKET AND WIRE, with bulb — tachometer .......... 76 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

187



TAIL LAMP |

188



TAIL LAMP ' AAT1
RETAIL INDEX  PART

PRICE NO. NO. NAME USED ON
1 2612 SCREW, No.8-32x1/2rd. hd.(3) .................. 711&72—FX
2 7229W LOCKWASHER, 1/4 internal and externaltooth (2) . ... .. 71 & 72— FX
3 7501 SPEEDNUT, 1/4x7/16hex. (2)................ ... 1310~ — FX, FXS, FXEF, FXS-80, FXEF-80
4 7688 NUT, 1/4-20x 1/4x1/2hex.(2) . .................. 71&72—FX
5 68008—73A TAILLAMPASSEMBLY ..., 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
6 68010—64B TAIL LAMP AND STOPLIGHT ASSEMBLY .............. 711&72—FX
7 68025—73  GASKET, taillamplens ........................... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
8 68026—73  SCREW,faillamplens(2) ...................... ... 7310 * — FX, FXS, FXEF, FXS-80, FXEF-80
9 68034—77 LENS.faillamp ..................... oo, 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 68086—55  DOOR, tail lamplens ............................. M&72—FX
1 68030—69  LENS, taillamp(red) ....................oovu... .. 71&72—FX
12 68093—55A OUTLOOKLENS .............ccoveereiennennnnn, 718& 72 — FX
13 68114—55  SPEEDNUT, lensscrew(2) ...............oovvnnnn. 71&72—FX
14 7 68119—69  SCREW, outlook lens (2 oo 71&72 — FX
/‘“\ 15 68121—55  GASKET, outiooklens ............................ M&72—~FX
16 68122—55  GASKET,talllamplens ........................... 71&72 —FX
17 68123—55  GASKET, taillamphousing ........................ 71&72—FX
18 68123—73  GASKET, tail lamphousing ........................ 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
19 68165—64 BULB,talllamp—12V. .......................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
20 68185—70 SOCKETANDWIRING ............................ 71&72—FX
21 68195—55  EYELET, socketscrew (3) ......................... 718&72—FX
22 68196—55  GROMMET, socketscrew(3)....................... 71872 — FX
23 68672—38  SCREW, tail lampdoor (2) ......................... 71&72 — FX

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 189



TURN SIGNALS

AND
PARKING LAMPS

1971 TO EARLY 1973

ﬁ/u

190



TURN SIGNALS & PARKING LAMPS — 1971 TO EARLY 1973 AAT2

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
1 2073w SCREW, No. 4-40 self-tapping rd. hd.
(two-terminal flasher)........................... 71 to Early 73 — FX
2 2592 - SCREW, No. 10-24 x 1/2 Pozidriv pan hd. (4) (front) .... 71to Early 73 — FX
3 2585 SCREW, No. 8-32 x 5/16 Pozidriv pan hd. (3).......... 71&72 — FX
4 2692w SCREW, No. 10-24 x 1/2 socket hd. (4) (rear) ......... 71 to Early 73 — FX
5 3728 BOLT, 1/4-20x 1/2hex. hd. (2) . ................... 72 to Early 73 — FX
6 3956 BOLT, 5/16-24x9/16 hex. hd...................... 72 — FX
7 4391 BOLT, 5/16-24 x5/8hex. hd. (2) ................... Early 73 — FX
8 4410 BOLT, 1/4-28x7/8hex. hd. (2) . ................... 71 to Early 73 — FX
9 6182w WASHER, No. 10x7/16x1/32 .................... 71 to Early 73 — FX
10 6228w WASHER, 174 x1/2x1/16(2) ..................... 71 —FX
1 7036 LOCKWASHER, 1/4(2) ................cooin. ... 71— FX
12 7069 LOCKWASHER, No. 10(6) .. ....................... Early 73 — FX
13 7229W LOCKWASHER, 1/4 internal and external tooth (2) . ... .. M-
/A\ 14 7230 LOCKWASHER, 1/4 externaltooth (2) . ............... 72 to Early 73 — FX
15 7608 NUT, No. 8-32x1/8x5/16hex. ................... 71& 72— FX
16 7676 NUT, 1/4-28x3/16x7/16hex. (2) ................. 71— FX
17 9952 FLASHERCLIP. ... ... ... ... ... ..., 71 1o Early 73 — FX
18 9965W CLAMP, rearlampcable .......................... 72— FX
19 9976 HANDLEBARCLAMP(2) ..o, 711 & 72 — FX
20 9981 CLIP, tail lamp wires to license bracket(2) ............ 71 to Early 73 — FX
21 10001 CLAMP, handlebarswitch(2) ...................... 71&72—FX
22 10006 STRAP, rear lampcable (6) ........................ 71 to Early 73 — FX
23 57978—63  GROMMET, wires — rear mounting bracket (2)......... 71 to Early 73 — FX
24 68520—63  O-RING, lampmounting (4) ........................ 71 to Early 73 — FX
25 68521—63  LENSGASKET(4) ............ccovvevenninnnn.. 71 to Early 73 — FX
26 68525—67  MOUNTING BRACKET, rear ........................ 71 & 72 — FX
/n\ 27 68530—67  MOUNTING BRACKET,front ....................... 71 to Early 73 — FX
! 28 68543—64A FLASHER(turnsignal)............................ 71 to Early 73 — FX
29 68552—70  LAMP WITH WIRE, frontand rear (amber) — 12V. (4) ... 71to Early 73 — FX
30 68571—63  LENS, front lamp (amber) (2) ...................... 71 to Early 73 — FX
K} 68572—64A BULB, turnsignal lamp —12V. .................... 71 to Early 73 — FX
32 68576—70 SOCKETANDWIRE .....................oc.oin... 71 to Early 73 — FX
33 68586—63  SCREW, lens mounting (2) ........................ 71 10 Early 73 — FX
35 70093—70 REARLAMPCABLE .....................ccoo..... 71 to Early 72 — FX
36 70285—72  REARLAMPCABLE ......................cc'e... Late 72 to Early 73 — FX
37 70418—69  FLASHERWIRE,0range....................oounus, 71&72 — FX
38 70418—73  FLASHERWIRE,orange.....................co..... 73 & 74 — FX
39 70576—68 WIRECONNECTOR...................covvvnnn... 71 to Early 73 — FX
40 71847—70  HOUSING, turn signalswitch .. ..................... T1&72—FX

191



(ORI

TURN SIGNALS
LATE 1973 & LATER
2

192



TURN SIGNALS — LATE 1973 & LATER

AA73

RETAIL INDEX  PART
PRICE NO. NO. NAME USED ON
/ A 1 2698 SCREW, 5/16-24 x 5/8 sockethd. (4) ............... Late 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
2 2889 BOLT, 3/8-24x3/4hex. hd.(2).................... Late 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 6189w WASHER, 5/32x13/32x1/32.........cccovun. ... Late 76 to * — FX, FXS, FXEF, FXS-80, FXEF-80
4 7038 LOCKWASHER, 3/8(2) ........oovveeiveeennnn... Late 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
5 7041 LOCKWASHER,5/16(2) ...................covt.... 77 to * — FXS, FXEF, FXS-80, FXEF-80
6 7042 LOCKWASHER, 5/16(2) ............covvvnenen.n. Late 73 — FX
7 7748W NUT,5/16-18x 17/64x1/2hex.(2) ................ 77 — FXS
8 7753 NUT,5/16-24x1/4x1/2hex.(2) . ................. 78 to * — FXS, FXEF, FXS-80, FXEF-80
9 8692 POP RIVET, 5/32x3/8x5/16dia. hd. ............... Late 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 9902 WIRE TERMINAL, ring type — 3/16 dia. hole —
#4-16wire . ... Late 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
1 9952 CLIP, flasher ..., Late 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
12 11410 GROMMET, rear lampwire (2)...................... Late 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
13 68476—73  CLAMP, handlebar(2)............................ Late 7310 * — FX
f‘\ 14 68477—73  BRACKET, handlebar clamp or stud tolamp (2) ... ...... Late 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
. 15 68478—73  SCREW, handlebar clamp,
No. 10-24x3/4 sockethd. (2) ................... Late 73 to * — FX
16 68479—73  SCREW — front, lamp mounting,
5/16-24x2sockethd. (2)....................... Late 73 to * — FX
17 68480—73 _ SUPPORT, rear lamp mounting (2)................... Late 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18 ~68481—73 ~ GASKET,turnsignallens(2)....................... Late 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
19- 68482—73  SCREW, turnsignallens(2) ....................... Late 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
20 68483—73  LENS,turnsignal(2)..................coin.... Late 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
21 68514—73  LAMP WITH WIRE, amber (4) (2 — FXS —rear)........ Late 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
22 68515—77A  LAMP WITH WIRE, amber — front(2) ................ 77 to * — FXS, FXEF, FXS-80, FXEF-80
23 68528—77A STUD WITH SPACER, frontturnsignal (2)............. 77 to * — FXS, FXEF, FXS-80, FXEF-80
24 68543—64A FLASHER.................... ..o, Late 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/A\ 25 68572—64A BULB, turnsignal —12V.......................... Late 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

193



S5 —12
W

FRONT FENDER LAMP

194



FRONT FENDER LAMP AA74

RETAIL INDEX PART

PRICE. NO. NO. NAME USED ON
1 2401 SCREW, No. 10-24 x 5/8 Pozidriv oval ctsk. hd.'(2) .. . .. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
2 2587 SCREW, No. 10-32 x 5/8 Pozidrivpanhd. ............ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 2630W SCREW, No. 8-32 x 5/16 self-tapping rd. hd. . . ... .. ... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
4 2659 SCREW, No. 10-24 x 7/8 Pozidrivpanhd. ............ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
5 3005W SCREW, No. 6-32 x 3/16 self-tapping (2) ............. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
6 3491 BOLT, No.8-32x5/8rd. hd. (3).................... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
7 6197 INSULATING WASHER, lamp and fender terminal (2) .... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
8 6393 RUBBERWASHER,lens........................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
9 6716 WASHER, No. 10x1/2x3/64(3)................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
10 7069 LOCKWASHER, No. 10(2) ......................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
1" 5 LOCKWASHER, No. 8internaltooth . ................. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
12 7220 LOCKWASHER, No. 10 externaltooth (4).............. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
13 7608 NUT, No.8-32x1/8x5/16hex. ................... 71t0 * — FX, FXS, FXEF, FXS-80, FXEF-80
14 7624 NUT, No. 10-24x 1/4x3/8hex. (3)................. 71t * — FX, FXS, FXEF, FXS-80, FXEF-80
fA\ 15 7638 NUT, No. 10-32x1/8x3/8hex. (2)................. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
16 9961 SPRINGCLIP,small (3) ......................ouet. 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
17 9986 SPRINGCLIP, large .................coiiiinnint. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
59260—68  FRONT FENDERLAMPKIT......................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
18 59266—68  GASKET, fenderlamp............................. 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
19 59268—68 LAMPLENS....................coiiiiiiii.. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
20 59269—68  LENSGASKET ..............oc0viviivnieninn.... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
21 59271—68  WELLNUT, lampterminal ......................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
22 59274—68  LAMP SOCKET, withwire (2)....................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
23 70335—88  CABLE, switchtoterminalplate..................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
24 70336—68  CABLE, fendertoterminalplate ..................... 71t * — FX, FXS, FXEF, FXS-80, FXEF-80
25 70337—68  WIRE, lamp to fender terminal ...................... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
26 71080—64  BULB, pilot and fender famp — 12V.................. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
m 27 71098—38  INSULATING WASHER, fender terminal (2) ............ 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 195



186



HORN . AA75
RETAIL INDEX  PART

PRICE NO. NO. NAME USED ON
1 1719W SCREW, No. 8-32x 5/8 Philllps hd. (3)............... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
2 32068 SET SCREW, No. 8-32x 3/16 sockethd. (2)........... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
3 6703 WASHER, 1/4x5/8x1/16........................ 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
4 7015 LOCKWASHER, N0.8(2)............covveeennnn.s. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
5 7036 LOCKWASHER, 1/4(2) .........ccoivinennnia.. 7310 * — FX, FXS, FXEF, FXS-80, FXEF-80
6 7041 LOCKWASHER,5/16(2) ..............coovien..... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
7 7608 NUT, No. 8-32x 1/8x11/32hex.(2)................ 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
8 7688 NUT, 1/4-20x7/32x7/16hex. (2) .. ............... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9 7748W NUT,5/16-18x17/64x1/2hex.(2) . ............... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
10 8125 SPEED NUT, horncover ........................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
1 10006 PLASTIC STRAP, horn wire toframe (2)............... 71t * — FX, FXS, FXEF, FXS-80, FXEF-80
12 10025 CLAMP, horntoframe (10r2)...................... 70— 73,77t0 * — FX; 77 — FXS
13 38623—68 GUIDE,gashose ...................ccevvvnnnn... 7310 * — FX, FXS, FXEF, FXS-80, FXEF-80
14 62563—65  RUBBER MOUNT, horn — 1/4-20threads............. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
Vi \ 15 68000—76 HORN,lownote ...................ccovvvnvnn.... Late 76 to * — FX, FXS, FXEF, FXS-80, FXEF-80
69003—76 TWINHORNKIT.............coooiiinninnn... Late 76 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 68016—76 HORN,highnote .........................coovuess Late 76 to * — FX, FXS, FXEF, FXS-80, FXEF-80
17 68017—76  COVER, highnotehorn............................ Late 76 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18 69116—73A BRACKET, horn mounting —chrome . ................ 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
19 69117—65  MOUNTING PLATE, horn ............cooevvvnn.... 71 & 72 — FX;
Late 76 to * — FX, FXS, FXEF, FXS-80, FXEF-80
20 69125—65  RUBBER MOUNT, horn — 5/16-18 threads. ........... 71&72 — FX;
Late 76 to * — FX, FXS, FXEF, FXS-80, FXEF-80
21 . 69138—65 COVER, low note horn (standard FX) ................. 71 to Early 76 — FX
22 69140—76  COVER, low note horn (standard FX) ................. Late 76 to * — FX, FXS, FXEF, FXS-80, FXEF-80
23 69141—70  COVER, highnotehorn............................ 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
24 69144—65  SPACER, horncover.............................. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
/A\ 25 69149—65 NUT,hornmounting ..................o0ovevnns. 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
26 76016—65A GROUNDSTRAP, horn .............ccovvvnennnn.,. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
27 70318—70  CABLEASSEMBLY,twinhorn ...................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
28 70576—68 WIRECONNECTOR..............covvvevveennnn... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
29 70584—69  INSULATOR, flagterminal (2) ...................... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part Is used for latest model year shown on cover. 197



n—Eo— —)

198



WIRING AA76
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
69541—78  MAIN WIRING HARNESS (kick start) .. ............... Late 78 — FX
69542—78  MAIN WIRING HARNESS (electricstart) .............. Late 78 & 79 — FX
69542—80  MAIN WIRING HARNESS (electric start) .............. 80to* — FX
69543—78  MAIN WIRING HARNESS (electricstart) .............. Late 78 & 79 — FXS, FXEF, FXS-80, FXEF-80
69543—80  MAIN WIRING HARNESS (electric start) .............. 80 to * — FXS, FXEF, FXS-80, FXEF-80 ‘
1 70069—65A  CABLE, solencid to starter & battery (2) (electric starter) . 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80 '
8 70079—75  WIRING HARNESS, left handiebar (Buckhorn).......... 7510 78 — FX, FXS
9 70086—73  WIRE, starter sclenoid to starter relay
(FXKitonly—noFXE).......................... 731078 — FX
10 70088—73  WIRE, battery positive to starter relay
(FXKitonly—noFXE)................c.couinen. 73078 — FX
11 70088—73  WIRE, starter relay mounting to starter motor thru-bolt ... 73to * — FX, FXS, FXEF, FXS-80, FXEF-80
12 70105—73  WIRE, fusible link (batt. positive to starter relay) . .. .. ... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
13 70191—73A WIRE, handlebarground .......................... Late 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
70255—73  MAIN WIRING HARNESS (kick start) ................. Late 73 — FX
70255—74  MAIN WIRING HARNESS (kick start) ................. 74 — FX
14 70313—71  BATTERYGROUNDCABLE......................... 711078 — FX
70326—73A MAIN WIRING HARNESS (efectric start)
(Early73 —kickstart) . ......................... 73& 74 — FX
70326—75  MAIN WIRING HARNESS (kick start) ................. 75 — FX
70326—76  MAIN WIRING HARNESS (kickstart) ................. 76 & 77 — FX
70326—78  MAIN WIRING HARNESS (kickstart) . ................ Early 78 — FX
70343—75  MAIN WIRING HARNESS (electricstart) .............. 75 — FX
70343—76  MAIN WIRING HARNESS (electricstart) .............. 76 & 77 — FX
70343—78  MAIN WIRING HARNESS (electric start) .............. Early 78 — FX
70353—77  MAIN WIRING HARNESS (electricstart) .............. 77 — FXS
70353—78  MAIN WIRING HARNESS (electric start) .............. Early 78 — FXS
15 70378—73  WIRE, wiring harness to starter relay center terminal .... 73 — FX
16 70456—73  WIRE, circuit breakertocoil........................ 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
17 70461—67  WIRE, battery ground (electricstart) ................. 73 to Early 78 — FX, FXS
18 70551—69  CONDUIT, 1/81.D. x 10 ft. Ig. black vinyl (hi-temp) .. ... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
70552—69  CONDUIT, 3/81.D.x 10ft. Ig. black vinyl .. ........... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
70553—69  CONDUIT, 7/161.D. x 10t. Ig. black vinyl . ........... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
70554—69  CONDUIT, 1/41.D. x 10ft. Ig. black vinyl ............. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
70555—69  CONDUIT, 1/41.D. x 10 ft. Ig. black vinyl (hi-temp) . . ... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
70556—71  CONDUIT, 5/161.D. x 10t. Ig. black vinyl .. -......... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
70558—71  CONDUIT, 1/21.D.x 101t. Ig. black vinyl . . ........... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
70559—71  CONDUIT, 1/81.D.x 10 t. Ig. black vinyl . ... ......... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
91704—15  BRAIDED CABLE, 16 strand (softblack) .............. 71 1o * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

199



MISCELLANEOUS

ELECTRICAL

200




MISCELLANEOUS ELECTRICAL o : AAT7

RETAIL INDEX PART
v PRICE NO. NO. NAME ‘ USED ON

1 9857 WIRE TERMINAL, ring type — No. 10 hole — 77 t0 * — FXS;
H16-22Wir8 .. ..ot 78 to * — FX, FXEF, FXS-80, FXEF-80
2 9858 WIRE TERMINAL, ring type — 1/4 dia. hole — : .
HI6-22WIre .. ..covii i 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 9859 WIRE TERMINAL, ring type — 1/4 dia. hole — 77 to * — FXS;
$16-22Wire . ... 78 to * — FX, FXEF, FXS-80, FXEF-80
4 9862 WIRE TERMINAL, ring type — 1/4 dia. hole —
Hl4-16WITE .. ... s Late 75 to * — FX, FXS, FXEF, FXS-80, FXEF-80
5 9866 WIRE TERMINAL, ring type — No. 10 hole —
#0-12Wire .. ..o 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
6 9868 WIRE TERMINAL, ring type — 5/16 dia. hole —
‘ #10-12Wire o .. ..ooiiiiiii e eiieieean. ... 7810 * — FX, FXEF, FXEF-80
7 9875 " WIRE TERMINAL, female spade type — 5/16 slot —

m #16-22wire . ... .. vt ee et s Late 75 to * — FX, FXS, FXEF, FXS-80, FXEF-80
8 9900 CONNECTOR, Wire . .......covnvneienennenneenns 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9 8901 WIRE TERMINAL, ring flag type — 5/32 dia. hole —

H14-16WIre . ... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
10 9902 WIRE TERMINAL, ring type — 3/16 dia. hole —
H14-16WIre .. .....oei e 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
11 9303 WIRE TERMINAL, ring type — 1/8 dia. hole — °
H18-22WIre ..o 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
12 5904 WIRE TERMINAL, female spade type — 1/8 slot — -
H16-20WITB ......oveve it 73 10 * — FX, FXS, FXEF, FXS-80, FXEF-80
13 9905 WIRE TERMINAL, 1/4 dia. cap type — #18-22 wire ... .. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
14 9909 WIRE TERMINAL, ring type — 3/16 dia. hole —
H10-12Wire .. ..o 71 10 79 — FX, FXS, FXEF, FXS-80, FXEF-80
15 9913 WIRE TERMINAL, female spade type — 5/16 slot — N
N\ H14-16WITE .. ..o Early 75 — FX
16 9914 WIRE TERMINAL, female spade type — 1/4slot ........ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
17 9918 WIRE TERMINAL, ring type — 1/4 dia. hole — )
#14-16Wire ... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
18 9923 WIRE TERMINAL, ring type — 5/16 dia. hole —
HBWITE. ...ttt 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
19 9925 WIRE TERMINAL, female flag type — 1/4 slot — . :
H#16-18WIre .......oovieee it 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
20 9926 WIRE TERMINAL, ring type — 5/16 dia. hole —
#14-16wWire .. ... 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
21 9931 WIRE TERMINAL, female spade type — 3/16 slot —
H16-20WIre .. ..o 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
22 9932 WIRE TERMINAL, ring type — 3/16 dia. hole — '
/A\ HIB-22WIre .. ..ot 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
23 9937 WIRE TERMINAL, female spade type — 1/4 slot — .
HI14-18WIre . ... ... i 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24 9945 WIRE TERMINAL, ring type — 5/16 dia. hole — : .
#10-12wire(u-clamp) . ..........coiiiiiiiint. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
25 9957 CLIP,sparkcoll .........coovviiiniiiiiiiianenn, 711076 — FX
26 9365W CLIP, ignitionwire . .............cocoviiiiiennn 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
27 9990w CLAMP, starter relaywires (2)...................... 741077 — FX, FXS
28 10006 PLASTIC STRAP (black)........... e 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
29 10007 PLASTIC STRAP(white).................cooivnen, 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
30 10012 WIRE CLIP, cablestoframe ........................ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
31 38712—68 CLAMP, wiringharness................covvuvvnnn. - 7710 * — FXS;
: ‘ 78 to * — FX, FXEF, FXS-80, FXEF-80
32 56062—73  CLIP, handlgbarwires(4) ........................s 72 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/A\ 33 67839—74  BOOT, headlamp connector (FX Kitonly — no FXE)...... 75to * — FX, FXS, FXEF, FXS-80, FXEF-80
34 70005—70 CABLESTRAP(2) ...........ovviinivniinnnnnnns 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
35 70576—68 WIRECONNECTOR............cooiiiiiiinninnnnn, 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
36 70578—71  CONNECTOR, transmission neutral switch............. M&72—FX
37 70584—69  INSULATOR, flagterminal ......................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
38 71774—77  INSULATOR, female spade terminal . ................. Late 78 & 79 — FX, FXS, FXEF, FXS-80, FXEF-80

201



MISCELLANEOUS

ELECTRICAL

|

202



AA77a

MISCELLANEOUS ELECTRICAL (CONT’D)

RETAIL INDEX PART :
PRICE NO. NO. NAME i USED ON
A 39 72034—71  CONNECTOR, doubtesocket ....................... 77 to * — FXS;
78 to * — FX, FXEF, FXS-80, FXEF-80
40 72035—71 CONNECTOR, doublepin ................cooiventn. 77 to * — FXS;
78 to * — FX, FXEF, FXS-80, FXEF-80
41 72037—71  CONNECTOR, sixsocket ....................co.otn 75 to * — FX, FXS, FXEF, FXS80, FXEF80
42 72038—71  SOCKET,singlepin ...........ccovvevniiinennn.n 73 to * — FX, FXS, FXEF, FXS80, FXEF80
43 72039—71 PIN,singlesocket .................c i, 73 to * — FX, FXS, FXEF, FXS80, FXEF80
44 72041—71  CONNECTOR,sixpin .............coooiiiniinnenn. 75 to * — FX, FXS, FXEF, FXS80, FXEF80
45 72043—71  CONNECTOR, singlepin.....................ooiht 731075 — FX
46 72044—71  CONNECTOR, singlesocket ........................ 71 & 74 — FX;
79 to * — FXS, FXEF, FXS80, FXEF80
47 72046—79  HOUSING, socket...............covvieeiiinnnnn, 80 to * — FX, FXS, FXEF, FXS80, FXEF80
48 72047—71  INSULATOR, spade terminal —
headlamp wiringharness .. ...................... 75 to * — FX, FXS, FXEF, FXS80, FXEF80
49 72051—77 CONNECTOR, threesocket. ........................ 80 to * — FX, FXS, FXEF, FXS80, FXEF80
50 72275—74 CONNECTORTAB, 2terminal (5) .................... 75 to * — FX, FXS, FXEF, FXS80, FXEF80
51 72276—74 HOUSING, pin ........oieeiii i 75 to * — FX, FXS, FXEF, FXS80, FXEF80
52 72277—74 CONNECTORTAB, 3terminal(2) .................... 75 to * — FX, FXS, FXEF, FXS80, FXEF80
53 72278—74  HOUSING, socket. ............cooviriiuiinnnnnnnns 75 to * — FX, FXS, FXEF, FXS80, FXEF80
54 72501—74 BUSHING, straight...................cooviina, 75 to * — FX, FXS, FXEF, FXS80, FXEF80
55 72502—74  BUSHING, rightangle ...............coviiivinnn 75 to * — FX, FXS, FXEF, FXS80, FXEF80
56 74521—77  CONNECTOR, pinandsocket....................... 80 to * — FX, FXS, FXEF, FXS80, FXEF80.
57 74536—77  SOCKET,singlepin ............coovveneenenenannes 80 to * — FX, FXS, FXEF, FXS80, FXEF80-
58 74539—-77 80 to * — FX, FXS, FXEF, FXS80, FXEF80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

PIN, singlesocket ...

203



HANDLEBAR SWITCHES
— NEW STYLE —

204



HANDLEBAR SWITCHES — NEW STYLE AA78

RETAIL INDEX PART
PRICE  NO. NO. NAME USED ON

2695W SCREW, No. 10-24 x 1-1/8 Pozidriv fil. hd. (8) ......... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80

1
2 2803W SCREW, No. 6-32x 1 Phillipshd. (2)................. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 2804W SCREW, No.6-32x 1/2Phillipshd. (2)............... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
4 6220W WASHER, 1/4x7/16x1/32(2) . ........ccovvvn... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
5 27751—69P RUBBER CAP, front stoplightswitch ................. 72 to * — FX, FXS, FXEF, FXS-80, FXEF-80
6 46901—73  LABEL, dimmerswitch............................ 73& 74 — FX
7 46801—75 LABEL lights...............ccoiiiiiiiiiinennnn, 75 to 78 — FX, FXS
8 46802—73  LABEL, enginestepswitch ........................ 73& 74 — FX
9 46902—75 LABEL,enginestop ...............ccciiiiiiinnn. 75 to 78 — FX, FXS
10 46903—75 LABEL,start ......................iiiiiiia... 75 to 78 — FX, FXS
11 46904—75 LABEL,turn—R .......... ... il 75 to 78 — FX, FXS
12 46905—75 LABEL,turn—L ....... ...t 75 to 78 — FX, FXS
13 46906—75 - LABEL,horn ........ .. ..ot 75 to 78 — FX, FXS
- 14 46907—77  LABEL,enginestop ....T..............o.iiiiial 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
f \ 15 46908—77 LABEL,sfart .............. ..o 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 46909—77 LABEL,turn—R .........c.iieiiiiiiiiiiiia 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
17 46910—77 LABEL,turn—L .......ocvnineiiiiiiiiiinnn 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
18 46911—77  LABEL,hOTD ..ottt 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
19 46912—77  LABEL,lights.....................il 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
69537—77  WIRING HARNESS, right handlebar switch ............ 77 to 79 — FXS, FXS-80 .
69538—77, WIRING HARNESS, left handlebar switch ............. 77 to 79 — FXS, FXS-80
20 70044—77. SWITCH ASSEMBLY, complete — left handlebar
(W/dIr) o e 77 & 78 — FXS
21 70052—73A SWITCH ASSEMBLY, complete — right handlebar
; (w/dir.)(elect.start) .................iiiat 731078 — FX
22 70055—77  SWITCH ASSEMBLY, complete — right handlebar
, (w/dir.) (elect.start) ..................... ... 77 & 78 — FXS
/"\ 70064—73  WIRING HARNESS, left handlebar switch ............. 73& 74 — FX
‘ - 23 70066—73A SWITCH ASSEMBLY, complete — right handlebar
(W/IE) oo Late 73 to 78 — FX |
24 70067—73A SWITCH ASSEMBLY, complete — left handlebar !
. (W/Ir) o Late 73 to 78 — FX
70078—75  WIRING HARNESS, right handlebar switch ............ 751078 — FX
70079—75  WIRING HARNESS, left handlebar switch ............. 7510 78 — FX
25 70122—73  SWITCH ASSEMBLY, complete — right handlebar
. w/odir) . ... Early 73 — FX
70166—79  WIRING HARNESS, right handlebar switch ............ 79 to * — FX, FXEF, FXEF-80;
' ' 80 to * — FXS, FXS-80 .
70170—79  WIRING HARNESS, left handlebar switch ............. 79 to * — FX, FXEF, FXEF-80;
i 80 to * — FXS, FXS-80
, 70176—73  WIRING HARNESS, right handlebar switch (w/dir.) .. ... 73874 — FX
f\ 26 70182—79  SWITCH ASSEMBLY, complete — left handlebar
' (black) (w/dir.) .......ooeieii 79 to * — FX, FXEF, FXEF-80
27 -~ 70234—79  SWITCH ASSEMBLY, complete — right handlebar
! (black) (w/dir.) ...t 79 to * — FX, FXEF, FXEF-80
28 70240—79  SWITCH ASSEMBLY, complete — right handlebar
‘ (W/DIR) oo 79 to * — FXS, FXS-80
29 70241—79  SWITCH ASSEMBLY, complete — left handiebar
(W/Ir) oo 79 to * — FXS, FXS-80
30 71483—72 ROCKERSWITCH(2) .........ccvvviiiiiint 73& 74 — FX
31 71484—72 BUTTONSWITCHES (4)........ccovvieiiinns 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
32 71519—75  HOUSING, handlebar switches
A (vertical rocker switch) (black)(2)................. 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
33 71533—72  RETAINER, butten switches (2) ..................... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
34 71534—72  BUTTON CAP, switch—short(2) ................... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
35 71535—72  BUTTON CAP, switch—long(2) .................... Early 73 — FX
36 71539—73B HOUSING, handlebar switches
(vertical rocker switch) (polished) (2) .............. 73 1o 78 — FX, FXS
37 71546—75 ROCKERSWITCH(HI—LOW).................. ... 75 to * — FX, FXS, FXEF, FXS-80, FXEF-80
38 71547—75 ROCKER SWITCH (RUN—OFF).............. P 75 to * — FX, FXS, FXEF, FXS-80, FXEF-80
39 71559—73  PLUG, handlebar switchhele....................... Early 73 — FX; 75t0 78 — FX
40 72001—69B STOPLIGHT SWITCH, frontbrake ................... 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80

205 |



!

HANDLEBAR SWITCHES
' — OLD STYLE —
I

S A S
S

:l‘(u -
1

10

206



HANDLEBAR SWITCHES — OLD STYLE AA79

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
1 2594 . . SCREW, No. 8-32 x 1/4 Pozidrivpanhd. (2)........... 71&72—FX
2 70059—66  BUTTON SWITCH REPAIRKIT (2wire)................ 71&72—FX
3 70120—70 BUTTON SWITCH, enginecut-out ................... 71&72—FX
4 70121—=70 BUTTONSWITCH,horn ........................... 71&72—FX
5 71802—26A BUTTON, horn & starterswitch ..................... 71&72—FX
6 71804—65  SPRING, hornand starterswitch . ................... 71&72—FX
7 71811—26  HOUSING, horn and sfarterswitch. .................. 71&72—FX
8 71843—29  LEVER, lightswitch .............................. 71&72—FX
10 71851—29  CONTACT BLOCK, lightswitch...................... 71&72 —FX
11 71856—61.  PLATE, light switch contact retainerblock ............. 71&72—FX
12 71859—29  PIN, light switch contact (two position) ............... 71&72—FX
13 71859—38A  PIN, light switch contact (three position) .............. 71&72 —FX
14 71861—29  SPRING, light switchcentactpin .................... 71 & 72— FX

207



INSTRUMENT PANEL

AND
TERMINAL PLATE

3 9
= o

Jr—@@
@@ °] e

X

17

N

@/22
@/30

21 Wi

/ %/za

29

1
\

/1) Lt

208



INSTRUMENT PANEL AND TERMINAL PLATE : AA80

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
1 2589 SCREW, No. 6-32x 1/4 Pozidrivpanhd. ............. 718&72—FX
2 2598 SCREW, No. 12-24 x 3/8 Pozidriv panhd. (2).......... 71&72 —FX
3 2623W SCREW, No. 8-15 x 5/8 self-tapping pan hd. (10)....... 71t 77 — FX
4 2630w SCREW, No. 8-32 x 5/16 self-tapping rd. hd. (2) ....... 711077 — FX
5 2882w BOLT, 5/16-18x5/8hex.hd....................... 71&72 —FX
6 3987 BOLT, 5/16-18x3/4hex.hd. (2) ................... 718&72 — FX
7 4014W BOLT, 5/16-24x 1-1/4hex.hd. (2) ................. 711074 — FX
8 7030W LOCKWASHER, NO. 12. .. ... 71&72—FX
9 7041 LOCKWASHER,5/16(2) ......ccvoeeiiiiiinnts 711077 — FX
10 7232 LOCKWASHER, 5/16 externaltooth (3) . .............. 71&72 —FX
11 7654W NUT, No. 12-24x 5/32x 7/16hex. (2). .............. 71&72—FX
12 7753 NUT,5/16-24x 1/4x1/2hex. (2) ......ovevnvnne Mt077 — FX
13 11430 GROMMET, instrumentpanel (2).................... 71&72—FX
/‘\ 14 38712—68 CLAMP. ... ..o 711077 — FX
' 15 68462—64 BULB, signallamps —12V.(3) .............covit 71&72—FX
16 70574—68  EXPANSION NUT, terminalboard (5) ................. TMto77 — FX
17 70576—68 WIRECONNECTOR..........cooviiiiiiiinianens 711077 — FX
19 71027—68  SPACER — .030thick ........... ..ot 718&72—FX
20 71028—68 SPACER— .060thick ......................oonnt 71&72 —FX
21 71029—68 SPACER—.120thick ...ttt 71&72—FX
22 71090—64  BULB, speedometerlamp—12V.................... 71&72—FX
23 ~  71134—68  SUPPORT, indicator lamplens ...................... 71&72 —FX
24 71138—68  LENS, directionlamp ..............cooiiiiinnnn, 71&72—FX
25 71139—70  LENS, warninglamps .............cooiiiiinenn. 71&72—-K
26 71141—68  RETAINER, indicator lamplens ..................... 71872 —FX
27 71151—70  SOCKET, spesdometerfamp ................... ... 71&72—FX
28 71161—70  SOCKET, ol signallamp................oooiinit 71&72—FX
/’.’\ 29 71162—70  SOCKET(4) ... oeeneiiii i 71&72—FX
30 71182—47A WASHER, signal lampsocket....................... 71&72—FX
71180—47  WIRE, lamp socket(green) .................coovtnt 71872 —FX
31 71241—68B COVER, instrument panel (chrome) .................. 71&72—FX
32 71244—68B  COVER, instrument panel (prime) ................... 718&72—FX
33 71295—68  GASKET, instrument panelcover .................... 71&72—FX
34 71297—68  CLIP,lenssupport(2) ........ccovveiiiiieennnns. 71& 72 —FX
35 71300—68A  PLATE, ignitionswitch . . ....................ooouts 718&72—FX
36 72300—70 TERMINALPLATE ...... .0 711077 — FX
37 72303—70 TERMINAL PLATE, complete ....................... 711074 — FX
39 72341—56A STUD, terminal box and terminalplate (2) . ............ MMo77 —FX

209



210



GAGES AA81

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
1 1205 SCREW, No. 10-24 x 3/4 Pozidrivfil. hd. (2) .......... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
2 2591 SCREW, No. 10-32 x 1-3/4 Pozidriv pan hd. (oil) ....... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 2659 SCREW, No. 10-24 x 7/8 Pozidriv pan hd. (veit) ........ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
4 2660 SCREW, No. 10-24 x 3/8 Pozidrivpan hd. (3).......... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80 -
5 2665 SCREW, No. 10-24 x 5/8 Pozidriv pan hd. (cyl. hd.). . ... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
6 5708 SPACER, voltmster, oil pressure & temp. (w/olight). . ... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
7 5709 SPACER, voltmeter (w/light) & temp. (w/light)......... 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
8 6716 WASHER, No. 10 x 1/2 x 3/64 (cil pressure gage) . ..... 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
9 7118 LOCKWASHER, No. 10internaltooth(3) .............. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
10 7692 NUT, temp gage sendingunit. .. .................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
1" 9857 WIRE TERMINAL, ring type — No. 10 hole — #16-22 wire 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
12 9859 WIRE TERMINAL, ring type — 5/16 dia. hole — ‘
H16-22WITB . ...\t 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/'A\ 13 9309 WIRE TERMINAL, ring type — 3/16 dia. hole —
' H10-912WIre .. ..ot 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
14 9926 WIRE TERMINAL, ring type — 5/16 dia. hole —
H#14-16Wire .. ... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
15 9931 WIRE TERMINAL, male spade type — #16-20 wire . .. ... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
16 9932 WIRE TERMINAL, ring type — 3/16 dia. hole —
HI8-22WIre ... 7110 78 — FX, FXS
17 9976 SPRINGCLIP(2) ..vve i 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
18 10006 CABLESTRAP ...t 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
19 10007 CABLESTRAP ......cvreieiiiiiii e 75 to * — FX, FXS, FXEF, FXS-80, FXEF-80
20 11400 GROMMET ...\ttt ieens 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
21 11405 GROMMET, oilline..........coveiiiiiiiiiinennss 7110 78 — FX, FXS
22 45030—65A HANDLEBARCLAMP ................oiiiiiinns, 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
23 68462—64 BULB, gages withlightsocket...................... 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
N 24 69540—78  SOCKET AND WIRE, newstylegages................. 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
25 70576—68 CONNECTOR ........c.ccvnviniiiiiniinninnannnns 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
26 72038—71  WIRE TERMINAL, sockettype ...................... 75 to * — FX, FXS, FXEF, FXS-80, FXEF-80
27 72275—74 CONNECTORTAB—2terminal ..................... 750 * — FX, FXS, FXEF, FXS-80, FXEF-80
74400—68A OIL PRESSURE GAGE (WITHLIGHT)KIT .............. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
28 74410—68  OILPRESSUREGAGE,only .............ccooiinnnt 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
29 74410—77  OIL PRESSURE GAGE, with light .................... 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
30 74414—68  MOUNTING BRACKET, fower . ...................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
31 74422—68  TEE, pressure @age .............coeovveivennennss 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
32 74425—68  HOSE, pressure gage. .............coeovevnnennanes 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
33 74427—68  CONNECTOR, pressuregagehose ................... 71 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
74430—70B VOLTMETERKIT (withlight) ....................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
34 74432—708 VOLTMETER, with lightand spacer .................. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
\ 35 74433—70 CABLEASSEMBLY, voltmeter ...................... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
f \ 36 74442—68  ELBOW, oilpressuregage ...............ooovevenens 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
37 74472—68 HOUSINGRING .........coivriiiiiiiiiinnes 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
38 74479—68  HOUSING, temperature gage (w/olight) .............. 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
39 74480—65  HOUSING, voltmeter, oil pressure & temp. gage (w/light). 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
40 74484—68  MOUNTING BRACKET, temperature gage (w/olight) .... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
41 74485—68  MOUNTING BRACKET, voltmeter,
oil pressure & temp. gage (w/light) ................ 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
75000—69A CYLINDER HEAD TEMP. GAGEKIT................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
42 75002—69A TEMPERATURE GAGE, with light sending unit & spacer... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
43 75002—77  TEMPERATURE GAGE, withlight . ................... 77 fo * — FX, FXS, FXEF, FXS-80, FXEF-80
44 75003—69  CABLE ASSEMBLY, temperature gage — complete . ... .. 71 t0 78 — FX, FXS
45 75005—69  SENDING UNIT, temperaturegage................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
46 75005—77  SENDING UNIT, temperature gage with light . .......... 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
47 75006—69  DISCONNECT CABLE, only, temperaturegage.......... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
/ N 48 . 75010—79  CABLE ASSEMBLY, temperature gage — complete . ... .. 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 211



L CIRCUIT BREAKER
Rss
AND ~
BRAKE SWITCHES

212



CIRCUIT BREAKER AND BRAKE SWITCHES ~ AA82

RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
1 2551W BOLT,1/4-20x1hex.hd................coinntt 73 to 77 — FX, FXS
2 2636W SCREW, No. 8-32x5/16rd. hd. (2) ................. 73 to 77 — FX, FXS
3 6220W WASHER, 1/4x7/16x1/32. .. ..ot 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
4 6703 WASHER, 1/4x5/8%x1/16..........cccoivvnnen... 73 to 77 — FX, FXS
5 7036 LOCKWASHER, 1/4 .. ...t 73 to 77 — FX, FXS
6 7069 LOCKWASHER, No.10(6) . ..........coevneniinnnt, 77 to * — FXS, FXS-80;
78 to * — FX, FXEF, FXEF-80
7 7638 NUT, No. 10-32x1/8x3/8(6)...........coenent, 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
8 7688 NUT, 1/4-20x7/32x7/16hex..................... 73 t0 77 — FX, FXS
9 8483 POP RIVET, circuit breakerclip(3) .................. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 9952 CLIP, circuit breaker (3) ............cooiieininann, 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
1 9931 TERMINAL, brake lightswitch. . .................... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
12 10007 CABLE STRAP, switch cable to handlebar (2) .......... 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80 .
f’.\ 13 69999—77  CONNECTOR BAR, circuit breakertobattery ........... 77 to * — FXS, FXS-80;
78 to * — FX, FXEF, FXEF-80
\ 14 71900—70  STOPLIGHT SWITCH, front — with terminals .. ......... 71&72 —FX
15 72001—69B STOPLIGHT SWITCH, frent ........................ 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 72005—73A STOPLIGHTSWITCH,rear ......................vt 73 to 77 — FX, FXS
17 72015—39  INSULATOR, rear stoplightswitch . .................. 7310 77 — FX, FXS
18 72023—51  STOPLIGHTSWITCH,rear ................coivvunn 71&72 —FX;
: ' 78 to * — FX, FXS, FXEF, FXS-80, FXEF-80
Includes: '
19 9925 WIRE TERMINAL, female flag type — 1/4 slot — #16-18 wire (2)
20 70584—69  INSULATOR, flag terminal (2)
21 74589—73 CIRCUITBREAKER(3)......ccovneeneirvnnninnnnn. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
22 74594—71  CIRCUITBREAKER,ONly .......ccoviviniinninnnnn. 71&72—FX
23 74598—73  CONNECTOR BAR, ignition and accessory circuit breakers 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/ N\ 24 74599—77  CIRCUIT BREAKER, battery .................. .. ... 77 to * — FXS, FXS-80;

78 1o * — FX, FXEF, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 213



214



IGNITION SWITCHES AA83

RETAIL INDEX PART
PRICE NO. NO. NAME ) USED ON

1 612 ROLL PIN, keyholecover ................ccovvnnenn 71&72—FX
2 2585 SCREW, No. 8-32 x 5/16 Pozidrivpanhd. (3).......... 73&74—FX
3 2589 SCREW, No. 6-32x 1/4 Pozidrivpanhd. ............. 71&72—FX
4 2625 SCREW, No. 8-32 x 5/8 Pozidrivpanhd. (4)........... 71&72—FX
5 7015 LOCKWASHER, N0.8(4)..........cooeiiiiininnn 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
6 7036 LOCKWASHER, 1/4(2) ......cocviriiiiiininn, 80 to * — FXS, FXEF, FXS-80, FXEF-80
7 7230 LOCKWASHER, 1/4externaltooth................... 77 to 79 — FXS, FXEF, FXS-80, FXEF-80
8 7688 NUT, 1/4-20x7/32X7/16heX..........ccovvnvnnn. 77 to * — FXS, FXEF, FXS-80, FXEF-80
9 45996—73  SCREW, ignition and lightswitch.................... 75 to * — FX, FXS, FXEF, FXS-80, FXEF-80
10 48155—30  KEY, ignition switch (specify letter and number of lock) (2) 71 & 72 — FX
1 62563—65  RUBBER MQUNT, ignition switch bracket ............. 77 to * — FXS, FXEF, FXS-80, FXEF-80
12 68024—77  BRACKET, ignition switch (painted).................. 77 to * — FXS, FXEF, FXS-80, FXEF-80
. 13 70124—75  IGNITION AND LIGHT SWITCH, withkeys ............. 731077 — FX
) m 14 71425—77 . IGNITION AND LIGHT SWITCH, with keys ............. 77 to * — FXS, FXS-80;
78 to * — FX, FXEF, FXEF-80
15 71451—78  SETOF IGNITION SWITCHKEYS ............. ...\t 77 to * — FXS, FXS-80;
(specify lock or key number) 78 to * — FX, FXEF, FXEF-80
16 71500—36A IGNITION AND LIGHT SWITCH, withlock.............. 718&72—FX
17 71506—36A SWITCHCOVER...........ccoviiiiiiiiiiiinanan, 71&72—FX
18 71510—36A KEYHOLE COVER, with roll pln ...................... 71&72—FX
19 71516—36 SWITCHBASE ................. ... [ 718&72—FX
20 - 71524—59A NUT, ignition — light switchmounting ............... 73&74 — FX
29 71525—36  PLATE, switchmounting .............coovevniinnn. 718&72—-FX
22 71530—66  INSULATING DISC, ignitionswitch .................. 73&74—FX
23 71550—36 CONTACTHOLDER.............covvviiiiiniinnnnnn 71&72—FX .
24 71550—75  LABEL, ignitionswitch................. P 75 to * — FX, FXS, FXEF, FXS-80, FXEF-80
25 71552—75  FACE NUT, ignition and lightswitch.................. 73 to * — FX, FXS, FXEF, FXS-80, FXEF-80
N : 26 71554—75  WASHER, ignition and lightswitch................... 77 to * — FXS, FXS-80;
78 to * — FX, 'FXEF, FXEF-80
27 71560—36 CONTACTROLLER ..........icciniiiiiinniinnnnns 7M&72—FX
28 71562—36  RETAINER, contactreller ...................ovvit T1&72—FX
29 71580—36 SWITCHLOCKANDKEYS .........covviiiiiins 71&72—-FX
30 71587—36  PLATE, switchlock .............cooviiiininens, 71&72—FX
31 71623—75  SET OF IGNITION SWITCH KEYS
(specify lock or key number) ..................... B5to77 —FX .
32 71626—59  KEY, ignition switch (specify lock or key number)
(71500—59Aswitch) . .........covvvviiiiiinent. 73&74—FX

NOTE: Asterisk (*) indicates part Is used for latest model year shown on cover. 215



g \

\ | 12 15
N

STARTER SWITCHES

216




STARTER SWITCHES AA84
RETAIL INDEX PART

PRICE NO. NO. NAME USED ON
1 255 PIN,7/64dia.x1/21g...................... ... 71076 — FX
2 256 ROLLPIN,7/64dia. x1/21g. ..............cou..... 77 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 600 ROLLPIN, 1/8dia.x1/21g. ....................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
4 613 ROLLPIN, 1/8dia. x1-1/41g. ..................... Late 75 to * — FX, FXS, FXEF, FXS-80, FXEF-80
5 614 ROLLPIN, 1/8dia.x11g. ..................ccoutn. 71 to Early 75 — FX
6 2592 SCREW, No. 10-24 x 1/2 Pozidrivpanhd. ............ 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
7 2816 SCREW, 1/4-20 x 1/2 Pozidrivctsk. hd. (2)........... 73 t0 79 — FX, FXS, FXEF, FXS-80, FXEF-80
8 3802w BOLT, 1/4-20x7/8hex. hd. (2).................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
] 7036 LOCKWASHER, 1/4(4) (2—80&later) .............. 71 to.* — FX, FXS, FXEF, FXS-80, FXEF-80
10 7038 LOCKWASHER, 3/8(2) .......oovveviiniinnn.n. 7110 78 — FX, FXS
1 7041 LOCKWASHER, 5/16(2) .........ccvvvenennnnn... 73 t0 79 — FX, FXS, FXEF, FXS-80, FXEF-80
12 7069 LOCKWASHER,No.10...............covvviennnn. 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
13 7130W LOCKWASHER, 3/8(2) .......covvveviiiinininnnn, 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
14 7220 LOCKWASHER, No. 10 external tooth (3) (1 — 80 & later). 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
N\ 15 7620W NUT, No. 10-24 x1/8x3/8hex. ................... 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
16 7638 NUT, No. 10-32x1/8x 3/8 hex. (3) (1 —80 & later) ... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
17 7688 NUT, 1/4-20x1/4x1/2(2) ..o oo 73 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
18 7748W NUT, 5/16-18x1/4x1/2hex. (2} . ......ceeenetn... 73 to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
19 7783 NUT, 3/8-16x5/16 x9/16hex. (2) ................. 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
20 25811—11  WASHER, transmission neutral switch (fiber) (as req'd.) . 71to 79 — FX, FXS, FXEF, FXS-80, FXEF-80
2 31435—65A PLUNGER ASSEMBLY, solenoid..................... 71t0 * — FX, FXS, FXEF, FXS-80, FXEF-80
22 31438—65A OVER-RUNSPRING .................ccovvvvnnnnn, 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
23 31439—65  RETAINER, over-runspring ........................ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
24 31440—65 RETURN SPRING, plunger ......................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
25 31441—65  RUBBER BOOT, sclencid plunger . .. .. i 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
26 31444—65A COVER, solenoid switch (rubber).................... 71to * — FX, FXS, FXEF, FXS-80, FXEF-80
27 31452—65  SPACER, solenoid mounting........................ 71 to * — FX, FXS, FXEF, FXS-80, FXEF-80
/“\ 28 31475—77  COVER, solencid switch(black)..................... 77 to * — FXS, FXS-80
‘ 29 31506—79  STARTERRELAY .........ccoivviiininninninnnn.. 80 to * — FX, FXS, FXEF, FXS-80, FXEF-80
30 33198—79  BUSHING, neutralswitch........................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
31 33900—59  TRANSMISSION NEUTRALSWITCH ................. Late 73 to Early 79 — FX, FXS, FXEF,
i FXS-80, FXEF-80
32 33301—79  TRANSMISSION NEUTRALSWITCH ................. Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
33 60645—65  GASKET, solenoidmounting ....................... 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
34 71463—73  STARTERRELAY .............cciiviiiiiinnnnns. 73 0 79 — FX, FXS, FXEF, FXS-80, FXEF-80
35 71465—65  TERMINAL STUD KIT, starter sclenoid................ Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
36 71466—65  SOLENOID INNERPLUNGER ....................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
37 71467—65  COVER GASKET, startersolenoid . ................... Late 79 to * — FX, FXS, FXEF, FXS-80, FXEF-80
38 71469—65  STARTERSOLENOIDSWITCH ...................... 71 to * — FX, FXEF, FXEF-80
39 71473—77  STARTER SOLENOID SWITCH (painted) ............... 77 to * — FXS, FXS-80
40 71507—71  TRANSMISSION NEUTRALSWITCH ................. 71 to Early 73 — FX

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover. 217



VOLTAGE REGULATOR

218



VOLTAGE REGULATOR AA8S
RETAIL INDEX PART
PRICE NO. NO. NAME USED ON
1 2595 SCREW, No. 10-24 x 1 Pozidriv pan hd. (4)............ 711075 — FX
1A 2851 BOLT, 3/8-16 x 7/8 hex. hd. (3) (Hi-way peg) ......... 80 to * — FXS-80 4
2 3802w BOLT, 1/4-20x7/8hex.(2) . .......ccovvnvnvnen.... 76 to * — FX, FXS, FXEF, FXS-80, FXEF-80
3 4713W BOLT, 3/8-16x3/4hex.hd.(3).................... 76 to * — FX, FXS, FXEF, FXS-80, FXEF-80
4 7036 LOCKWASHER, 1/4(2) ...........cooviiinne, 77 10 79 — FXS, FXS-80
5 7118 LOCKWASHER, No. 10 internal tooth (8) .............. 71 to 79 — FX, FXEF, FXEF-80
6 7145W LOCKWASHER, 3/8 externaltooth (3) ................ 76 to * — FX, FXS, FXEF, FXS-80, FXEF-80
7 7624 NUT, No. 10-24x1/4x3/8hex. (4)................. 71 to 79 — FX, FXEF, FXEF-80
8 7688 NUT, 1/4-20x 1/4x1/2hex. (2) . ..........couv.... 77 to 79 — FXS, FXS-80
9 10006 CABLESTRAP ..ottt 7110 * — FX, FXS, FXEF, FXS-80, FXEF-80
10 71795—63A CLAMP, regulatorcable........................... 711075 —FX
1 74510—70A RECTIFIER AND REGULATOR ASSEMBLY — 12 V.
{chrome) .............covriiiiiiiiiiinn, 711075 — FX
12 74510—75  RECTIFIER AND REGULATOR ASSEMBLY ............. 76 to * — FX, FXS, FXEF, FXS-80, FXEF-80
13 74533—70A BRACKET,regulator......................ooouen.. 71t075 — FX
14 74533—75B BRACKET, regulator (chrome) (w/weld nuts) .......... 76 to * — FX, FXS, FXEF, FXS-80, FXEF-80

NOTE: Asterisk (*) indicates part is used for latest model year shown on cover.

219



NUMERICAL INDEX

Part No. Page PartNo. Page Part No. Page PartNo. Page PartNo. Page
216 61 141 217| 2774 37| 3425 W 137
255 217] 1205 73| 2594 137 151} 3426 179
256 217 91 207 153 3427 15
334 51 211f 2595 219| 2802 W 127 93

153| 1301 19| 2597 61| 2803 W 205 171

341 15 43] 25986 181} 2804 W 205 | 3428 15
358 19 153 209( 2805 W 129 3429 23
375 65| 1305 19| 2607 65| 2808 137 3430 15
515 61} 1308 19 127] 2816 129 3433 91
91| 1369 61| 2611 43 179 3434 147

93] 1374 153] 2612 189 217| 3447 37

95| 1601 19| 2622 19| 2818 57| 3450 137

520 81 43| 2623 209| 2823 113] 3451 181
85] 1608 61| 2625 129 115] 3453 89

53¢ 3] 1719 W 61 215 117] 3455 171
61 197| 2628 19 119| 3458 31

165] 1764 W 61 79| 2830 117| 3473 43

600 217] 1765 W 61) 2630 195] 2851 133 3491 195
603 61} 1766 kW 61 209 219| 3566 h 49
612 215| 1767 W 61| 2634 125 2853 103| 3570 43
613 217| 1772 W 61| 2636 213| 2871 W 125 47
614 217 1783 75| 2646 43 171] 368&0 81
615 43| 1864 B 65| 2652 81 185 85
47] 2061 W 159 85| 287< W 23 101

620 43} 2073 W 163 95 51 103
47 191]| 2653 41 57| 3685 103

623 43| 2150 153 2659 43 65| 3720 147
47| 2216 W 41 195 65| 3728 129

61| 2272 147 211 153 129

625 61| 2333 W 65| 2660 11 2879 W 65 179
650 57| 2337 W 153 91 109 191
653 19| 2348 131 107 125]| 3738 39
657 19| 2356 153 137 133 3765 39
700 15] 2401 195 211| 2881 W 57| 3767 B 37
23| 2402 W 29| 2664 55| 2882 W 147 127

701 55 39 65 209| 3769 109
65| 2551 W 51 79| 2887 W 137 3770 3

704 15 61 81 171| 3778 137
163 65 89 181| 3781 103

707 65 65| 2665 211| 2889 123| 3782 109
720 15 153| 2667 169 123]| 3787 129
902 19 213| 2668 181 193| 3789 57
903 19] 2554 43| 2682 53| 3005 W 195]| 3802 W 57
153 2585 73| 2692 191} 3201 W 169 217

157 185| 2695 73 171 219

905 19 191 205 173] 3825 39
906 3 215| 2698 193 175 131
930 25 2587 195| 2725 143 177| 3839 W 131

29| 2589 209 145 3206 8 197| 3842 43
31 215| 2726 145 3207 137 49
35| 2591 211) 2728 143| 3208 29| 3854 109
1000 127 | 2592 91 145 141| 3862 B 15
10647 43 99| 2731 43| 3210 137| 3945 147
47 181 2757 127| 3233 167 177
1203 29 191] 2758 39| 3413 37| 3953 W 143

220




NUMERICAL INDEX

Part No. Page Part No. Page PartNo. Page PartNo. Page PartNo. Page
145 4374 B 119| 4806 15| 6314 W 12% 133

167] 4380 W  147| 5403 B 151| 6316 HW 3 147

3956 95| 4391 79| 5423 147| 6316 W 35| 6702 3
179, 125| 5430 W 23 55 15

191 175{ 5707 179 65 25

3958 135 191]| 5708 211 129 31
3960 W  133| 4401 W 15| 5709 211 179 37
157 95| 5761 171| 6324 W 121 37

3974 HW 15 125 177 123 39
121 177]| 5762 177 123 39

125] 4410 191] 5890 93 153 113

129] 4411 55| 5905 125 157 115

139 1131 5915 B 137 169 123

147 115(5926 B 147{ 6327 B 157 123

163 117/ 5940 171 6332 B 157 123

3987 37 119 5942 B 123| 6333 143 133
39 123 147 145 133

209 131| 5960 W  135| 6334 125 143

3991 147 177| 5982 W 95| 6341 B 151 145
3993 57| 4412 177 173] 6375 8 61 147
3996 123] 4414 137] 5983 W 95( 6377 23 151
123| 4415 171| 5988 157{ 6379 W 135 167

123 173| 6001 3 137 167

123 175| 6002 3 181 179

125| 4420 95 55| 6368 HB 153| 6703 23

143] 4422 B 75 65| 6393 195 53

145| 4432 W 15| 6006 43| 6400 HB 15 57

167| 4434 & 93| 6046 37 65 151

4012 133 95| 6095 37| 6409 61 151
4014 W 125 123] 6107 B 147/ 6416 3 197
147 125 179 147 213

169 169| 6156 95| 6443 HW 71| 6716 43

175| 4435 W 15| 6160 P 157 6448 HB 95 53

177 169 6182 W 191 6466 W 3 99

: 209]| 4440 W 125/ 6189 W 47| 6669 HW 3 181
4017 153| 4710 173 193] 6473 HB 119 195
4021 153| 4713 W 61| 6192 19| 6495 HW 3 211
4061 131 93 43| 6497 HW 3| 6718 81
4063 W 157 95 181 43 85
4064 W 175 125].6197 195 49 133
4086 171 219] 6218 W 119 ¢506 11 133
4319 99] 4716 W 55| 6220 W 61| 6516 HW 3 - 135
121 109 93| 43| 6750 57

¢336 W 55 147 95 49 61
121 177 131 6522 HB 3] 6752 57

137]| 4721 131 179| 6581 23 61

4337 W 6l 133 205 | 6653 101| 6754 61
121 133 213 103| 6762 B 3

137 147| 6228 W 191 107 181

181 4724 89| 6229 W 95 | 6655 107 187

4362 121 4725 157] 6230 89 109| 6768 187
4371 W 113| 4726 3| 6235 131} 6700 B 163| 6774 15
115 43| 6242 W 19} 6701 57| 6804 157

117 49 163 65| 6811 W 79

119 119(6253 W 129 89| 6910 W 135

221



NUMERICAL INDEX

Part No. Page PartNo. Page PartNo. Page PartNo. Page PartNo. Page -
6969 43 133 133] . 217) 7643 W 121
7015 181 133 133] 7229 W 129] 7651 143
197 147 137 179 145

215 157 185 189 7654 W 143

7022 101 169| 7069 23 191 145
103 171 43]1.7230 37 181

107 173 49 61 209

109 175 53 191] 7676 51

7030 W 137 177 65 215 131
143 193 91 7232 147 151

145 217 99 209 151

181 7039 3 137] 7242 99 179

209 71 181} 7501 189 191

7036 23 81 191] 7504 25| 7660 W 147
39 91 195| 7507 133| 7683 39

51 109 2131 7508 125 43

53 125 217] 7509 3 49

571 7041 15| 7115 47 55| 7684 147

61 37 73 65| 7688 53

65 39 185| 7513 125 129

65 43 195{ 7514 179 129

65 49| 7118 43| 7517 181 151

127 61 53| 7518 181 163

129 79 107| 7519 181 179

129 93 211 7572 W 131 181

131 95 219} 7608 37 189

147 113] 7124 61 39 197

151 115| 7127 37 181 213

151 117 39 191 215

163 121 157 195 217

179 125( 7130 61 197 219

181 133 217) 7614 187( 7689 W 141

191 139 7136 75| 71620 W 25 151

197 143 109 29] 7692 211

213 145 109 31} 7697 151

215 147 109 5317710 W 37

217 157| 7145 81 61| 7725 31

219 163 85 79 35

7038 37 167 101 81 91
39 167 107 89 121

43 169 109 91 123

49 171 125 137 123

55 173 133 181 123

61 175 181 217 123

65 177 219| 7624 53 131

75 179] 7149 187 195 167

91 185} 7220 53 219 173

93 193 55| 7633 131 7727 157

95 197 79| 7634 23| 7729 89

99 209 81| 7638 39] 7736 125

101 217 89 43 167

109 | 7042 181 129 49| 7739 25

121 193 137 195 31

123} 7067 105 185 213| 7740 87

131 | 7068 131 195 217 125

222




NUMERICAL INDEX

Part No. Page PartNo. Page PartNo. Page PartNo. Page Part No. Page
169 133 135] 9175 A 11| 9925 201
7742 131 133 8095 A 99| 9176 A 11 213
7744 39| 77183 93| 8103 3719179 A 11| 9926 201
61 95( 8115 B 43{ 9180 11| - 21
91 157 49| 9181 11] 9931 43
93 217 8125 197| 9182 11 201
95| 71787 1231 8126 163 9183 11 211
143 123]| 8133 W 129 9184 11 . 213
145| 7800 W 61 147| 9185 11] 9932 201
7748 W 113 65| 8227 71| 9186 11 211
115 73| 8241 551 9220 A 15| 9937 201
117 91| 8475 89( 9221 A 15| 9945 201
137 95| 8483 147| 9222 A 15| 9946 165
171 121 2131 9223 A 15 167
181 123]| 8519 185]| 9224 A 15 167
193 131] 8532 75| 9225 A 15 167
197 147 8692 193] 9260 137] 9951 121
217 169} 8699 19| 9441 A 11 163
7753 3 171 43| 9442 A 11] 9952 147
15 173 8860 55| 9443 A 11 185
43 175| 8866 23| 9444 A 11 191
49 177{ 8905 65| 9445 A 11 193
55| 7805 P 131| 9009 105| 9446 A 11 213
65| 7813 101{ 9020 65| 9450 A 11| 9955 169
95 103} 9028 15| 9540 A 71| 9957 39
121| 7825 3 15| 9851 61| 137
125 43| 9033 121 95 - 201
139 49] 9040 153 121] 9961 195
147 75| 9052 101] 9857 43| 9965 19
157 107 103 187 43
163| 7837 W 71 107 201 191
167 75 109 211} 201
169 109 109| 9858 201! 9969 37
175 109 109| 9859 201 39
177 109| 9058 15 211! 9976 191
179 125 19| 9862 201 211
193 7843 81| 9061 153{ 9866 .201| 9979 15
209 85| 9062 51| 9868 201 37
7763 KW 37| 7845 185 9063 51} 9875 201 | 9981 191
39| 7851 W 37 153| 9900 43| 9982 137
7768 W 137 39| 9084 65 201] 9986 195
7775 15| 7867 W 3| 9085 65{ 9901 201| 9990 201
89| 7872 3| 9086 65| 9902 129| 9992 163
123| 7873 125] 9101 A 11 193| 9993 157
123] 7880 133| 9102 A 11 201 | 9965 99
125 133} 9103 A 111 9903 201| 9996 163
135 185] 9104 A 11| 9904 201110001 191
153| 7911 55| 9105 A 11| 9905 201110006 43
7776 W 57 65| 9106 A 11/ 9909 201 95
147 7977 55 61 211 163
7778 81| 7980 107| 9108 A 11/ 9913 201 165
85 121] 9171 A 111 9914 201 167
101 7986 107} 9172 A 11/ 9918 129 167
107 : 109 9173 A 11 201 167
131| 7993 99| 9174 A 11{ 9923 201 191




NUMERICAL INDEX

Part No. Page PartNo. Page PartNo. Page PartNo. Page PartNo. Page
197|11137 79117360=66 5/18185-48 7122582=52 13

201 95|17375-66 5(18186=-51 7]122588-178 13

211|11400 211{17428-57 5(18187-51 7122735=32 13

21911405 211[17448-57 5|18193-51 7122760-73A 13

10007 201[11410 193|17448-T71A 5{18194=-51 7122762-73 13
211j11411 147(17449-77 5(18201-57A 7123741-55 15

21311430 209(17452-66 5(18202-57A 7123906~-73 13

10012 201111431 147]17506~66 5(18221-36 9(23906-74 13
10014 157112010 57(17508=-66 5/18222-48 9(23906-178 3
163(12014 71117516-778 5/18222~79 9 13

10020 37|112018 153117517-778B 5(18228=-36 9|23919-72 13
163|12022 65(17516-80 5(18522=53A 9]23922-78 13

167|12026 A 15|17519-80 5(18534-29A 9i23924-78 13

10025 197]116086-80 3{17540-69 5(18556=-57 9/23940~-41A 13
11000 71]16093-80 3[17550-80 5({18570=-38 9|23961-41 13
11002 19/16096-80 3|17552-80 5(18600-668 9]123966=-54A 13
23116175-78 3]17611-66A 5(18600=76 9123965-12 13

11007 15]16485-668B 3[]17904-66 5{18602-80 9123965-18 13
11012 165]16485-T4A 3]17920-53 5(18603-80 9123985-54 13
11015 79|]16492-668 3{17935-79A 5|]18610-668 9 . 19
11016 57|16492-74A 3117938~-488 5/18610=-76 9123985-56 13
61{16494-78 3|17938-79 5(18633-4¢8A 9(24001-70. 13

11027 107 3[179645=-368 7118634-48A 9/24001-72 13
109/]16495-78 3[17947-36 7/118660-53 9{24002-70 15

109 3{17950-66 7(22141-558 11/24003=55 75
109(16550=77 3[17955-36 7122141=-74A 11{24006+-58 13

11031 55/16550-788 3117955-48 7122143=-55C 11|24006-73 13
61|]16602-30 5(18011-78 7122143=74A 11|24006-860 13

11035 105[{16697-79 5/18021-78 7122144-55C 11/24010-54% 19
11036 57116700=-66C 5/18055-668 7|122144=-74A 11|24017-72 13
61]16702-66B 5/18056~668 7|22145-55C 11(24023=36. 13
63]16725-66A 5/]18057-66 7122145=74A 11|24023-54 19
73|16770-66A 5/]18072-80 7122146=55C 11{24032-70 15

91{16776-63 5(18075=-80 7122146=76A 11} 75

11039 51{16777-63 5/18076-80 7122147-55C 11|24033-70 15
11040 15716814=77 5/]18078-80 7122147=74A 11 15
11041 51/16830-54 65|18082-60 7122148-55C 11|24034-70 15
11048 119|16831-30 5(18083-80 7122148=-74A 11 75
11063 79/16836-178 3(18086-80 7|122149-55C 11]24035-70 15
11065 119 5{18087-80 7122149-74A 11 ’ 15
11c84 41116837-78 3{18089-80 7122191-78 11/24036-70 15
11096 71 5(18105=79 7122192-18 11 75
71{16638-78 3|18110-79 7122194-178 11124037-70 15

11101 3 5[18111-79 7122196-18 11 75
51/16852=-67 5/]18112-79 7122325-558 13[24040~78 19

11105 15/16864-48 5(18113-79 7|22327-558 13|24041-78 19
23116865-52 5(18114=79 7122328-558 13|24042-78 19
119(17029-66 3|18115-79 7122329-558 13|24043-78 19

165 5/18116-79 7122330-55B 13(24044-78 19

11110 37117034-48 5/18165-49 7|22331-558 13|24045-78 19
39]17034-80 5(18166-49 7122334-78A 13|]24046-78 19

11115 65{17100-80 5|]18167-49 7122335-78A 13|24281-41A 13
11125 153/117101-80 3|18170-49 7122336-78A 13]124261-74A 13
11132 3(17110-80 5/]16181-48 7(22337-78A 13(24290-74A 13
11133 3]17111-80 5/18182-48 7/22581-32 13]24294-74 13

224




NUMERICAL INDEX

Part No. Page PartNo. Page PartNo. Page PartNo. Page Part No. Page
264298-36 13125258=-80 19]26239-77A 23[27164-71 35 31
24302-36 13 19|126246=-68A 23|127271-71 35|27361-76 25
24334-3¢ 13|125260-78 19|26247-78 2327272-71 35 31
24335-36 13 37|126248-78 16727272~74 35|27362-76 25
26¢345=-36A 13|25262-80 19]26251-78 167127281-71A 35 31
24356=36A 13 19|126258~-688B 23127282-71 35|27364=76 31
26366=51 13/25313-50 19|26265-68A 23|127304~76 25|27366=76 25
24366~71 13]125313-73 19|26315=66A 23 31 31
24367-71 13/125313=-77A 19(26317-68A 23[27305-76 31|27367~76 25
24385-40B 13{125314~-50 19|26326-62A 23|27306-76 25 31
24386=-40B 13(25315-50 19|26327-68 23 31{27368-76 25
24387-40B 13|25316-52 19|26328-7¢ 23]27307-76 25 31
26388=-408 13]25320-79 21{26338-68 23 31{127369=76 25
26389-406 13(25321-79 21/26345=-39 21127306876 25 33
24390-408 13125322-79 21/26345-73 21 31{27371-76 25
24391-40B 13|25323-79 21/26346-70 21/1273069-76 25 33
24490-36 15/25325-79 21 23 31/127373-76 25

121]125326~-79 21{26348=15 13|27310-76 31 33
24519-70 15125327-79 21 21)27311-76 25|27379-76 33
24519=-738 15|25328-79 21 23 31{27385-76 25
24524=77B 15/25401=77 153/26348=36 23[27312~76 31 33
24582=77 19/256414=70 153126349-54% 21(27313-76 25(27369-71 35
24599=-58A 15/25416-70 153]26349-73 21 31{27395-76A 33
24600-58A 15/256420-79 153]26362-36 23(27314=76 25|27396~71 35
24601-58A 15/25421-79 153|26363-36 23 31|27403-71 35
264602-58 15{25426-80 153|26374-5¢ 23127315=76 31{27404-71 35
24608+-54% 15(25523-70 2126377-68 23|127319~76 31|27416-76 33
24641=36 19(25523-77 21(26390-68 1712732076 25|27417-76 33
24650=58 15//125550~36 21 23 - 31|127418~76 33
24651-58 15[25550-57 21/26400-54% 23)127321-76 . 25[27419-76 33
24652-58 15ll125551=36 21[26551=-39C 23 3112742076 33
26653-58 15/ 25552=36 21/27006~76 3127322-76 25|127459-74¢ 35
24654-58 15/ 25553-36 21j27021=-71A 25 31|27466-78A 25
24655-58 15/ 25554=36 21 31)27326-71 35|127468-78A 25
264662-54 95125555=-36 21 35127328-76 25/27468=-80A 25
2469258 15(25556=-79 21127021-78 25 31{27472-79 25
24703-5¢4 19(25557=79 21127023-71 35127333-76 25|27472-80A 25
26791=36 15/25558-79 21/27045~78 25 31(27473-78 29
24805=30 15/25559«79 21 31{27335-76 25(27474-78 29
24809=30 15{255861=-70 21]27046-78 25 31|127475-178 29
24811-59A 51|25582-54 21 3127336=-76 31{27476-78 29

153|25582-73 21/27060-55 29127337+76 31|127477-78 29
24815-640 17125715=47 57 31(27338-76 25|127478~-78 29
24818=52 31|125715-71 95 35 31/27479-78 29

65/25811~11 57|127062-78 25)27339~76 31j27480-78 29
264820~-78 31 217127063~57 29)27340~-76 31|127481-78 29
26920-67 163126199-77A 23 31)27341-71 35[27482-78 29
24921-77 163|26200-68B 23 35R7342~-71 35(27483-78 29
24981-70 19/26200-738 23|27063-80 25127348~76 31(27484-78 29
24982~70 19|126206=-73 23[27077-78 31127348=77 31(27485-78 29
25216=73A 1%26207-73 23(27095-78 25|27355~76 31(27486-78 29
25225=70A 19|26227-58 23|27132-71 35[27356=76 31|27487-178 29
25255-77A 19|26231-78 23|27154~-178 29R27358~-76 31|127488-78 29
25256-80 19|126232-68 23{27155~72B 3527359-76 31|127489-78 29
25257-80 19|26234-73A 23|27155-76A 31|127360-76 25/27490-78 29




NUMERICAL INDEX

Part No. Page PartNo. Page PartNo. Page Part No. Page PartNo. Page
27491-78 29F7897'78 27]129965-70  41|31800-78  43]32602-78 45
27492-78  29[29018-71A 39/29965-75 4l 49|326064-78 45
27493-78  29[29020-71  39/29988-73  41]31980-65B 43|32605-70 45
27494-78  2929024-77  39{30013-71 173 49 47
27495-78 2929036-66  39|31435-65A 217(31981-658 43)32608-70 21
27496-78  29[29036=-72 29(31438-65A 217 49 47
27497-78 29 39]31439-65 217|31991=74A 49(32609-78 45
27594=-76  25(29054=-77 39|31440-65 217|32000-37A 43]32610-78 45
27612-71 35/[29054=-78  39|31441-65 217 49[32618=-70A 47
27613-71 35[29057-78  37|31443-65A 51|323C1-47A 49/32629-70 45
27614=71 352905877 27|31444-65A 217|32301-60 49 47
27618=-71 35| 33[31445-65 51 49{32661=70 47
27619-71 35| 37|31452-65 217|32303-47A 49 49
27620=-71 35| 39|31465-65 51/32305-48A 49 49
27621-71 35[29061-78  37|31475=-77 217|32307-58  49[32669-47 47
27622-71  35/29064-78 37|31478-65A 51|32309-69  49|32670-70 47
27623-71 35/29071-79 37 153(32310-77  49[32726-30A 47
27630-71 35/29084-73  29|31482-70 51 49 49
27631-71 35 39|31485-65 51(32310-78 43 49
27641-71  35/29086-73 39(31493-67 51|32312-77  49/33014-74E 65
27642-71 35/|29086-75  39[31502-65  51/32312-78  43133016-79A 65
27645=-71 35/29113-78 37(31503-70 51|32342-58  43|33020-79A 65
27646=-71  35/29113-79  37|31506~-79 217 49(33031-65 65
27651-75 35|29114=-78 37|31530-65A 51|32353=77  49|33048-72 131
27652-75 35[29114=-79  37|31531-69 51[32354-77  493305¢-71 55
27653=75 35/29144-77  39|31565-67  53|32400-80  43|33055-78A 55
27654=75 35(29205-69  39|31568-67 53|32401-80  43(33057-72 55
27655=-75 35[29205-76  39|31570-73  53|32412-80  43[33057-77 55
27656-75 35|29206-78  39|31572-73  51|32503-77  21|33061-77 55
27659-71  35[29212-71  39(31572-79 51 43(33068-5¢ 55
27663-71  35|29214=67A 37 65|32504=80  21{33074=77 55
27664=71 35 39 65 43133076=-37 55
27665=71 35|292164-71  39|31575-73  53|32505-78  43|33080-36 55
27666=-71 35(29215-78  37|31576-73  53/32508-77  21/33082-16 55
27686=71 35|29216-72 39|31577-73  53|32511-78 21 65
27725-71  35|29219-78  37|31578-73 53 43]33085-36 55
27737-71 35/292z1-73  39|31579-73  53132511-80  21|33085-74¢ 55
27748-71 35|29239-78 37|31580-73 53 43(33086-74 55
2775072 35(29250-78  27|31581-73  53|32513-77  21i33096-54B 55
27751-69P 205 33|31582-73  53(32522-70  45|33150-59 55
27762=-T7T1A 35(29252-78  37(31563-73 53 4713315259 55
27763-71  35|29252-79  37|31584~-73  53|32535-48 57|33160-77 55
27882-78 25 39|31585=73  53[32542-70A 47 65
27883-78 25(29253-78 27|31586-73  53[32577-70  4733163-65A 71
27884-78 25 37|131607-64  43(32584-71  21|33165-79 57
27885-18  25/29255-78 37 49(32588-70A 21|33166-79 57
27886-78 25(29256-79 37|31609-65A §3|32591-70  21{33167-79 57
27887-78 25 39 49/32591-80  21|33171-79 57
27888-78 27|29257-79  39|31609-80 43 45(33172-79 57
27689-78  27|29270-78  37|31620-47 32598-78  45/33174-79 57
27890-78  27|29272-78 37 4932601 78  21|33176-79 57
27891-78  27/29299-78  37(31724-65 49 45(33178-63 55
27691-80 27]29954-71  41{31727-72 43 47/33180-77 55
27892-78 27129957-70 41 49|32601-80  21{33185-79 57
27893-78 2729957=-75  41|31728-78 43 45(33187-79 57

226




NUMERICAL INDEX

Part No. Page PartNo. Page PartNo. Page PartNo. Page PartNo. Page
331€8-79 57|33901-79 57|34518-79 57[35171-37 67]36045=-76 69
33189-63 55 217]34525-54  63|35175-38 67[36046-36 69
131(33960-36A 61[34551~52  63|35203-36 67/36048=36 69
133[33960-7¢  61|34552-52 63 75/36048=76 69

33196=79  57|34006-74¢ 61]|34555-52  63[35211-36 67|37053-68 73
33197-79  57|34019-73  61|34555-7¢ 63 75/37053-78 73
33198-79 57|34020-79 57|34560-52  63|35212-73 67/37054=-79 73
217(34031-41 61]|34564-71 63 75(37670-39A 71

33199-79  57|34036-36 57|34564~74A 63(35212-80 67 71
33201-79 57 61[34565-52 63 75(37074=-38A 71
3320479 57(34036-80 61[34574~7¢  63[35216-36 673707768 71
33213-31 55 63|345764-79 63 75|37228-75 71
33215-30  55|34040-52 57|34603-71  63[35230-39 67 71
33217-73  53[34050-36 61/34604=71 63|35231-36  67|37285-75 71
33258-71 127|34062-52 57|34609-65  63(35282-59 67|37265-75A 71
33266-78 55 ‘ 61(34€11-65  63|35282-74 67|37305-70 71
65134064-52 61/34614=74  63[35282-79 67/37311-75A 71

33277-36A 55|34066-52 61|34652=79 59(35306-59 67| - 71
- 65/34068-52 61{34655-79 59(35336-7¢ 59(37312-75 71
33288-37 55|34140-36 61[34656=79 59|35337-36 67 71
33290-38 55|34145-76 57|34658=79  59|35365-36 67/37357-41 71
© 65 61/34659=79 59(35440-38 67(37361-641 71
7134145-80 61/347064-78 67(35606-73 67|37436=36 69

33291-36 55 63(34706-78  67|35607-73 67 71
65/34158-36  57(34708=77A 67|35614=65 67|37496-65 71

71 61{34706-78  67[35614-76 67(37503-41 71

33295-36  55/34159-36 57|34708-79  67|35614-80 .67|37523-15 71
65 _ 61(34711-78  67(35630-36 67|37549-41 71

33298-65 33(34165-36 63|34711-79  67|35635-69 67|37550-418 71
35|34168-39 63|34711-80 67}135665=-36 67|/37566-58 71
55(34168-52 57|34720-56  67[35665-36A 67|37567-41A 71
65/34175-36  63[34723-47  67|35700-69 67|37574-4¢ 71

33299-65  65[34179-33  57(347264=36 67|35700-73 67/37576-41 71
33350-36 55 63|134799-65  63[35716-76 67|37561=47 71
33353-36  65[(34180-33 57[34799-74¢A 63{35717-74¢ 67(37583-41 71
33353-78 65 6334803-59  63|35751-36 67[37585-41 71
33355-36  55/34182-76 63[34824=36  63|35751-79 67(37702-70A 71
33358=36 55(34184-79 57|34824=79 59(35765-36 69 75
33381-39  55(34186=76 63[34825=77 63|35789=36 693774167 69
33390-26  61]34428-52 63|34840=77  63|35791-36 69/37850-68 71
33391-36 55/34435-52 63|35039-70A 67|35810-36 69|37871-4¢1 71
33393-50  55[34447-52  63|35046-36 67(35811-36 69/37930-68 71
33396-39 55(34447-74 63|35050-40 67(35812-36 69|37975-41 71
336429-39 65(34453=52 63|35065-65B 67|35875-36 69|38010-41 71
33429-80  65[34461-72 57|35067-77 67|35876-36 69/38025-41 71
33430-50  5534476-72 57|35070-77 67|35877-36 69/38608-68 13
33438-50  55/34477-53  63[35070-80 67|35878-36 69/38608-72 73
33560-75 55/34478-53  63]35094-65 67|35879-36 69|38608-73 13
33630-71  61]34478-75 63(35100-36 67/35882-36 69/38609-68 73
33638-70 61134482-53  63[35100-79  67{35883-36 69|38618-68 73
33644-71  61/134488-52B 63|35111-36 67(35884-36 69|38622-73 147
33660-70  61(34494-74B 57(35111-80 67|35915-36 6938622-78 147
33851-52  61134498-52 63|35125-37 67|35917-36 69/38623-68 13
33871-67 61134500~-52A 63|35129-36 67/135920-36 69 197
33900-59 217|34517-79 57|35131-36 67(35961-52  69/38712-68 73




NUMERICAL INDEX

Part No. Page PartNo. Page PartNo. Page PartNo. Page PartNo. Page

79l61196-73 107|41806-72b 81|42394-65 93 109

81 109 101 97|43%540=-73 107

85 109 107|42396=-79  93{43542-67 107

89 109 109/42399-72A 97/4¢3548-73 101

95l41197-73  77/41607-73  81{42399-78  97]43548-74 101

201 107 101/42399-79 93 103

209411968-73 81|41807-74¢ B89l42411-70 97/43549-67 107
39976-658 75 85 103]42425-71 9743557-73 81
39990-65 75 101/41808-63  99|4¢2425-79  93|43559-73 107
39992-65A 75 107/41813=-79  81142435-79 93 109
39993-65 15 109 85|¢2436-72 97 109
39996-65 7541210-55 107 107(42439-72 97 , 109
39998-65 75/41400-67 99 10942440-72  97|43577-67 107
40007-36A 75/61425-37 99(41814-76  81[42453-80  93|43578-35 17
40021=79  75141470-67 77| 8542455-80  93|43592-70 107
40025=77 75/41470-73A 77 101/¢2456-80  93|43600-73 101
40026=77 75 107 107|43001-79 101{43600-74 101
40028-15C 75 109| 109(43002-70 105[43600-78 101
40029-15C 75/41470-78 77/41835-58  99/4¢3006-40A 107[43601-78 107
40033-15 75 109/41835-69  91/43007-40A 107 111
40034=15 75/41485-67 77 95(43018-73 101[43602-78 107
40052=15 75(41552-67 107(41836-63  99(43024~73A 101 111
40052-65 7541552-73 107/41837-63 99(43025-73A 101(43603-78 107
40053-15 75 109/41641-31  91/43032=-40A 107 111
40053-65 75/41570-77 121 99(43099-29 101[43604-78 111
40055-39  75[41576-36 121{41848-64 91 105(43605-78 111
40066=-12  75(41595-67 107(42257-72 95 107[43606-78 111
40069-30 75|41595-73 107(42257-79  93|¢3302-77 89[43615-74 103
40070-28 75 109/42269-30  63|43306-78  79[/43618-74 103
40091-15  75/¢41596-30 99 93/433G7-78  79[43623-78 103
40092-15 75/41596=63 99 95(43308-78  79|43624-78 103
40093-15 75/41600-67 99(42269-70  95[¢3311-76 103[43625-78 103
40094-15  75/41603-32 107/42299-72  95/4¢3315-78 103l43633-74 101
40209-55 75|41734-73 81/42299-79  93|4¢3320-78 103 103
40210-55 7% 85(42300-63  99(43341-78 101]43634-74¢ 101
40211-5% 75|41740-63  99|42303-70A 95|43434-79 103 103
40270-65A 77/41741-63 99/42304-70A 95(43435-79 103[¢43635-74 101
40271-65A 177(41742-58 99/42309-70  95[43436-79 109 103
40272-65A 77|41743-58 99(42311-58  95[43437-79 109|43636-52 105
40275-70 77061744-58  99|42314=71A 95/43444-79 103|43740-64 105
40280-70 77(41748-63  99|42318-72 79(43445-79 103[43871-52 105
40282-70 77|41749-58 81 93|43461-78 103(43871-73 101
40299-70 77 89 95/43483-77 109(43683=-77 101
403264=70 77|41750-63  99(42319-72  95/43485-75 109 103
40375-70 77|41761-58 95(¢2321-71  95/43488-77 101/43886-52 105
40384=70 77(4¢1761-78 95(42327-70 95 103/44001-78A 81
40385-70 77|41762-58A 95|42328-73A 81/43505-70 105(44001-788 85
40392-70 77|41764=70 95{42330-71  95/43509-73 101[44002-78 81
40968=73 107(417664=-79  93]42330-72 93{43509-74 101 85
40981-73 107(41765-58 95 95/43522~77 103|44004-78 81
40986~74 109/41766-58 95/42333-70 9743530-35A 99[44004-80 85
41041-77 109|¢1768-73 81|42375-77  93]43531-35  99/44005-78 8l
41191-74¢ 89/41769-58 95|42376=-77  93]43532-73 77 85

103{41786-79 95/42388=-79 93 109|¢4007-80 85
41196-55 107|41801-63 99|42389-79 93 109 85

228




NUMERICAL INDEX

Page PartNo.

Part No. Page PartNo. Page PartNo. Page PartNo. Page

44008-80 85 81 211]45402-75 113 117
44009-80 85 85145031~-65 73 _ 115 119
85 85 91/45403-75 113(45788-77 115

44010-80 8l 87/145031-72 79 115(45818=-52 119
44011-80 81{44151-77 87|45032-72 79{45404~-75 113|45821-72 83
81144153-77 87145034-68 91 115 117

44025=19 87144154-73 83|45036-68 73/45405-75 113]|45821-75 83
44025-80 87 85 91 115 83
44026=79 874415777  8745037-73  79(45406-75 113 85
44026-80 8744158-77 8745039-68 73 115 85
44032-79  8744161-77 87 91/45407-75 113|45822-72 83
44089-74  B89(44162-77 87[45044-74¢  79/45408-75 113 117
44098=-77 8744163-77 87 9745409-75 113|45822-75 83
44104=-72A 81/44163-80 87|45053=72 79 115 83
J44105°72 81144164-177 87145054-72 79(45410=-75 113 85
44106-72 81/44164-80 87145055-72 79 115] 85
44106=~80 8114416577 8765056-77 79/45412-75 113|45830-48 55
85/464166-73 83|45057-72 79 115} 69

44107=-72 81 85(45059-72 79/45518-73 83|45916-73 117
85(44172=77 B8745061-72A 79/45519-77 79|45917-73 117

44108=72 8144173-77 87145063-72 79 89]45918-73 117
85(441764-77 87145071-72 79(45521-73 79(45926-73 117

8744195=-717 8745092-66 27145521-74A 79|45927-73 117

44114-73 81/44195-80 87 33 89/45928-73 117
44116-77 8744197-717 83 35/45527-73 117(45931-73 117
44117-77 87 85/45105=77 79145532-7¢ 89]45932-73 117
44118-80 85 87 93145567-71 119(45933-73 117
85|44271=74 89 9745608=-77 113{45974-73 117

44121-77 87/44272=74 8945110-62P 73 115/45975-71 119
44121-80 87|44273-74  89(45114-77 79 117/45976-74¢ 117
44123-72 8114427474 89(45114-79 79145620-77 115|45977-73 117
44126472 BIJ“Z-’S-N 89145121-77 79/456642-77 115|45978=-73 117
83(44276=74  89(45123-77 79/45643-77 115|45979-73 117

85(44277-74¢  89145123-79  79/45644-77 115(45980-73 117

85|44278-174 89(45137-51 91/45657-77 115/45982-73 113

44127-72A 81144279-74  89|45150-78  9745658-77 115 115
8114428074 8945150-79 93(45718-71 113 117

44128-72 81(44281-7¢4 89145151-78 83 115/45983=-73 117
44129-73 81{44283-74 89 85 117{45984-73 117
81{44310-77 79 93 119(45985-73 117

44132=-72 81{44331-73 83 97145736-78 115/45986-73 117
85 85/45152-78 93/45738-73 113|45987-77 115

464133=-72 81/44524-51 91} 9 115(45992-73 117
81/45002-69 91{45159=-50 91 117/45993~-73 113

85(45010-73  79|45174-64 91(45739-628 119 115

85[45012-72  79(4¢5203-52 91/45751-71 113 117

44134-72A 81/45013-72  79/45216-49 91| 115/45993-74 117
85/45016=72. 179(45218=-52 91 117/45994-73 113

44135~-74 81/45020-79 79 137 . 119 117
44137-77 101/45023-69 91/45396-80 115/45756-59 119/45994-77 113
103]45024=65A 73|145397-80 115/45757-49 119 115

44137-79 101 91{45400-75 113(45774-77 113|45995-73 117
103/45024~72 79 115 117/45996=-73 113

4414177 87/45030-65A 73145401-75 113/45782-72A 113 115
44146=77 81 91 115 115 117

229



NUMERICAL INDEX

230

Part No. Page PartNo. Page PartNo. Page Part No. Page PartNo. Page

215/48155-30 215/50036=-7¢ 125/52429-80 127]56115=-77 137
45997-73 113/48300-60 113/50052-70 125|52433-80 127|56115-79 137

11 115/50061-36E 125/524364=-80 12756116-77 137

11 117{50100-70 125/52491-80 127|56117=77 137
45998-73 11 119 153|52492-80 12756119-77 137
46001-71 119/48311-60 121/50235-63 181|52496-80 12756122-77 137
46018=-77 11348315-60 113/50668-35 97|52499-80 127|56124-77 137

115 115/50800-718 93]|52512=78 127/56153=73 137
46019-77 11 117 97|52538-72 12756154=52 139

11 119 131/52572-77A 12756158-49 119
46023=-75 11348362-38A 113|50805-61P 131|52574=77 153 139

117 115/50806-61P 131{52577-77 153[56158-73 139
46024=75 11 117(50807-61P 131|52585-77 12756159-49 139
46025-75 11 119/50809-62P 131|52587-80 127/56159-73 139
46026=77 11348365-648 113/50880-69 131/52588~80 127/56201-62A 139
46027-77 11 115/50900=72 131/52589-80 127|56205-62A 139
46028=-78A 113 117/50907-69A 131/52594-80 127(56206-7¢ 141
46201-52 119 119/50912-72 131|52597-78 127/56216-53 139
4623071 11949016-72B 123 133|52599-78 12756220-58 139
46901-73 20549032-7¢ 123 133(52683-74 131/56220-74 141
46901-75 205/49033=77 123/50930-75 131/52695-77 131(56238-62 29
46902-73 205 123|50936~-77 131/52698=-65 131 139
46902-75 205/49034=-77 123 13352743-79 127 141
46903=75 205 123|50939-52 131/52756=79 127/56276=31 139
46904=-75 20549037-58B 123|50940-52 131/545086-73 135{56278=-10 139
46905-75 20549038-58B 123/50946=52 131/54509-71A 135/56288-53 139
46906-75 205/49108=-77 133]50970-52 131/54¢509-73 135/56300-74 141
46907=-77 205/49114-77 133]50973-65 131/54515-73 135/56302-74¢ 141
46908=77 205/49115=-77 133|51195-60 127/54517-67 135/56303=74 141
46909-77 205/49117-77 131 127|54530-67 135/56313-76 141
96910~-77 205 133/51651=79 127/54536-67 135/56377-65 139
46911-77 205 133(52025-75A 127/54537-72 135/56378=65 139
46912=77 205/49126-77 133|52039-71 129/54538=-73 135/56389-7¢ 141
47000-78B 121 133/52061-71 129/54543=65 13556393-74A 141
47013-78B 121{49127=-77 133(52064=78 127/54544=65 135(563964-74 29
47094-58 121 133(52074=71 129 137 161
4711677 13149129-77 133(52076=71 129{54545-65 135/56395-7¢ 29
47117=-77 131 133(52110-71 129/54546=73 135 141
47311-77 16749130-77 133]52119-71 129/54555-73 135/56396~74 29
47500-73 121/49135-678 123|52173-80 127|54556=-73 135 141
47500-78 121/49137-67B 123(52174=-80 127/54559-73 13556397-74 29
47510-586 121/49140-80 131(52175-80 127|54635-67 135 141
47513-58 121 133/52176=-80 127/54700-67 135/56400-53A 139
47517-586 121/49168-67A 123|52177-80 127/54704=-65 135/56401=-73 139
67519-58 107/49169=-67B 123]/52178=77 127|55963=77 13756410-53 139

121]149170-67A 123/52180-80 127|56062-73 201{56500-79 141
47519-72 101/49171-678 123|52181-76 12756083-74 137/56502=-76 141

103(49400-59A 125|52182-78 127|56083=77 13756503-65 139

2109/49404-61 125(52183-79 127|56084-73 137/56505-7¢ 141

109'50011-30A 1255241279 127|56088-69A 137|56506-74¢ 141

111/50013-74A 125/52413-79 127|56101-52 137/56507-74 141

121(50014-74¢ 125/52415-80 127/56103=74A 137 56508=76 141
475564=-78 121|50015-74 125(526¢16=-80 12756106473 13756520-77 141
47698~65A 121/50028-74 125(52417-80 127/561064-7¢ 137/56575=26 139
47730-77 121/50036-36 125/52428-80 127|56106-74A 137 56581-26 139

e



NUMERICAL INDEX

Part No. Page PartNo. Page PartNo. Page PartNo. Page PartNo. Page
56609-52 21159268-68 195 153[61236~-78 159/62129-75 157
45|59269-68 195/60513=71 131/61241-77 159(62141-69P 157
57978=-63 191{59271-68 195 153|61249-79 159(62142-69P 157
56001=-71C 143|/59274-68 195/60514-65 153|61260-74 159/62161-75 157"
145/59584=734 147/60516-65A 51/61260-75 1596216275 157
56003=71 143|59650=-72 147/60518-65 153|61261-7¢ 159/625064=65B 163
145(59650-74¢ 147/60539-80 153(61261=75 159/62534=65 163
58004~-71 143|59672=77 147160540-65A 153|61262-74¢ 159/62563-65 163
145(59673=-77 14760547-77 153|61262=75 159 179
58017-61 145/59682-78 14760549-70 153|61263=74 159 181
58016~61 145|59686-78 147 163|61263=-75 159 197
58020-61 145|59688-78 147160554-65 163|61264-74 159 215
56025=61A 145/59704=-77 149/60556-7¢ 153l61264=75 159/62571-77 167
58026=-77 143/59705-77 149/60567-65 153(61265~-74 159/62574=77 167
145|59706=-77 149/60579-74 153|61265=75 159/62576-65A 173
58038-61 145/59928-72 149/60593-74 153|61266-74¢ 159 163
58039=61 145/59928=73 149(60619-73 155(61266-75 159/62576=79 65
58048=-50 1645/59929-72 149/60619-74¢ 155/61267-74 159 65
56049-50A 145/59929-73 149/60641-74¢ 155/61267=-75 159 73
58050-78 143/59932-58 149(60644-65 155(61348-78 159 163
58051-78 143/59933-58 149/60645-65 217(61349-78 159|62577-77 167
56052-78 143]59933-77 149/60646-65 155/61350-78 159|62578-77 167
58053-78 143/59938-72 149/60975-78 157|61352-78 159|62610~52A 165
5807849 143/59978-74 151/61102-73 157|61353-78 159(62611-66 165
145/59979-74¢ 151{61103-36 157/61354=78 159/62612-66 165
58079-49 143|59981-74¢ 151/61103-72P 157/61368-79 159/62620-66 165
145|59982-7¢ 151/61103-73 157/61374=-75 161|(62625-70 163
58085-49 145/59983=75 151/61111-77 157/61375-75 161(62628=66 165
58086-49 145/59984-72 151/61114-48 157/61376=75 161l62702=52 69
58102-49 171/59984=73 151(61116-65 157/61377-75 161{62783=66A 9
173 151(61122-39 157/61405-80 161/62785-66A 9
175[59986=-75 151/61125-72 1596140680 161/63500~68 37
56406=75 143 151/61127-71 15961426=67A 157 163
58408=-75 143|59988-72 151[61131-77 159/61491-76 161/63501-68 157
58417-77 143 151/61134=77 159|61492-76 161 163
59007-73B 147|59969~71 12961136=77 15961493-76 161/63526=57 9
59028=70A 147/59995-55A 151{61138-73 139(61494-76 161 21
59160-77 147/59995-72A 151/61139-73 157(61495-76 161l63527-574 9
59109=70 147(59995-73 151j61142=-72 159(61546=74¢ 157(63529-57 9
6§9111-76¢ 147/59999-72 151/61142=-76 159(61550=-73A 157|63533~-41 17
59171-71 129/59999-73 151/61145-71 159/61558=73 157 23
59172=-71 129/60001-55 151{61146-72 15961562-66 157 155
59176-72 117 151/61152=-65P 157|61605-36 157 163
119160002=55 151/61157-72 159(61647-77 157/63533-65 17
59208-72 147 . 151/61161-74 159/61650-77 161/635641-70 17
59208-74 147(60302-73 149|61163-74 15961651~77 161 163
59252-69 147(60302-78 149|61170-73 159(61745-77 161/63549-65 163
59253-69 129/60348-65 153(61171-73 15961746-77 161|63578-52 35
59254-=72 113|60400-74 63(61178-73 15961771-72 161 163
115/60421-79 153161179-73 159|61795-68 161(63580-66A 163
117/606431-79 153{61205-77 159(61829-76 161/63589-78 163
59255-72 129/60488-80 153|61214-73A 15761832-76 179/63592-68 163
147/60507-77 153/61217-69A 157/62096-69 157/63609-72 79
59260-68 195/60508=70 153/61218-67A 157|62123-66 15763610-70 23
59266-68 195/60512=71 131]61230-69A 157|62125-558 157|63614=-72 23

231



NUMERICAL INDEX

Part No. Page PartNo. Page PartNo. Page PartNo. Page PartNo. Page
63792=-77 165 175]67217-68 181j68196-55 189]69543-78 199
167 177]67321-76 181l68462=64¢ 209(69543-80 199
63794=-77 165(65991=75A 179|67324-76 181 21169999-77 213
63796-77 165/66006=-70 179(67327-78 181/68476=-73 193170005-70 201
63826=-53 165|66013-70 179 187168477-73 193(70009-71 129
63831-67 165(66022=-79 179|67705-74 18568478=-73 193|70012-70 129
6384053 165/66031-78 179/67710-72 1856847973 193|70016=-65A 197
63846-67 165(66042-79 163|67714-63 18568480=-73 193/70017-70A 129
63878-53 165/66047-80 179{67715-59 12968481=73 193|70044~-77 205
63679-53 1656610070 179|67717-65A 185/68482-73 193{70052-73A 205
63881-67 165/66103=-7¢ 179|67719-63 18568483-73 193/70055-77 205
63882=-67 165/66111-70 179/67725-63 18568514-73 193(70059-66 207
63885=-70 165/66190-71 179/677644-75 185/68515=-77A 193|70064-73 205
65201=-75A 177/66191-73 179|677645-63 185/68520-63 191/70066-73A 205
65230-65A 175(66191-80 179{67753-63 18568521-63 191|70067-73A 205
65235=-73 175/66214~71 179|67807-73 185/68525-67 191/70069-65A 199
65260-41A 1736622573 179|67809-75 185/68528~77A 193/70078=-75 205
65268=73 171j66225-78 179/67815-59A 185/68530-67 191|70079-75 199
175/66228=-77 179/67830-59 185(68536-72 187 205
65272-73 175/66228=78 179/67832-73 185/68536=75 187/70086-73 199
65276=62 123|66352-65 179|/67833=-75 18568543=-64A 191|70088-73 199
169/66359=-80 179/67839-74 201 193/ 70069-73 199
17'1166367'73 179|67851-75 18768£552-70 191j70093-70 191
1736636970 179|67891-68 187/68563-60 187 70105-73 199
175/66369=-78 179|67891-75A 183168563=-75A 187|70120-70 207
17766371-70 179 187/68564-60 187/ 70120-73 183
65279-57 171/66381-78 179/67899-686A 187/68565-60 187/70121-70 207
175(66389-74¢ 179(67899-72 187/68571-63 191|70122-73 205
65293-56 173[66470-70 179[68005=70 129/68572=64A 191|70124-75 215
65307=-73 171{66476=-73 179[68008-73A 189 193{70148-75 183
175/66612-76 179|68009-70 129(68576=-70 191}70150-75 183
65311=77 169/67004-68C 181/68010-64B 189|68586=63 191/70166-79 205
65311-78 169/67005-68A 181/68025-73 189|68672-38 185 70170-79 205
65318=-58A 173167009-72 139|68026-73 189 189/70176=73 205
65331=-71 129 181/68034-77 189/69000-76 197|70182-79 205
65334-75 17767020-73C 181/68086-55 189(69003=-76 197/70191-73A 199
65353-78 169/67021=-73B 181/68088=-70 129/69013-77A 9(70234=-79 205
65400=73 175(67026-62 181|68089-70 129(69016=-76 197/70240-79 205
65430-80 169/67051-73 181/68090-69 189|69017=-76 197/70241-79 205
65463-71A 173|67052-78 181/68093-55A 189|69018~-73A 9| 70255-73 199
65464-73 171/67055-62 181/68108-70 129169024’77 215{70255-74¢ 199
175/67055-73 181(68114-55 189(69116-73A 197/70285-72 191
65498=73 171/67075-57A 181(68119-69 189(69117-65 19770313-71 199
175/67127-73 181]68121-55 189|69125-65 19770318=-70 197
65547-79 171/67130-69 181(68122-55 189(69138=-65 197/70326=73A 199
65548=-79 171/67140-78 181|68123-55 189|69140-76 197 706326-75 199
65553-79 171{67141-36 181|68123-73 189(69141-70 197(70326-76 199
6555479 171|67141-67P 181|68125-70 129(69144-65 197/70326=-78 199
65608-80 16967143-78 181|68128=-70 129|69149=-65 19770335-686 195
65609-80 169/67180-73 181{68131=-70 129/69537-77 205/70336-68 195
6576075 177(67181-73 181/68165-64 129/69538~-77 205/70337-68 195
65760=77A 169/67195-67P 181 189(69540-78 211]703643-75 199
65834-68A 169(67198-67P 181/68166=-64 129{69541=-78 199|70343-76 199
171/67210-73 181(68185-70 189(69542-78 199/70343-78 199
173/67215-68 181(68195-55 189/69542-80 199/70353-77 199

232




NUMERICAL INDEX

Part No. Page Part No. Page PartNo. Page PartNo. Page PartNo. Page
70353-78 199{71182-47A 209/71851=29 207|74521-77 45 111
70378=73 199|71190-47 209/71856-61 207 203|95592-78 103
70418-69 191|71241-688B 209/71859-29 207|74533~70A 219(95593-78 103
70618=-73 191|71244-68B 209/71859=~38BA 207|74533-758 219
70456=73 47171295-68 209/71861-29 207(74536~77 45
199|71297-68 209/ 719C0-70 213 203
70461-67 199|71300-68A 209/72001-69B 205|74539-77 45
70551-69 199|71301-77 183 213 203
70552-69 199|71425-77 215/72C05-73A 213|74589-73 213
70553-69 199(71451-78 215/72015-39 213{74594=-71 213
70554=69 199|71463=73 217/72C23-51 213{74598-73 213
70555-69 199|71465-65 217 72034~-71 203|74599-77 213
70556=71 199|71466=-65 21772035=-71 203]75000-69A 211
70556=-71 199|71467-65 217 72037-71 203{75002-69A 211
70559=71 199|71469-65 21772038-71 187|75002-77 211
70574¢~-68 209|71473-77 217 203|75003-69 211
70576=68 129|71483-72 205 211]75005=-69 211
183|71484-72 205/72039-71 203|75005-77 211
191/71500~36A 215/72041-71 203|75006-69 211
197|71506=36A 215/72043-71 203/75010-79 211
201{71507=71 217 72044-71 203|83162-51 21
209|71510-36A 215[72046-79 203 45
211/71516-36 215/72047-71 203|85210-42A 135
70577=-26 149|71519-75 205[(72051=-77 45(90840-79 127
70578=-71 201|71524-5GA 215 203|90840-80 127
70584=-69 197|71525=-36 215/72275-74¢ 203|91701-49 73
201|71530-66 215 211 139
213|71533-72 205/72276=74¢ 203(91704-15 199
70600-74 183|71534=72 205/72277=74 203|91878=-77 167
70900-77 183|71535=-72 205/72278=74 203|92040-74 183
70901-77 183|71539-73B 205|72300-70 209/92040-76 183
70902=-77 183|71546-75 205/72303=-70 209(92041-74¢ 183
70903=77 183[71547-75 205/72341-56A 45|92042-78A 183
70904-77 183|71550-36 215 49|92045-76 183
70905=-77 183|71550-75 215 209 187
71027-68 209[71552-75 215{72501-74 20392046-78 183
71028-68 209|71554-75 215|72502-74 203|92074-73 183
71029-68 209(71559-73 205|7440C-68A 211)95578-41 101
71090-64 183[71560-36 215/74410-68 211 105
195/71562-36 215/74410-77 211 107
209|71560-36 215/74414-68 211{95581-4¢7 101
71092-68A 183[71587-36 215|/79422-68 211 105
187|71623-75 215/74425-68 211 107
71098-38 195[71626-59 215|74427-68 211(95582=-47 101
71099-74 183|71650-74¢ 183|74430-70B 211 105
71134-68 209(71650-75 183|74432-708 211 107
71138-68 209|71774-77 45|74433=-70 211/95587-75 101
71139-70 209 201/ 74442-68 211 105
71141-68 209{71795-63A 183|74472-68 211 107|
71146-76¢ 183 219|74479-68 211|95588-75 101
71146-75 183|71802=-26A 207|74480-65 211 105
71151-67P 183|71804-65 207|74484-68 211 107
71151-70 209(71811-26 207|74485-68 211/95590-77 103|
71161-70 209{71843-29 207|74510-70A 219 111
71162-70 209|71847-70 191|74510-75 219/95591-77 103

233



NOTES

————



NOTES




PARTS CATALOG USER’S COMMENT

The Harley-Davidson Technical Publications Department maintains a continuous effort to im-
prove the quality, accuracy and usefulness of its publications. To do this effectively we need
user feedback — your critical evaluation of this parts catalog.

Please comment on this catalog’s completeness, accuracy, organization, usabllity and
readability.

Did you find errors in this catalog? (Please list)

How can this catalog be improved?

Occupation:

Name Dealership

Street Department

City State Zip
99455-80

Send your replies to:

Harley-Davidson, Technical Publications Department, P.O. Box 635, Milwaukee, Wi. 53201



4

Milwaukee, Wisconsin 53201

SR o £



